G6 Crop Cruiser Series 2
PARTS MANUAL MYZ20

PDF gy SEE INSIDE
I ‘COVER

GA8701178 REV 02

APRIL 2021
FROM SERIAL #203003

€) GOLDACRES




For further information about any of the products
shown please visit - www.goldacres.com.au.

© Goldacres Trading 2020
This publication and all designs are copyright.

No part, products or designs may be reproduced
by any process except in accordance with the
Copyright act 1968.

All information in this operator’s manual is based
on the latest product information available at the
time of printing. The policy of Goldacres is one of
continuous improvement and as such, Goldacres
reserve the right to alter any specifications and
designs without notice and without incurring any
obligation regarding such changes.

No part of this manual may be reproduced
without written permission from Goldacres. All
photographs and technical information remain the
property of Goldacres.

Goldacres Trading Pty Ltd
3 Morang Crescent
Mitchell Park Vic 3355

Ph: 03 5342 6399
Fax: 03 5342 6308

DOWNLOAD AN ELECTRONIC VERSION OF THESE

MANUALS ON THE GOLDACRES WEBSITE: ‘
goldacres.com.au H
Under Parts & Service > Owner-Operator Manuals:

GA8701177 - Operator’s Manual, Crop Cruiser G6 Series 2 MY20

Under Parts & Service > Parts Manuals:

GA8701 178 - Parts Manual, Crop Cruiser G6 Series 2 MY20




Contents

I CHASSIS 8
Chassis. . . . . . o 8
Access Platform - Ladder. . . . .. ... ... L 9
Access Platform - Ladder. . . . .. ... ... L 10
Pneumatic Cylinder - Ladder Assembly. . . . .. .. .. [
Access Platform - Hand Rails . . . .. ... .. ... .. 12
Access Platform - Hand Rails . . ... ... .. ... .. I3
Access Platform - Boom Rest Left Side 36-42m. . . . . |4
Access Platform - Boom Rest Left Side 36-42m. . . . . I5
Access Platform - Boom Rest Left Side 48m. . . . . . . |6
Access Platform-Step. . . . ... L |7
Boom Rest - Right Side 36-42m. . . ... ... ... .. 18
Boom Rest - Right Side 48m. . . ... ... ... . ... 19
Access Platform - Right Side. . . . .. ... .. ... .. 20
Access Platform - Right Side. . . . .. ... .. ... .. 21
Left Hand Mirror. . . . . . . . ..o 22
Bonnmet. . . . . ... 23
Bolt-in Crossmember . . . . . .. ... oL 24
Hydraulic Pump Guard. . . . .. ... .. ... ... .. 24
AirDryer . ... 25
Drain Point Fittings . . . . . . .. ... ... ... ... 26
Hose Hanger . . . .. .. . ... .. .. .. ... ..., 27
Tool Box Cover & Mounting. . . .. .. ......... 28
Tool Box Frame Assembly . . . . . ... ... .. .. 29
Tool Box Frame Assembly (First Design). . . . . .. .. 30
Tool Box Frame Assembly (Second Design) . . . . . . . 31
Hand Wash Tank Mounting . . . . .. ... ... .. .. 32
Hand Wash Tank Assembly . . . ... ....... ... 33

Tool Box Display Screen Mounting (Second Design) . .34
Tool Box Display Screen Assembly (Second Design) . .35

Tool Box - Door - Strut & Pinchweld . . . . ... .. .. 36
Door Assembly . . . . ... .o 37
TowBar. . ... .. 38
AirTank . . o000 39
Autogrease Mounting . . . .. ... 40
Fuse Cover (From S/N 104015) . ... ... ... ... 41

Pump and Suction Filter Mounting - Diaphragm Pump .42
Pump and Suction Filter Mounting - Centrifugal Pump .43

2 PUMPS 45

Spray Pump-Zeta260 .. ...... ... ... ... 45

Spray Pump - Zeta 260 - Hydraulic Drive . . . . . . 46
Spray Pump - Zeta 260 - Hydraulic Drive . . . . . . 47
Spray Pump - ARAG MSP400. . . . ... ... ... 48
Spray Pump - ARAG MSP400 Assembly . . . . . . . 50
Spray Pump - ARAG MSP400 Assembly . . . . . . . 51
Fill Pump Plumbing Assembly - Up To S/N 203992 . . .52
Fill Pump Plumbing Assembly . . . . . ... ... .. 53
Fill Pump Plumbing Assembly . . . .. ... .. ... 54
Fill Pump Plumbing Assembly - From S/N 203993 . . .55
Fill Pump Plumbing Assembly - From S/N 203993 . . .56
Fill Pump Assembly . . . . ... .. ... ... ... 57
Fill Pump Assembly . . . . ... .. ... ... ... 58
Chemical Pump Assembly . . . . .. ... ... ... 59
Wash Down GunPump . . . ... .. ... 60
3 FLUSH TANK 62
Flush Tank Mounting . . . . .. .. ... .. .. ... 62
Flush Tank Assembly . . . . . ... ... ... ... 63
Flush Tank & Frame. . . . . .. .. ... .. ... .. 64
4 RH POD 66
NotFitted. . . . . . ... ... . 66
5 LH POD 68
Plumbing Pod Mounting . . . . .. ... .. ... .. 68
LHPod, Fill .. oo oo 69
LHPod, Fill . ..o oo 70
Chemical Pump Mouniting. . . . .. ... ... ... 71
Chemical Plumbing Pod Frame . . . . . .. ... .. 72
Chemical Pump Air Feed Valve . . . . . .. ... .. 74
Chemical Pump Output Selector Valve. . . . . . .. 75
Micromatic Rinse Socket. . . . .. ... .. .. ... 76
Chemical Probe Hose Lance. . . .. ... ... ... 77
Enviro Coupling & Hose . . . . .. .. .. ... ... 78
6 DIRECT CHEMICAL INJECTION 79
NotFitted. . . .. .. ... ... . 79
7 DUAL PRODUCT 8l
NotFitted. . . .. .. ... .. . o 8l
8 INDUCTION HOPPER 83




Hopper Mounting Assembly - Up to S/N 20401 1. . . .83
Hopper Mounting Assembly. . . .. ... ... .. ... 84
Hopper Mounting Assembly - From S/N 204012 . . . .85
Hopper Mounting Assembly - From S/N 204012 . . . .86
Hopper Tank Bottom Assembly. . . . .. .. ... ... 87
Hopper Tank Bottom Assembly. . . . .. ... ... .. 88
Hopper Tank Lid Assembly . . .. .. ... .. .. ... 89
Hopper Tank Hinges . . . . . . .. .. ... ... ..., 90
Bottom Valve Assembly . . . .. ... ... ... ... 91
Bottom Valve Assembly Continued. . . . . . . .. ... 92
Ball Valve Assembly. . . . . ... ... .o 92
Drum Rinse Nozzle Assembly. . . .. .. .. ... ... 93
9 FOAM MARKER TANK 95
NotFitted. . . . .. ... ... . . 95
10 TRANSCAL 97
NotFitted. . . ... ... ... . 97
11 MAIN TANK 99
Tank Assembly - 6000L. . . . . .. ... .. ... ... 99
Tank Assembly - 6000L. . . .. ... ... ... ... . 100
Tank Assembly - 6000L. . . .. ... ... ... . ... [0l
Tank Assembly - 6000L. . . .. ... ... ... ... . 102
Tank Assembly - 6000L. . . . . ... ... ... . ... 103
Tank Rinsing Nozzle, Elbow - Assembly. . . . . .. .. 104
Tank Rinsing Nozzle, Tee - Assembly . . . . .. .. .. 104
Outlet - Tank Overflow 3". . . . . ... ... ... .. 105
Inlet-Tank, I". . .. ... 105
Inlet - Tank Fill 1" - Chemical Pump . . . . . .. .. .. 106
Inlet - Hopper Tank 2" . . . . . ... . ... ... ... 106
3" Front Fill, Option (50058) . . .. .. ... .. ... 107
Breather Valve Assembly. . . . ... ... ... ... . 108
Tank Drain. . .. .. oo 108
Supermix Agitator . . . ... 109
12 WHEELS & MUDGUARD 110
Mud Guards - Front Axle - 2WD - 380-520 Tyre. . . 110
Mud Guards - Front Axle - 4WD - 380-520 Tyre. . . | ||
Mud Guards - Rear Axle - 380-520 Tyre. . . . . . .. 112
Crop Deflectors - Front Axle -2WD . . .. .. . .. 13
Crop Deflectors - Front Axle - 4WD . . .. ... .. 14
Crop Deflectors - Rear Axle - 2WD & 4WD . . . . . 15
Crop Dividers, Front, 2WD, G6, MY 11 On . . . . .. 16
Crop Dividers, Front, 4WD, G6 MY20. . . . . . . .. 117

Crop Dividers, Front, AWD, G6 MY20. . . . . . . .. 118
Crop Dividers, Rear, G6, MY17On. . . ... ... .. 119
Crop Dividers, Rear, G6, MY17On. . . ... ... .. 120
Crop Dividers, Nose Cone Assembly . . . ... ... 120
Tyres&Rims . . ... .. 121
Tyres&Rims . . ... ..o o 122
13 BOOM CENTRE 123
Paralift Assembly - 36-48m . . . . ... ... ... .. 123
Paralift Assembly - 36-48m . . . . ... ... ... .. 124
Bump Stops & Accumulators - 36-42m. . . . ... L. 125
Bump Stops & Accumulators - 48m. . . . ... L L 126
Lower Limit Sensor - 36-48m . . . . .. . .. ... .. 127
Height Sensor -36-48m . . . ... ... . .. ... .. 128
Programmable Logic Controllers - 36-48m . . . . . . 129
Delta Links -36-48m. . . . .. ... ... ... ... 130
Delta Link - Long (Grease Configurations). . . . . . . 131
Delta Link - Short (Grease Configurations) . . . . . . 132
Yaw -36m. ... 133
Yaw -42m. .. 134
Yaw -48m. ... 135
Roll Shockers - 36-48m . . . ... .. ... ... ... 136
Centre Section, Tail Lights, 3TS Box & Hydraulic Hose

Stack. . .. 137
Centre Section, Tail Lights, 3TS Box & Hydraulic Hose

Stack. . ... 138
Boom Mounting, Fold & Titt Pivot. . . . . . .. .. .. 139
RH Boom Mount Hinge, Cast. . . . . .. ... .. .. 140
LH Boom Mount Hinge, Cast . . . .. .. ... .. .. 141
Tit&Fold-36m . .. ... ... ... .. ... ... 142
Tit&Fold-36m . .. ... ... ... .. ... ... 143
Tit&Fold-42m . . . ... ... ... ... 144
Tit&Fold-42m . . . ... ... ... ... 145
Tit&Fold-48m . .. .. .. ... .. ... . ... 146
Tit&Fold-48m . .. .. .. ... .. ... . ... 147
Hydraulic Manifold Mounting - 36-42m. . . . . . . .. 148
Hydraulic Manifold Mounting - 36-42m. . . . . . . .. 149
Hydraulic Breakaway Mounting - 36-42m . . . . . .. 149
Hydraulic Manifold Mounting -48m. . . . . . . .. .. 150
Centre Level - 36-48m. . . .. ... ... ... .. .. [51
Centre Level Chain Assembly - 36-48m . . . . . . .. 152
Centre Level Chain Assembly - 36-48m . . . . . . .. 153
Common Components - 36-48m. . . . . . ... ... 154
Common Components - 36-48m. . . . .. ... ... I55
Air Filter Regulator Assembly . . . . . ... ... ... 156



Tilt Sensors -36-48m . . . . . ... ... ... |57
Tilt Sensors -36-48m . . . . . ... ... |58
Raven XRT Module -36-48m . . ... ... ... ... |59

Boom , Manifold Cover 36 -42mtr. . . . . .. . ...
Boom , Manifold Cover 48mtr. . . . . ... ... ...
Bracket, Nudge Bar Mount, Inner End, Tri-Tech 36-42mtr

............................... 162
UptoS/N203880 . ... ................ 162
Aluminium Spray Bar 36-42mtr. . . . ... ... ... 163
From S/N 203881 . .. ... .. .. ..... 163
Aluminium Spray Bar 36-42mtr. . . . ... ... ... | 64

Mounting Bracket LH - Nozzle Guard - Centre - 36-42m
|64

............................... 165
From S/N 203881 . .. .......... ... ... ... 165
Aluminium Spray Bar - 48mtr - From S/N 203881 . . 166

Aluminium Spray Bar - 48mtr. . . . ... L.
Mounting Bracket LH - Nozzle Guard - Centre - 48m 167
From S/N 203881 |67
Mounting Bracket LH - Nozzle Guard - Centre - 48m |68
Mounting Bracket RH - Nozzle Guard - Centre - 48m |68
From S/N 203881 168
Signage - 36-48m (Old Style)
Signage - 36-48m (New Style). . . .. ... . ... ..

Manual Grease Station - 36-48m . . . . ... ... .. 171
14 BOOM WING 173
36-42m - Fold Pivot Assembly. . . . ... .. ... .. 173
Bi-Fold Linkage Mount Assembly - 36-42m . . . . . . |74
36-42m - Fold Ram Assembly. . . . ... .. ... .. 175
36-42m - Fold Ram Assembly. . . . ... .. ... .. 176
36-42m - Bi-fold Boom Catch . . . ... .. ... .. |77
Boom Wing - Inner- 36-42m - Hydraulic Lines . . . . 178
Boom Wing - Inner- 36-42m - Hydraulic Lines . . . . 179

36-42m - Nudge Bar Bracket & XRT Sensor Mounting 180
36-42m - Nudge Bar Bracket & XRT Sensor Mounting | 81
Nudge Bar Guard Bracket Assembly 182
36-42m - Bi-fold Boom Catch Bracket & Mounting . . 183

36-42m - Bi-fold Boom Catch Assembly . . . . . . .. 184
36-42m - Outer Pivot Assembly . . . ... ... ... 185
36-42m - Breakaway Assembly . . . . ... ... 186

36-42m - Breakaway Chain Assembly. . . . .. .. ..
36-42m - Inner Wings & Nudge Bars. . . . . ... ..

36-42m - Outer Wings & Nudge Bars . . . . .. . .. 188
36-42m - Break Away Tip . . . . .. ... o 189
48m-BoomPivot . . . ... 190
48m-BoomCatch. . . . ... ... 191
48m - Boom Catch Assembly . . . .. ... ... ... 192
48m - Second Stage Fold. . . . . . ... 193
48m - Second Stage Fold. . . . . . ... 194
48m - Second Stage Fold - Latch Assembly . . . . .. 195
48m - Second Stage Fold - Latch Assembly . . . . .. 196

48m - Second Stage Fold - Rose Ends & Boom Stops 197

Rose End Assembly -Top . . . . ... ... ... ... 198
Rose End Assembly - Bottom . . . . . .. ... .. .. 198
Rose End, Forged. . . . . ... ... ... ... . ... 199
48m - Boom Bearing End Assembly. . . .. .. ... 200
48m - Second Stage Fold - Boom Protectors . . . . . 201
48m - Rapid Fire Air Tank & XRT Sensor Mounting. . 202
Rapid Fire Air Tank Assembly . . . . ... ... .. .. 203
Raven XRT Sensor & Bracket Assembly . . .. .. .. 204
48m - Third Stage Fold - Cylinder Assembly. . . . . . 205
48m - Third Stage Fold - Link Assembly . . .. . . .. 206
48m - Third Stage Fold - Rose Ends. . . . . .. .. .. 207
48m - Third Stage Fold - Rose End Linkage . . . . .. 208

48m - Third Stage Fold - Cylinder Mounting Assembly209
48m - Breakaway Chain Assembly . . . .. .. .. ..

48m - Breakaway - Pivot Assembly
48m - Nozzle Body & Blue LED Work Light Mounting212

Work Light - Blue LED. . . ... ... ... .. ... 213
48m - Nozzle Bracket & Boom Poly Clamps. . . . . . 214
48m - Nozzle Bracket Extension Assembly. . . . . . . 215
48m - Middle Section Boom Wing, Boom Poly Assemblies
............................... 216
48m - Outer Boom Wing, Boom Poly Assemblies. . . 217
48m - Breakaway - Nozzle Body Brackets . . . . . .. 218
48m - Boom Wings Inner - Steel . . . . ... ... .. 219
48m - Boom Wings Mid & Outer - Aluminium . . . . 219
48m - Breakaway Aluminium Tip . . . . .. ... ... 219
48m - Boom Bumper & Protectors. . . .. ... ... 220
48m - 3D Breakaway - End Protector . . . . . . . .. 222
I5 ELECTRICS 223
Fuse boxes & Relays . . . .. ... ... ... . .... 223
Fuse box, Chassis. . . . . . . . . . . ... ... ..., 224
Batteries. . . . . .. ... ... 225
Isolator. . . . . . 225



Lighting - Headlight & Indicator . . . . . . ... .. .. 226

Lighting - Bonnet LED Light Bar - Optional. . . . . . . 226
LED Light Bar & Front Work Light Mounting . . . . . 227
Lighting - Cab LightsRear . . . ... .. .... ... . 228
Lighting - Beacon Lights . . .. ... .. ... ... . 228
Lighting - Tail Lights. . . . ... ... .. ... ... . 229
Lighting - Service Lights . . .. ... .. ... ... . 229
Lighting- Tool Box . . . . ... ... ... ... ... . 230
Lighting - Breakaway Tip 36-42m . . . . . ... .. .. 230
Reverse Warning Beeper . . . ... ... ... . ... 23|
Hormn. . . . . o o 23|
Cabin-FuseBoxes. . .. ........... .. ... 232
Cabin - Fuse Box Assembly #1 . . . . ... ... ... 233
Cabin - Fuse Box Assembly #2 . . . . . .. ... ... 234
External Controller Screen & Keypad. . . . .. .. .. 235
External Controller Keypad . . . . . . .. ... .. .. 236
Electrical Connectors - Raven - RCM & XRT . . . . . 237
Electrical Connectors - Raven - RCM & XRT . . . . . 238

Electrical Connectors-AMP . . . . ... ... .. .. 240
Electrical Connectors-AMP . . . .. .. ... .. .. 241
Electrical Connectors - Deutsch . . . .. .. ... .. 242
Electrical Connectors - Deutsch . . . . ... ... .. 243
Electrical Connectors - Weather Pack . . . . . .. .. 244
Electrical Connectors - Weather Pack . . . . . .. .. 245
Electrical Harnesses & Components . . . . . . .. .. 246
Electrical Harnesses & Components . . . . . . .. .. 247
16 SCHEMATICS 249
Hydraulic Schematic - Transmission. . . . . . . .. .. 249
Hydraulic Schematic - 36-42m Booms . . . . . . . .. 250
Hydraulic Schematic - 36-42m Booms . . . . . . . .. 251
Hydraulic Schematic - 36-42m Booms . . . . . . . .. 252
Hydraulic Schematic - 36-42m Booms . . . . . . . .. 253
Hydraulic Schematic - 36-42m Booms . . . . . . . .. 254
Hydraulic Schematic - 36-42m Booms . . . . . . . .. 255
Hydraulic Schematic - 48m Booms . . . . . . ... .. 256
Hydraulic Schematic - 48m Booms . . . . . . . .. .. 257
Hydraulic Schematic - 48m Booms . . . . . . . .. .. 258
Hydraulic Schematic - 48m Booms . . . . . . . .. .. 259
Hydraulic Schematic - 48m Booms . . . . . . . .. .. 260
Hydraulic Schematic - 48m Booms . . . . . . . .. .. 261

Hydraulic Hoses - Contact Goldacres Dealer Suppport
............................... 262

Plumbing Schematic - Diaphragm Pump . . . . . . .. 263
Plumbing Schematic - Centrifugal Pump . . . . . . .. 264
Plumbing Schematic - Centrifugal Pump . . . . . . .. 265
Plumbing Schematic - Centrifugal Pump . . . . . . .. 266
Plumbing Schematic - Diaphragm Pump . . . . . . .. 267
Plumbing Schematic - Diaphragm Pump . . . . . . .. 268
Pneumatic Schematic - Chassis . . . . ... ... ... 269
Pneumatic Schematic - Chassis Hose List. . . . . . . . 270
Fuel Line Schematic. . . .. ... ... . ... ..... 271
Electrical Schematic - Raven Hawkeye . . . .. . . .. 272
Electrical Schematic - RavenRCM . . . . . .. .. .. 273
Electrical Schematic - Raven Boom Options . . . . . . 274
Electrical Schematic - Raven XRT . . . .. ... .. .. 275
Electrical Schematic - Autosteer . . . . . ... .. .. 276
Electrical Schematic - CLAAS Cabin Layout . . . . . . 277
Electrical Schematic - Main Cabin Harness. . . . . . . 278
Electrical Schematic - Cabin Fuse Blocks . . . . . . .. 279
Electrical Schematic - Side Console Harnesses . . . .280
Electrical Schematic - Side Console & Joystick Operations
............................... 28|
Electrical Schematic - Rear Panel Layout . . . . . . .. 282
Electrical Schematic - Power Distribution Layout . . .283
Electrical Schematic - Main Chassis . . . . . ... ... 284
Electrical Schematic - Main Chassis . . . . . ... ... 285
Electrical Schematic - Chassis Hydraulics. . . . . . . . 286
Electrical Schematic - Bonnet Electrical. . . . . .. .. 287
Electrical Schematic - Console & PLC Harnesses . . .288
Electrical Schematic - Transmission . . . . . . . . ... 289
Electrical Schematic - Boom Centre . . . . . ... .. 290
Electrical Schematic - Boom Hydraulics - 36-42m. . . 291
Electrical Schematic - Boom Hydraulics - 48m. . . . . 292
Electrical Schematic - CANBUS Networks. . . . . . . 293
Electrical Schematic - CANBUS Networks. . . . . . . 294
Electrical Schematic - Electrical Harnesses . . . . . . . 295
17 DECALS 296
Decals - Plumbing. . . . . ... ... ... ... ... . 296
Decals - Electrical. . . . . ... .. ... ... ... .. 297
Decals - Electrical & Cabin. . . . .. ... ... ..., 298
Decals - Chassis &Booms . . . . . ... ........ 299
Decals - Bonnet, Cabin & Tank . . . . . . . ... ... 300
Decals-Warnings . . . . .. ... . oo 301
18 HYDRAULICS 302
Hydraulic Oil Tank Assembly . . . .. ... ... ... 302



Hydraulic Oil Tank Assembly . . .. ... ... .. .. 303
Hydraulic Oil Tank Frame . . . . . .. ... .. .. .. 304
Hydraulic Oil Tank Mounting. . . . . . .. ... .. .. 305
HydraulicOil Tank . . . . ... .o 00000 306
Hydraulic Oil Tank Gauges. . . . . . .. ... ... .. 307
Hydraulic Oil Cooler Mounting . . . . . . ... .. .. 308
Hydraulic Oil Cooler Assembly . . . . .. ... .. .. 309
Steering Orbital Assembly . . . . .. .. ... .. 310
Brake Pedal Assembly . . . .. ... ... ... . ... 311
Manifold - Brake & Fan. . . .. ... ... ... .. 312
Manifold - Brake & Fan. . . .. ... ... ... ... 313
Manifold - Brake &Fan. . . . . ... ... ... .. 314
Manifold - Chassis - Fixed Axle - 36m-42m . . . . . . 315
Manifold - Chassis - Adjustable Axle - 36m-42m . . .316
Manifold - Chassis - Fixed Axle - 48m . . . . ... .. 317
Manifold - Chassis - 3-4m - Adjustable Axle - 48m . .318
Manifold - Chassis. . . . . ... ... . o 319
Manifold - Chassis. . . . . .. ... ... . 320
Manifold - Chassis. . . . . ... ... .. . 321
Expansion Module - 3-4m Axles . . . . ... ... .. 322
Hydraulic Pressure Fitter. . . . . ... ... .. .. .. 323
Manifold - Boom Control - 48m - Front View . . . . . 324
Manifold - Boom Control -48m. . . . ... ... ... 325
Manifold - Boom Control - 48m - Rear View . . . . . 325
Manifold - Boom Control - 48m - Rear View . . . . . 326

Manifold - Boom Control - 48m, (Cartridges & Coils) 327
Manifold - Boom Control - 48m (Function Table) . . .328
Manifold - Boom Control - 48m (Function Table) . . .329

Manifold - Boom Control - 36-42m. . . . . . ... .. 330
Manifold - Boom Control - 36-42m. . . . . . ... .. 331
Manifold - Boom Control - 36-42m. . . . . . ... .. 332
Manifold - Raven XRT 5 Assembly . . . . ... .. .. 333
Manifold - Raven XRT 5 Manifold. . . . .. ... ... 334
Boom Lift Accumulator Lockout . . . . .. ... ... 335
Boom Bi-Fold Breakaway. . . . ... ..... .. ... 336
Cylinder - Boom Rest 36-42m. . . . . . ... .. ... 337
Cylinder - Boom Lift . . . ... ... ... ... ... 338
Cylinder - Yaw 36m. . . . . ... .. .. 339
Cylinder - Yaw 42-48m. . . . . . .. ... ... .. .. 340
Cylinder, Boom Tilt, 1.5" Shaft, 36-48m (Up to S/N
204053) . . . 341
Cylinder - Boom Tilt, 2" Shaft, 48m (From to S/N
204075) . . . 342
Cylinder - Centre Leveling. . . . ... ... ... ... 343

Cylinder - Bi-Fold 36-42m . . . . .. ... .. ... .. 344

Cylinder - First Fold 36m (Up to S/N 203792) . . . .345
Cylinder - First Fold 36m - 42m (From S/N 203792) 346
Cylinder - First Fold48m. . . . . ... ... ... ... 347
Cylinder - First Fold 48m. . . . . ... ... ... ... 348
Cylinder - First Fold 48m (OId) . . . . . . . ... ... 349
Cylinder - First Fold 48m (REV-05) . . . . .. ... .. 350
Cylinder - First Fold 48m (REV-06) . . . . .. ... .. 351

Cylinder - Second Stage Fold 48m
Cylinder - Third Stage Fold 48m (Up To S/N 203777)353
Cylinder - Third Stage Fold 48m (From S/N 203787) 354

Cylinder - Boom Catch. . . ... ... .. ... ... 355
Cylinder Rose End - Spare Parts . . . . ... ... .. 356
19 PLUMBING 357
Self CleaningValve . . . . . ... .. ... .. .. ... 357
Plumbing Control Valve Assembly. . . . . ... .. .. 358
Plumbing Control Valve Assembly. . . . . ... .. .. 359
Pressure Filter - Self Cleaning . . . . . .. ... .. .. 360
SuctionFilter . . . .. .. ... 361
Suction Filter Bowl Assembly . . . ... ... .. 362
Hopper Pressure Tee. . . . .. ... ... ... ... . 363
Flow Distributer & Recirculation Valve . . . . . . . .. 364
Flow Distributer & Recirculation Valve . . . . . . . .. 365
Rapidfire Regulator. . . . . .. ... .. ... .. ... 366
FlowMeter . . . ... ... ... .. 367
Flow Meter Assembly . . . ... ... ... .. ... . 368
Nozzles - Teejet Single Body. . . . .. .. ... .. .. 369
Nozzles - Teejet Clock Face Body. . . . . . .. .. .. 370
Nozzles - Altek Clamp . . . . . .. . oo 371
Nozzles - Altek Dual Spray Body . . . . . .. ... .. 372
Nozzles - Altek Spray Stop - Push On Type . . . . . . 373
Nozzles - Altek Spray Stop - Push In Type . . . . . .. 374
Nozzles - Direct Control -Single . . . . . .. ... .. 375
Nozzles - Direct Control - Dual. . . . ... ... ... 376
Nozzles - Direct Control - Dual Assembly. . . . . .. 377
Nozzles - Fence Line - Solenoid Operated. . . . . . . 378
Nozzles - Tip Strainers. . . . . .. .. ... ... ... 379
Nozzles-IDK-Cap . . . .. ... .. . ... 379
Nozzles - IDK-Tips . . . . ... ... . ... 379
Nozzles-1ID3-Cap . .. ... ... . . 380
Nozzles-ID3-Tips . . . . . . oo oo 380
Nozzles - AIXR-Tips . . . .. ... .. ... . ... 380
NCV Control Valve - Hawkeye 2 . . . . . . .. .. .. 381
Plumbing Lines - Nozzle Brackets. . . . . ... .. .. 382



Plumbing Lines - Nozzle Bracket Kits . . . . .. . . .. 382

Plumbing Lines - Miscellaneous . . . . . . ... .. .. 383
Plumbing Lines - Miscellaneous . . . . . . ... .. .. 384
Boom Poly - 1" - 6000mm - 36-48m . . . . .. .. .. 384
Boom Plumbing 36m. . . . .. ... ... ... ... 385
Boom Plumbing 36m. . . . .. ... ... ... ... 386
Boom Plumbing 36m. . . ... ... ... ... ... 387
Boom Plumbing42m. . . . .. ... ... ... 388
Boom Plumbing42m. . . . .. ... ... ... .. 389
Boom Plumbing42m. . . . .. ... .. ... L. 390
Boom Plumbing48m. . . ... ... ... ... . ... 391
Boom Poly - Clamps 36-42m . . . . . .. ... .. .. 392
Breakaway Poly Clamps 36-42m. . . . . . ... .. .. 393
Boom Poly - Clamps 48m . . . . ... ... ... ... 394
Hoses . . . . . . . . 395
Hose Clamps . . . . . . .. ... . o . 396
CableTies. . . ... ... . 396
Spiral Guard. . . . . ... 396
Chemical Probe Hose Lance. . . .. ... .. ... .. 397
Enviro Coupling& Hose . . . . .. .. ... L 398
20 ENGINE & TRANSMISSION 399
Air-conditioning Compressor . . . . . ... ... 399
Air-conditioning Compressor & Afternator (Bilberry) 400
Belt Tension Bracket, Alternator (Bilberry). . . . . .. 401
Bracket Assembly, Alternator (Bilberry) . . . . .. .. 402
Intake Plumbing - with Air Cleaner Bracket A . . . . . 403
Intake Plumbing - with Air Cleaner Bracket B . . . . . 404
AirCleaner . . . . .. ... . 405
Charge Air Intake Pipe RH. . . . ... ... ... ... 406
Charge Air Intake Pipe LH. . . . ... ... ... ... 406
Cooling Plumbing. . . . ... .. ... ... ... ... 407
HydraulicPumps . . . .. ... ... o oL 408
Hydraulic Piston Pump. . . . . . ... ... ... ... 409
Hydraulic Gear Pumps . . . .. . ... ... ... ... 410
AirGovernor . . . ... e 411
EngineMounts . . . ... ... oo 412
EngineMounts . . . .. ... oo 413
SumpDrain. .. ..o 413
Exhaust - Turbo Pipe. . . . .. ... .. ... . ... 414
ExhaustStack . . . .. ... ... o 415
Exhaust . .. ... ... .. 416
Exhaust . ... .. ... ... 417
Transmission. . . . . . 418

Transmission Assembly. . . .. ... ... .. L. 419
CombiCooler . ... ... ... ... . ... . 420
Combi Cooler Fittings & Fuel Cooler. . . . . .. ... 421
Combi Cooler Fan Guard . . . . ... ... ... ... 422
Combi Cooler Isolators . . . . .. ... ... ... 423
Combi Cooler FanMotor . . . .. ... ... ... .. 424
Header Tank Assembly. . . . . ... .. .. ... ... 425
Engine AirDivider . . . . ... ... ... .. .. ... 426
Fuel Tank . . . . ..o o 427
Fuel Filtters. . . . . . . ... ... 428
Fuel Filter - Primary Assembly. . . . ... ... .. .. 429
21 DRIVE LINE, TRANSFER CASE &

DIFFERENTIAL 430
Front Axle -2WD -Drop Lleg . . ... ... ... .. 430
Front Axle-2WD-Hub . . ... ... ... ... .. 431
Front Axle - 2WD - Steering Cylinder . . . . . . . .. 432
Front Axle - 2WD - Steering Cylinder . . . . . . . .. 433
Front Axle - 2WD - King Pin Assembly. . . . . .. .. 434
Front Axle - 4WD - Steering Cylinder . . . . . .. .. 435
Front Axle - 4WD - Drive & King Pins . . . . . .. .. 436
Front Axle - 4WD - Drive & King Pins . . . . . .. .. 437
Front Axle - AWD - Steering Cylinder. . . . . .. .. 438
Front Drop Leg 4WD - Lower Assembly . . . . . .. 439
Front Drop Leg 4WD - Lower Assembly . . . . . .. 440
Front Drop Leg 4WD - Upper Assembly . . . . . .. 441
Front Drop Leg 4WD - Upper Assembly . . . . . .. 442
Front Axle - Remote Breathers . . . . . . .. ... .. 443
Front Axle - Steering Sensor 2WD. . . . . .. .. .. 443
Front Axle - Steering Sensor 4WD. . . . . .. .. .. 444
Suspension-Front . . . ... .. oL 445

3-4m Front Adjustable Axle - Dropleg . . . . . . . .. 446
3-4m Front Adjustable Axle - Hub & Brake

3-4m Front Adjustable Axle - Steering . . . . . . . .. 448
3-4m Front Adjustable Axle - Linkage & Suspension . 449
3-4m Front Adjustable Axle - Suspension

3-4m Front Adjustable Axle - Crop Deflectors . . . .
3-4m Front Adjustable Axle - Brake Covers. . . . . . 452
3-4m Front Adjustable Axle - Housing . . . . . . . .. 453
3-4m Front Adjustable Axle - Housing . . . . . . . .. 454
3-4m Front Adjustable Axle - Wear Pads & Shims . .
3-4m Front Adjustable Axle - Air Bag

3-4m Front Adjustable Axle - RH Slider . . . . . . .. 456
3-4m Front Adjustable Axle - LH Slider



Rear Axle - Drop Leg Mounting. . . . . .. ... ... 458

Rear Axle - Sway Bar & Torque Rods. . . . .. .. .. 459
Rear Axle - Airbags & Shocks . . . . . ... .. .. .. 460
Rear Axle - Sway Bar Link . . . ... .. ... . ... 461

Rear Axle - Drive Shafts - (Up to S/N 204075) . . . .462
Rear Axle - Drive Shaft, Diff/ Drop Leg (Up to S/N

204075) . 463
Rear Axle - Drive Shafts - (From S/N 204087) . . . .464
Rear Axle - Drive Shaft, Diff/ Drop Leg (From S/N

204087) . o 465
Rear Axle - 3-4m Adjustable . . . . ... ... .. .. 466
Rear Axle - Sway Bar Mounts . . . . . .. ... .. .. 467
Suspension - Miscellaneous . . . . ... ... 467
Rear Axle - Differential. . . .. ... . ..... ... . 468
Rear Axle - Differential. . . .. ... .. ... ... . 469
Rear Drop Leg - Lower Assembly. . . .. ... .. .. 470
Rear Drop Leg - Lower Assembly. . . .. ... .. .. 471
Rear Drop Leg - Upper Assembly. . . .. ... .. .. 471
Rear Drop Leg - Upper Assembly. . . . ... ... .. 472
Ride Height Valve - Front . . . ... . ... ... ... 473
Ride Height Valves -Rear . . . .. ... ... ... .. 474
Drive Shafts -2WD . . . .. ... .. .. 475
Drive Shafts & Transfer Case -4WD. . . . . ... .. 476
Drive Shafts & Transfer Case -4WD. . . . . ... .. 477
Transfer Case - 4WD - Axle Engage . . . . . . . . .. 478
Transfer Case - 4WD - Rear Housing . . . . . . . .. 479
Transfer Case - 4WD - Power Take Off . . . . . . .. 480
Transfer Case - 4WD - Input Shaft . . . .. ... ... 481
Transfer Case - 4WD - Ouput Shaft . . . . .. .. .. 482
22 CABIN 483
Cabin-Claas . . .. ... ... ... ... ... 483
Extension Bracket, Side Mirror . . . . . . . ... ... 484
Cabin-Claas . . .. ... ... .. .. 486
Cabin-Claas . . .. ... ... .. ..o 487
Cabin-Assembled . . . ... ... .. 488
Cabin-Assembled . . . ... ... .. L 489
Cabin - Overhead Components. . . . . ... ... .. 489
Cabin - Right Corner Panel . . . . ... .. ... ... 490
GPS AccessoriesBar . . . ..o 491
Fuse Box Cover Mount . . .. ... .......... 492
Seat &Side Console . . . . .. ... ... ... ... 493
Seat - Upper Section. . . . ... ... ... ... .. 494
Seat - Lower Section. . . . ... ... .. 495

Side Console - G-Hub Display Assembly. . . . . . .. 496

Side Console - Joystick Assembly . . . . .. ... ... 497
Side Console - Common Parts . . . .. ... ... .. 498
Side Console - Common Parts . . . ... .. ... .. 499
Side Console - Boom Switches - 36-42m. . . . . . .. 500
Side Console - Boom Switches -48m. . . . . .. . .. 500
LleftFootRest. . . . ... ... ... ... .. ... .. 501
Pedal Assembly . . . . . . ... ... oo 502
Cabin - Carbon Filter - Pre S/N 105840 . . . . . . .. 503

Carbon Filter - Ultraguard MY'I | - MY23 Up to S/N
105839

Carbon Filter - Ultraguard MY24 - From S/N 105840 505
Carbon Filter - Ultraguard MY24 - S/N 105840. . . .506

ISOBUS ConnectorPlate . . . ... .......... 507
John Deere Roof Mount. . . .. ... ..... ... 508
23 BRAKES 510
Brakes - Front2WD . . . . . . ... ... .. ... 510
Brakes - Front4WD . . . . .. ... ... .. L 511
Brakes - Rear 2WD & 4WD. . . . . . ... ... ... 512
Brakes - Covers - Front 2WD. . . . . . ... ... .. 513
Brakes - Covers - Front4WD. . . ... ... .. ... 514
Brakes - Covers - Rear 2WD &4WD . . . . . . . .. 515
Brake LineParts. . . ... ... ... . ... ..., 516
Caliper - Service Brakes . . . . ... ... ... .. .. 517
Caliper - Park Brake . . . . . ... ... .. 518
24 SERVICE PARTS & INFORMATION 520
Paint . . . ... 520
Goldacres G15 - Corrosion Inhibitor . . . . . . . . .. 520
Service Parts - Lubricants . . . . ... ... ... ... 521
Service Parts-Belts . . . ... ..., . ... .. ... 522
Service Parts - Filters. . . .. . ... ... ... . ... 522
ServiceKits . . . . . ... .. 522
GA 100062, Service Kit, Series 2 G6, MY20, 50hr . .522
Service Kits - Continued . . . . . ... .. ... .... 523

GA1 100063, SERVICE KIT, SERIES 2 G6, MY20, 250HR
& 750HR

GA1100064, SERVICE KIT, SERIES 2 G6, MY20, 500HR

............................... 523
GA1100065, SERVICE KIT, SERIES 2 G6, MY20, 1000HR
............................... 524
Service Parts - Headlights . . . . ... ... ... ... 524



Chapter |

CHASSIS

Chassis

GA4602295

PART NUMBER | DESCRIPTION
CHASSIS

ITEM NO.
|

Chapter | - Chassis - 8

G6 Crop Cruiser Parts Manual MY20 - REV02



Access Platform - Ladder

ITEM NO. | PART NUMBER | DESCRIPTION

I GA5000339 BOLT MI2 X 65 GR8.8 ZP 2
2 GA5000941 BOLT M16 X 60 GR8.8 ZP I
3 GA5069165 BOLT SHOULDER SHCS M16 X 80 GRI12.9 ZP I

Continued over page

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter | - Chassis - 9



Access Platform - Ladder

ITEM NO. | PART NUMBER | DESCRIPTION

14
I5
16
|7
18
19

[0 - Chapter | - Chassis

GA4553025
GA4553030
GA4949445
GA4603695
GA5071280
GA5000141
GA5012461
GA5001029
GA4603700

GA5052815

GA500031 1
GA5000319
GA5000117
GA5000577
GA5001043
GA5069810

BUSH LADDER PIVOT SP MY |3

BUSH NYLON LADDER PIVOT SP MY I3

CYLINDER, PNEUMATIC, LADDER, ASSEMBLY

LADDER, G4 G6 G8, CABIN ACCESS, MY2|

M12 PLAIN NUT HALF

NUT M10 NYLOC ZP

NUT MI12 NYLOC ZP

NUT M16 NYLOC ZP

PLATE, LADDER CYLINDER MOUNT, LH FITMENT, MY21

RUBBER STOPPER, DIAMETER 50 X 35 LONG, WITH M10 X
35 STUD

SET SCREW M2 X 35 GR 8.8 ZP

SET SCREW M2 X 40 GR8.8 ZP
WASHER [0mm FLAT SS HD
WASHER [2mm FLAT SS HD
WASHER [6mm FLAT SS HD
WASHER- NYLON [6 1D X 30 OD X 2

G6 Crop Cruiser Parts Manual MY20 - REV02

— — - N0 - — »

w W o — NN



Pneumatic Cylinder - Ladder Assembly

ITEM NO. | PART NUMBER

[
2

3

GA5069674
GA5071235
GA7000001
GA700001 1
GA7000012
GA7000013

GA7000014
GA5052830
GA5050450

DEUTSCH AVAILABLE
AS PART OF VALVE
ASSEMBLY AS P/N
GAb5071236

DESCRIPTION

PNEUMATIC CYLINDER 63 X [75mm [

PNEUMATIC SOLENOID VALVE MAC 35 SERIES 1/8” PORTS
WITH FLYLEADS

BRASS BREATHER SILENCER 3/8 BSP FLAT I

REDUCING BUSH, 3/8” BSPP — /8 BSPP”, 0904 10 17,
PNEUTECH

ELBOW, 1/8” BSP, MALE TO MALE, 0914 00 10, PNEUTECH I

VALVE, FLOW CONTROL é6mm X | /8 BSP, METER IN, JSCé6-
01B, PNEUTECH

RESTRICTOR, ADJUSTABLE EXHAUST, ET-01, PNEUTECH I
RECEPTACLE, 2 WAY, PINS, DT SERIES, DEUTSCH,b DT04-2P I
GREASE NIPPLE, 6mm I

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter | - Chassis - | |



Access Platform - Hand Rails

ROUTE MIRROR
WIRING THROUGH

HANDRAIL USED TO ATTACH

BOOM REST

\S

W o

AN

STEP TREAD
PART NUMBER DESCRIPTION
GA5070520 STEP TREAD PRESSED, 370MM WIDE UNPAINTED - WELD IN

ITEM NO. | PART NUMBER | DESCRIPTION

GA4602340 PLATFORM, LH ACCESS, G6 |
GA5011229 BOLT MI2 X 25 GR8.8 ZP
GA5000339 BOLT MI2 X 65 GR8.8 ZP
GA5000869 BOLT M16 X 150 GR8.8 ZP
GA5004063 BOLT M6 X 20 SS A-70

N w Ny —
w NN NN

Continued over page

[2 - Chapter | - Chassis G6 Crop Cruiser Parts Manual MY20 - REV02



Access Platform - Hand Rails

ITEM NO. | PART NUMBER | DESCRIPTION

GA5069160
GA4551250
GA4551255
GA5069855
GA4602350
GA4602360
GA4602355
GA4658810
GA5001029
GA50481 15
GA4553055
GA5050330
GA5000577
GA5000575
GA5001043
GA5004437

BOLT SHOULDER SHCS M12 X 40 GR12.9 ZP

BUSH, FOLDING HAND RAIL, WHITE NYLON, Gé6 MY20
BUSH, MAIN HAND RAIL CUSHION MOUNT, G6 MY20
GROMMET, RUBBER, 28 X 1.6 X 35MM, WIRING
HANDRAIL, LADDER ACCESS, Gé6 MY20

HANDRAIL, PLATFORM FOLDING RAIL, G6 MY20
HANDRAIL, PLATFORM MAIN, G6 MY20

MIRROR MOUNT-LH-SP 201 |

NUT M16 NYLOC ZP

NUT Mé6 NYLOC ZP

NYLON BUSH MID HANDRAIL

SHCS M12 X 20 GR12.9 ZP

WASHER [2mm FLAT SS HD

WASHER [2mm SPRING SS

WASHER [6mm FLAT SS HD

WASHER 6mm FLAT SS

G6 Crop Cruiser Parts Manual MY20 - REV02

N A O O DN DN WDN — — — N — DM DND —

Chapter | - Chassis - 13



Access Platform - Boom Rest Left Side 36-42m

O

4
HIDDEN GREASE
NIPPLE LOCATIONS

ITEM NO. | PART NUMBER | DESCRIPTION

| GA5000869 BOLT MI6 X 150 GR8.8 ZP 4
2 GA4602370 BOOM REST LINKAGE A, G6 MY20 I
3 GA4602375 BOOM REST LINKAGE B, G6 MY20 |

Continued over page

[4 - Chapter | - Chassis G6 Crop Cruiser Parts Manual MY20 - REV02



Access Platform - Boom Rest Left Side 36-42m
e ) e i

GA4602380 BOOM REST LINKAGE C, G6 MY20
5 GA4405690 BOOM REST LINKAGE D, G6 MY20
6 GA5073730 BOOM REST WEAR PAD, G6 MY20
7 GA4602365 BOOM REST, TRITECH 24-42M, LH, G6 MY20
8
9

o — N U NN = = = —

GA5070860 CSCSMI12X20GRI12.9 ZP
GA0500014 CSCS M8 X 20, ZP, GR12.9
10 GA5001223 CIRCLIP, 19mm, E TYPE, ZINC PLATED
[l GA5007957 DOUBLE PILOT CHECK (RA) [2LPM /4 BSPP
2 GA5050450 GREASE NIPPLE, 6mm
13 GA3500544 HYDRAULIC ADAPTOR NIPPLE, |/4” BSP O-RING X 9/16” JIC, )
S74-0409
HYDRAULIC ADAPTOR, ELBOW, 90 DEGREE, |/4” BSPT MALE
4 GA3500348 X 3747 UN MALE O-RING
I5 GA50691 107 HYDRAULIC CYLINDER 2”X1.25"X6” STROKE |
6 GA5001029 NUT M16 NYLOC ZP 4
|7 LOS4A PIN WITH SHOULDER AND CIRCLIP GROOVE, |” DIAMETER
X 71 LONG
18 GA4552835 PIN- HYD CYLINDER TO BOOM REST SP 201 | |
19 GA4550730 PLASTIC WEAR STRIP, BOOM REST SADDLE, G3V G4V |
20 GA4562025 RESTRICTOR NIPPLE [/4 BSPT 0.5mm ORIFICE |
21 GA5017659 WASHER | FLAT ZP HD (5mm THICK) 2
22 GA5001043 WASHER [6mm FLAT SS HD 4
|

23 GA4550055 WEAR SLIDE PLATE BOOM REST BOTTOM 2015
~ See Chapter |8 ‘Hydraulics’ for sub-assembly

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter | - Chassis - 15



Access Platform - Boom Rest Left Side 48m

NOTE: Mounting fasteners used are the same as for the 36-42m boom rest.

ITEM NO. | PART NUMBER | DESCRIPTION

Ul N W N —

|6 - Chapter | - Chassis

GA4602515
GA5051290
GA4550795
GA5073730
GAO0500014

BOOM REST, TRITECH 48M, LH
CSCSMI2 X 30 GRI12.9 ZP

BOOM REST WEAR PAD

3
PLASTIC WEAR PAD, LOWER, BOOM REST, 48M BOOM I
I
3

CSCS M8 X 20, ZP, GR12.9

G6 Crop Cruiser Parts Manual MY20 - REV02



Access Platform - Step

MOUNTING HOLES

[aw).Yan-Yan] Jan) Y
CIboH0CD 0 D00
(el Jor 1-an]-Jan) -Yan] -Taw)
O o CDPCO 0 OO0 OO0
[JanY.Yam] JanY Yamn] Yo Yam)
Oocmomoo ™o Do

oo oo oo
(o Jammn Yo Y ammn Y o J amn J o Yammn ) o J e Yo ) mun )

oo oo
OocboOOoOOo@od

(o Jammn Yo Y ammn Y o J e J o Y ammn } o J amn Yo ) | )
oo OO0 o000
[oJamn ]« amm Yo ] ol e Yo amn Yo ]
oo™ o™0
(e Jamm e Y amn] o J e ¥ o Yamn ] o Jamms Yo} mun)
oo OO0 o000

00O o000 —

oo o000 [I:

ITEM NO. | PART NUMBER | DESCRIPTION
4

GAS5012461 NUT MI12 NYLOC ZP

AW N —

G6 Crop Cruiser Parts Manual MY20 - REV02

GA5011229 BOLT MI2 X 25 GR8.8 ZP

GA4406950 PLATE, THREAD STEP, BOLT ON, PLATFORM, G6 MY20
GA5000577 WASHER [2mm FLAT SS HD

4
[
8

Chapter | - Chassis - |7



Boom Rest - Right Side 36-42m

ITEM NO. | PART NUMBER | DESCRIPTION
|

O 00 N o U1 AW N —

W o — o

I8 - Chapter | - Chassis

GA4602390
GA4550055
GA5070860
GA4550730
GAO0500014
GA5073730
GA5000931
GA5001043
GA5001029
GA5000905
GA5065455
GA50001 17
GA5000141

BOOM REST CROSS MEMBER, RH

WEAR SLIDE PLATE BOOM REST BOTTOM
CSCSMI12 X 20 GRI2.9 ZP

PLASTIC WEAR STRIP, BOOM REST SADDLE
CSCS M8 X 20, ZP, GR12.9

BOOM REST WEAR PAD

BOLT M16 X 50 GR8.8 ZP

WASHER [6MM FLAT SS HD

NUT M6 NYLOC ZP

SHCS M16 x 25 GR12.9 ZP

BOLT M0 X 30 GR8.8 ZP

WASHER |0MM FLAT SS HD

NUT MI0 NYLOC ZP

G6 Crop Cruiser Parts Manual MY20 - REV02

N AN DM DN OO DN — U1 — N —



Boom Rest - Right Side 48m

ITEM NO. | PART NUMBER | DESCRIPTION

GA4602520 BOOM REST, TRITECH 48M, RH I

I

2 GA4550795 PLASTIC WEAR PAD, LOWER, BOOM REST, 48M BOOM I
3 GA5073730 BOOM REST WEAR PAD I
4 GA5051290 CSCSMI12 X 30 GRI2.9 ZP 3
5 GAO0500014 CSCS M8 X 20, ZP, GR12.9 3
6 GA5000931 BOLT M6 X 50 GR8.8 ZP 4
7 GA5001043 WASHER [6MM FLAT SS HD 8
8 GA5001029 NUT M6 NYLOC ZP 4
9 GA5065455 BOLT M10 X 30 GR8.8 ZP 2
10 GA5000117 WASHER [OMM FLAT SS HD 4
Il GA5000141 NUT MI0 NYLOC ZP 2
12 GAS5000905 SHCS M6 x 25 GR12.9 ZP 4

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter | - Chassis - 19



Access Platform - Right Side

INCLUDED WITH
[TEM

ITEM NO. | PART NUMBER | DESCRIPTION
6

I GA5004053
2 GA5000339
3 GA5000903
4 GA5004077
5 GA4553025
6 GA4553030
7 GA5066595
8 GA5008629
9 GA4603695
10 GA5011607
Il GA5000559
12 GA5012461
I3 GA50481 15
14 GA4408450

20 - Chapter | - Chassis

BHCS M6 X 20 SS A2-70

BOLT MI2 X 65 GR8.8 ZP
BOLT MI6 X 25 GR8.8 ZP
BOLT M6 X 30 GR8.8 ZP

BUSH LADDER PIVOT SP MY |3

BUSH NYLON LADDER PIVOT SP MY I3

LATCH, SUIT CROP CRUISER BONNET & LADDER
DOOR HOLDER, FEMALE, RUBBER, BLACK
LADDER, G4 G6 G8, CABIN ACCESS, MY2|

DOOR HOLDER, MALE, RUBBER, BLACK

NUT MI2 HEX ZP
NUT MI2 NYLOC ZP
NUT M6 NYLOC ZP

PLATE, LOWER LADDER, LH RUBBER HOLDER MOUNT, RH

PLATFORM, G6, MY20

O O NN — N — M DN DN 00N

Continued over page

G6 Crop Cruiser Parts Manual MY20 - REV02



Access Platform - Right Side

ITEM NO. | PART NUMBER | DESCRIPTION

I5

6
|7
18
19
20
21
22

GA44081 15

GA4602905
GA5000305
GA5000319
GA5000577
GA5001043
GA5001051

GA5004437

PLATE, LOWER LADDER, RH RUBBER HOLDER MOUNT, RH
PLATFORM, G6, MY20

PLATFORM ACCESS FABRICATION, RH, G6 MY20

SET SCREW M2 X 30 GR8.8 ZP

SET SCREW M12 X 40 GR8.8 ZP

WASHER [2MM FLAT SS HD

WASHER [6MM FLAT SS HD

WASHER [6MM SPRING SS

WASHER 6MM FLAT SS

DETAIL D

ITEM NO. | PART NUMBER | DESCRIPTION
2

o U1 N W N —

GA5011229
GA4602910
GA4602350
GA5050330
GA5000577
GA5000575

BOLT MI2 X 25 GR8.8 ZP

HANDRAIL, ACCESS PLATFORM, RH, G6 MY20
HANDRAIL, LADDER ACCESS, G6 MY20

SHCS MI12 X 20 GR12.9 ZP

WASHER [2MM FLAT SS HD

WASHER [2MM SPRING SS

G6 Crop Cruiser Parts Manual MY20 - REV02

I
2
8
10
8

Chapter | - Chassis - 2|



Left Hand Mirror

e

ITEM NO. | PART NUMBER | DESCRIPTION

22 - Chapter | - Chassis

GA5054125
GA5054130

GA5069795

GA5054120

SIDE MIRROR GLASS
COVER CAP MIRROR -

GROMMET, RUBBER, 28 OD X 7 THICK, MATERIAL UP TO
2MM THICK

SIDE MIRROR, COMPLETE ASSEMBLY

Gé6 Crop Cruiser Parts Manual MY20 - REV02



Bonnet

BONNET SPARE PARTS

PART NUMBER DESCRIPTION

GA3000082 GLOBE, HB3, 12V, 60V, NARVA
GA3000492 HEADLIGHT, HB3, LED, PACK OF 2, 9-32 VOLT, COOL WHITE, 5000LM
GA5075415 INDICATOR / RUNNING LIGHT ASSEMBLY, LED

BONNET GRILL MESH, SUIT GA5072135 AND GA5072145, 2015 - 2019

GAS072720 DESIGN, NO CENTER SUPPORT (ONE PIECE FRONT MESH)

ITEM NO. | PART NUMBER | DESCRIPTION
|

GA5072135 BONNET, CROP CRUISER, G6, G8, 2015 - ON

|

2 GA4502630 SPACER BLOCK, BONNET LATCH, HDPE 2
3 GA5066595 LATCH, SUIT CROP CRUISER BONNET & LADDER 2
4 GA5004437 WASHER 6MM FLAT SS 8
5 GA5070460 SHCS M6 X 60 SS A2-70 4
6 GA5004055 SHCS M6 X 20 GR12.9 ZP 4
7 GAO0500078 WASHER, 1”ID X | 7/8” OD X [/8” THICK, NYLON 4
8 GA4552765 BOLT SHOULDER, SUIT SP BONNET 2
9 GA5000925 SHCS M6 X 40 GR12.9 ZP 2
10 GA5001043 WASHER [6MM FLAT SS HD 2
I GA5001029 NUT M16 NYLOC ZP 2

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter | - Chassis - 23



Bolt-in Crossmember

ITEM NO. | PART NUMBER | DESCRIPTION

GA4658415 CROSS MEMBER BOLT IN I

I

2 GA5001741 WASHER 20MM FLAT SS HEAVY DUTY 8
3 GA5011333 BOLT M20 X 60 ZP GR8.8 4
4 GA5048125 NUT M20 NYLOC COARSE ZP 4

Hydraulic Pump Guard

ITEM NO. | PART NUMBER | DESCRIPTION

I GA4507145 PUMP PULLEY GUARD PLATE I
2 GA5004696 BHCS M8 X 16 SS A2-70 3
3 GA50049 19 WASHER 8MM SPRING SS 3
4 GA5003643 WASHER 8MM FLAT SS HD 3

24 - Chapter | - Chassis G6 Crop Cruiser Parts Manual MY20 - REV02



Air Dryer

51

GRUB SCREW IN KIT (GA50785

O-RING INKIT (GA5078551)

FILTER WITH HOSE CLAMP IN KIT (GA5078551)

FILTER & CARTRIDGE

PART NUMBER DESCRIPTION

GA700002 | FILTER/SILENCER, AIR DRYER, WABCO
GA7000022 CARTRIDGE, AIR DRYER, WABCO
ITEM NO. | PART NUMBER | DESCRIPTION
| GA507855 | AIR DRYER, SINGLE CANISTER |
5 CA3500760 :ZELJEAUUC ADAPTER, NIPPLE, /2" NPT MALE X 3/4” JIC 5

3 GA5078517 AIR FITTING, STRAIGHT, 3/8” TUBE, |/4” NPT MALE, BRASS I

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter | - Chassis - 25



Drain Point Fittings

ITEM NO. | PART NUMBER

2

0 N o8 U

26 - Chapter | - Chassis

GA3500794
GA3500803
GA3500277
GA3500249

GA5066940
GA5049290
GA5001045
GA5017655

/\

DESCRIPTION

HYDRAULIC ADAPTOR, PLUG, 3/4” JIC FEMALE 2
HYDRAULIC ADAPTOR, BULKHEAD NIPPLE, 3/4” JIC MALE X )
3/4” JIC MALE

CAP, SWIVEL, |/4” BSPP FEMALE I

HYDRAULIC ADAPTOR, BULKHEAD NIPPLE, |/4” BSPP MALE
X 1/4” BSPP MALE

SOCKET, | /4" FEMALE THREAD, HEX, BRASS
ELBOW /4" MALE THREAD X 3/8" BARB BRASS
WASHER 3/4" FLAT ZP

WASHER [ /2" FLAT SS

NN = =

G6 Crop Cruiser Parts Manual MY20 - REV02



Hose Hanger

ITEM NO PART NUMBER | DESCRIPTION

GA4406925 BRACKET, HOSE HOOK, LH REAR SUSPENSION A FRAME

2 GA50061 11 BOLT M0 X 35 GR8.8 ZP 2
3 GA50001 17 WASHER [0MM FLAT SS HD 4
4 GA5000141 NUT M10 NYLOC ZP 2

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter | - Chassis - 27



Tool Box Cover & Mounting

ITEM NO. | PART NUMBER | DESCRIPTION -

|
2
3
4
5
6

7

9
10

GA4405880
GA5000577
GA5011229
GA4405875

GA5078500
GA5051530
GA5077710

GA5018313
GA5077134

TOOL BOX ASSEMBLY

BRACKET, TOOL BOX MOUNT B
WASHER [2MM FLAT SS HD
BOLT M12 X 25 GR8.8 ZP
BRACKET, TOOL BOX MOUNT A

COVER, TOOL BOX POD, ROTOMOULDED PLASTIC,
BLACK

BHCS M12 X 30 SS A2-70

HOSE BARB, ELBOW, 90 DEGREE, 3/4" MALE THREAD X
/2" HOSE

VALVE, BALL, 20MM, 3/4” FEMALE, LEVER HANDLE, BRASS
CAM LEVER, 3/4" MALE COUPLING X 3/4" MALE THREAD

* Sub-assembly on following pages

28 - Chapter | - Chassis

G6 Crop Cruiser Parts Manual MY20 - REV02



Tool Box Frame Assembly

STRIP LIGHT ASSEMBLY
GA4950005 INSIDE
TOOLBOX

ITEM NO. | PART NUMBER | DESCRIPTION

I * FRAME ASSEMBLY I

2 * HAND WASH TANK ASSEMBLY I

3 = LIGHT, LED STRIP LIGHT ASSEMBLY I

4 * DOOR ASSEMBLY, TOOLBOX I

5 GA50785] | GAS STRUT, 6/18 DIAMETER, 325 EXTENDED LENGTH, |
[23MM STROKE, BALL ENDS 10MM, 250N

6 GA5072700 PINCHWELD, TOP BLISTER, 16.3MM X 30MM - CUT TO 1750 |

MM

~ See Chapter |5 ‘Electrics’ for sub-assembly

* Sub-assembly on following pages

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter | - Chassis - 29



Tool Box Frame Assembly (First Design)

ITEM NO. | PART NUMBER | DESCRIPTION
|

GA4602405 TOOL BOX FRAME

[

2 ~ LIGHT, LED STRIP LIGHT, ASSEMBLY I
3 GA300031 | PLC, G6 MACHINE CONTROLLER MY20, CR711S, IFM I
4 GA5004437 WASHER 6MM FLAT SS 4
5 GA5004073 BOLT M6 X 25 GR8.8 ZP 4
6 ~ EXTERNAL CONTROLLER SCREEN & KEYPAD ASSEMBLY I
7 GA5069725 GROMMET, SLOP STOP, BLACK, 105X 60 MM I
8 GA5054395 SCREW MUSHROOM HEAD, BLACK SELF TAPPER, 4.2 X 16 4

MM

~ See Chapter |5 ‘Electrics’ for sub-assembly

30 - Chapter | - Chassis G6 Crop Cruiser Parts Manual MY20 - REV02



Tool Box Frame Assembly (Second Design)

ITEM NO PART NUMBER | DESCRIPTION

GA5004047 BHCS M6 X 16 GRI2.9 ZP

2 GA4411710 PLATE, SHELF, TOOL BOX FRAME, G6 MY20 I
3 GA5066830 SPEED CLIP Mé 6
4 GA5004437 WASHER M6 FLAT SS 6

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter | - Chassis - 3|



Hand Wash Tank Mounting

ITEM NO. | PART NUMBER | DESCRIPTION

ASSEMBLY DRAWING ONLY, HAND WASH ASSEMBLY, G6,

I £

MY20
2 GA5006143 BOLT M10 X 16 GR8.8 ZP 4
3 GA4602405 TOOL BOX FRAME, G6 MY20 I
4 GA5000117 WASHER M10 FLAT SSHD 4

* Assembly On Following Page

Continue Over Page

32 - Chapter | - Chassis G6 Crop Cruiser Parts Manual MY20 - REV02



Hand Wash Tank Assembly

GLUE O-RING INTO CAP
USING LOCTITE SI15900

ITEM NO. | PART NUMBER | DESCRIPTION

HOSE, PRESSURE, 12MM, BLACK, 250PSI, HOSI3P, CUT TO

GA200021 | 500MM |
) GA200021 | HOSE, PRESSURE, 12MM, BLACK, 250PSI, HOSI3P, CUT TO
[000MM
3 GA5075400 CAP, TANK, PLASTIC, LID, M65.5X8 THREAD, BLACK, I

GOLDACRES LOGO, O RING NOT INCLUDED
4 GA5000469 HOSE CLAMP, 1/2” SS 12-20/9W3 3
HOSE BARB, ELBOW, 90 DEGREE, |/2 MALE THREAD X |/2

> GAS077708 HOSE, BANJO, HB050-90 !
HOSE BARB, ELBOW, 90 DEGREE, 3/4 MALE THREAD X 1/2

6 GAS077710 HOSE, BANJO, HB075/050-90 |

7 GA5009187 O RING, 60 OD, 50 ID X 5MM, SUITS EXACTA TANK CAP I

8 GA8500027 TANK, HAND WASH, 30L, G6, MY20 I

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter | - Chassis - 33



Tool Box Display Screen Mounting (Second Design)

LED LIGHT
MOUNTING
COVER

ITEM NO. | PART NUMBER | DESCRIPTION

* ASSEMBLY DRAWING ONLY, SCREEN, TOOLBOX, G6, MY20 I

|

2 GA5004073 BOLT M6 X 25 GR8.8 ZP 4
3 GA5003083 BOLT PAN HEAD M3 X |2 2
4 GA4950005 LIGHT, LED STRIP LIGHT, ASSEMBLY, G6, TOOLBOX I
5 GA300031 1 PLC, G6 MACHINE CONTROLLER MY20, CR71 IS, IFM I
6 GAS501 1351 WASHER 3mm FLAT SS 2
7 GA5004437 WASHER 6mm FLAT SS 4

* Assembly On Following Page

Continue Over Page

34 - Chapter | - Chassis G6 Crop Cruiser Parts Manual MY20 - REV02



Tool Box Display Screen Assembly (Second Design)

ETHERNET CABLE GA3000393
FITTED TO THE ETHO PORT

IMPORTANT
DO NOT OVERTIGHTEN
NUTS ON KEYPAD ITEM

, BOLTS ONLY
GLUED IN.
TORQUE 0.8 + 0.1Nm
(7+1in/lb)
ITEM NO. | PART NUMBER | DESCRIPTION
| GA0500004  BHCS M5 X 20 S5 A2-70 7
2 GA4950010  CAN KEYPAD ASSEMBLY SUIT MY20 G6 POD |
COVER, TOGGLE SWITCH, WATERPROOF, NARVA, SUITS

3 GAsOIITS e |
DISPLAY SCREEN, 5", NON TOUCH, IFM CRI 150, WAS

4 GA000289 oo o

s cassysio]  MOUNTING PLATE SUIT CAN KEYPAD, Gé MY20 SIDE POD |
HAWKEYE FILL SWITCH

6  GA4525100  MOUNTING PLATE SUIT CAN KEYPAD, G6 MY20 SIDE POD |

GA5003974  NUT M5 NYLOC ZP 5

RAM MOUNT, UNIVERSAL, ADJUSTABLE, C SIZE 1.5" BALL,

8 OO g 35 WITH ROUND MOUNTS, RAM- 101U !
SWITCH, TOGGLE, ON / OFF, PRE ASSEMBLED WITH 2 PIN

7 OA0RO0SE T \VEATHER PACK CONNECTOR !

10 GAS016753  TOGGLE SWITCH COVER, MISSILE, NARVA |

Il GAS5003983  WASHER M5 FLAT SS 12

12 GA5003629  WASHER 5MM SPRING SS 4

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter | - Chassis - 35



Tool Box - Door - Strut & Pinchweld

ITEM NO. | PART NUMBER | DESCRIPTION

ASSEMBLY DRAWING ONLY, DOOR, TOOLBOX, G6, MY20
GAS STRUT, 6/18 DIAMETER, 325 EXTENDED LENGTH,

2 GASO7851 ] [23mm STROKE, BALL ENDS |0mm, 250N !

3 GA5072700 PINCHWELD, TOP BLISTER, 16.3mm X 30mm CUT |.75M |
LONG

4 GA5003643 WASHER 8mm FLAT SS HD 4

* Assembly On Following Page

Continue Over Page

36 - Chapter | - Chassis G6 Crop Cruiser Parts Manual MY20 - REV02



Door Assembly

ITEM NO. | PART NUMBER | DESCRIPTION

GA50785] | GAS STRUT, 6/15 DIAMETER, 325 EXTENDED LENGTH, I
[20MM STROKE, BALL ENDS, 50N

GA4405870 DOOR, TOOL BOX

| I
2 GA50204 15 HINGE CABIN SS 52 X 52 X 3 MM 2
3 GA4405885 PLATE, GAS STRUT MOUNT, TOOL BOX I
4 GA5078512 LATCH, LOCK, T BAR, SUIT TOOL BOX I
5 GA0500004 BHCS M5 X 20 SS A2-70 10
6 GA5003983 WASHER 5MM FLAT SS 24
7 GA5003974 NUT M5 NYLOC ZP 14
8 GA5051230 CSCS M5 X 16 SS A2-70 4

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter | - Chassis - 37



Tow Bar

ITEM NO. | PART NUMBER

o U1 N W DN —

38 - Chapter | - Chassis

GA5001491
GA5002077
GA4504175
GA50061 11
GA5000137
GA4659185
GA5010905
GA4659180

DESCRIPTION

CHAIN 2MM X 20 SS, 20 LINKS [
KEY RING, 25MM, SS 4
PLATE, TOP KEEPER TOW BAR SP 201 | I
BOLT M10 X 35 GR8.8 ZP I
WASHER [0MM SPRING SS |
PIN ASSY TOW BAR SP 201 | I
LINCH PIN, 7/16” OD X 45 LONG I
TOWBAR, CROP CRUISER G6, MY | ON I

G6 Crop Cruiser Parts Manual MY20 - REV02



Air Tank

ITEM NO. | PART NUMBER | DESCRIPTION

9

10

Il
12
I3

G6 Crop Cruiser Parts Manual MY20 - REV02

GA5071940
GA5011059
GA5069925
GA3500269

GA5078519

GA3500760

GA5017369
GA5020615
GA5070300

GA5045140

GA5004383
GA5016245
GA5004405

TANK, AIR, 14.75L, PROTEX AT3

PRESSURE SWITCH, LOW AIR, 55 PSI ACTUATION, SPDT,
/8"

/4" - 1/8" BSPT FEMALE REDUCING SOCKET

HYDRAULIC ADAPTOR, TEE, 1/4" BSPT MALE X | /4" BSPT
MALE X /4" BSPT MALE, S50-040404

"AIR FITTING, ELBOW, 3/8" TUBE, /4" NPT FEMALE,
PUSH IN, BRASS, ALKON AQ70-DOT-6X4"

"HYDRAULIC ADAPTER, NIPPLE, 1/2" NPT MALE X 3/4"
JIC MALE, S7TN-0812"

PRESSURE RELIEF VALVE
VALVE, BALL, 12MM, 1/2" MALE, FEMALE BUTTERFLY, BRASS
PLUG /4" FLUSH FIT

PNEUMATIC FITTING, NIPPLE, 1/4 BSPT MALE X 6MM PUSH
TYPE, BRASS

6MM HYDROSTATIC HOSE BLACK 40MM LONG
TEE EQUAL PUSH IN 6MM
PLUG PUSH IN 6MM

Chapter | - Chassis - 39



Autogrease Mounting

ITEM NO. | PART NUMBER | DESCRIPTION

| . GROENEVELD AUTO GREASE RESERVOIR |
ALEMLUBE AUTO GREASE RESERVOIR
2 GA500471 | BOLT M8 X 25 GR8.8 ZP 4

3 GA5003643 WASHER 8MM FLAT SS HD 4

* NOTE: Please consult autogreaser supplier for spare parts specific to those systems.

40 - Chapter | - Chassis G6 Crop Cruiser Parts Manual MY20 - REV02



Fuse Cover (From S/N 104015)

ITEM NO PART NUMBER | DESCRIPTION

GA5004696 BHCS M8 X 16 SS A2-70

2 GA5078895 BRACKET, FUSE COVER, G6, MY23 I

3 GA5078894 FUSE COVER, STAINLESS GUARD, G6, MY23 |

4 GA5066600 RAWL ACTION LATCH, QUICK ACCESS FASTENER, SWELL, 3
BLACK

5 GA500365 WASHER M8 FLAT SS |

GA5004919 WASHER 8MM SPRING SS I

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter | - Chassis - 41



Pump and Suction Filter Mounting - Diaphragm Pump

>
=

dembees

BUILD OPTIONS:
70011 - 260L/MIN DIAPHRAGM PUMP - HYDRAULIC DRIVE

ITEM NO. | PART NUMBER | DESCRIPTION

| GA5052600 BOLT M8 X 75 SS A2-70 6
2 GAO0500039 BOLT, 3/8” X 4” UNC ZP, GR8 2
3 GA20001 15 FLANGE CLAMP, AND GASKET, 2”, SERIES 220, HYPRO I
4 GA5077859 HOSE BARB, STRAIGHT, 2 FLANGE X 2 HOSE, BANJO I
5 GA5048345 NUT 3/8”, NYLOC, ZP, UNC 2
6 GA5000141 NUT M10 NYLOC ZP 4
7 GA5004917 NUT M8 NYLOC ZP 2
8 GA4406190 PLATE, SUCTION FILTER VALVE MOUNT, G6 MY20 I
9 GA5065455 SET SCREW MI0 X 30 GR8.8 ZP 4
10 GA4949430 SPRAY PUMP ASSEMBLY, UDOR ZETA 260, G6, MY20 I
[l GA4949425 SPRAY PUMP SUCTION FILTER ASSEMBLY, G6, MY20 I
12 GA5002563 WASHER 3/8” X 7/8” FLAT SS 4
I3 GA50001 17 WASHER M10 FLAT SS HD 8
4 GA5003643 WASHER M8 FLAT SS HD 8
I5 GA5004919 WASHER M8 SPRING SS 4

42 - Chapter | - Chassis G6 Crop Cruiser Parts Manual MY20 - REV02



Pump and Suction Filter Mounting - Centrifugal Pump

——CHASSIS COMPONENTS EXPLODED TO SHOW ITEM @ AND @

BUILD OPTIONS:
70012 - CENTRIFUGAL PUMP

ITEM NO. | PART NUMBER | DESCRIPTION
4

GA5006057 BOLT MI10 X 50 GR8.8 ZP

|

2 GA5052600 BOLT M8 X 75 SS A2-70 6
3 GA0500039 BOLT, 3/8” X 4” UNC ZP, GR8 2
4 GA20001 15 FLANGE CLAMP, AND GASKET, 2", SERIES 220, HYPRO |
5 GA5048345 NUT 378", NYLOC, ZP, UNC 2
6 GA5000141 NUT M10 NYLOC ZP 4
7 GA5004917 NUT M8 NYLOC ZP 2
8 GA4406190 PLATE, SUCTION FILTER VALVE MOUNT, G6 MY20 I
9 GA4949420 PUMP MOUNT BRACKET, ARAG MSP400, G6, MY20 I
10 GA4949425 SPRAY PUMP SUCTION FILTER ASSEMBLY, G6, MY20 I
Il GA5002563 WASHER 3/8” X 7/8” FLAT SS 4
12 GA5000117 WASHER M10 FLAT SS HD 8
I3 GA5003643 WASHER M8 FLAT SS HD 8
4 GA5004919 WASHER M8 SPRING SS 4

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter | - Chassis - 43



44 - Chapter | - Chassis G6 Crop Cruiser Parts Manual MY20 - REV02



Chapter 2

PUMPS
Spray Pump - Zeta 260

GA5076496
GA5076101
GA5076497

GAB0T6007 4

GA5020060

GA5024270
060439 !{
@ GA5075689 @

jGA5076560

o O=———GA5076443

I\
GAS075797 GAS077086 )
GAS076527 é
2 N
( \S\\47 < SR
)

GAS076444 2/
GASO76101 L
GASO76518 ——————4 O CAS0T6075 GA5076101
GAS076080 SA0060 P ;Q
GA5076536 Q)
GA5077086 \J\ !
O GAS076536

GA5076497

GASOT643 — D
GA5076557 & \\\
=

GAS076101 —— ==
=
GAS076443 S
%
A
GAS076560 Ay
GAS076060

GAs076512 ——— &

GA5076101

GA5075763
GA5075603

GA5075616

GA5075758

GA5076483 I

GAS075734 \( /
\ ) .

GA5075633 Q
‘ “

GA5075776 - @0

GA5;§:315%?1 ,ﬂ@h &

PUMP ASSEMBLY

PART NUMBER | DESCRIPTION

GA5054500 PUMP ZETA 260 MI-|

PUMP SERVICE PARTS

PART NUMBER | DESCRIPTION

S f 06%076459
GA5076449

GA5076518 GA5077102

s
L GA5076080

180483

020985

021404 —

GA5075754 h =

GAS075603 a !
HHIRAT

GASO75738 @

@@

GA5078353

GA5076478
GA5076387

GA5076455

GA5076442 ——————@

GA5076514 —8

GA5076060

<
GASO75710 @ =) GAS076512

B GA5076565

easo76073 ()

I 180571

GA5076089 © _ 5~ GA5078304

0501H9
it
o GASO76082

\ ®7GA5O76457
’) ®—GA5075634

GASOT5B00 —  ZZ)
i\ ‘;\.‘,y
' N
GA5078301 { 140349 9
GAS076562 GA5076562

GA5077793 PUMP DIAPHRAGM KIT SUIT ZETA 260 AND RO250 UDOR PUMPS

GA5077792

PUMP REBUILD KIT, INCLUDES DIAPHRAGMS, SEALS & VALVES, SUITS BOTH ZETA
260 AND RO250 IN PTO AND HYD DRIVE

GA5023115 SEAL KIT, 60CC & 80CC HYDRAULIC MOTOR, GA5009525 AND GA5047515

G6 Crop Cruiser Parts Manual MY20 - REV02

Chapter 2 - Pumps - 45



Spray Pump - Zeta 260 - Hydraulic Drive

\/

2y

Y.

s
‘);'\\\\\
2N

o

q
l‘\l” /A i:. RN\
%

EXTRA O-RING
AGAINST COLLAR

=

~
DETAILC

ITEM NO. | PART NUMBER | DESCRIPTION

[” FLANGE X | 1/4” BARB, ELBOW, 90 DEGREE,

! GAS077807 M100125BRB90 !
2 GA5052595 BOLT M8 X 20 SS A270 |
3 GA20001 13 FLANGE CLAMP, AND GASKET, |"”, SERIES 100, HYPRO 2

HYDRAULIC ADAPTOR, ELBOW, 90 DEGREE, | /16" JIC
MALE X 1/2” BSPP MALE O-RING, S76-0817

HYDRAULIC ADAPTOR, ELBOW, 90 DEGREE, 3/4” JIC MALE
X /2" BSPP MALE O-RING, S76-0812

6 GA5016169 MAGNET, HIGH STRENGTH, 12mm DIAMETER X [.5mm |

4 GA3500723

5 GA3500722

THICK

MOTOR, HYDRAULIC, 80CC/REYV, 25.4mm SHAFT, SUIT
/ GASO47515 SPRAY PUMP DRIVE !
8 GA5076075 O RING, 32.00 X 3.0, 110142 |
9 GA5048385 ORING, 42.5 X 2.62, BSI131, SUIT 2” HOSE BARB |
0 PUMPCOVERY50 ;’I(;/S\TE, REAR PUMP SHAFT COVER, RO250, ZETA 260 AND |

46 - Chapter 2 - Pumps G6 Crop Cruiser Parts Manual MY20 - REV02



Spray Pump - Zeta 260 - Hydraulic Drive

ITEMNO. | PART NUMBER | DESCRIPTION

12

13
14
I5

19
20
2|

GA4583645

GA5077817

GA5054500
GA4525010
GA500032 |

GA507633 |

GA5077889

GA5075640

GA5000577
GA5000575
GA5003643

PLUMBING FITTING, 3/4” MALE TO | 1/4” FEMALE,
REDUCING BUSH

PLUMBING COUPLING, |I” FLANGE X |” FEMALETHREAD,

BANJO
PUMP ZETA 260 M- |

RPM SENSOR MOUNT BRACKET, SUIT UDOR MI PUMP
SHCS M12 X 40 GR12.9 ZP

SENSOR, SPRAY PUMP RPM SUIT 440 / 450, G6 MY20,
RAVEN, 1170171293

VALVE, CHECK, |” MANIFOLD, FLANGE, BANJO, MCV 100

VALVE, PRESSURE RELIEF, 15 BAR, 1” MALE THREAD INLET X

[ 1/4” MALE THREAD OUTLET, POLMAC
WASHER [2mm FLAT SS HD

WASHER 12mm SPRING SS

WASHER 8mm FLAT SS HD

G6 Crop Cruiser Parts Manual MY20 - REV02

Chapter 2 - Pumps - 47



Spray Pump - ARAG MSP400

ITEM NO. | PART NUMBER | DESCRIPTION
! 6

GA500471 1 BOLT M8 X 25 GR8.8 ZP
2 GA20001 14 FLANGE CLAMP, AND GASKET, 1.5, SERIES 200, HYPRO I
3 GA5077834 HOSE BARB, ELBOW, 90 DEGREE, 2 FLANGE X | /2 HOSE, |

BANJO, M200150BRB90
HYDRAULIC ADAPTOR ELBOW, | |/16” JICMALEX | 1/16”

* GA3500823 JIC FEMALE SWIVEL, SI5-1717
HYDRAULIC ADAPTOR ELBOW, 3/4” |JIC MALE X 3/4” JIC
> GA3500822 FEMALE SWIVEL, SI5-1212 !
HYDRAULIC ADAPTER, NIPPLE, | /4” BSPP O-RING MALE X
6 GA3500544 9/16” JIC MALE, S74-0409 !
7 GA3501299 HYDRAULIC ADAPTOR, TUBE BEND, 90 DEG, 9/16” JIC |

MALE TO 9/16” JIC FEMALE SWIVEL, S103-0909
Continue Over Page

48 - Chapter 2 - Pumps G6 Crop Cruiser Parts Manual MY20 - REV02



ITEM NO. | PART NUMBER | DESCRIPTION

HYDRAULIC ADAPTER, NIPPLE, | /2” BSPP O-RING MALE X
8 GA3500720 I 1/16”)IC MALE, S74-0817

HYDRAULIC ADAPTER, NIPPLE, |/2” BSPP O-RING MALE X
? GA3500303 3/4” JIC MALE, S74-0812 !

10 GA5004917 NUT M8 NYLOC ZP 6

PNEUMATIC FITTING, ELBOW, 90 DEGREE, |/4 BSP MALE X
' GAS052690 8MM PUSH TYPE, METAL !

12 GA4602440 PUMP MOUNT BRACKET, ARAG MSP400, G6, MY20 I

13 GA2000123 PUMP, MULTISTAGE CENTRIFUGAL, HYDRAULIC DRIVE, 2” |
FP FLANGE INLET, 2” SP FLANGE OUTLET, ARAG MSP400

14 GA3000186 SENSOR, PUMP RPM, ARAG MP400 / MSP400 I
I5 GA5003643 WASHER M8 FLAT SS HD 12

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 2 - Pumps - 49



Spray Pump - ARAG MSP400 Assembly

ITEM NO. | PART NUMBER | DESCRIPTION

0 N U1 N

50 - Chapter 2 - Pumps

GA3000186
GA2000129

GA5073640
GA2000182

GA5078740

GA5073620
GA2000183
GA2000184
GA2000185

SENSOR, PUMP RPM, ARAG MP400

PUMP, MULTISTAGE CENTRIFUGAL, T7 INLET Té OUTLET,
ARAG MP400, PUMP ONLY, NO MOTOR OR RPM SENSOR

IMPELLER KIT MSP400 PP PUMP -
PUMP TUBE COVER -

RADIAL BALL BEARING, 6305-2RS, SUIT, ARAG, MSP400,
970000.06 |

TIGHTENING KIT -
SPACER -
CIRCLIP INNER -

CIRCLIP OUTER -
Continued over page

G6 Crop Cruiser Parts Manual MY20 - REV02



Spray Pump - ARAG MSP400 Assembly

ITEM NO. | PART NUMBER | DESCRIPTION | QTY. |

10
I
12
I3

14

20

2|
22
23

24
25A
25B
26A
26B

27

28

29

30

31
32

GA5078744

GA2000186
GA5073625
GA5078745
GA2000187

GA5078747

GA5078748

GA5078749
GA5073630

GA5078750

GA5078751

GA5078752

GA5078753
GA2000188
GA5078755

GA5078756
GA2000189
GA2000191
GA2000190
GA2000192

GA5078757

GA5078744

GA5078758

GA5073645

GA3501267

GA2000193
GA2000194

SELF-LOCKING NUT M10 INOX UNI7474, SUIT, ARAG,
MSP400, B12261

Bearing support
INTERNAL SPACER MSP400 PUMP
BRACKET, FIXING, SUIT, ARAG, MSP400, 970050.05

SHAFT

BOLT, IMPELLER, TIGHTENING, SUIT, ARAG, MSP400,

97000.082

FIXING SCREW, 10X268MM S/S, SUIT, ARAG, MSP400 PUMP,

970050.091

PLUG, 1/4”M, SUIT, ARAG, MSP400 PUMP, 970000.084

SEAL SPACER

NUT, SELF LOCKING, M8, INOX UNI7474, SUIT, ARAG,
MSP400 PUMP, B12251

WASHER, FLAT, 8.4X15X1.5 INOX, SUIT, ARAG, MSP400
PUMP, B202HO

WASHER, FLAT, D10.5X21X2, INOX, SUIT, ARAG, MSP400,

B202J0

WASHER, GROVER, D 8.2 INOX UNII751, SUIT, ARAG,
MSP400 PUMP, B222H0

O-RING, 1.78 X 12.42 MM, VITON

SCREW, TCElI, 8X30, INOX UNI5931, SUIT, ARAG, MSP400
PUMP, VIC25L

SCREW, TE, 8X25 INOX
FLANGE, INLET, T7F
FLANGE, INLET, 220 2" FP
FLANGE, OULET, Té
FLANGE, OUTLET, 220 2" SP

SCREW, TCEI, 10X35, INOX UNI5931, SUIT, ARAG, MSP400
PUMP, VIC26M

SELF-LOCKING NUT M 10 INOX UNI7474, SUIT, ARAG,
MSP400, B12261

WASHER, GROVER, 10.5X17.5X2.2 INOX, SUIT, ARAG,
MSP400 PUMP, B222J0

MOTOR, HYDRAULIC, SUIT, MP400/MSP400, ARAG,

9700000. 102

SEAL, OIL, 18 X 30 X 7MM, MSP400 MOTOR SHAFT,
GA5073645, “CASAPPA BRAND ONLY”

FORK D.4, DIST.47
FORK D.5, DIST.59

G6 Crop Cruiser Parts Manual MY20 - REV02

Chapter 2 - Pumps - 51



EEHEEHEHE@OEE®E®E

A\ A o o f
Q 4 5¢v“'.4,,>4
A\ e \%ﬁ
V2 Waslia )
L)t W
Ul U UL
/ W
& O S
O :\.nuv : N
D \M& ;m \ NW(
awﬁm\, N
S %
> @
< BE

Fill Pump Plumbing Assembly - Up To S/N 203992

Continued over page

G6 Crop Cruiser Parts Manual MY20 - REV02

52 - Chapter 2 - Pumps



Fill Pump Plumbing Assembly

- PART NUMBER | DESCRIPTION .

A GA2000154 BALL VALVE, VALVE ONLY, SUIT GA200014 1, KZ VALVE

B GA2000161 BALL VALVE, ACTUATOR ONLY, SUIT GA2000144, KZ VALVE -

C GA2000157 BALL VALVE, VALVE ONLY, SUIT GA2000144, KZ VALVE -

| GA5077816 | FLANGED CROSS, MI00CR 2

2 GA2000323 20MM PRESSUE HOSE CUT 700, GA20002 16 7
BALL VALVE, MOTORISED, 2 WAY, 3” FLANGED

3 GA2000144 CONNECTIONS, 3 SECOND, PWM, KZ VALVE |

4 GA2000141 BALL VALVE, MOTORIZED, 2 WAY, |” FLANGE CONNECTION, |
0.5 SECOND, KZ VALVE, TX2

5 GA0500091 BOLT MI10 X 190 GR8.8 ZP 2

6 GA50061 11 BOLT MI10 X 35 GR8.8 ZP 4

7 GAO0500039 BOLT, 3/8” X 4” UNC ZP, GR8 2
CAM LEVER, 374 FEMALE COUPLING X | /2 MALE THREAD,

8 GA5077128 BANJO, 7581 /2 |
CAM LEVER, 374 MALE COUPLING X /2 MALE THREAD,

9 GA5075782 BANJO, 050F |
CLAMP, WORM SCREW, USE WITH | STANDARD FLANGE

10 GAS077664 PORT, BANJO, FC100 ?

[ FC300 CLAMP, 3” FLANGE MANIFOLD, BANJO 7

1 GA5077820 COUPLING, FLANGED, | FLANGE X | MALE THREAD, BANJO, )
MI0OMPT
COUPLING, | FLANGE X 3/4 FEMALE THREAD, BANJO,

I3 GA5077804 M100075EPT 2

14 GA5078838 EPDM SEAL, 3” NPT THREAD TAPER, PENTAIR FILL PUMP 2
PLUMBING FITTING, ELBOW, 45, 3” FLANGE BOTH ENDS,

> GA2000070 M300CPG45, BANJO !

16 GA5000999 HOSE CLAMP, 3/4” SS (16-27/12W) |
HOSE BARB, ELBOW, 90 DEGREE, I” FLANGE, X | 1/2” HOSE,

7 GA2000138 BANJO M100150BRB90 |
HOSE BARB, ELBOW, 90 DEGREE, | FLANGE X | HOSE, BANJO,

18 GA5077812 M1 00BRB9O |
HOSE BARB, ELBOW, 90 DEGREE, | FLANGE X 3/4 HOSE,

9 GAS077803 BANJO, M100075BRB90
HOSE BARB, ELBOW, 90 DEGREE, 3/4 MALE THREAD X |/2

20 GAS077710 HOSE, BANJO, HB075/050-90 2
HOSE BARB, ELBOW, 90 DEGREE, 3/4 MALE THREAD X 3/4

21 GASO77717 HOSE, BANJO, HB075-90
HOSE BARB, STRAIGHT, |” FLANGE X 3/4” HOSE, BANJO,

22 GA5077802 M100075BRB |
HYDRAULIC ADAPTOR, ELBOW, | 1/16" UNO TO | 1/16” JIC,

23 GA3500715 90 DEG, S91-1717 I

4 GA350076| HYDRAULIC ADAPTOR, ELBOW, 7/8” UNO TO 3/4” JIC, 90 |

DEG, S91-1214

Continued over page

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 2 - Pumps - 53



Fill Pump Plumbing Assembly

- PART NUMBER | DESCRIPTION .

26
27
28
29
30
31
32

33
34
35

36

37
38
39
40

41

42
43

54 - Chapter 2 - Pumps

GA3500716

GA5077874
GA5048345
GA5000141
GA4405665
GA4408595
GA5069335
GA4583660

GA4583595

GA2000147

GA2000148

GA2000131

GA3000316
GA2000146
GA5076723
GA5077818

GA2000088

GA50001 17
GA5017623

HYDRAULIC ADAPTOR, ELBOW, 90 DEGREE, 9/16” JIC MALE X
9/16” UN MALE O-RING, S91-0909

MANIFOLD HOSE BARB 3”7, 45 DEGREE, M300BRB45

NUT 3/8 UNC NYLOC ZP

NUT M0 NYLOC ZP

PLATE, FILL PUMP ASSEMBLY UPPER MOUNT, Gé6 MY20
PLATE, FILL PUMP MOUNT, BOLT ON BRACKET, G6, MY20
PLUG, 1/4 BSPT MALE THREAD, BRASS

PLUMBING ADAPTOR, M300 FLANGE TO 3" NPT THREAD

PLUMBING ADAPTOR, M300 FLANGE TO 3” NPT THREAD
WITH SEAL & SIDE PORTS

PLUMBING FITTING, 3” M300 STRAIGHT WITH 45 SIDE INLET Y,

M300Y45, BANJO

PLUMBING FITTING, 3” FLANGE TO 3” BARB, SWEPT ELBOW,
BANJO, M300BRBSWP90

PRESSURE RELIEF VALVE, SPIKE, 4 BAR, /2" IN, 3/4” OUT,
BRASS, CALEFFI

PRESSURE SENSOR TRANSDUCER, 0-25 BAR, 0.5-4.5V, IFM
PUMP, FILL, 3", HYDRAULICALLY DRIVEN, HYPRO

SEAL, EPDM, SUIT 3 FLANGE FITTING, BANJO, 300G

SEAL, 1”7, 100 SERIES MANIFOLD GASKET, EPDM, BANJO, M100G
VALVE, CHECK, 3” MANIFOLD, FULL PORT, FLANGE, MCV300V,
BANJO

WASHER M 10 FLAT SS HD

WASHER 3/8 FLAT ZP HD

G6 Crop Cruiser Parts Manual MY20 - REV02

—_ — = — 0 N ==



Fill Pump Plumbing Assembly - From S/N 203993

APPLY ASSEMBLY
GREASE (ROCOL
SAPHIRE SILICONE

.';N

APPLY ASSEMBLY
GREASE (ROCOL
SAPHIRE SILICONE
GREASE)

@@@@ HOSE CLAMP @ TORQUED TO 5NM
ITEM NO. | PART NUMBER | DESCRIPTION
A

GA2000154 BALL VALVE, VALVE ONLY, SUIT GA2000141, KZ VALVE -

I GA5077816 I” FLANGED CROSS 2
2 GA2000323 20mm PRESSUE HOSE CUT 700, GA2000216 I
3 GA200014] BALL VALVE, MOTORIZED, 2 WAY, |” FLANGE |

CONNECTION, 0.5 SECOND, KZ VALVE, TX2
CAM LEVER, 3/4 FEMALE COUPLING X |/2 MALE THREAD,

4 GA5077128 BANIO, 75B1 /2 |
CAM LEVER, 3/4 MALE COUPLING X |/2 MALE THREAD,

5 GA5075782 BANJO, O50F |

6 GA5077664 CLAMP, WORM SCREW, 1”, BANJO 9

FC300 CLAMP, 3” FLANGE MANIFOLD, BANJO 3

Continued over page

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 2 - Pumps - 55



Fill Pump Plumbing Assembly - From S/N 203993

ITEM NO. | PART NUMBER | DESCRIPTION

COUPLING, FLANGED, | FLANGE X | MALE THREAD,

20

21

22
23
24
25

26

27

28

29

30
31
32

33

34
35
36

56 - Chapter 2 - Pumps

GA5077820

GA5077804
GA5078838

GA2000639
GA5000999

GA2000138

GA5077812

GA5077803

GA5077710

GA5077717

GA5077802

GA3500715

GA3500761

GA3500716

GA5077874
GA5000141
GA4408595
GA5069335

GA4583660

GA4583595

GA2000148

GA2000131

GA3000316
GA2000146
GA5076723

GA5077818

GA50061 11
GA2000088
GA50001 17

BANJO

COUPLING, |” FLANGE X 3/4” FEMALE THREAD, BANJO 2
EPDM SEAL, 3” NPT THREAD TAPER, PENTAIR FILL PUMP 2
HOSE CLAMP, 267 - 318mm, 12.7mm WIDE, SS, 1000mm |
LONG

HOSE CLAMP, 3/4” SS (16-27/12W) |
HOSE BARB, ELBOW, 90 DEGREE, |” FLANGE, X | 1/2” |
HOSE, BANGO M100150BRB90

HOSE BARB, ELBOW, 90 DEGREE, | FLANGE X | HOSE, |
BANJO

HOSE BARB, ELBOW, 90 DEGREE, | FLANGE X 3/4 HOSE, |
BANJO, M100075BRB90

HOSE BARB, ELBOW, 90 DEGREE, 3/4 MALE THREAD X |/2 5
HOSE, BANJO

HOSE BARB, ELBOW, 90 DEGREE, 3/4 MALE THREAD X 3/4 |
HOSE, BANJO

HOSE BARB, STRAIGHT, |” FLANGE X 3/4” HOSE, BANJO, |
M100075BRB

HYDRAULIC ADAPTOR, ELBOW, | /16" UNOTO | 1/16” |
JIC, 90 DEG, S91-1717

HYDRAULIC ADAPTOR, ELBOW, 7/8” UNO TO 3/4” JIC, 90 |
DEG, S91-1214

HYDRAULIC ADAPTOR, ELBOW, 90 DEGREE, 9/16” JICMALE
X 9/16” UN MALE O-RING, $91-0909

MANIFOLD HOSE BARB 3”, 45 DEGREE, M300BRB45 |
NUT M10 NYLOC ZP 4
PLATE, FILL PUMP MOUNT, BOLT ON BRACKET, Gé MY20 |
PLUG |/4” BSPT BRASS |
PLUMBING ADAPTOR, M300 FLANGE TO 3” NPT THREAD |
WITH SEAL

PLUMBING ADAPTOR, M300 FLANGE TO 3” NPT THREAD

WITH SEAL & SIDE PORTS

PLUMBING FITTING, 3” FLANGE TO 3” BARB, SWEPT |
ELBOW, BANJO, M300BRBSWP90

PRESSSURE RELIEF VALVE, SPIKE, 4 BAR, [/2” IN, 3/4” OUT, |
BRASS, CALEFFI

PRESSURE SENSOR TRANSDUCER, 0-25 BAR, 0.5-4.5V, IFM |
PUMP, FILL, 3”, HYDRAULICALLY DRIVEN, HYPRO |
SEAL, EPDM, SUIT 3 FLANGE FITTING, BANJO 3
SEAL, SUIT | MANIFOLD FITTING, RUBBER EPDM, BANJO,

M100G ’
SET SCREW M10 X 35 GR8.8 ZP 4
VALVE, CHECK, 3”"MANIFOLD, FULL PORT, FLANGE, BANJO |
WASHER [0mm FLAT SS HD 8

G6 Crop Cruiser Parts Manual MY20 - REV02



Fill Pump Assembly

Seal Repair Kit 3430-0757 contains: Motor Repair Kit 3430-0788 for GM6 2 1
. . and GM10 Includes all seal and gasket
(4) Ref. 5 O-ring, (1) Ref. 7 Mechanical components. 3

Seal O-ring, (1) Ref. 19 Mechanical Seal,
(1) Ref. 9 Impeller O-ring, (1) Ref. 12
Flapper, and (1) Ref. 18 Body O-ring.

Pump Head Kit 3430-0692 Includes all
items less the mounting bolts (Ref. 1),
motor (Ref. 2), pedestal (Ref. 3), and
washer (Ref. 24)

24

Pedestal Assembly

Pedestal Assembly 0751-9343A contains:

(1) Ref. 3.1 Pedestal, (2) Ref. 3.2 Ball
Bearing, (1) Ref. 3.3 Pump Shaft, and (1)
Ref. 3.4 Snap Ring.

ITEM NO. | PART NUMBER | DESCRIPTION
| 2

GA0500200 SHCS, 3/8 UNC x 1”7, SS

HYDRAULIC MOTOR, | I.5CC, WITH CASE DRAIN, FILL
2 GA3500933 PUMP, HYPRO, 2500-01 19 !

i GA3501 145 SEAL, KIT, FILL PUMP HYDRAULIC MOTOR, GA3500933, i
MODEL G6, “NO CASE DRAIN”, ALM2A-S-16-S2-P696
SEAL, REPAIR KIT, FILL PUMP HYDRAULIC MOTOR,
- GA3501661 GA3500933, MARZOCCHI MODEL WITH CASE DRAIN, -
ALM2A-S-16-S2-E2-P696
PEDASTAL ASSY, SPLINE SHAFT, SUIT, HYPRO FILL PUMP,
9343 SERIES, 0751-9343

GA2000403 SEAL KIT, COMPLETE, 3” FILL PUMP, GA2000146, 3430-0757

3 GA5078785

5 GA2000403 SEAL KIT, COMPLETE, 3” FILL PUMP, GA2000146, 3430-0757

6 GA5078788 BOLT, HEX FLANGE, SUIT, HYPRO PUMP, 9343 SERIES, 2210- 4
0182

7 GA2000403 SEAL KIT, COMPLETE, 3” FILL PUMP, GA2000146, 3430-0757

8 GA5078790 KEY WAY, SUIT, HYPRO PUMP, SERIES 9343, 1610-0069

Continued over page

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 2 - Pumps - 57



Fill Pump Assembly

ITEM NO. | PART NUMBER | DESCRIPTION 2QTY.

10

Il
12
I3
14
I5
6
|7
I8
19
20

21

22

23

24

58 - Chapter 2 - Pumps

GA2000403
GA5078792

GA5078793
GA2000403
GA2000328
GA5004097
GA5004437
GA5078797
GA2000329
GA2000403
GA2000403
GA2000404

GA5078800

GA5078801

GA5078802

GA5002565

SEAL KIT, COMPLETE, 3” FILL PUMP, GA2000146, 3430-0757

BOLT, FLANGED HEX, SUIT, HYPRO PUMP, SERIES 9343, 2210-
0181

PUMP VOLUTE, SUIT, HYPRO PUMP, SERIES 9343, 0150-0154P
SEAL KIT, COMPLETE, 3” FILL PUMP, GA2000146, 3430-0757
HOUSING, FILL PUMP, FRONT, 3”, PENTAIR, 0100-1543PK
BOLT M6 X 60 GR8.8 ZP

WASHER M6 FLAT SS

SLINGER RING, SUIT, HYPRO PUMP, SERIES 9343, 1410-009|
HOUSING, FILL PUMP, REAR, 3", PENTAIR, 0750-1543P

SEAL KIT, COMPLETE, 3” FILL PUMP, GA2000146, 3430-0757
SEAL KIT, COMPLETE, 3” FILL PUMP, GA2000146, 3430-0757
IMPELLER, 3” FILL PUMP, GA2000146, 0400-1543P

FILL/DRAIN PLUG, SUIT, HYPRO PUMP, SERIES 9343, 2404-
0350P

O-RING, FILL PLUG, SUIT, HYPRO PUMP, SERIES 9343, 1720-
0230

WASHER, HEX, HEAD SCREW, SUIT, HYPRO PUMP, SERIES
9343,2210-0183

WASHER 3/8” X |7 FLAT SS

G6 Crop Cruiser Parts Manual MY20 - REV02

I5
I5



Chemical Pump Assembly

ITEM NO. | PART NUMBER | DESCRIPTION

SEAL KIT, AIR VALVE, GRACO CHEMICAL TRANSFER

- GA2000330 GA2000152 |
SEAL KIT, DIAPHRAGM, GRACO CHEMICAL TRANSFER
- GA2000363 GA2000152 I
| GA2000152 PUMP, CHEMICAL TRANSFER, DIAPHRAGM, SIDE PORTED |
PLUMBING FITTING, ANSI FLANGE TO |” FEMALE NPT
2 GA2000150 THREAD 2
3 GA2000151 SEAL, 1” ANSI FLANGE 2
4 GA5077723 HOSE BARB, ELBOW, 90 DEGREE, 1” MALE X |1” HOSE I
5 GA5077720 HOSE BARB, ELBOW, 90 DEGREE, 1" MALE THREAD X | |/4 |
HOSE
AIR FITTING, ELBOW, SWIVEL, 3/8” TUBE, 1/2” NPT MALE,
6 GA5078524 PUSH IN, BRASS |
GA5003687 SHCS M6 X 55 GR12.9 ZP
8 GA5001029 NUT M16 NYLOC ZP

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 2 - Pumps - 59



Wash Down Gun Pump

ITEM NO. | PART NUMBER | DESCRIPTION

o U1 N W DN —

60 - Chapter 2 - Pumps

PIN COLOUR FUNCTION
1 RED POWER
2 BLACK GROUND

GA5071565

GA200021 1

GA5023405
GA5077652
GA5077702
GA5008745
GA5051390
GA5052830

GA506 1240

GA5052835
GA5023494
GA5000469
GA5077713

PRESSURE SWITCH, 45 PSI, SUIT 2088 SERIES SHURFLO
['1.3LT PUMP

HOSE, PRESSURE, 12MM, BLACK, 250PSI| - WASH DOWN
GUN TO PUMP - CUT TO 3500 MM

PUMP, 12 VOLT, | 1.3 L/MIN, 45 PSI MAX, SHURFLO
STREET ELBOW, 90 DEGREE, | /2" FEMALE THREAD

HOSE BARB, STRAIGHT, | /2" MALE THREAD X | /2" HOSE
FILTER, INLINE, 1/2" HOSE BARBS

WASH DOWN GUN

RECEPTACLE, 2 WAY, PINS, DT SERIES, DEUTSCH, DT04-2P

PIN, MALE, SOLID, NICKEL, NUMBER 16, GREEN BAND,
AWG 14, DEUTSCH

WEDGE LOCK, 2 WAY, DT SERIES, DEUTSCH

HOSE, 1/2” PRESSURE, NYLON, BLACK - CUT TO 80 MM
HOSE CLAMP, 1/2"SS 12-20/9W3

HOSE BARB, STRAIGHT, 3/4" MALE THREAD X | /2" HOSE

G6 Crop Cruiser Parts Manual MY20 - REV02




G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 2 - Pumps - 61



Chapter 3

FLUSH TANK

Flush Tank Mounting

ITEM NO. | PART NUMBER | DESCRIPTION

[ GA4602310 MOUNTING BRACKET, FRESH WATER TANK 2
STRAP, TANK, 50MM, GOLDACRES BRANDED - CUT TO

2 GA5003859 1400 MM EACH 2

3 * RINSE WATER TANK ASSEMBLY |

4 GA5075140 BHCS M16 X 50 GRI12.9 ZP 16

5 GA5001043 WASHER [6MM FLAT SS HD 32

6 F70127A 50MM TANK STRAP BRACKET

7 GA5000327 SET SCREW M2 X 45 ZP GR8.8

8 GA5000577 WASHER [2MM FLAT SS HD

9 GA5001029 NUT MI6 NYLOC ZP 16

* Sub-assembly on following pages

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 3 - Flush Tank - 62



Flush Tank Assembly

NOTE:
3 O-RING
POSITIONS

DETAIL A
SCALE1:2

\
O

2

CHECK O-RINGS ARE
?50 T('\DIOF[YANPE% LOCTTE FITTED TO ELBOWS.

APPLY O-RING GREASE.

ITEM NO. | PART NUMBER | DESCRIPTION
| |

BUSH, REDUCING, POLY, |/2” MALE THREAD X |/4”
GAS078005 FEMALE THREAD, BANJO, RB050-025

GA5076604 FLY NUT, | 1/2, ARAG, 2002060 I
3 GA5076605 FLY NUT, 2”, ARAG, 2002070 I

HOSE BARB, ELBOW, 90 DEGREE, 2” FLY NUT END X 52 MM
4 GAS076262 HOSE, ARAG, 116752 |
5 GA5000469 HOSE CLAMP, 1/2” SS 12-20/9W3 2

HOSE BARB, ELBOW, 90 DEGREE, | 1/2 FLY NUT END X

40MM HOSE, 116640

HOSE BARB, ELBOW, 90 DEGREE, | 1/2 MALE THREAD X |

| /2 HOSE, BANJO, HB150-90

6 GA5076260

7 GA5077736 I

Continued over page

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 3 - Flush Tank - 63



Flush Tank & Frame

ITEM NO. | PART NUMBER | DESCRIPTION

8

10

12
I3
14
I5
16

GA5077708

GA5077746

GA2000209
GA5076885
GA5077913
GA5077679
GA5076097
GA5078410
GA5078409

GA3000284

GA8500025

GA5018315

64 - Chapter 3 - Flush Tank

HOSE BARB, ELBOW, 90 DEGREE, |/2 MALE THREAD X | /2
HOSE, BANJO, HB050-90

HOSE BARB, ELBOW, 90 DEGREE, 3/4 FEMALE THREAD X
3/4 HOSE, BANJO, HBF075-90

HOSE, CLEAR, 12MM, SIGHT TUBE, HOSI2SIGHT

LID, DIAMETER |13, WITH BREATHER, 354230

NIPPLE, 3/4 MALE X 3/4 MALE, SHORT, BANJO, NIPO75SH
O RING, 30 X 3MM, G006

O RING, 42.52 X 2.62, 110193

PLUMBING FITTING, NIPPLE, 2”, ARAG, 2502070
PLUMBING FITTING, NIPPLE, | 1/2”, ARAG, 2502060

PRESSURE TRANSDUCER, 0-5PSI, 1-5V, DEUTSCH, RAVEN,
14220000126

TANK, RINSE, 500L, G6, MY20

VALVE, BALL, 20MM, 3/4” MALE, FEMALE, BLACK BUTTERFLY
HANDLE, BRASS

G6 Crop Cruiser Parts Manual MY20 - REV02



G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 3 - Flush Tank - 65



Chapter 4

RH POD

Not Fitted

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 4 - RH Pod - 66



G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 4 - RH Pod - 67



Chapter 5

LH POD

Plumbing Pod Mounting

ITEM NO. | PART NUMBER | DESCRIPTION

GA5078499 COVER, PLUMBING POD, ROTOMOULDED PLASTIC, BLACK |

|

2 GA5000577 WASHER [2MM FLAT SS HD 6
3 GA5051530 BHCS M12 X 30 SS A2-70 6
4 GA5000903 BOLT MI6 X 25 GR8.8 ZP 6

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 5 - LH Pod - 68



LH Pod, Fill

Continued over page

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 5 - LH Pod - 69



LH Pod, Fill

| GA5076012 ” MALE ADAPTOR MALE THREAD
ADAPTOR FITTING, BRASS, |/4” BSPT MALE, | /4” BSPT FEMALE,
2 GASO74085 Lo ool !
ASSEMBLY DRAWING ONLY, VALVE, CHEMICAL PUMP OUTLET
3 SRR SELECTOR, G6 MY20 l
4 GA501 1473 BHCS M8 X 25 SS A2-70 2
5 GA2000122 BALL VALVE, 3” FLANGE TO 3” MALE CAMLOCK, MVSF300FP, )
BANJO
6 GA5076004  CAM LEVER, CAP, SUITS | AND [ 1/4 MALE, BANJO, 100125CAP |
7 GA5076005 CAM LEVER, MALE PLUG, SUITS | & | 1/4 COUPLINGS, BANJO |
8 GA5076007  CAM LEVER, | FEMALE COUPLER, | MALE THREAD,BANJO |
9 GA5076719 CAM LEVER, 3” FEMALE CAP, BANJO 2
[0 GA4912615 CHAIN 2 X20 mm SS 316, 146102, CUT 20 LINKS, GA5001491 2
I GA4912620 CHAIN 2 X 20 mm SS 316, 146102, CUT 20 LINKS,GA500149 | |
12 GA20001 16 FLANGE CLAMP, AND GASKET, 3”, SERIES 300, HYPRO 2
13 GA4406155 HANDLE, 3” BALL VALVE, PLUMBING POD, “CLEAN”, G6 MY20 |
14 GA4406150 HANDLE, 3” BALL VALVE, PLUMBING POD, “DIRTY”, G6 MY20 |
s GA5077720 HOSE BARB, ELBOVYV, 90 DEGREE, | MALE THREAD X | |1/4 HOSE, |
BANJO
16 GA5077723 HOSE BARB, ELBOW, 90 DEGREE, |” MALE X |” HOSE, BANJO |
|7 GA5002077 KEY RING, 25mm, SS 5
|18 GA5077874 MANIFOLD HOSE BARB 3”, 45 DEGREE, M300BRB45 |
19 GA5004917 NUT M8 NYLOC ZP 2
20 GA4412695 PLATE, VALVE STOP, 3”7, STUBBY, BANJO, MVS300CFFP, HOPPER 2
PLUMBING FITTING, 3” FLANGE TO 3” BARB, SWEPT ELBOW,
2| SR BANJO, M300BRBSWP90 l
22 GA4602400 PLUMBING POD FRAME, Gé6 MY?20 |
23 GA4552865 SPACER, RING, 34mm, POD FILL POINT FITTING 6
VALVE, BALL, | FEMALE THREAD INLET / OUTLET, FULL PORT,
24 GAS078164 LEVER HANDLE, BANJO 2
25 GA5003643 WASHER 8mm FLAT SS HD 4

70 - Chapter 5 - LH Pod

G6 Crop Cruiser Parts Manual MY20 - REV02



Chemical Pump Mouniting

| GA2000285
2 GA2000284
3 GA5074085
4 GA4949435
5 GA5048120
6 GA5016813
7 GA500168l
8 GA5051445
9 GA5003501
|0 GA4602400
|| GAS501 1367
12 GA4949515
|3 GA5017643
|4 GA50001 17
|5 GA5020510

G6 Crop Cruiser Parts Manual MY20 - REV02

DESCRIPTION

| 1/4” SUCTION WIRE HOSE CUT 420mm, GA2000224

|” PRESSURE HOSE CUT 400mm, GA2000219

ADAPTOR FITTING, BRASS, |/4” BSPT MALE, |/4” BSPT FEMALE,
BF072-0404

ASSEMBLY DRAWING ONLY, CHEMICAL PUMP, GRACO HUSKY,
G6, MY20

BHCS M10 X 30 SS A2-70

HOSE CLAMP, | SS (25-40/ 12W)

HOSE CLAMP, 17 SS (20-32/12W)

NUT M10 NYLOC SS

NUT M4 NYLOC ZP

PLUMBING POD FRAME, G6 MY20

SHCS M4 X 30 GR12.9 ZP

WASH DOWN GUN PUMP SUB ASSEMBLY, LH POD, SP, 2017
WASHER 1/4 ID X 5/8 OD X 18G FLAT SS

WASHER 10mm FLAT SS HD

WASHER 4mm FLAT SS

W O A — A — DN MNDNDDND DN

Chapter 5 - LH Pod - 71



Chemical Plumbing Pod Frame

(o}
ADAPTOR FITTING, BRASS, |/4” BSPT MALE, |/4” BSPT FEMALE,

| GA5074085 BF072-0404 I

2 GA5078518 AIR FITTING, ELBOW, SWIVEL, 3/8” TUBE, 1/4” NPT MALE, PUSH |
IN, BRASS, ALKON - AQ69-DOTS-6X4

AIR FITTING, TEE, 3/8” TUBE, PUSH IN, BRASS, ALKON - AQ64-

3 GA5078516 DOT-6 I
4 GA5004053 BHCS M6 X 20 SS A2-70 2
5 GA5018321 BALL VALVE, 1/4” FEMALE, BLACK LEVER HANDLE, CHROMED I
6 GA5006381 BATTERY JUMPER STUD NEGATIVE I
7 GA5006383 BATTERY JUMPER STUD POSITIVE I
8 GA5076620 COUPLING, AIR, | /4" BSPP FEMALE X FEMALE,BRASS, 200 I

Continued over page

72 - Chapter 5 - LH Pod G6 Crop Cruiser Parts Manual MY20 - REV02



ITEM NO. | PART NUMBER | DESCRIPTION

GA5012175 COVER, TOGGLE SWITCH, WATERPROOF, NARVA 2
IO GA7000018 HOSE, PNEUMATIC, 3/8”, CUT 270mm, GA7000016 I
I GA7000019 HOSE, PNEUMATIC, 3/8”, CUT 300mm, GA7000016 I
12 GA7000020 HOSE, PNEUMATIC, 3/8”, CUT 330mm, GA7000016 I
I3 GA50481 15 NUT Mé NYLOC ZP 2
14 GA4602400 PLUMBING POD FRAME, G6 MY20 I
I5 GA5045140 PNEUMATIC FITTING, NIPPLE, PUSH IN 6mm X | /4” BSPT, BRASS I

PRODUCTION DRAWING ONLY, VALVE, CHEMICAL PUMP AIR

6 GA4949510 FEED, G6 MY20 I
|7 GA5060064 SWITCH, FILL PUMP, PRE ASSEMBLED LOOM WITH CONNECTOR
18 GA5016753 TOGGLE SWITCH COVER (NARVA)
9 GA5017655 WASHER /2 FLAT SS

20 GA5004437 WASHER 6mm FLAT SS

AN

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 5 - LH Pod - 73



Chemical Pump Air Feed Valve

ITEM NO. | PART NUMBER | DESCRIPTION
!

| GA5018307 VALVE, BALL, 12MM, 1/2” FEMALE, BUTTERFLY HANDLE,

BRASS
2 GA4406205 PLATE, BRASS 1/2” BALL VALVE MOUNT BRACKET |
AIR FITTING, ELBOW, SWIVEL, 3/8” TUBE, 1/2” NPT MALE,
3 GA5078524 PUSH IN. BRASS 2
4 GA4407545 WASHER, SPACER, OD 30, ID 22, 3MM THICK, SS I

74 - Chapter 5 - LH Pod G6 Crop Cruiser Parts Manual MY20 - REV02



Chemical Pump Output Selector Valve

ITEM NO. | PART NUMBER | DESCRIPTION

|
2
3
4
5

GA5077901
GA4502210
GA5077812
GA20001 13
GA507781 |

VALVE, 3 WAY, |” FLANGE PORTS, SIDE LOAD
MOUNTING PLATE, TO SUIT BALL VALVE

HOSE BARB, ELBOW, 90 DEGREE, |" FLANGE X |" HOSE
FLANGE CLAMP, AND GASKET, ", SERIES 100

HOSE BARB, STRAIGHT, |" FLANGE X |" HOSE

G6 Crop Cruiser Parts Manual MY20 - REV02

— W N - —

Chapter 5 - LH Pod - 75



Micromatic Rinse Socket

ITEM NO. | PART NUMBER | DESCRIPTION

RINSING SOCKET, 3 PIN, MICROMATIC / ENVIRO DRUM

| GA5018800 COUPLING I
2 GA2000164 BALL VALVE, MICRO, 2 WAY, 3/4” HOSE BARBS I
3 GA0500004 BHCS M5 X 20 SS A2-70 3
4 GA5003983 WASHER 5MM FLAT SS 3
5 GA5003974 NUT M5 NYLOC ZP 3

76 - Chapter 5 - LH Pod G6 Crop Cruiser Parts Manual MY20 - REV02



Chemical Probe Hose Lance

ITEM NO. | PART NUMBER | DESCRIPTION -

GA4948250 CHEMICAL SUCTION PROBE, ASSEMBLED
I GA5013603 POLY PIPE 25 (CUT 630MM LONG) |
2 GA2000220 HOSE, SUCTION, PVC, 25MM, BLACK - CUT 3200 MM LONG |

3 GA5077723 :}S,\S”EOBARB, ELBOW, 90 DEGREE, |” MALE X |” HOSE, |

4 GA507601 | CAM LEVER, |” MALE COUPLING X |” HOSE BARB, BANJO |

VALVE, BALL, 25MM FEMALE THREAD INLET / OUTLET,
> GAS0IB319 LEVER HANDLE, SS !

6 GA500168l HOSE CLAMP, 1”7 SS (20-32/12W) 2

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 5 - LH Pod - 77



Enviro Coupling & Hose

ITEM NO. | PART NUMBER | DESCRIPTION

U N W N

78 - Chapter 5 - LH Pod

GA5020600
GA5018803
GA5018799

GA507601 |
GA5001 68|
GA2000220
GA5077718

ENVIRO DRUM / MICROMATIC COUPLING WITH SUCTION
HOSE

MICROMATIC DRUM VALVE COUPLING, 3 PIN, VITON SEALS

SEAL KIT, SUIT MICROMATIC / ENVIRO DRUM COUPLING
GA5018803

CAM LEVER, I” MALE COUPLING X |” HOSE BARB, BANJO |
HOSE CLAMP, |7 SS (20-32/12W) 2
I
I

HOSE, SUCTION, PVC, 25MM, BLACK - CUT 2840MM LONG
HOSE BARB, STRAIGHT, 1” MALE THREAD X |” HOSE

G6 Crop Cruiser Parts Manual MY20 - REV02



Chapter 6
DIRECT CHEMICAL INJECTION

Not Fitted

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 6 - DCI - 79



80 - Chapter 6 - DCI G6 Crop Cruiser Parts Manual MY20 - REV02



Chapter 7

DUAL PRODUCT

Not Fitted

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 7 - Dual Product - 81



82 - Chapter 7 - Dual Product G6 Crop Cruiser Parts Manual MY20 - REV02



Chapter 8

INDUCTION HOPPER

Hopper Mounting Assembly - Up to S/N 20401 |

BRACKET SHOWN FOR
REFERENCE IS PART OF
CHASSIS WELDED
FABRICATION

ITEM NO. | PART NUMBER | DESCRIPTION

I GA4949280* HOPPER, TANK, ASSEMBLY I
2 GA4602315 ARM, HOPPER, LOWER, BLACK I
3 GA4602320 ARM, HOPPER, UPPER, BLACK I

* Sub-assembly on following pages

Continued over page

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 8 - Induction Hopper - 83



Hopper Mounting Assembly

ITEM NO. | PART NUMBER | DESCRIPTION

0 N o U N

10
Il
12
I3
14
I5
16

GA5000879
GA5000855
GA5001043
GA5001029
GA4522294

GA5007073

GA4602330
GA4602325
GA5075130
GA5006091
GA50001 17
GA5007329
GA5000141

GA5048380
GA5012203
GA5003783

BOLT M16 X 180 GR8.8 ZP

BOLT MI16 X |10 GR8.8 ZP

WASHER [6MM FLAT SS HD

NUT M16 NYLOC ZP

MOUNTING PLATE, DOUBLE INDUCTION HOPPER SPRING

SPRING, TENSION, 38.2 OD X 284.3 LONG X 3.55MM,
INDUCTION HOPPER

HANDLE, LATCH, HOPPER, BLACK

LATCH, HOPPER, BLACK

ROLL PIN M8 X 30MM COATED

BOLT MI10 X 100 GR8.8 ZP

WASHER [0MM FLAT SS HD

SPRING COMPRESSION, 76.2MM X 25.4 X 3.15MM, GOLD
NUT MI10 NYLOC ZP

PIN, I IMM OD SHAFT, SPRING STEEL WIRE LOOP LOCK,
YELLOW ZINC

GREASE NIPPLE, SHORT, | /4" UNF

END CAP, PLASTIC, BLACK, INSERT, RHS. 50 X 50, 0.8 - 2.5MM
WALL

* Sub-assembly on following pages

84 - Chapter 8 - Induction Hopper

G6 Crop Cruiser Parts Manual MY20 - REV02

2

A AN 00N

N



Hopper Mounting Assembly - From S/N 204012

BRACKET SHOWN FOR
REFERENCE IS PART OF
CHASSIS WELDED
FABRICATION

ITEM NO. | PART NUMBER | DESCRIPTION

o U1 N W —

9

0
I
12
I3
14
I5

GA4602315
GA4602320
GA500609 1
GA5000855
GA5051090
GA5007329

GA5003783

GA5012203
GA4602330
GA4949280
GA4602325
GA5000141
GA5001029
GA5048380
GA4000037

ARM, HOPPER, LOWER, BLACK, G6 MY20
ARM, HOPPER, UPPER, BLACK, G6 MY20
BOLT M0 X 100 GR8.8 ZP

BOLT M16 X 110 GR8.8 ZP

BOLT M6 X 190 GR8.8 ZP
COMPRESSION SPRING GOLD

I
I
I
2
2
I

END CAP, PLASTIC, BLACK, INSERT, RHS. 50 X 50, 0.8 - 2.5mm

WALL

GREASE NIPPLE, SHORT, /4 UNF, MACH0207
HANDLE, LATCH, HOPPER, BLACK, G6 MY20
HOPPER, TANK, ASSEMBLY, G6, MY20

LATCH, HOPPER, BLACK, Gé6 MY20

NUT MI10 NYLOC ZP

NUT MI6 NYLOC ZP

PIN SHAFT LOCKING | Imm

PLATE, SPRING MOUNT, HOPPER

G6 Crop Cruiser Parts Manual MY20 - REV02

4

A — N1 — — — »

Chapter 8 - Induction Hopper - 85



Hopper Mounting Assembly - From S/N 204012

GA5075130 ROLL PIN M8 X 30mm COATED
SPRING, TENSION, 6.3mm WIRE X 60 OD X 285 LONG,

7 GAS025938 INDUCTION HOPPER 2
18 GA50001 17 WASHER M10 FLAT SSHD 6
19 GA5001043 WASHER M16 FLAT SS HD 4

86 - Chapter 8 - Induction Hopper G6 Crop Cruiser Parts Manual MY20 - REV02



Hopper Tank Bottom Assembly

GLUE LOCTITE
E-20HP

e @ 0 ) HEAT AND CRUSH

THREADED END

GLUE LOCTITE
TO FORM A E-20HP
NOZZLE ON A 45

DEGREE ANGLE

USE LOCTITE 55 THREAD CORD ON ALL
PLUMBING FITTING THREADS UNLESS OTHERWISE NOTED

ITEM NO. | PART NUMBER | DESCRIPTION

I GA5004067 BHCS M6 X 25 SS A2-70 I
2 GA0500102 BHCS M8 X 20 SS A2-70 6

BALL VALVE, MICRO, 2 WAY, |/2” NPT FEMALE THREADS,
3 GA2000163 LVO50V, BANJO I

4 GAO0500101 CSCS M5 X 10 SS A2-70 5
5 GA5025130 HOPPER, BODY, Gé6, MY20 I
6 I
7 I

GA5077723 HOSE BARB, ELBOW, 90 DEGREE, |” MALE X | HOSE, BANJO
GA5077718 HOSE BARB, STRAIGHT, | MALE THREAD X | HOSE, BANJO
HOSE BARB, STRAIGHT, | /2 MALE THREAD X | /2 HOSE,

8 GA5077702 BANJO, HBO50 I
9 GA5007071 LATCH, INDUCTION HOPPER LID, STAINLESS STEEL I
* Sub-assembly on following pages Continued over page

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 8 - Induction Hopper - 87



Hopper Tank Bottom Assembly

ITEM NO. | PART NUMBER | DESCRIPTION

10

Il
12

I3
4

|7
18
19
20

GA5077911

GA5004429
GA5049030

GA4949305
GA4408895
GA5077655

GA5078133

GA4602245
GA5004437
GA5003643
GA5004919

NIPPLE, SHORT, 1/2 MALE THREAD X |/2 MALE THREAD,

BANJO. NIP0O50-SH
NUT M6 NYLOC SS
NUT M6 SS

PRODUCTION DRAWING ONLY. DRUM RINSE NOZZLE,

HOPPER, G6 MY20
SCALE, HOPPER, 60L SERIES 2

STREET ELBOW, 90 DEGREE, | FEMALE THREAD X | FEMALE

THREAD, BANJO, EL100-90

STREET ELBOW, 90 DEGREE, |/2 FEMALE THREAD X | /2

MALE THREAD, BANJO
SUPPORT, HOPPER, G6, MY20
WASHER 6mm FLAT SS
WASHER 8mm FLAT SS HD
WASHER 8mm SPRING SS

* Sub-assembly on following pages

88 - Chapter 8 - Induction Hopper

o O — —

G6 Crop Cruiser Parts Manual MY20 - REV02



Hopper Tank Lid Assembly

o U1 AN W N —

GA5025135
GA5077702
GA2000163
GA5077911
GA5077336
GA5078087

GA5078133

GA5077045
GA5007071
GA5078553
GAO0500101

G6 Crop Cruiser Parts Manual MY20 - REV02

HOPPER, LID

HOSE BARB, STRAIGHT, 1/2" MALE THREAD X | /2" HOSE
BALL VALVE, MICRO, 2 WAY, 1/2” NPT FEMALE THREADS
NIPPLE, SHORT, 1/2" MALE THREAD X [/2" MALE THREAD
NOZZLE, TANK RINSING, 3/4" BSPT FEMALE INLET
NIPPLE, REDUCING, POLY, 3/4” X 1/2" MALE THREAD
STREET ELBOW, 90 DEGREE, |/2" FEMALE THREAD X |/2"
MALE THREAD

BREATHER VALVE, LABYRINTH TYPE, |” MALE THREAD
LATCH, ADJUSTABLE, INDUCTION HOPPER LID

SEAL, BULB, SELF ADHESIVE, 8.3MM X 9MM - CUT TO 1790 MM
CSCSM5 X 10SS A2-70

N — — —

Chapter 8 - Induction Hopper - 89



Hopper Tank Hinges

N

GA5025130 HOPPER, BODY

I I
2 GA4949285* BOTTOM VALVE ASSEMBLY I
3 GA500666 | HINGE, BUTT, 70 LONG X 50 WIDE X |.5 MM, SS I
4 FC300 CLAMP, 3” FLANGE MANIFOLD, BANJO I
5 GA0500099 BOLT PAN HEAD M5 X 10 SS A2-70 6
6 GA5014817 SCREW PAN HEAD 110G X 5/8" SS 6
7 GA5076723 SEAL, EPDM, SUIT 3" FLANGE FITTING I

* Sub-assembly on following pages

90 - Chapter 8 - Induction Hopper G6 Crop Cruiser Parts Manual MY20 - REV02



Bottom Valve Assembly

A

O 00 N o 1 AW N —

IS

12
I3
14
I5
16
|7

SEE FOLLOWING PAGE
FOR BALL VALVE
RE-BUILD KIT

PART NUMBER | DESCRIPTION

GA200030|
GA5006079
GA5076005
GA5076007
GA5001491
FC300

GA4551515
GA4406215
GA5078605
LO57A

GA5077723

GA5077731

GA5002077
GA5077914
GA4412695
GA5077945
GA5076723
GA5078137

G6 Crop Cruiser Parts Manual MY20 - REV02

REPAIR KIT, BALL VALVE 37, SUIT GA20001 19, BANJO, VS§35200
BOLT M10 X 40 SS A2-70

CAM LEVER, MALE PLUG, SUITS | & | /4 COUPLINGS, BANJO
CAM LEVER, | FEMALE COUPLER, | MALE THREAD, BANJO
CHAIN 2 X 20 mm SS 316, 146102, CUT 150mm

CLAMP, 3” FLANGE MANIFOLD, BANJO

FOOT ACTIVATED HANDLE, HOPPER, G6 MY20

HANDLE, 3” BALL VALVE, HOPPER BOTTOM, G6 MY20
HOPPER BOTTOM, MOULDED

HOPPER JET TAPERED 9mm

HOSE BARB 90 DEGREE |” BANJO

HOSE BARB, STRAIGHT, | /2 MALE THREAD X | /2 HOSE,
BANJO

KEY RING, 25mm, SS

NIPPLE, SHORT, |I” MALE THREAD X |” MALE THREAD, BANJO
PLATE, VALVE STOP, 3”7, STUBBY, BANJO, MVS300CFFP, HOPPER
PLUG, | MALE THREAD, BANJO

SEAL, EPDM, SUIT 3 FLANGE FITTING, BANJO

STREET ELBOW, 90 DEGREE, | MALE X | FEMALE, BANJO

2

Continued over page

Chapter 8 - Induction Hopper - 91



Bottom Valve Assembly Continued

ITEM NO. | PART NUMBER | DESCRIPTION -

VALVE, BALL, | FEMALE THREAD INLET / OUTLET, FULL PORT,
'8 GAS078164 LEVER HANDLE, BANJO !

VALVE, BALL, 3", BANJO, MVS300CFFP, DRILLED, SUIT HOPPER

9 GA4912900

BOTTOM
20 GA4551895 VENTURI, HOPPER BOTTOM, DIA. 20mm I
21 GA5000117 WASHER [Omm FLAT SS HD I

Ball Valve Assembly

REPAIR KIT
DESCRIPTION
GA2000301 REPAIR KIT, BALL VALVE 3”, SUIT GA20001 |9 - INLUDES ITEMS -5
! GA2000302 STEM BUSHING, BALL VALVE 3', SUIT GA20001 19 |
2 GA2000303 O-RING, SMALL, FKM, BALL VALVE 3", SUIT GA20001 19 I
3 GA2000304 FULL PORT BALL, TUMBLED, BALL VALVE 3", SUIT GA20001 |9 I
4 GA2000305 O-RING, LARGE, FKM, BALL VALVE 3", SUIT GA20001 |9 I
5 GA2000306 STUBBY VALVE SEAT, BALL VALVE 3", SUIT GA20001 |9 2

92 - Chapter 8 - Induction Hopper G6 Crop Cruiser Parts Manual MY20 - REV02



Drum Rinse Nozzle Assembly

ITEM NO. | PART NUMBER | DESCRIPTION

GA5078087
2 GA5078134

3 GA2000162
4 GA5077702
5 GA5077062
6 GA5077063
7 GA5078149

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 8 -

NIPPLE, REDUCING, POLY, 3/4" X | /2" MALE THREAD

STREET ELBOW, 45 DEGREE, 3/4" MALE THREAD X 3/4"
FEMALE THREAD

BULKHEAD FITTING, 3/4" NPT FEMALE THREADS

HOSE BARB, STRAIGHT, |/2" MALE THREAD X | /2" HOSE
VALVE, DRUM & CONTAINER RINSING NOZZLE
NOZZLE, DRUM & CONTAINER ROTATING RINSING JET
TEE, THREADED, | /2" FEMALE

—_ — = N =

Induction Hopper - 93



94 - Chapter 8 - Induction Hopper G6 Crop Cruiser Parts Manual MY20 - REV02



Chapter 9

FOAM MARKER TANK

Not Fitted

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 9 - Foam Marker - 95



96 - Chapter 9 - Foam Marker Tank G6 Crop Cruiser Parts Manual MY20 - REV02



Chapter 10

TRANSCAL

Not Fitted

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 10 - Transcal - 97



98 - Chapter 10 - Transcal G6 Crop Cruiser Parts Manual MY20 - REV02



Chapter I |

MAIN TANK

Tank Assembly - 6000L

OPTION 50058
3" FRONT FILL

ITEM NO. | PART NUMBER

O 00O N o L AW N

IS

GA5003859
F70127A

GA4949375

GAS501 1227
GA5012461
GA5000261
GA4602395
GA4509521
GA4509520
GA5000577
GA5000575

DRILL 13mm HOLE IN
RHS ALLIGNED WITH
MOULDED GROOVE
FOR TANK STRAP

DESCRIPTION
50MM TANK STRAP - CUT 4200MM LONG 2
50mm TANK STRAP BRACKET 4

ASSEMBLY DRAWING ONLY. TANK ASSEMBLY, PRODUCT
TANK, G6 MY20

BOLT MI12 X 20 GR8.8 ZP 4
NUT M12 NYLOC ZP 4
SET SCREW M2 X 100 GR8.8 ZP 4
TANK CRADLE, Gé6, MY20 I
I
I

TANK STOP 5200L REAR LH
TANK STOP 5200L REAR RH
WASHER [2mm FLAT SS HD 12
WASHER [2mm SPRING SS 4

* Sub-assembly on following pages
G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter | | - Main Tank - 99



Tank Assembly - 6000L

FIT ITEM

IF 65242
OR 65247
OR 65252 OPTIONED

FIT ITEM @ IF
70012 OPTIONED

FIT ITEM IF
50058 OPTIONED

@/

ITEM NO. | PART NUMBER | DESCRIPTION

ASSEMBLY DRAWING ONLY, TANK, INLET, 1", C/W [400MM

I *

HOSE
) " ASSEMBLY DRAWING ONLY, 2” INLET, HOPPER, 45DEG, C/W |
[200MM HOSE
3 * ASSEMBLY DRAWING ONLY, 3” FILL ASSY, G6, C/W1200MM |
HOSE, OPTION 50058
4 « ASSEMBLY DRAWING ONLY, 3” FILL ASSY, Gé6, C/W1200MM |
HOSE
FILTER, BASKET TYPE, DIAMETER 305 X 245 DEEP, SUIT MAIN
5 GA50767 14 SPRAY TANK I
6 GA5001681 HOSE CLAMP, 17 SS (20-32/12W) 3
HOSE CLAMP, 3”, T BOLT, 3.25” TO 3.56”, LIGHT DUTY,
7 GA5010195 DONALDSON I
8 GA5000999 HOSE CLAMP, 3/4” SS (16-27/12W) 2
9 GA2000216 :;?EE',{PRESSURE, 20mm, BLACK 250PSI, HOS20P, SOLD PER | 05

Continued over page
100 - Chapter | | - Main Tank G6 Crop Cruiser Parts Manual MY20 - REV02



Tank Assembly - 6000L

HOSE, SUCTION, PVC, 75mm, BLACK, HOS75PVC, SOLD PER

0 GA2000231 METER 3.8
' GA5076880 II;\IEABGLACK, WITHOUT BREATHER, MEDIUM, DIAMETER 355, |

PNEUMATIC FITTING, ELBOW, 90 DEGREE, |1/4 BSP MALE X
12 GAS052690 8mm PUSH TYPE, METAL !

I3 GA4901285-1  TANK, FLUSHING NOZZLE (ELBOW) CAM ADAPTOR I
4 GA4907845 TANK, OVERFLOW, ASSEMBLY, 3” I
I5 GA5070915 TANK;, 6000L SUIT CROP CRUISER [

TANK, RINSING NOZZLE, ASSEMBLY WITH TEE CAM
16 GA4901285-2 ADAPTOR [

17 GA4902820 VALVE, BREATHER, ASSEMBLY [

* Sub-assembly on following pages

Continued over page

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter || - Main Tank - 101



Tank Assembly - 6000L

ITEMS IN BOX FITTED IF
OPTION 10021, 10023, ——™
10041, 10061, 10065,

10067, 10069, 10072 ITEM FITTED IF

10073 OR 10074
OPTIONED

ITEM NO. | PART NUMBER | DESCRIPTION -

GA5077807 ” FLANGE X | 1/4” BARB, ELBOW, 90 DEGREE, M100125BRB90

2 GA5077664 CLAMP, WORM SCREW, 1”7, BANJO 3

3 GA5076602 FLY NUT, |, ARAG, 2002040 2

4 GA5076605 FLY NUT, 2", ARAG, 2002070 |

5 GA5078839 GASKET, EPDM, SUPERMIX AGITATOR MOUNT, MY22 2
HOSE BARB, ELBOW, 90 DEGREE, 2” FLY NUT END X 52 mm

6 GA5076262 HOSE, ARAG |

7 GA507781 | HOSE BARB, STRAIGHT, | FLANGE X | HOSE, BANJO 2

02 - Chapter | | - Main Tank G6 Crop Cruiser Parts Manual MY20 - REV02



Tank Assembly - 6000L

ITEM NO. | PART NUMBER | DESCRIPTION -

10
I

20

2|

22

23

24

25
26
27
28
29

30

GA5077755
GA500168|
GA5000469
GA5077812

GA5077730

GA200021 1

GA2000219

GA2000219

GA2000219

GA5077675
GA5076097

GA4412085

GA5078296
GA5078410
GA3001 158
GA5078324
GA5077818

GA4908705
GA4908705
GA0500139
GA5077751
GA5077823

GA5078204

HOSE BARB, TEE, | HOSE, BANJO, HBT100
HOSE CLAMP, 17 SS (20-32/ 12W)

HOSE CLAMP, 1/2” SS 12-20/9W3

HOSE BARB, ELBOW, 90 DEGREE, | FLANGE X | HOSE, BANJO
HOSE BARB, ELBOW, 90 DEGREE, | |/4” MALE THREAD X |

| /4” HOSE, BANJO

HOSE, PRESSURE, 12mm, BLACK, 250PSI, HOS 3P, SOLD PER
METER

HOSE, PRESSURE, 25mm, BLACK 250PSI, HOS25P, SOLD PER
METER

HOSE, PRESSURE, 25mm, BLACK 250PS|, HOS25P, SOLD PER
METER

HOSE, PRESSURE, 25mm, BLACK 250PSI, HOS25P, SOLD PER
METER

O RING, 20.24 X 2.62, EPDM, G1004 |
O RING, 42.52 X 2.62, 110193

PLATE, SUPER MIX AGITATOR MOUNT, FLANGE BRACKET,
ALL, MY22

PLUMBING FITTING, HOSE TAIL 1”7, ELBOW, 90 DEGREE,
25mm, SUIT FLY NUT, ARAG 116425

PLUMBING FITTING, NIPPLE, 27, ARAG, 2502070

SENSOR, PRESSURE TRANSMITTER, 4-20MA, |” M, 0 TO 0.4
BAR, MI12, IFM PMI1718

REDUCER, MALE |” TO MALE 3/4”, ARAG, 2402043

SEAL, SUIT | MANIFOLD FITTING, RUBBER EPDM, BANJO,
MI100G

SUPER MIX AGITATOR ASSEMBLY, NO BYPASS FITTING.
SUPER MIX AGITATOR ASSEMBLY, NO BYPASS FITTING.
TANK AGITATOR SCREW, SELF TAPPING, [4G X 30mm, SS 304
TEE, HOSE BARB, 1/2, BANJO, HBT050-050

TEE, | FLANGE X | FLANGE X | FLANGE, BANJO, MI00TEE

VALVE, BALL, 3”7, MALE NPT, MALE CAM LOCK, STUBBLY,
LONG HANDLE, BANJO, VSFMT300

* Sub-assembly on following pages

G6 Crop Cruiser Parts Manual MY20 - REV02

o

0.22

0.13

0.375

0.08

Chapter || - Main Tank -

103



Tank Rinsing Nozzle, Elbow - Assembly

4
ITEM NO. | PART NUMBER | DESCRIPTION

- GA4901285-1 TANK RINSING NOZZLE, ELBOW, COMPLETE -
| GA4572015 TANK RINSE ADAPTOR WITH CAM LOCK I
2 GA5077912 NIPPLE, 6” LONG, 3/4” MALE THREAD, BANJO I

HOSE BARB, ELBOW, 90 DEGREE, 3/4” MALE THREAD X 3/4”
3 GA5077717 HOSE, BANJO I

4 GA5077336 NOZZLE, TANK RINSING, 3/4” BSPT FEMALE INLET, TEEJET I

CAM LEVER, 3/4” FEMALE COUPLING X 3/4” HOSE BARB,
BANJO

5 GA5077132

Tank Rinsing Nozzle, Tee - Assembly

ITEM NO. | PART NUMBER | DESCRIPTION

- GA4901285-2  TANK RINSING NOZZLE, TEE, COMPLETE -
CAM LEVER, 374" FEMALE COUPLING X 3/4” HOSE BARB,

BANJO

2 GA4572015 TANK RINSE ADAPTOR WITH CAM LOCK |

HOSE BARB, TEE, 3/4" HOSE BARB X 3/4" HOSE BARB X 3/4"
3 GA3500431 MALE THREAD |

GA5077912 NIPPLE, 6” LONG, 3/4” MALE THREAD, BANJO |
5 GA5077336 NOZZLE, TANK RINSING, 3/4” BSPT FEMALE INLET, TEEJET |

I GA5077132

04 - Chapter | | - Main Tank G6 Crop Cruiser Parts Manual MY20 - REV02



Outlet - Tank Overflow 3"

=~
ITEM NO. | PART NUMBER | DESCRIPTION

TANK TOP INLET FITTING, 3” FLANGE AND 3” NPT FEMALE
I GA4550590 THREAD I

GA5000527 SCREW, PAN HEAD, 12G X 25MM, SS 6
3 GA5077875 HOSE BARB, ELBOWV, 90 DEGREE, 3” FLANGE X 3” HOSE I
GA20001 16 FLANGE CLAMP, AND GASKET, 3” I

Inlet - Tank, [|"

ITEM NO. | PART NUMBER | DESCRIPTION
| |

GA5001 68| HOSE CLAMP, | SS (20-32/12W)
) GA2000220 :S_?IIEEF,{SUCTION, PVC, 25mm, BLACK, HOS25PVC, SOLD PER 13

3 GA4922140 TANK, INLET, 7, CHEMICAL FILL POINT I

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter || - Main Tank - 105



Inlet - Tank Fill 1" - Chemical Pump

ITEM NO. | PART NUMBER | DESCRIPTION

I GA4572395 MAIN TANK LINE RETURN FITTING [”
2 GA5077718 HOSE BARB, STRAIGHT, 1” MALE THREAD X |” HOSE I
3 GA5077723 HOSE BARB, ELBOW, 90 DEGREE, |” MALE X |” HOSE |

Inlet - Hopper Tank 2"

ITEM NO. | PART NUMBER | DESCRIPTION
GA5078142 STREET ELBOWY, 90 DEGREE, 2” MALE THREAD X 2” FEMALE |

THREAD, BANJO
2 GA5000527 SCREW, PAN HEAD, 12G X 25MM, SS 4

STREET ELBOW, 45 DEGREE, 2" MALE THREAD X 2” FEMALE
THREAD, BANJO

GA5077737 HOSE BARB, STRAIGHT, 2” MALE THREAD X 2" HOSE, BANJO I
5 GA4583370 THREADED TANK FLANGE 2” |

HOSE BARB, STRAIGHT, 2” MALE THREAD X | 1/2” HOSE,
BANJO

3 GA5078141 I

6 GA5077739

[06 - Chapter | | - Main Tank Gé6 Crop Cruiser Parts Manual MY20 - REV02



3" Front Fill, Option (50058)

ITEM NO. | PART NUMBER | DESCRIPTION
2

I
2
3
4
5

6

12
I3

G6 Crop Cruiser Parts Manual MY20 - REV02

TO MOUNT BALL VALVE:
REMOVE FOUR OF THE
STANDARD NUTS AND BOLTS
REPLACE WITH:

[TEMS @ & @

GA50061 |1
GA5011175
GA5076719
GA5001491
GA5077642

GA5077742

GA5002077
GA5051445
GA5000141
GA4509400

GA5078204

GA5000117
GA5000137

BOLT M0 X 35 GR8.8 ZP

BOLT M10 X 60 GR8.8 ZP

CAM LEVER, FEMALE CAP, 3”, BANJO, 300CAP

CHAIN 2 X20 MM SS 316, 146102

COUPLING, SOCKET, 3” FEMALE THREAD, BANJO, CPLG300

HOSE BARB, ELBOW, 90 DEGREE, 3 MALE THREAD X 3 HOSE,
BANJO, HB300-90

KEY RING, 25MM, SS

NUT M10 NYLOC SS

NUT MI10 NYLOC ZP

PLATE, BALL VALVE MOUNT 3”, BANJO

VALVE, BALL, 3”7, MALE NPT, MALE CAM LOCK, STUBBLY, LONG
HANDLE, BANJO, VSFMT300

WASHER M 10 FLAT SS HD
WASHER |0MM SPRING SS

4
|
0.15

Chapter | | - Main Tank - 107



Breather Valve Assembly

Ny
ITEM NO. | PART NUMBER | DESCRIPTION

GA4583370 THREADED TANK FLANGE 2”

[ |

2 GA5077046 VALVE, BREATHER, SINGLE FLOATING BALL, 504210 [

3 GA4551975 SPACER, 56MM OD, 5MM WALL, 10MM UNIBOARD POLY |

4 * COMES WITH GA5077046 |

5 & COMES WITH GA5077046 |

6 GA5000527 SCREW PAN HEAD 12G X 25MM SS 4
Tank Drain

ITEM NO. | PART NUMBER | DESCRIPTION

| GA5076720 CAM LEVER, 3” EMAIL COUPLING X 3” FEMALE THREAD I
HOSE BARB, STRAIGHT, 3 MALE THREAD X 3 HOSE, BANJO,
HB300

STREET ELBOW, 45 DEGREE, 3 MALE X 3 FEMALE, BANJO,
SL300-45

2 GA5077741 I

3 GA5078143

108 - Chapter | | - Main Tank Gé6 Crop Cruiser Parts Manual MY20 - REV02



Supermix Agitator

AGITATOR COMPLETE

PART NUMBER DESCRIPTION

GA4908705 SUPER MIX AGITATOR ASSEMBLY, INC. PARTS AB & C.
ITEM NO. | PART NUMBER | DESCRIPTION
A GAS077038  AGITATOR, SUPER MIX, 3MM JET |

HOSE BARB, ELBOW, 90 DEGREE, 13MM HOSE, INCLUDING
B GAS075657 [ /2" FLY NUT AND SEAL, BRASS !

C GA5077943 PLUG, 1/2" MALE THREAD I
| GA5024555 GASKET, FLY NUT [
GA2000295 NOZZLE, REDUCER, LOW PRESSURE [
GA2000296 NOZZLE, LOW PRESSURE [
GA2000297 HIGH PRESSURE INLET NIPPLE I
I
I
[

GA2000298 FLY NUT
GA2000299 O-RING, 2.0 X 18.0 MM, EPDM
GA2000300 NOZZLE, HIGH PRESSURE

N o o AW N

NOTE: Sikaflex 227 used when installing supermix agitator.

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter | | - Main Tank - 109



Chapter 12

WHEELS & MUDGUARD
Mud Guards - Front Axle - 2WD - 380-520 Tyre

ITEM NO. | PART NUMBER | DESCRIPTION QTY.

G6 Crop Cruiser Parts Manual MY20 - REV02

GA5003825
GA5020450

GA5003925
GA5066162
GA5011133
GA5002565
GA5050675
GA4602895
GA4602890
GA4602885
GA4602880
GA5012461
GA5000577
GA5000319

) v

MUDGUARD, BLACK PLASTIC, 500 WIDE X 1000MM RADIUS

BRACKET, PLASTIC, BLACK, MUDGUARD MOUNTING, BK-
P300BK |

END CAP 45 MM ROUND, BLACK PLASTIC

BOLT M10 X 25 SS

NUT M10 DOME NUT SS

WASHER, 3/8” ID X I” OD, FLAT SS

GRUB SCREW M2 X 16 SS

MUDGUARD BRACKET, FRONT DROPLEG RIGHT REAR
MUDGUARD BRACKET, FRONT DROPLEG LEFT REAR
MUDGUARD BRACKET, FRONT DROPLEG, RIGHT FRONT
MUDGUARD BRACKET, FRONT DROPLEG LEFT FRONT
NUT M2 NYLOC ZP

WASHER [2MM FLAT SS HD

SET SCREW M2 X 40 ZP GR8.8

2
12

12
48
48
96

12

I

I

I

I
24

48
24

Chapter 12 - Wheels & Mudguard - 110



Mud Guards - Front Axle - 4WD - 380-520 Tyre

| \
ITEM NO. | PART NUMBER | DESCRIPTION

O 00 N o U1 N W DN

N~ — o

GA5003825

GA5071209
GA5000577
GA5012461
GA5003925
GA5020450
GA5050675
GA5011133
GA5002565
GA5066162

GA5078567
GA5078568

380-480 TYRE - MUDGUARD, BLACK PLASTIC, 500 WIDE X

1000 MM RADIUS 2
U BOLT MI2 X 91L X 50W RT G/P 8
WASHER [2MM FLAT SS HD 16
NUT M12 NYLOC ZP 16
END CAP, 45 MM ROUND, BLACK PLASTIC 12
BRACKET, PLASTIC, BLACK, MUDGUARD MOUNTING 12
GRUB SCREW M2 X 16 SS 12
NUT M10 DOME NUT SS 48
WASHER 378" ID X |" OD FLAT SS 96
BOLT M10 X 25 SS 48
PIPE, MUDGUARD MOUNT, FRONT 4WD DROPLEG, TOP 4

AND REAR

PIPE, MUDGUARD MOUNT, FRONT 4WD DROPLEG, MIDDLE 2

G6 Crop Cruiser Parts Manual MY20 - REV02

Chapter 12 - Wheels & Mudguard - | | |



Mud Guards - Rear Axle - 380-520 Tyre

# Quantities shown are per side.

ITEM NO. | PART NUMBER | DESCRIPTION

380-520 TYRE - MUDGUARD, BLACK PLASTIC, 500 WIDE X

| GA5003825 1000 MM RADIUS |

2 GA5050675 GRUB SCREW MI2 X 16 SS 6
3 GA5020450 BRACKET, PLASTIC, BLACK, MUDGUARD MOUNTING, BK- 6

P300BKI

4 GA5072570 PIPE, MUDGUARD, REAR AXLE DROPLEG, FRONT I

5 GA5003925 END CAP, 45 MM ROUND, BLACK PLASTIC 6
6 GA5012461 NUT M12 NYLOC ZP 12
7 GA5000577 WASHER [2MM FLAT SS HD 12
8 GA5066162 BOLT MI10 X 25 SS 24
9 GA5002565 WASHER 3/8” ID X |” OD FLAT SS 48
10 GAS5011133 NUT M10 DOME NUT SS 24

Il GA5072575 PIPE, MUDGUARD, REAR AXLE DROPLEG, MIDDLE |
12 GA5072580 PIPE, MUDGUARD, REAR AXLE DROPLEG, REAR I
I3 GA5071209 U BOLT, ROUND TOP, M12 X 91L X 50W 6

[12 - Chapter |12 - Wheels & Mudguard G6 Crop Cruiser Parts Manual MY20 - REV02



Crop Deflectors - Front Axle - 2WD

ITEM NO. | PART NUMBER | DESCRIPTION
|

GA4503390 CROP DEFLECTOR, LH FRONT 2WD, CROP CRUISER
GA4503395 CROP DEFLECTOR, RH FRONT 2WD, CROP CRUISER
GA5000305 SET SCREW M12 X 30 GR8.8 ZP

GA5000575 WASHER [2MM SPRING SS

GA4535345 WASHER, 50MM OD X 14.5MM ID, SS

U A W N —
o 0 00 —

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 12 - Wheels & Mudguard - 13



Crop Deflectors - Front Axle - 4WD

ITEM NO. | PART NUMBER | DESCRIPTION

GA4406565 PLATE, CROP DEFLECTOR, FRONT 4WD DROP LEG, LH
GA4406570 PLATE, CROP DEFLECTOR, FRONT 4WD DROP LEG, RH
GA5000291 BHCS M12 X 25 SS A2-70

GA4535345 WASHER, 50 OD X 14.5 1D, SS

GA5000915 SHCS M6 X 30 GRI2.9 ZP

GA5001043 WASHER [6MM FLAT SS HD

o U1 AN W N —
A N © ©® — —

[ 14 - Chapter |12 - Wheels & Mudguard G6 Crop Cruiser Parts Manual MY20 - REV02



Crop Deflectors - Rear Axle - 2WD & 4WD

ITEM NO. | PART NUMBER | DESCRIPTION

| GA4401535 CROP DEFLECTOR, REAR, LH I
GA4401540 CROP DEFLECTOR, REAR, RH I

2 GA4535345 WASHER, 50 OD X 14.5MM ID, SS 12
3 GA5000577 WASHER [2MM FLAT SS HD 12
GA5051530 BHCS M12 X 30 SS A2-70 12

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 12 - Wheels & Mudguard - I 15



Crop Dividers, Front, 2WD, G6, MY | | On

DETAIL B
| GA4949705
2 GA4949700
3 GA500087 |
4 GA5075230
5 MACHO[52
6 GAA4551435
7 GA5065030
8 GA5050450
9 GA4603455
10 GA4603450
I GA5012461
12 GA5001029
13 GA4603500
14 GA0500020
|15 GA5000353
16 GA5000577
|7 GA5001043

[ 16 - Chapter |12 - Wheels & Mudguard

RECOMMENDED
MINIMUM HEIGHT
IS 200MM OFF
GROUND ON FULL
STEERING LOCK

RECOMMENDED
MINIMUM HEIGHT IS
200MM OFF GROUND
ON FULL STEERING
LOCK

DESCRIPTION

ASSEMBLY, NOSE CONE, CROP DIVIDER, RIGHT, MYl | ONWARD
ASSEMBLY, NOSE CONE, CROP DIVIDER, LEFT, MY | ONWARD

o N — —

BOLT M16 X 160 GR8.8 ZP

BOW SHACKLE 13MM WLL 3.25T BLACK

BUSH WITH SHOULDER, 12.3 ID X 25 OD X 2| LONG, SUIT 4
PARALIFT PIN BOLTS

BUSH, CRUSH TUBE, 250D X 17ID X 90LG, CROP DIVIDER, MY'|7 2
CHAIN, LONG LINK, 13MM THICK, GR 80, PAINT BLACK 2.4
GREASE NIPPLE, 6MM 4
MOUNT, CROP DIVIDER MOUNT, FRONT LEFT, 2WD, MY2I I
MOUNT, CROP DIVIDER MOUNT, FRONT RIGHT, 2WD, MY2| I
NUT M2 NYLOC ZP 12
NUT M6 NYLOC ZP 2
PIN, CROP DIVIDER, ARM PIVOT WITH LOCKING PLATE, |.5” OD, )
MY21

SHCS M12 X 60, ZP, GR 12.9 2
SHCS M2 X 80 GRI2.9 ZP 12
WASHER 12MM FLAT SS HD 24
WASHER [6MM FLAT SS HD 4

G6 Crop Cruiser Parts Manual MY20 - REV02



Crop Dividers, Front, 4WD, G6 MY20

ADJUST RUBBER BUMP
STOP TO TILT NOSE
CONE FORWARD OF
MINIMUM 30MM OFF
HORIZONTAL

RECOMMENDED
MINIMUM HEIGHT IS
200MM OFF GROUND
ON FULL STEERING
LOCK

DETAIL B

Continued over page

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 12 - Wheels & Mudguard - | 17



Crop Dividers, Front, 4WD, G6 MY20
| [TEMNO_[PARTNUMBER [DESCRPTION [ Q1|

GA4949705  ASSEMBLY, NOSE CONE, CROP DIVIDER, RIGHT, MY | ONWARD I

2 GA4949700  ASSEMBLY, NOSE CONE, CROP DIVIDER, LEFT, MY| | ONWARD |
3 GA5000275  BOLT MI12 X |50 GR8.8 ZP 8
4 GA5000869  BOLT M16 X |50 GR8.8 ZP 6
5 GA5075230  BOW SHACKLE 13MM WLL 3.25T BLACK 6
4

8

6

BUSH WITH SHOULDER, 12.3 ID X 25 OD X 21 LONG, SUIT
6 MACHOI52 PARALIFT PIN BOLTS
7 GA4551440  BUSH, CRUSH TUBE, 250D X 13ID X 40LG, CROP DIVIDER, MY |7
8 GA4551435  BUSH, CRUSH TUBE, 250D X 171D X 90LG, CROP DIVIDER, MY17
9 GA5065030  CHAIN, LONG LINK, 13MM THICK, GR 80, PAINT BLACK
10 GA5050450  GREASE NIPPLE, 6MM
Il GA4603475  MOUNT, CROP DIVIDER, FRONT LEFT, INNER, 4WD, MY2|
12 GA4603465  MOUNT, CROP DIVIDER, FRONT LEFT, OUTER, 4WD, MY2|
I3 GA4603470  MOUNT, CROP DIVIDER, FRONT RIGHT, INNER, 4WD, MY2|
14 GA4603460  MOUNT, CROP DIVIDER, FRONT RIGHT, OUTER, 4WD, MY2|
I5 GA5012461 NUT M12 NYLOC ZP
6 GA5001029  NUT MI6 NYLOC ZP
PIN, CROP DIVIDER, ARM PIVOT WITH LOCKING PLATE, 1.5” OD,
MY2I
18 GA4407670  PLATE, CHAIN MOUNT, CROP DIVIDER, FRONT, 4WD, MY20
19 GA5051470  SHCS M12 X 50 GR12.9 ZP
20 GA0500020  SHCSMI2 X 60, ZP, GR 12.9
21 GA5000925  SHCS M16 X 40 GR12.9 ZP
22 GA5000577  WASHER 12MM FLAT SS HD
23 GA5001043  WASHER 16MM FLAT SS HD

|7 GA4603500

— N a . !\)
O\AANWNNO\GJ -b-_p

[18 - Chapter |12 - Wheels & Mudguard G6 Crop Cruiser Parts Manual MY20 - REV02



Crop Dividers, Rear, G6, MY |7 On

ADJUST RUBBER BUMP
STOP TO TILT NOSE
CONE FORWARD OF
MINIMUM 30MM OFF
HORIZONTAL

RECOMMENDED
MINIMUM HEIGHT IS
200MM OFF GROUND
ON FULL STEERING
LOCK

DETAIL A
DETAIL B
| GA4949705 ASSEMBLY, NOSE CONE, CROP DIVIDER, RIGHT, MY || ONWARD |
2 GA4949700 ASSEMBLY, NOSE CONE, CROP DIVIDER, LEFT, MYl | ONWARD |
3 GA5000869 BOLT MI6 X 150 GR8.8 ZP 2
4 GA5075230 BOW SHACKLE I3MM WLL 3.25T BLACK 6
5 MACHO 52 BUSH WITH SHOULDER, 12.3 ID X 25 OD X 21 LONG, SUIT PARALIFT 4
PIN BOLTS
6 GA4551435 BUSH, CRUSH TUBE, 250D X 171D X 90LG, CROP DIVIDER, MY |7 2
7 GA5065030 CHAIN, LONG LINK, I3MM THICK, GR 80, PAINT BLACK 2.4
8 GA5050450 GREASE NIPPLE, 6MM 4

Continued over page

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 12 - Wheels & Mudguard - 119



Crop Dividers, Rear, G6, MY17 On

GA4603485 MOUNT, CROP DIVIDER, REAR LEFT, 4WD, MY2|
IO GA4603480 MOUNT, CROP DIVIDER, REAR RIGHT, 4WD, MY21
I GA5001029 NUT MI16 NYLOC ZP
PIN, CROP DIVIDER, ARM PIVOT WITH LOCKING PLATE, 1.5” OD,
MY21

12 GA4603500

I
I
2
2
I3 GA4407590 PLATE, CHAIN MOUNT, CROP DIVIDER, REAR, MY |7 2
4 GA5000313 SHCS M12 X 35 GRI2.9 ZP 4
I5 GA5051470 SHCS M12 X 50 GRI2.9 ZP 8
6 GA0500020 SHCSMI12X 60, ZP, GR 12.9 2
|7 GA0500017 SHCS M6 X 100 GRI2.9 ZP 6
18 GA4551175 SPACER, I7MM ID X 24MM OD X I7MM, CROP DIVIDER MOUNT 6
19 GA5000577 WASHER [2MM FLAT SS HD
20 GA5001043 WASHER |6MM FLAT SS HD

IS

Crop Dividers, Nose Cone Assembly

ITEM NO. | PART NUMBER | DESCRIPTION

I GA4602565 LEFT ARM, CROP DIVIDER, MY |9 I

2 GA5075150 EYE BOLT 12MM X 100MM SHORT I
3 GA4949675 NOSE CONE FRAME, CROP DIVIDER I
4 GA5006345 SPRING, TENSION, 45 OD X 260 LONG X 7MM, 120H, SMALL
BOOM.

5 GA5073735 NOSE CONE, CROP DIVIDER, MY 9 I
6 GA5071280 NUT, M12 HALF LOCK NUT, ZP 4
7 GA5002595 WASHER 3/8 X | | /2 FLAT SS 10
8 GA5048120 BHCS M10 X 30 SS A2-70 10

120 - Chapter |2 - Wheels & Mudguard G6 Crop Cruiser Parts Manual MY20 - REV02



Tyres & Rims

ITEM NO. | PART NUMBER | DESCRIPTION

GA4602530 ADJUSTER, CROP DIVIDER, MY 19

[ I

2 GAO0500079 BHCS M12 X 40 GR12.9 ZP & BAKE CR3 4
3 GA4602525 BASE, CROP DIVIDER, MY'19 I

4 GA5006149 BOLT | UNC X4 1/2 GR8 ZP I

5 GA5000259 BOLT MI2 X 100 GR8.8 ZP I

6 GA4551350 BUSH CRUSH TUBE, CROP DIVIDER, MY |9 I

7 GA4551355 BUSH, SPRING END, CROP DIVIDER, MY |9 I

8 GA5012459 NUT MI10 HEX ZP 2
9 GA5012461 NUT M12 NYLOC ZP 5
0 GAS0528 5 RUBBER STOPPER, DIAMETER 50 X 35 LONG, WITH M10 X 35

STUD
[ GA5001893 WASHER | X | 7/8 FLAT ZINC I
12 GA5000577 WASHER M2 FLAT SS HD 10

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 12 - Wheels & Mudguard - 121



Tyres & Rims

COMBO. | ITEM NO. | PART NUMBER | DESCRIPTION
I

GA1500004 RIM - DD16 X 46, OMM OFFSET, 10 STUD 335 PCD

A TYRE - 480/80 R46 (18.4 R46 158 A8) - AGRIMAX/TANLI/
2 GA5066230 HARVEST
| GA 1500050 RIM - AG50-15, 10 STUD 335 PCD, OMM AND -18MM
B OFFSET, UNIVERSAL, 290MM CENTRE, NG23
2 GA1500049 TYRE - 480/80 R50 HR45 X-LOAD 177A8 TL, HARVEST
c I GA 1500008 RIM-DD16 X 46, 10 STUD ON 335 PCD, - 20MM OFFSET
2 GA1500024 TYRE - 520/85R46, X-LOAD [73A8/169D, HARVEST
3 GA5018892 WHEEL NUT, M22 X |.5MM, ZP
HEX NUT CAP SUIT M22 CROP CRUISER STUD, PRE -
D 4 GASO70815 GA6000054
4 GA5054675 CAP M20 HEX WHEEL NUT COVER, POST - GA6000073

[22 - Chapter |2 - Wheels & Mudguard G6 Crop Cruiser Parts Manual MY20 - REV02



Chapter I3

BOOM CENTRE
Paralift Assembly - 36-48m

ITEM NO. | PART NUMBER | DESCRIPTION
| 16

GA1700027 BEARING, GLACIER BUSH, | 1/2” ID X |” LONG

2 GA501 1465 BOLT M8 X |6 GR8.8 ZP 2
BUSH WITH SHOULDER, 12.3 ID X 25 OD X 2| LONG, SUIT
3 MACHO152 PARALIFT PIN BOLTS 10
GA5050450 GREASE NIPPLE, 6MM 8
GA5000141 NUT MI0 NYLOC ZP
6 GA501246| NUT MI2 NYLOC ZP 4
7 GA4602920 PARALIFT ARM, BOTTOM, SELF PROPELLED, SUIT | [/2” PINS, |
MY20
GA4661220 PARALIFT ARM, TOP, SELF PROPELLED, SUIT | 1/2” PINS, 2018 [
9 GA5067885 PIN COVER, BLACK, CLIP ON, PLASTIC 10
0 GAS073465 PIN, I 1/2”, SUIT PARALIFT ARM AND CYLINDER, CHROME )
PLATED
Il GA5073460 PIN, I 1/2”, SUIT PARALIFT ARM, CHROME PLATED 8
" See Chapter |8 ‘Hydraulics’ for sub-assembly
G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter |3 - Boom Centre - 123

Continued over page



Paralift Assembly - 36-48m

PRODUCTION DRAWING ONLY, LIFT HYDRAULIC CYLINDER

12 GA4950580 ASSEMBLY, G6 MY20 2
I3 GA5000313 SHCS M2 X 35 GR12.9 ZP 6
14 GA5051470 SHCS M2 X 50 GR12.9 ZP 4

SENSOR BRACKET STAND OFF, BOLT ON, SUIT PARALIFT
> GA4S37185 HEIGHT, BOOM FOLD I

U BOLT, ROUND TOP, MI0 X 118 X I I5MM, WITH STOPPER

6 GA5070905 WASHERS, Z/P 4
|7 GA50001 17 WASHER M10 FLAT SS HD 8
18 GA5003643 WASHER M8 FLAT SS HD 2

[24 - Chapter |3 - Boom Centre G6 Crop Cruiser Parts Manual MY20 - REV02



Bump Stops & Accumulators - 36-42m

ITEM NO. | PART NUMBER | DESCRIPTION

ACCUMULATOR, HYDRAULIC, IL, PRECHARGED TO 70 BAR 2

|
2
3
4
5

6

GA5007787
GA5000265
GA5011229
GA5075240
GA3500159

GA3500717

GA4602460
GA5000577
GA5001741

BOLT M12 X 120 GR8.8 ZP

BOLT MI2 X 25 GR8.8 ZP

BUMP STOP RUBBER WITH THREADED INSERT
HYDRAULIC SEAL, BONDED, 1/2”, RL21D-08

HYDRAULIC ADAPTOR, BULKHEAD NIPPLE, |1/2” BSPP MALE

X 3/4” JIC MALE, SI130P-0812
PARALIFT REAR, TRITECH, MY20
WASHER M 12 FLAT SS HD
WASHER M20 FLAT SS HD

G6 Crop Cruiser Parts Manual MY20 - REV02

N A NN

Chapter |13 - Boom Centre - 125



Bump Stops & Accumulators - 48m

ITEM NO. | PART NUMBER

A w N —

10
I
12
I3
14

GA5007787
GA5000265
GA5011229
GA5075240

GA3501087
GA3500159
GA3500717

GA5000141
GA4602460
GA4411685
GA50061 1
GA5000117
GA5000577
GA5001741

[26 - Chapter |3 - Boom Centre

48MT PARALIFT REAR

DESCRIPTION

ACCUMULATOR [.0L PRECHARGE 70 BAR

BOLT M12 X 120 GR8.8 ZP
BOLT MI2 X 25 GR8.8 ZP

BUMP STOP RUBBER WITH THREADED INSERT
HYDRAULIC ACCUMULATOR, 0.6L, 90 BARPRECHARGE,

HYDAC

HYDRAULIC SEAL, BONDED, 1/2”, RL21D-08 3
HYDRAULIC ADAPTOR, BULKHEAD NIPPLE, |/2” BSPP MALE

X 3/4” JIC MALE, SI30P-0812
NUT MI10 NYLOC ZP
PARALIFT REAR, TRITECH, MY20

PLATE, ACCUMULATOR MOUNT, 48M BOOM

SET SCREW M10 X 35 GR8.8 ZP
WASHER [0mm FLAT SS HD
WASHER [2mm FLAT SS HD
WASHER 20mm FLAT SS HD

o A AN - — N

G6 Crop Cruiser Parts Manual MY20 - REV02



Lower Limit Sensor - 36-48m

ENSURE GRUB SCREW
IS FITTED AGAINST THE
FLAT SECTION OF THE
SENSOR 'D' SHAFT.

ITEM
PART NUMBER | DESCRIPTION

O 00 N o8 U1 AN W N —

X oo =-o

GA4552855
GA4537180
GA5069970
GA5000141
GA5049025
GA5069457
GA5069375
GA5069975
GA5006161
GA4659191
GA50001 17
GA5020510
GA5003983
GA5003629

BUSH-TILT SENSOR SWITCH SP 201 |

LIFT HEIGHT SENSOR BRACKET LYKKETRONIC
M5 GRUB SCREW X 5mm LONG S/S

NUT M0 NYLOC ZP

NUT M4 NYLOC SS

POTENTIOMETER, 120 DEGREE, ELOBAU, GATMC
SHCS M4 X 20 SS 304

SHCS M5 X 10 SS A2-70

SET SCREW M10 X 25 GR8.8 ZP

TILT SENSOR ARM-PARA LIFT ARMS SP 201 1
WASHER [0mm FLAT SS HD

WASHER 4mm FLAT SS

WASHER 5mm FLAT SS

WASHER 5mm SPRING SS

G6 Crop Cruiser Parts Manual MY20 - REV02

NN AN — NN — NN — — —

Chapter |3 - Boom Centre - 127



Height Sensor - 36-48m

ITEM
PART NUMBER | DESCRIPTION
I I

GA3000382 SENSOR, RAVEN XRT BOOM HEIGHT RADAR

) GA4406545 :II;é'_Il::EOI:\IADAR SENSOR BRACKET, RAVEN XRT, CENTRE |

GA5004065 BOLT Mé X 20 GR8.8 ZP
GA5004437 WASHER 6MM FLAT SS
GA50481 15 NUT Mé NYLOC ZP
GA5000305 SET SCREW M2 X 30 GR8.8 ZP
GA5000577 WASHER [2MM FLAT SS HD
GA5012461 NUT M2 NYLOC ZP

0 N o 1 AW
N AN DN DN

[28 - Chapter |3 - Boom Centre G6 Crop Cruiser Parts Manual MY20 - REV02



Programmable Logic Controllers - 36-48m

DECAL
GA8701199

ITEM
PART NUMBER | DESCRIPTION

DECAL, WARNING DO NOT PRESSURE WASH ELECTRICAL

GAB701199 CONNECTIONS
/O MODULE, 16 OUTPUT CHANNELS, CR2051, IFM, G6
I GA3000309 BOOM MODULE A I
/O MODULE, 8 OUTPUT CHANNELS, 8 INPUT CHANNELS,
2 GA3000310 CR2052, IFM, G6 BOOM MODULE B !
3 GA4406165 PLATE, IO MODULE COVER, PARALIFT REAR I
4 GA5066830 SPEED CLIP Mé 2
5 GA5069965 STAR KNOB 40 OD M6 X 20 2
6 GA0500004 BHCS M5 X 20 SS A2-70 6
7 GA5003983 WASHER 5MM FLAT SS 6
8 GA5003974 NUT M5 NYLOC ZP 6

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter |3 - Boom Centre - 129



Delta Links - 36-48m

ITEM NO. | PART NUMBER

0 N oy L1 AW —

S =35 v

I3

14
I5
16
|7
18

GA4683 145
GA4656260
GA460060 |
GA4600605
GA5067855
GA4656240
GA5012439
GA5000559
GA501246|
GA5001029
GA5012446
GA4600630

GA4550495

GA5003687
GA0500027
GA5017681
GA5000577
GA5001043

130 - Chapter |3 - Boom Centre

A

&N
b
S\

|

1

DESCRIPTION

BOLT | UNC X 6 CUT DOWN FROM 7
BOOM DELTA HANGER ADJUSTER BOLT
CENTRE SECTION, 36m - 48m BOOM, MY20
DELTA LINK MOUNT, CENTRE SECTION, 48m BOOM
DELTA LINK, SHORT, HEAVY DUTY

LONG DELTA LINK

NUT 1”7 NYLOC UNC ZP

NUT MI12 HEX ZP

NUT M12 NYLOC ZP

NUT M16 NYLOC ZP

NUT, 17, UNF, 12 TPI, NYLOC ZP

PARALIFT REAR, 48m BOOM

PIN, DELTA LINK CENTRE SECTION MOUNT, |” OD X |20mm

LONG

SHCS M6 X 55 GR12.9 ZP

SET SCREW, 1" X2 [/2” UNF 12 TPI, ZP
WASHER | X2 7G FLAT THIN SS
WASHER [2mm FLAT SS HD

WASHER [6mm FLAT SS HD

G6 Crop Cruiser Parts Manual MY20 - REV02

_’

A
=

)

2

— N O A N O NN NN — DN O

20
4
12



Delta Link - Long (Grease Configurations)

ITEM
PART NUMBER | DESCRIPTION

I GA5069995 GREASE FITTING LINE CONNECTOR ELBOW 6mm
2 GA4656240 LONG DELTA LINK I

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 13 - Boom Centre - |31



Delta Link - Short (Grease Configurations)

TOP DELTA LINK BOTTOM DELTA LINK

ITEM
- PART NUMBER | DESCRIPTION .

I GA5071695
2 GA5067855
3 GA5071690
4 GA5069995

[32 - Chapter |13 - Boom Centre

COUPLING, MALE STUD, OLIVE TYPE, AUTO GREASER
DELTA LINK, SHORT, HEAVY DUTY I
ELBOW, M6 X M8 CONNECTOR STUD, AUTO GREASE
GREASE FITTING LINE CONNECTOR ELBOW 6mm

NN

G6 Crop Cruiser Parts Manual MY?20 - REV02



Yaw - 36m

|

10
[
12
13
14

PART NUMBER | DESCRIPTION
2

GA5007787
GA4683145
GA5065455

GA3500303

GA3500802

GA3500716

GA5060817

GA5060817

GA5050355

GA5012439
GA5000141
GA4406410
GA5017659
GA50001 17

ACCUMULATOR, HYDRAULIC, IL, PRECHARGED TO 70 BAR
BOLT | UNC X 6 CUT DOWN FROM 7
BOLT M10 X 30 GR8.8 ZP

HYDRAULIC ADAPTER, NIPPLE, |/2” BSPP O-RING MALE X
3/4” JIC MALE, S74-0812

HYDRAULIC ADAPTOR, ELBOVY, 90 DEGREE, 3/4” |IC MALE X
9/16” UN MALE O-RING, S91-1209

HYDRAULIC ADAPTOR, ELBOW, 90 DEGREE, 9/16” JIC MALE
X 9/16” UN MALE O-RING, S91-0909

HYDRAULIC CYLINDER, BORE 2”, ROD [.25”, STROKE
[17.5MM

HYDRAULIC CYLINDER, BORE 2”, ROD 1.25”, STROKE
[17.5MM

END CAP, PLASTIC, BLACK, INSERT, ROUND. 76.2 MM, 3.2 - 5.0
MM WALL

NUT | UNC NYLOC ZP

NUT M0 NYLOC ZP

PLATE, IL ACCUMULATOR MOUNT STRAP, CENTRE SECTION
WASHER | FLAT ZP HD (5MM THICK)

WASHER |OMM FLAT SS HD

~ See Chapter 18 ‘Hydraulics’ for sub-assembly

G6 Crop Cruiser Parts Manual MY20 - REV02

4
4

N

O 0 N A~ N

Chapter |13 - Boom Centre - 133



Yaw - 42m

FASTENERS COME
WITH CLAMP

ITEM NO. | PART NUMBER | DESCRIPTION

ACCUMULATOR, HYDRAULIC, 2L, 90 BAR PRE CHARGE, SUIT

| GA350002| 42M YAW 2
GA4683 145 BOLT | UNC X 6 CUT DOWN FROM 7 4
GA5070025 CLAMP EXHAUST 7 ¢ 2

HYDRAULIC ADAPTER, NIPPLE, 3/4” BSPP O-RING MALE X
4 GA3500710 3/4” JIC MALE, S74-1212 2
HYDRAULIC ADAPTOR, ELBOVY, 90 DEGREE, 374" JIC MALE X
> GA3500802 9/16” UN MALE O-RING, S91-1209 2
6 GA3500716 HYDRA’\,ULIC ADAPTOR, ELBOW, 90 DEGREE, 9/16” JIC MALE
X 9/16” UN MALE O-RING, S91-0909
7 A GA5060818 HYDRAULIC CYLINDER, BORE 3”, ROD [.25”, STROKE |
[17.5MM
g A GAS060818 HYDRAULIC CYLINDER, BORE 3”, ROD 1.25”, STROKE
[17.5MM
END CAP, PLASTIC, BLACK, INSERT, ROUND. 76.2 MM, 3.2 - 5.0

9 GA5050355 MM WALL 2

10 GA5012439 NUT | UNC NYLOC ZP 4

I GA5017659 WASHER | FLAT ZP HD (5MM THICK) 8

" See Chapter |8 ‘Hydraulics’ for sub-assembly
[34 - Chapter |3 - Boom Centre G6 Crop Cruiser Parts Manual MY20 - REV02



Yaw - 48m

FASTENERS COME
WITH CLAMP

ITEM NO. | PART NUMBER

8A

9/\

0

I
12

GA3500021

GA4683 145
GA5070025

GA3500710

GA3500802

GA3500716

GA3500380

GA5060818

GA5060818

GA5050355

GA5012439
GA5017659

DESCRIPTION

ACCUMULATOR, HYDRAULIC, 2L, 90 BAR PRE CHARGE, SUIT

42M YAW

BOLT | UNC X 6 CUT DOWN FROM 7
CLAMP EXHAUST 7 ¢

HYDRAULIC ADAPTER, NIPPLE, 3/4” BSPP O-RING MALE X

3/4” JIC MALE, S74-1212

HYDRAULIC ADAPTOR, ELBOVY, 90 DEGREE, 3/4” JIC MALE X
9/16” UN MALE O-RING, S91-1209

HYDRAULIC ADAPTOR, ELBOW, 90 DEGREE, 9/16” JIC MALE
X 9/16” UN MALE O-RING, S91-0909

HYDRAULIC ADAPTOR, PLUG, 9/16” UN MALE O-RING, S97-

09

HYDRAULIC CYLINDER, BORE 3", ROD [.25”, STROKE

[17.5MM

HYDRAULIC CYLINDER, BORE 3”, ROD 1.25”, STROKE

[17.5MM

END CAP, PLASTIC, BLACK, INSERT, ROUND. 76.2 MM, 3.2 - 5.0

MM WALL

NUT | UNC NYLOC ZP
WASHER | FLAT ZP HD (5MM THICK)
" See Chapter |8 ‘Hydraulics’ for sub-assembly

G6 Crop Cruiser Parts Manual MY20 - REV02

Chapter |13 - Boom Centre - |35



Roll Shockers - 36-48m

|

2
3

10

Il
12

ONLY FITTED IF RAVEN XRT
(30074) NOT OPTIONED.

\IF RAVEN XRT OPTIONED

(30074) ITEMS FITTED.

PART NUMBER | DESCRIPTION

GA5049490
GA5000855

GA4602475

GA3000379
GA5012203
GA5009637

GA4659360

GA5048430
GA5001029

GA5015139

GA5001055
GA5001045

[36 - Chapter |3 - Boom Centre

BOLT 3/4 UNC X 4 GR8 ZP 8
BOLT M16 X 110 GR8.8 ZP 4
CENTRE ROLL SHOCKER MOUNT WITH RAVEN XRT 4
VARIABLE DAMPER MOUNT

DAMPER, MR, RAVEN XRT, VARIABLE, MAGNETO- 5
RHEOLOGICAL, 6” STROKE, 13141000001

GREASE NIPPLE, SHORT, |/4 UNF, MACHO0207 4
GREASE NIPPLE, ELBOWY, 90 DEGREE, | /4 UNF MALE, 4
MACHO0207

MOUNTING BRACKET, DUAL ROLL SHOCK ABSORBER, 4
CENTRE

NUT 374 UNC NYLOC ZP 8
NUT M16 NYLOC ZP

SHOCK ABSORBER, DOUBLE EYE, 19MM EYE, 82MM OD, 4
BLACK

WASHER [6MM FLAT SS 12
WASHER 3/4 FLAT ZP 16

G6 Crop Cruiser Parts Manual MY20 - REV02



Centre Section, Tail Lights, 3TS Box & Hydraulic Hose Stack

FASTENERS FOR ITEM @ DETAIL A
ARE PART OF LIGHT ASSEMBLY. SCALET:7

ITEM NO. | PART NUMBER | DESCRIPTION

| GA494878 | 3TS BOX |
2 GA5050175 BOLT M6 X 65 GR8.8 ZP 4
3 GA5048655 BOLT M8 X 40 GR8.8 ZP 8
4 GA5070740 BUILD UP BOLT, STACKING, M8 X 20 HYDAC 6
5 GA460060 | CENTRE SECTION, 36m - 48m BOOM, MY20 |
6 GA507803 | DOUBLE CLAMP JAWS PP GR 2 [4mm 12
7 GA3000249 LED TAIL LIGHT, LARGE WITH CONNECTOR 2
LOCKING PLATE SUIT HYDAC CLAMPS, BUILD UP BOLT,
8 GA5070760 STACKING 6

9 GA3500805 MOUNTING CLAMP, DOUBLE TYPE, JAW, PAIR, SIZE 2, | 6mm 8

Continued over page

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter |3 - Boom Centre - |37



Centre Section, Tail Lights, 3TS Box & Hydraulic Hose Stack

10 GA5078070 MOUNTING CLAMP, SINGLE TYPE, JAW, PAIR, GROUP 5,

38mm, RCS-38]

N GA5078075 MOUNTING CLAMP, SINGLE TYPE, PLATE, TOP, GROUP 5, 5
RCS-5PT

12 GA5078042 ECO;[Z\];NG CLAMP, DOUBLE TYPE, PLATE, TOP, GROUP 2, g

I3 GA4600630 PARALIFT REAR, 48m BOOM |

| 4 GA4504300 EFEI;W(;Ilfl NOUNMBER PLATE MOUNT, BOLT ON, SUIT TAIL LIGHT, |

I5 GA5003643 WASHER 8mm FLAT SS HD
16 GA5004919 WASHER 8mm SPRING SS
17 GA5004437 WASHER M6 FLAT SS HD
I8 GA5004447 WASHER M6 SPRING SS

A N 0O ©

[38 - Chapter |3 - Boom Centre G6 Crop Cruiser Parts Manual MY20 - REV02



Boom Mounting, Fold & Tilt Pivot

BOOM MOUNTING BOLTS ON SPRAY BAR
MOUNTING PAGE

ITEM NO. | PART NUMBER | DESCRIPTION
6

|
2
3
4

(O}

GA5069890
GA4909160
GA4909155
GA4602100

MACHO152

GA5050450
GA5012461|

GA4600620
GA4600625
GA5000313
GA5051470
GA5011323
GA5000577
GA5001741

LO73A

BHCSMI12 X 16 GR12.9 ZP
BOOM MOUNT HINGE ASSEMBLY, LH
BOOM MOUNT HINGE ASSEMBLY, RH

|
|
BOOM MOUNT, INNER WING, UP TO 42M, TRITECH, MY20 2

BUSH WITH SHOULDER, 12.3 ID X 25 OD X 21 LONG, SUIT

PARALIFT PIN BOLTS
GREASE NIPPLE, 6MM
NUT M12 NYLOC ZP

PIN, BOOM FOLD PIVOT, 50MM OD, FABRICATED, 48M
PIN, BOOM TILT PIVOT, 60MM OD, FABRICATED, 48M

SHCS MI12 X 35 GRI12.9 ZP
SHCS M2 X 50 GR12.9 ZP

SET SCREW M20 X 30 GR8.8 ZP
WASHER [2MM FLAT SS HD
WASHER 20MM FLAT SS HD
WASHER, SUIT DRAWBAR PIN

G6 Crop Cruiser Parts Manual MY20 - REV02

o

N N AN DM DN DMADND DO

Chapter |3 - Boom Centre - 139



RH Boom Mount Hinge, Cast

ENSURE EACH BUSH SITS
FLUSH WITH FACE OF HINGE
ONCE INSTALLED /3

ITEM NO. | PART NUMBER | DESCRIPTION

BEARING, GLACIER BUSH SPACER, 60mm ID X 32mm LONG,

! GA4551460 48M BOOM TILT PIVOT 2
GAI1700012 BEARING, GLACIER BUSH, 50mm ID X 40mm LONG 2
3 GAI170001 | BEARING, GLACIER BUSH, 60mm ID X 30mm LONG 4

4 GA4551455 BOOM MOUNT HINGE, RH,CAST, 48M BOOM |

BUSH, BOOM MOUNT HINGE, FOLD AXIS, GLACIER BUSH

5 GA4551635 SPACER

[40 - Chapter |3 - Boom Centre G6 Crop Cruiser Parts Manual MY20 - REV02



LH Boom Mount Hinge, Cast

ITEM NO. | PART NUMBER

GA4551460

GAI1700012
GAI170001 |
GA4551450

GA4551635

ENSURE EACH BUSH SITS
FLUSH WITH FACE OF HINGE
ONCE INSTALLED

DESCRIPTION
BEARING, GLACIER BUSH SPACER, 60mm ID X 32mm LONG,
48M BOOM TILT PIVOT

BEARING, GLACIER BUSH, 50mm ID X 40mm LONG 2
BEARING, GLACIER BUSH, 60mm ID X 30mm LONG 4

BOOM MOUNT HINGE, LH, CAST. 48M BOOM

BUSH, BOOM MOUNT HINGE, FOLD AXIS, GLACIER BUSH

SPACER

G6 Crop Cruiser Parts Manual MY20 - REV02

Chapter |13 - Boom Centre - |41



Tilt & Fold - 36m

DETAIL A

A

| A ASSEMBLY DRAWING ONLY, HYDRAULIC CYLINDER, FOLD, 24- i
42M, G6, MY20

5 R ASSEMBLY DRAWING ONLY, HYDRAULIC CYLINDER, FOLD, 24- i
42M, G6, MY20

3 GA5073725 BEARING, GLACIER BUSH, | 1/2”ID X I” LONG 4

4 GAO0500073 BOLT, | 1/4” X5 1/2” UNC, ZP, GR8 2

5 GAO0500138 BOLT, | 1/4” X7 1/2” UNC, ZP, GR8 2

6 GA4553238 BOLT, I” UNC X 6”, EN26, ZP 2

7 GA4553243 BOLT, I” UNC X 6 |/2”, EN26, ZP 2

8 GA5050450 GREASE NIPPLE, 6mm 2

9 GA5069995 GREASE FITTING LINE CONNECTOR ELBOW 6mm 2

10 GA5069985 GREASE FITTING LINE CONNECTOR STRAIGHT 6mm 2

" See Chapter |8 ‘Hydraulics’ for sub-assembly Continued over page

[42 - Chapter |3 - Boom Centre

G6 Crop Cruiser Parts Manual MY20 - REV02



Tilt & Fold - 36m

GA3500835 HYDRAULIC CYLINDER, BORE 4”, ROD 1.5”, STROKE 300mm

HYDRAULIC ADAPTOR, ELBOWY, 90 DEGREE, 9/16” JIC MALE X

12 GA3500700 3/4” UN MALE O-RING, S91-0912 2
HYDRAULIC ADAPTOR, NIPPLE, 9/16” JIC MALE X 3/4” UN

I3 GA3500147 MALE O-RING, S90-0912 J 2

14 GA4602930 KNUCKLE, CENTRE SECTION, TILT CYLINDER, TRITECH, MY20 2

|15 GAO050007 | NUT | 1/4”, NYLOC, ZP, UNC 4

16 GA5012439 NUT |” NYLOC UNC ZP 4

17 GA4406820 PLATE, REVERSE LIGHT AND CAMERA MOUNT |

18 GA5017659 WASHER | FLAT ZP HD (5mm THICK) 8

) GA0500072 WASHER, | |/4”, FLAT, OD 66 X ID 33.3 X 5mm, ZP 8

G6 Crop Cruiser Parts Manual MY20 - REV02

Chapter |13 - Boom Centre -

143



Tilt & Fold - 42m

| A ASSEMBLY DRAWING ONLY, HYDRAULIC CYLINDER, FOLD, |
42M, G6, MY20
5 R ASSEMBLY DRAWING ONLY, HYDRAULIC CYLINDER, FOLD, |
42M, G6, MY20
3 GA5073725 BEARING, GLACIER BUSH, | 1/2” ID X I” LONG 4
4 GA0500073 BOLT, | 1/4” X5 1/2” UNC, ZP, GR8 2
5 GA0500138 BOLT, | 1/4” X7 1/2” UNC, ZP, GR8 2
6 GA4553238 BOLT, 1" UNC X 6", EN26, ZP 2
7 GA4553243 BOLT, I” UNC X 6 /2”7, EN26, ZP 2
8 GA5050450 GREASE NIPPLE, 6mm 2
9 GA5069995 GREASE FITTING LINE CONNECTOR ELBOW 6mm 2
10 GA5069985 GREASE FITTING LINE CONNECTOR STRAIGHT 6mm 2
[l GA3500835 HYDRAULIC CYLINDER, BORE 4”, ROD [.5”, STROKE 300mm 2
~ See Chapter |8 ‘Hydraulics’ for sub-assembly Continued over page

[44 - Chapter |3 - Boom Centre

G6 Crop Cruiser Parts Manual MY20 - REV02



Tilt & Fold - 42m

HYDRAULIC ADAPTOR, ELBOW, 90 DEGREE, 9/16” JIC MALE X

2 GA3500700 3/4” UN MALE O-RING, $91-0912 2
HYDRAULIC ADAPTOR, NIPPLE, 9/16” JIC MALE X 3/4” UN
'3 GA3500147 MALE O-RING, S90-0912 2
14 GA4602930 KNUCKLE, CENTRE SECTION, TILT CYLINDER, TRITECH, MY20 2
I5 GA050007 | NUT | 1/4”, NYLOC, ZP, UNC 4
) GA5012439 NUT I” NYLOC UNC ZP 4
|7 GA4406820 PLATE, REVERSE LIGHT AND CAMERA MOUNT I
18 GA5017659 WASHER | FLAT ZP HD (5mm THICK) 8
19 GA0500072  WASHER, | /4", FLAT, OD 66 X ID 33.3 X 5mm, ZP 8

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter |3 - Boom Centre - 145



Tilt & Fold - 48m

ITEM NO. | PART NUMBER

A

48MT PARALIFT REAR

DESCRIPTION

ASSEMBLY DRAWING ONLY, HYDRAULIC CYLINDER, FOLD, |
48M, G6, MY20 LEFT
ASSEMBLY DRAWING ONLY, HYDRAULIC CYLINDER, FOLD,

2 i 48M, G6, MY20 RIGHT |
3 GA5073725 BEARING, GLACIER BUSH, | 1/2” ID X I” LONG 4
4 GA0500073 BOLT, I 1/4” X5 1/2” UNC, ZP, GR8 2
5 GA0500138 BOLT, I 1/4” X7 1/2” UNC, ZP, GR8 2
6 GA4553238 BOLT, I” UNC X 6”, EN26, ZP 2
7 GA4553243 BOLT, 1" UNC X 6 |/2”, EN26, ZP 2
8 GA5050450 GREASE NIPPLE, 6mm 2
9 GA5069995 GREASE FITTING LINE CONNECTOR ELBOW 6mm 2
10 GA5069985 GREASE FITTING LINE CONNECTOR STRAIGHT 6mm 2
~ See Chapter |8 ‘Hydraulics’ for sub-assembly Continued over page

[46 - Chapter |3 - Boom Centre

G6 Crop Cruiser Parts Manual MY20 - REV02



Tilt & Fold - 48m

GA3500835 HYDRAULIC CYLINDER, BORE 4”, ROD 1.5”, STROKE 300mm

HYDRAULIC ADAPTOR, ELBOWY, 90 DEGREE, 9/16” JIC MALE X

12 GA3500700 3/4” UN MALE O-RING, S91-0912 2
HYDRAULIC ADAPTOR, NIPPLE, 9/16” JIC MALE X 3/4” UN

I3 GA3500147 MALE O-RING, S90-0912 J 2

14 GA4602930 KNUCKLE, CENTRE SECTION, TILT CYLINDER, TRITECH, MY20 2

|15 GAO050007 | NUT | 1/4”, NYLOC, ZP, UNC 4

16 GA5012439 NUT |” NYLOC UNC ZP 4

17 GA4406820 PLATE, REVERSE LIGHT AND CAMERA MOUNT |

18 GA5017659 WASHER | FLAT ZP HD (5mm THICK) 8

) GA0500072 WASHER, | |/4”, FLAT, OD 66 X ID 33.3 X 5mm, ZP 8

G6 Crop Cruiser Parts Manual MY20 - REV02

Chapter |13 - Boom Centre -

147



Hydraulic Manifold Mounting - 36-42m

DETAIL E

5

Y
)z
//é

N

K

"1\/}7 ; /
c/,}“

Y.

(8

| 2R
)

/8
"/
WAC

o/

W

-
~

2

ONLY FITTED
IF RAVEN XRT
IS OPTIONED.

DETAIL B

DETAIL A

ITEM NO. | PART NUMBER | DESCRIPTION

ADAPTOR, DIRECT GAUGE, M6 X 2.0 FEMALE X |/4” BSPP
! GAS077350 FEMALE, C81-1604 2

) caclolzeon  ASSEMBLY DRAWING ONLY, HYDRAULIC MANIFOLD |
ASSEMBLY, BOOM CONTROL, MY20

GA5004727 BOLT M8 X 50 GR8.8 ZP |

4 GA5078076 GAUGE, PRESSURE, 250 BAR, 3500PS| 2
HYDRAULIC MANIFOLD ASSEMBLY, BREAKAWAY WITH

> GA1949530 MOUNT PLATE, G6 MY20 !

MOUNTING CLAMP, DOUBLE TYPE, JAW, PAIR, GROUP 4,

30mm, BLACK, RCD-30)

7 GA5078049 MOUNTING CLAMP, DOUBLE TYPE, PLATE, TOP, GROUP 4, |

w

6 GA5073800

RCD-4PT
8 GA5000141 NUT MI10 NYLOC ZP 4
" See Chapter |8 ‘Hydraulics’ for sub-assembly Continued over page

[48 - Chapter |3 - Boom Centre G6 Crop Cruiser Parts Manual MY20 - REV02



Hydraulic Manifold Mounting - 36-42m

PRODUCTION DRAWING ONLY. VALVE, HYDRAULIC, RAVEN
? GA949620 XRT ULTRAGLIDE, LOAD SENSE !

10 GA5048485 SET SCREW 5/16 BSW X 3/4 SS A2-70 3
Il GA5006161 SET SCREW M0 X 25 GR8.8 ZP

12 GAS50061 11 SET SCREW M10 X 35 GR8.8 ZP 4
I3 GA50001 17 WASHER [0Omm FLAT SS HD 14
14 GA5003643 WASHER 8mm FLAT SS HD 4

I5 GA5004919 WASHER 8mm SPRING SS |

Hydraulic Breakaway Mounting - 36-42m

ITEM NO. | PART NUMBER | DESCRIPTION

| GA500616 BOLT MI10 X 25 GR8.8 ZP 4
) A GA3500704 HYDRAULIC MANIFOLD ASSEMBLY, BOOM BREAKAWAY, G6 |
MY20
PLATE, PLATE, BREAKAWAY HYDRAULIC MANIFOLD MOUNT,
3 GA4407650 LH. G6 MY20
PLATE, PLATE, BREAKAWAY HYDRAULIC MANIFOLD MOUNT,
4 GA4407655 RH. G6 MY20 |
5 GA50001 17 WASHER [0MM FLAT SS HD 4
GA5000137 WASHER |0MM SPRING SS 4

" See Chapter 18 ‘Hydraulics’ for sub-assembly

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter |3 - Boom Centre - 149



Hydraulic Manifold Mounting - 48m

™~ APPLY LOCITE 243

DETAIL B

DETAIL A

ONLY FITTED IF
RAVEN XRT IS
OPTIONED.

48MT BOOM CONTROL

ITEM NO. | PART NUMBER | DESCRIPTION

| GA5004727 BOLT M8 X 50 GR8.8 ZP |

5 GA4949550 :il;(I;{AULIC CONTROL MANIFOLD ASSEMBLY, 48M BOOM, |

MOUNTING CLAMP, DOUBLE TYPE, JAW, PAIR, GROUP 4,
30mm, BLACK, RCD-30)

4 GA5078049 ECO;:];;NG CLAMP, DOUBLE TYPE, PLATE, TOP, GROUP 4, |

5 GA500014| NUT MI10 NYLOC ZP 6

PRODUCTION DRAWING ONLY. VALVE, HYDRAULIC, RAVEN
6 GA4949620 XRT ULTRAGLIDE, LOAD SENSE !

7 GA5048485 SET SCREW 5/16 BSW X 3/4 SS A2-70

8 GA5065455 SET SCREW M10 X 30 GR8.8 ZP

9 GA50001 17 WASHER [0mm FLAT SS HD 12

10 GA5003643 WASHER 8mm FLAT SS HD 4

[l GA5004919 WASHER 8mm SPRING SS |
~ See Chapter |18 ‘Hydraulics’ for sub-assembly

3 GA5073800

[50 - Chapter |3 - Boom Centre G6 Crop Cruiser Parts Manual MY20 - REV02



Centre Level - 36-48m

|

2
3

4

8

9
10
I
12
I3
14

DETAIL B

ONLY FITTED IF GREASE
BANK OPTIONED (20062).

PART NUMBER | DESCRIPTION

GA500094 |
GA501 1405
GA5052710

GA5070000

GA3500477

GA3500716

GA3500147

GA3500144

GA5001029
GA5004917
GA5001043
GA5004437
GA5003643
GA4506750

BOLT MI6 X 60 GR8.8 ZP
BOLT M6 X 35 GR8.8 ZP
BOLT M8 X 65 GR 8.8 ZP

GREASE FITTING HEADER BLOCK 6 WAY, INC. 6MM LINE

4
4
4

N

ADAPTORS AND STRAIGHT GREASE NIPPLES AND PLUGS

HYDRAULIC CYLINDER, BORE 2.5”, ROD |”, STROKE | |lOMM,

BACK TO BACK

HYDRAULIC ADAPTOR, ELBOWY, 90 DEGREE, 9/16” JIC MALE

X 9/16” UN MALE O-RING, S91-0909

HYDRAULIC ADAPTOR, NIPPLE, 9/16” JIC MALE X 3/4” UN

MALE O-RING, S90-0912

HYDRAULIC ADAPTOR, TEE, 9/16” JIC MALE X 9/16” JIC MALE

X 9/16” JIC FEMALE SWIVEL, S67-090909

NUT MI6 NYLOC ZP

NUT M8 NYLOC ZP

WASHER [6MM FLAT SS HD

WASHER 6MM FLAT SS

WASHER 8MM FLAT SS HD

WEAR STRIP SS FOR CENTRE LEVELING CABLES

~ See Chapter |9 ‘Plumbing’ for sub-assembly

G6 Crop Cruiser Parts Manual MY20 - REV02

© N 00 M N

2

Continued over page

Chapter |13 - Boom Centre - |51



Centre Level Chain Assembly - 36-48m

| GA5000949 BOLT M16 X 70 GR8.8 ZP 2

2 GA5048655 BOLT M8 X 40 GR8.8 ZP 8

3 GA5070740 BUILD UP BOLT, STACKING, M8 X 20, WITH WASHER, HYDAC 2

4 GA4553272 BUSH, CRUSH TUBE, 230D X 18ID X 22LG, CABLE ADJUSTER )
SPACER

5 GA5020320 CABLE ADJUSTER 20mm THREADED 2
CHAIN ASSEMBLY, CENTRE LEVEL, 570mm EYE TO EYE, 8mm

6 GA0500096 WITH EYELETS 2
LOCKING PLATE SUIT HYDAC CLAMPS, BUILD UP BOLT,

7 GA5070760 STACKING 2

8 GA3500805 MOUNTING CLAMP, DOUBLE TYPE, JAW, PAIR, SIZE 2, [6mm 4
MOUNTING CLAMP, DOUBLE TYPE, JAW, PAIR, GROUP 3, |9mm,

9 GA5073795 BLACK, RCD-19] 6

10 GA5078042 ;’IPC_)I_UNTING CLAMP, DOUBLE TYPE, PLATE, TOP, GROUP 2, RCD- )

Continued over page

[52 - Chapter |3 - Boom Centre G6 Crop Cruiser Parts Manual MY20 - REV02



Centre Level Chain Assembly - 36-48m

ITEM NO. | PART NUMBER | DESCRIPTION

MOUNTING CLAMP, DOUBLE TYPE, PLATE, TOPGROUP 3, RCD-

Il GA5078046 3PT

12 GA5001029 NUT M16 NYLOC ZP

I3 GA5001709 NUT M20 COARSE ZP

14 GA5048125 NUT M20 NYLOC COARSE ZP
I5 GA5001043 WASHER [6mm FLAT SS HD
16 GA5001741 WASHER 20mm FLAT SS HD
|7 GA5003643 WASHER 8mm FLAT SS HD

18 GA5004919 WASHER 8mm SPRING SS

G6 Crop Cruiser Parts Manual MY20 - REV02

W O A~ AN DNDDN

Chapter |3 - Boom Centre - |53



Common Components - 36-48m

DETAIL D

IF 10073 OR 10074 ARE
OPTIONED FIT ITEM @

@ OTHERWISE FIT ITEM @

ITEM NO. | PART NUMBER | DESCRIPTION

AIR LINE PRESSURE SENSOR, SUIT 8mm LINE, RAPID FIRE
| GA4949990 MONITOR

2 GA5004081 BOLT M6 X 40 GR8.8 ZP
3 GA5050175 BOLT M6 X 65 GR8.8 ZP
4 GA5011439 BOLT Mé X 80 GR8.8 ZP
5 GA500471 | BOLT M8 X 25 GR8.8 ZP

CAMERA, REAR VIEWY, 4:3 PAL, 640X480 PX, 188 X 89 DEG, I2-
32V, HEATED, IFM
FLOW DISTRIBUTER AND BOOM RECIRCULATION VALVE

/ GA949455 ASSEMBLY,G6, MY20 !

A0 = N

6 GA3000400

Continued over page

[54 - Chapter |3 - Boom Centre G6 Crop Cruiser Parts Manual MY20 - REV02



Common Components - 36-48m

ITEM NO. | PART NUMBER | DESCRIPTION

FLOW METER ASSEMBLY, LONG, RAVEN 60P HIGH PULSE
WITH DEUTSCH CONNECTOR, | 1/2” HOSE BARBS, SUIT |

8

0
I

14
I5
16
|7

18

19
20
2|
22
23

GA4949215

GA3000510

GA4913495
GA5078068

GA5078058

GA3000202

GA5000141
GA50481 15
GA5004917
GA4404570

GA4949595

GA5006161
GA5000117
GA5004437
GA5004447
GA5003643

RCM ISO BUS

ISO NODE, RCM, HAWKEYE 2 HD, GOLDACRES, RAVEN, 063-

0173-956

LIGHT, POD WORK LIGHT ASSEMBLY, LED, FLOOD BEAM |
MOUNTING CLAMP, SINGLE TYPE, PLATE, TOP, GROUP 2 |

MOUNTING CLAMP, SINGLE TYPE, JAW, PAIR, GROUP 3,
[4mm, RCS- 14

NODE, RCM, ISOBUS, RATE CONTROL MODULE, LEVEL 2 3TS
UNLOCK, RAVEN, 063-0173-942

NUT M10 NYLOC ZP

NUT Mé6 NYLOC ZP

NUT M8 NYLOC ZP

PLATE, MOUNT, RCM NODE

— N W -

PRODUCTION DRAWING ONLY. AIR PRESSURE REGULATOR,

MY20

SET SCREW M0 X 25 GR8.8 ZP
WASHER [0mm FLAT SS HD
WASHER 6mm FLAT SS
WASHER 6mm SPRING SS
WASHER 8mm FLAT SS HD

~ See Following Page for sub-assembly

~ See Chapter |9 ‘Plumbing’ for sub-assembly

G6 Crop Cruiser Parts Manual MY20 - REV02

O NN 0N —

Chapter |13 - Boom Centre - |55



Air Filter Regulator Assembly

~~
ITEM NO. | PART NUMBER

A

N

o U1 N W

GA5054620
GA5078550

GA5078517

GA500404 |
GA5024510
GA5067010
GA50481 15

GA5052690

GA5004382
GA5004437

[56 - Chapter |3 - Boom Centre

DESCRIPTION

) "
e

BOWL C/W DRAIN, SUIT AIR DRYER / OILER GA5068806 |

AIR FILTER REGULATOR, G174, SEMI AUTO DRAIN, WITH

BRACKET, LEGRIS 6700.04.13

AIR FITTING, STRAIGHT, 3/8” TUBE, 1/4” NPT MALE, PUSH IN,

BRASS, ALKON - AQ68-DOT-6X4
BOLT M6 X |16 GR8.8 ZP

BRASS ADAPTOR, |/4” BSPP MALE TO 1/4” NPT FEMALE
TEE, EQUAL, 8MM PUSH IN TYPE, BLACK PLASTIC

NUT M6 NYLOC ZP

N — — N

PNEUMATIC FITTING, ELBOW, 90 DEGREE, 1/4 BSP MALE X

8MM PUSH TYPE, METAL

TUBE, NYLON, 8MM, BLACK, GA5004382 X 90MM |

WASHER 6MM FLAT SS

G6 Crop Cruiser Parts Manual MY20 - REV02



Tilt Sensors - 36-48m

DETAIL C DETAIL B
RIGHT HAND SIDE LEFT HAND SIDE

NOTE:
DO NOT OVERTIGHTEN SENSOR

TO MOUNT BRACKET

USE TORQUE WRENCH SET TO 2-3NM

ENSURE GRUB SCREW
IS FITTED AGAINST THE
FLAT SECTION OF THE
SENSOR 'D' SHAFT.

ITEM NO. | PART NUMBER | DESCRIPTION

A GA300038| ROTARY SENSOR, TILTS, XRT, SENSOR AND MAGNET,
RTPOSOHVNAA, NO GRUB SCREWS, 50 DEGREE

I GA5011360 BOLT PAN HEAD M4 X 10 SS 4
2 GA4552855 BUSH, TILT SENSOR SWITCH, SP 201 | I
3 GA3000249 LED TAIL LIGHT, LARGE WITH CONNECTOR 2
4 GA4551275 LINK ROD, RIDE HEIGHT, G6, MY20 2
5 GA5069970 M5 GRUB SCREW X 5MM LONG S/S |
6 GA4408175 PLATE, FOLD SENSOR, COVER, TRITECH, MY20 I
7 GA4408375 PLATE, FOLD SENSOR, KNUCKLE MOUNT, TRITECH, MY20 I
8 GA4408170 PLATE, FOLD SENSOR, MOUNT BRACKET. TRITECH, MY20 |
9 GA4408370 PLATE, FOLD SENSOR, SENSOR ARM, TRITECH, MY20 |
0 GA4408380 PLATE, TILT SENSOR, KNUCKLE SENSOR MOUNT LH,TRITECH,

MY20
Continued over page

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter |3 - Boom Centre - |57



Tilt Sensors - 36-48m

ITEM NO. | PART NUMBER | DESCRIPTION

12
13
4

I5

16
7
18
19

GA4408395

GA4504300
GA5069457
GA3000378

GA3000378

GA5069975
GA5004049
GA5020510
GA5004437

[58 - Chapter |3 - Boom Centre

PLATE, TILT SENSOR, KNUCKLE SENSOR MOUNT RH,
TRITECH, MY20

PLATE, NUMBER PLATE MOUNT, BOLT ON, SUIT TAIL LIGHT,
SP2011 ON

POTENTIOMETER, 120 DEGREE, ELOBAU, GATMC |
ROTARY SENSOR KIT, WITH LOOSE HARDWARE, RTP, 50
DEGREE, RAVEN XRT, | 1170235009
ROTARY SENSOR KIT, WITH LOOSE HARDWARE, RTP, 50
DEGREE, RAVEN XRT, | 1170235009

SHCS M5 X 10 SS A2-70
SHCS Mé6 X 16 GR12.9 ZP
WASHER 4mm FLAT SS
WASHER 6mm FLAT SS

© A 00 N

G6 Crop Cruiser Parts Manual MY20 - REV02



Raven XRT Module - 36-48m

NOTE:
DO NOT OVERTIGHTEN SENSOR TO MOUNT BRACKET
USE TORQUE WRENCH SET TO 2-3NM

DETAIL A

ITEM NO. | PART NUMBER | DESCRIPTION

ROTARY SENSOR, TILTS, XRT, SENSOR AND MAGNET,

A GA300038] RTPO50HVNAA, NO GRUB SCREWS, 50 DEGREE

| GA5004065 BOLT M6 X 20 GR8.8 ZP 2

2 GA5050175 BOLT M6 X 65 GR8.8 ZP |

3 GA5011439 BOLT M6 X 80 GR8.8 ZP 2

4 GA5004713 BOLT M8 X 25 SS A2-70 4

5 GA300037| ECU, ISOBUS, RAVEN EXPANSION MODULE, REM, XRT 063- |
0173-965

6 GA50481 15 NUT Mé NYLOC ZP 5

7 GA5004917 NUT M8 NYLOC ZP 4

8 GA4404570 PLATE, MOUNT, RCM NODE |

9 GA4406430 PLATE, MOUNT, RAVEN SLANT ANGLE SENSOR |
ROD, THREADED M6, 300MM LONG, SUIT ROLL ANGLE

[0 GA4551340 SENSOR XRT |
ROTARY SENSOR KIT, WITH LOOSE HARDWARE, RTP, 50

a GA3000378 DEGREE, RAVEN XRT, | 17-0235-009 !

12 GA5004437 WASHER 6MM FLAT SS 10

I3 GA5003643 WASHER 8MM FLAT SS HD 8

G6 Crop Cruiser Parts Manual MY20 - REV02

Chapter |3 - Boom Centre - 159



Boom , Manifold Cover 36 - 42mtr

Y

ITEM
- PART NUMBER | DESCRIPTION .

GA4409050  COVER, CENTRE MANIFOLD COVER, RIVX, SUIT 36-42M

2 GA5069875  KNOB, STAR GRIP NUT, M8 X 40 DIAMETER 2

3 GA455 1600 LINK, CENTRE MANIFOLD COVER, SPACER ROD, RIVX, SUIT 36- )
42M

4 GA5003645  WASHER5/16 1D X | 1/4 OD FLAT SS 2

5 N PRODUCTION DRAWING ONLY, OVER SIZE SIGN, ASSEMBLY, |
RIVX

" See Following Page for sub-assembly

160 - Chapter |3 - Boom Centre G6 Crop Cruiser Parts Manual MY20 - REV02



Boom , Manifold Cover 48mtr

’«.W% {.w
/ Y mml‘ " ° & ® o\ \ 2

PART NUMBER | DESCRIPTION QTY.

ITEM
NO.

COVER, CENTRE MANIFOLD DEFLECTOR, TRITECH MY20, SUIT

48M

GA4409120

2
2

SPEED CLIP Mé

GA5066830

2
3

STAR KNOB 40 OD-M6 X 20MM

GA5069965

PRODUCTION DRAWING ONLY, OVER SIZE SIGN, ASSEMBLY,

RIVX

A
~ See Following Page for sub-assembly

4

Chapter |13 - Boom Centre - |61

G6 Crop Cruiser Parts Manual MY20 - REV02



Bracket, Nudge Bar Mount, Inner End, Tri-Tech 36-42mtr
Up to S/N 203880

| 150 |

| | o
Lo O ,
Eﬁm_i ‘
@x,g —

280 |

ITEM
PART NUMBER | DESCRIPTION
|

GA4406135  PLATE, BOOM NUDGE BAR MOUNT, INNER END, TRITECH, MY20 I

2 GA4407320 BRACKET, SPRAY BAR MOUNT A, TRITECH CENTRE SECTION, |
MY20

3 GA4406130  PLATE, BOOM NUDGE BAR MOUNT, OUTER, TRITECH, MY20 |

GA4407325 E/lRYAZ\gKET, SPRAY BAR MOUNT B, TRITECH CENTRE SECTION, |

GA4406125  PLATE, BOOM NUDGE BAR MOUNT, INNER, TRITECH, MY20 |

(G4 NN

[62 - Chapter |3 - Boom Centre G6 Crop Cruiser Parts Manual MY20 - REV02



Aluminium Spray Bar 36-42mtr
From S/N 203881

DETAIL B

ITEM
PART NUMBER | DESCRIPTION
|

ALUMINIUM SQUARE HOLLOW EXTRUSION, 50 X 50 X 3, RADIUS

GAS072175 EDGE, RHS, 6351 T5, 7M 275
GA5050175  BOLT Mé X 65 GR8.8 ZP 14
3 GA0500074  BOLT, | 1/4” X 7" UNC, ZP, GR8 2
4 GA5024720 END CAP, PLASTIC, BLACK, INSERT, RHS. 50 X 50, 2.4 - 4.0mm 5
WALL
5 GA3500699 MOUNTING CLAMP, SINGLE TYPE, JAW, PAIR, GROUP 5, 33.7mm, 5
RCS-33.5)
6 GA5078070 MOUNTING CLAMP, SINGLE TYPE, JAW, PAIR, GROUP 5, 38mm, 5
RCS-38]
7 GA5078075  MOUNTING CLAMP, SINGLE TYPE, PLATE, TOP, GROUP 5, RCS-5PT 7
8 GA050007 NUT | 1/4”, NYLOC, ZP, UNC 2
9 GA5051445  NUT MI0 NYLOC SS 4
10 GA5001029  NUT MI6 NYLOC ZP 18
. A PRODUCTION DRAWING ONLY, NOZZLE GUARD MOUNTING, |
RIVX BOOM, CENTRE SECTION, LHS
~ See Following Page for sub-assembly Continued over page

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter |3 - Boom Centre - 163



Aluminium Spray Bar 36-42mtr

- PART NUMBER | DESCRIPTION .

PRODUCTION DRAWING ONLY, NOZZLE GUARD MOUNTING,

I3
14
I5
)
|7
18
19
20
2|

GA5048680
GA5006113
GA5053645
GA50001 17
GA5000137
GA5001043
GA5004437
GA5004447
GA0500072

RIVX BOOM, CENTRE SECTION, RHS

SHCS M16 X 60 GR12.9 ZP 18
SET SCREW M10 X 20 GR8.8 ZP 4
U BOLT SQUARE TOP M10 X 52 X 75 2
WASHER [0mm FLAT SS HD 8
WASHER [0mm SPRING SS 4
WASHER |6mm FLAT SS HD 36
WASHER M6 FLAT SS HD 14
WASHER M6 SPRING SS 14
WASHER, | 1/4”, FLAT, OD 66 X ID 33.3 X 5mm, ZP 4

~ See Following Page for sub-assembly

Mounting Bracket LH - Nozzle Guard - Centre - 36-42m

From S/N 203881

- PART NUMBER | DESCRIPTION .

GA501 1473
GA5052590

GA4415535

GA4000126
GA5003651

[64 - Chapter |13 - Boom Centre

BHCS M8 X 25 SS A2-70
NUT M8 NYLOC SS

PLATE, BOOM NUDGE BAR MOUNT, ADJUSTIBLE, LOWER,

CENTRE SECTION, TRITECH

2
|

PLATE, NUDGE BAR MOUNT, CENTRE SECTION, RHS, RIVX I

WASHER M8 FLAT SS

2

G6 Crop Cruiser Parts Manual MY20 - REV02



Mounting Bracket RH - Nozzle Guard - Centre 36-42m
From S/N 20388

ITEM
PART NUMBER | DESCRIPTION
| 2

GA501 1473  BHCS M8 X 25 SS A2-70
2 GA5052590  NUT M8 NYLOC SS 2
PLATE, BOOM NUDGE BAR MOUNT, ADJUSTIBLE, LOWER,
3 GA4415535 CENTRE SECTION, TRITECH !
GA4000127  PLATE, NUDGE BAR MOUNT, CENTRE SECTION, LHS, RIVX |
GA5003651 WASHER M8 FLAT SS 2

[ NN

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter |3 - Boom Centre - |65



Aluminium Spray Bar - 48mtr - From S/N 20388

DETAIL C

DETAIL B

ITEM
PART NUMBER | DESCRIPTION
|

ALUMINIUM SQUARE HOLLOW EXTRUSION, 50 X 50 X 3, RADIUS

GASO72175  thGE RHS, 6351 T5, 7M 275

2 GAS5050175  BOLT M6 X 65 GR8.8 ZP 6

3 GAS5050175  BOLT M6 X 65 GR8.8 ZP 4

4 GA0500074 BOLT, | 1/4” X 7" UNC, ZP, GRS 2

s Gasopa7yo  END CAP PLASTIC, BLACK, INSERT, RHS. 50 X 50, 2.4 - 4.0mm )
WALL

6 Gaasonses  TMOUNTING CLAMP, SINGLE TYPE, JAW, PAIR, GROUP 5, 33.7mm, ]
RCS-33.5)

5 casoraoro  MOUNTING CLAMP SINGLE TYPE, JAW, PAIR, GROUP 5, 38mm, )
RCS-38]

8  GAS5078075 MOUNTING CLAMP, SINGLE TYPE, PLATE, TOP, GROUP 5, RCS-5PT 5

9 GAO0500071  NUT | 1/4”, NYLOC, ZP, UNC 2

0 GA5051445  NUT MI10NYLOC SS 4

Continued over page

[66 - Chapter |3 - Boom Centre G6 Crop Cruiser Parts Manual MY20 - REV02



Aluminium Spray Bar - 48mtr

ITEM
PART NUMBER
NO.
Il A

DESCRIPTION

PRODUCTION DRAWING ONLY, NOZZLE GUARD MOUNTING,
RIVX BOOM, CENTRE SECTION, LHS
PRODUCTION DRAWING ONLY, NOZZLE GUARD MOUNTING,

2 RIVX BOOM, CENTRE SECTION, RHS !
I3 GA5006113  SET SCREW M0 X 20 GR8.8 ZP 4
14 GA5053645 U BOLT SQUARE TOP M10 X 52 X 75 2
I5 GA5000117  WASHER [0mm FLAT SS HD 8
16 GA5000137  WASHER 10mm SPRING SS 4
|7 GA5004437  WASHER M6 FLAT SS HD 10
I8 GA5004447  WASHER M6 SPRING SS 10
19 GA0500072  WASHER, | 1/4”, FLAT, OD 66 X ID 33.3 X 5mm, ZP 4
Mounting Bracket LH - Nozzle Guard - Centre - 48m
From S/N 20388
ESSRTEST
NOZZLE ALERACE
ITEM
| GA5011473  BHCS M8 X 25 SS A2-70 2
2 GA5052590  NUT M8 NYLOC SS 2

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter |13 - Boom Centre - 167



Mounting Bracket LH - Nozzle Guard - Centre - 48m

ITEM
PART NUMBER | DESCRIPTION
3 I

GA4415535 PLATE, BOOM NUDGE BAR MOUNT, ADJUSTIBLE, LOWER,
CENTRE SECTION, TRITECH
PLATE, BOOM NUDGE BAR MOUNT, ADJUSTIBLE, TOP, CENTRE
4 GA4415530 SECTION, RHS, TRITECH |

5 GA5003651 WASHER 8mm FLAT SS 2

Mounting Bracket RH - Nozzle Guard - Centre - 48m
From S/N 20388

FOR SHORTEST AVERAGE NOZZLE
NOZZLE

ITEM
PART NUMBER | DESCRIPTION
I 2

GA501 1473  BHCS M8 X 25 SS A2-70
2 GA5052590  NUT M8 NYLOC SS 2
PLATE, BOOM NUDGE BAR MOUNT, ADJUSTIBLE, LOWER,
CENTRE SECTION, TRITECH
PLATE, BOOM NUDGE BAR MOUNT, ADJUSTIBLE, TOP, CENTRE
4 GA4415525 SECTION, LHS, TRITECH !

5 GA5003651  WASHER 8mm FLAT SS 2

3 GA4415535 I

[68 - Chapter |13 - Boom Centre G6 Crop Cruiser Parts Manual MY20 - REV02



Signage - 36-48m (OlId Style)

GA4504300
Number Plate Mount

ITEM
PART NUMBER | DESCRIPTION QTY.

I F70906A PLATE, MAXIMUM ROAD SPEED WARNING STICKER, SUIT SP I
2 GA5004053 BHCS M6 X 20 SS A2-70 3
3 GA5063830 DECAL, 50KPH SIGN I
4 GA5069875 KNOB, STAR GRIP NUT, M8 X 40 DIAMETER 4
5 GA5012461 NUT MI2 NYLOC ZP 4
6 GA50481 15 NUT Mé NYLOC ZP 3
7 GA5009613 OVERSIZE SIGN, YELLOW, REFLECTIVE WITH FOLDED EDGES I
8 GA4658150 BRACKET, OVERSIZE SIGN MOUNT ARM, BOLT ON, 201 | )
CENTRE
9 GAS501 1259 U BOLT SQUARE TOP M2 X 76MM X | I0OMM 2
10 GA5000577 WASHER [2MM FLAT SS HD 6
Il GA5004437 WASHER 6MM FLAT SS 6
12 GA5003645 WASHER 5716 ID X | 1/4 OD FLAT SS 4

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter |3 - Boom Centre - 169



Signage - 36-48m (New Style)

ITEM
PART NUMBER | DESCRIPTION

F70906A 50km/H STICKER HOLDER PLATE |.6mm SS

I I
2 GA5004053 BHCS M6 X 20 SS A2-70 3
3 GA4605053 BRACKET, OVERSIZE SIGN MOUNT 2
4 GA5063830 DECAL, 50km/H I
5 GA5003733 END CAP, 50X25 RHS 2
6 GA5069875 KNOB-STAR GRIP M8 X 40 DIA 2
7 GA50481 15 NUT Mé NYLOC ZP 3
8 GA5009613 OVERSIZE SIGN, YELLOW, REFLECTIVE WITH FOLDED EDGES I
9 GA4000255 PLATE, OVERSIZE SIGN CLAMP 2
10 GA501 1229 SET SCREW M2 X 25 GR8.8 ZP 4
Il GA5000577 WASHER [2mm FLAT SS HD 4
12 GA5004437 WASHER 6mm FLAT SS 6
I3 GA5004919 WASHER M8 SPRING SS 2

[70 - Chapter |3 - Boom Centre G6 Crop Cruiser Parts Manual MY20 - REV02



Manual Grease Station - 36-48m

i

=
T

>V

MANUAL GREASE STATION
LOCATIONS (QTY. 4)

GREASE BLOCK & LINE

PART NUMBER DESCRIPTION

GREASE FITTING HEADER BLOCK 6 WAY, INCLUDING 6MM LINE

GASO70000 ADAPTORS AND STRAIGHT GREASE NIPPLES AND PLUGS
GA5070005 GREASE LINE 6MM PRE FILLED - SPECIFY LENGTH REQUIRED
ITEM NO. | PART NUMBER | DESCRIPTION
- NOT AVAILABLE SEPARATELY :
PNEUMATIC FITTING, STRAIGHT ADAPTOR, 1/8" BSP MALE
2 GASDS2B gy READ X NUT RETAINER SUIT 6MM TUBE ¢
3 - NOT AVAILABLE SEPARATELY .
4 GAS069980  GREASE NIPPLE STRAIGHT 1/8" BSP 6

# Quantities shown are per block.

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter |13 - Boom Centre - |71



[72 - Chapter |3 - Boom Centre G6 Crop Cruiser Parts Manual MY20 - REV02



Chapter 14

BOOM WING
36-42m - Fold Pivot Assembly

ITEM NO. | PART NUMBER | DESCRIPTION

GA4602100 BOOM MOUNT, INNER WING, TRITECH, MY20

| |
2 GA0500074 BOLT, | 1/4" X 7" UNC, ZP, GR8 |
3 GA0500072 WASHER, | 1/4", ZP 2
4 GA050007| NUT | 1/4", NYLOC, ZP, UNC |
5 GA5048680 SHCS M6 X 60 GR12.9 ZP 9
6 GA5001043 WASHER [6MM FLAT SS HD 18
7 GA5001029 NUT M16 NYLOC ZP 9
~ See Chapter |8 ‘Hydraulics’ for sub-assembly Continued over page

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 14 - Boom Wing - |73



Bi-Fold Linkage Mount Assembly - 36-42m

ITEM NO. | PART NUMBER

I3
14
I5

GA4602175

GA4602140

GA5021925

GA5010963
GA0500028
GA5000313
GA5000577
GA5012203
GA500603 1
GA5017659

GA5055650

GA5012439
GA5000321
GA501246|

DESCRIPTION

"BOOM BI-FOLD LINKAGE MOUNT,
TRITECH, MY20"

"BOOM HINGE MOUNT, BOLT ON,
TRITECH, MY19"

"BEARING, ROSE END HOUSING, M

LOWER,

28

SCREW ON, SUIT HYDRAULIC CYLINDER |

AND DELTA LINK, NO BUSHES"

"SMALL BEARING BUSH, SUIT HYDRAULIC

CYLINDER END, HYPOWER, R-10424" 2
NUT | 1/4 UNF 12 TPl ZP LOCK NUT 4
SHCS, M20 X 50, ZP GR12.9 3

SHCS M2 X 35 GR12.9 ZP 4
WASHER [2MM FLAT SS HD 16
GREASE NIPPLE | /4" UNF SHORT |

BOLT I"UNC X 5" 2
WASHER | FLAT ZP HD (5MM THICK) 6
"GLACIER BUSH, ID 35 X OD 39 X 20 )
LONG"

["NYLOC NUT UNC ZP 3

SHCS M2 X 40 GR12.9 ZP 4
NUT M12 NYLOC ZP 8

* Sub-assembly on following pages

[74 - Chapter 14 - Boom Wing

G6 Crop Cruiser Parts Manual MY20 - REV02



36-42m - Fold Ram Assembly

DO0O0
0000

GA5006033
GA500603 |
GA5048110
GA5001531
GA4602215
GA4602220
GA4602175
GA4602140
GA4602080

O 00 N o U1 AW N —

o

GA4551290

BOLT I” UNC X 6” ZP

BOLT 1” X 5” UNC GR8 ZP

BOLT M20 X 120 GR8.8 ZP

BOLT M20 X 150 GR8.8 ZP

BOOM BI-FOLD BREAKAWAY LINK A, TRITECH MY20
BOOM BI-FOLD BREAKAWAY LINK B, TRITECH MY20
BOOM BI-FOLD LINKAGE MOUNT, TRITECH, MY20

BOOM HINGE MOUNT, BOLT ON, LOWER, TRITECH, MY |9

ITEM @

INNER BOOM RIVX

GA4602079

24-30 M

GA4602080

36 M

GA4602170

42 M

BOOM WING, LH & RH INNER, 33-36M, RIVX

BUSH, BI-FOLD ADJUSTER LINK, | 1/4"UNF X 90mm LONG,

MY20 BOOM

G6 Crop Cruiser Parts Manual MY20 - REV02

STOPPER BOLT
LOCATION

ITEM NO. | PART NUMBER | DESCRIPTION

|
2
|
I
|
|
|
I
|

Continued over page

Chapter 14 - Boom Wing - |75



36-42m - Fold Ram Assembly

ITEM NO. | PART NUMBER | DESCRIPTION

12
I3
14
I5
16
|7

18

19

20

2|
22
23
24
25
26
27
28
29
30
31
32
33
34

35

GA4551535
GA4550210
GA5055650
GA5078612
GA5065487
GA5012203
GA5051970

GA3500716

GA3500700

GA5070530
GA5012439
GA501246|
GA5048125
GA4404865
GA5000321
GA0500028
GA5001557
GA5017659
GA5001893
GA5000577
GA5001741
GA5001721
GAO0500078

GA3500683

[76 - Chapter 14 - Boom Wing

BUSH, BOOM LINKAGE PIVOT, TRITECH S

BUSH, FOLD LINK BOOM END, TRITECH BOOM 2015
GLACIER BUSH, ID 35 X OD 39 X 20 LONG

GLACIER BUSH, 36mm OD X 32mm ID X 9mm LONG
GLACIER BUSH, 1" ID, 1.125” OD, |” LONG

GREASE NIPPLE, SHORT, | /4 UNF, MACH0207
GREASE NIPPLE, 6mm, 90 DEG

HYDRAULIC ADAPTOR ELBOW, 9/16” UNO TO 9/16” JIC, 90
DEG, S91-0909

HYDRAULIC CYLINDER, 2.5” BORE, | |/4” ROD,350mm
STROKE, 50mm CUSHION, BI-FOLD, TRITECH, MY20

HYDRAULIC ADAPTOR, ELBOW, 90 DEGREE, 9/16” JIC MALE
X 3/4” UN MALE O-RING, S91-0912

LARGE ROSE END [” X | 1/4” UNF BB074-VM 16
NUT I” NYLOC UNC ZP

NUT M2 NYLOC ZP

NUT M20 NYLOC COARSE ZP

PLATE, BOOM BI-FOLD MECHANISM, TRITECH, MY20
SHCS M2 X 40 GR12.9 ZP

SHCS, M20 X 50, ZP GR12.9

SET SCREW M20 X 60 ZP GR8.8

WASHER | FLAT ZP HD (5mm THICK)

WASHER [” X'| 7/8” FLAT ZP

WASHER [2mm FLAT SS HD

WASHER 20mm FLAT SS HD

WASHER 20mm SPRING SS

WASHER, 1"ID X | 7/8" OD X | /8" THICK, NYLON

HYDRAULIC CYLINDER, | 1/2” BORE, I” ROD, 182mm
STROKE, BI-FOLD BREAKAWAY, TRITECH, MY20

G6 Crop Cruiser Parts Manual MY20 - REV02

N — N NN — DN

AN — W O NN W oo WD N

o



36-42m - Bi-fold Boom Catch

FRONT VIEW

FIT @ IF PRAIRIE PRO BOOM
FIT NUDGE BAR MOUNT UNLESS BEHIND ROLLER

1 (8)(7) (7 cesoom

SECTION B-B

ITEM NO. | PART NUMBER | DESCRIPTION

GA0500187 BHCS M8 X 120 SS A2-70 2
GA5078889 BHCS M8 X 70 SS A2-70 2
GA5004727 BOLT M8 X 50 GR8.8 ZP 2
|
4
6
|

GA4949740 * BOOM BIFOLD CATCH ASSEMBLY, MY20

GA505 1445 NUT M0 NYLOC SS

GA5052590 NUT M8 NYLOC SS

GA4408155 PROTECTOR, BOOM CORD, SUIT 100 X 50, 600mm, SS

8 GA4402215 PROTECTOR, BOOM CORD, SUIT 50 X 50, EXTENDED GUIDE, |

N o O NN —

SS
9 GA4000242 PROTECTOR, BOOM DIAGONAL BRACE, SUIT 35 X 35, |
300mm, SS
0] NOT FITTED -
I GA5053645 U BOLT SQUARE TOP M10 X 52 X 75 2
12 GA50001 17 WASHER [0mm FLAT SS HD 4
13 GA5003643 WASHER 8mm FLAT SS HD 12

* Sub-assembly on following pages

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 14 - Boom Wing - 177



Boom Wing - Inner- 36-42m - Hydraulic Lines

DETAIL F

DETAIL E
DETAIL D
ITEM NO. | PART NUMBER | DESCRIPTION
| GAS011389  BOLT M6 X 120 GR8.8 ZP 2
2 GA0500085  BOLT M6 X 60SS 12

BOOM POLY ASSEMBLY, 36M, INNER SECTION, BOOM
RECIRCULATION,RIVX

HYDRAULIC ADAPTOR NIPPLE. 9/16” JICTO 9/16” JIC, S17-
0909

HYDRAULIC TUBE, 3/8” TUBE, 9/16” JIC FEMALE ENDS,
BOOM SECTION B, TRITECH, MY20

HYDRAULIC TUBE, 3/8” TUBE, 9/16” JIC FEMALE ENDS,
BOOM SECTION A, TRITECH, MY20

3 GA4950605 |
4 GA3500202
5 GA3500696
6 GA3500695

Continued over page

|78 - Chapter 14 - Boom Wing G6 Crop Cruiser Parts Manual MY20 - REV02



Boom Wing - Inner- 36-42m - Hydraulic Lines

MOUNTING CLAMP, JAW, SINGLE, GROUP 5, 33.7mm CENTRE

7 GA3500707 WITH 3 X 10mm 14
8 GA5078070 MOUNTING CLAMP, SINGLE TYPE, JAW, PAIR, GROUP 5, |
38mm, RCS-38]
9 GA5078075 MOUNTING CLAMP, SINGLE TYPE, PLATE, TOP, GROUP 5, |
RCS-5PT
PLATE, BOOM PLUMBING AND HYDRAULIC LINE CLAMP,
0 GA4406140 TOP PLATE 7
[l GA5004437 WASHER 6mm FLAT SS 14
12 GA5004447 WASHER M6 SPRING SS 14

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 14 - Boom Wing - 179



36-42m - Nudge Bar Bracket & XRT Sensor Mounting

FRONT VIEW

ITEM NO. | PART NUMBER

GA4912625

GAO05001 16
GAO05001 15
GA5004085

GA4950130
GA5002963
GA3500699

GA5078075

GA4553237

180 - Chapter 14 - Boom Wing

FIT UNLESS BEHIND ROLLER 30074 OPTIONED

ITEM @ RAVEN XRT

MOUNTING BRACKET IS
POSITIONED AS CLOSE AS
POSSIBLE TO NUDGE BAR

MOUNTING BRACKET.

FIT IF
30074 OPTIONED

DESCRIPTION
ASSEMBLY DRAWING ONLY, BRACKET, SENSOR,RAVEN XRT

107-0235-001

BOLT M6 X 65 SS A2-70 14
BOLT M6 X 75 SS A2-70

BOLT M8 X 20 GR8.8 ZP 6

BOOM POLY ASSEMBLY. BARE, 36M. LH INNER SECTION,
DRILLED 500mm BROARDACRE, TRITECH

INSERT 38X38MM CAP 2

MOUNTING CLAMP, SINGLE TYPE, JAW, PAIR, GROUP 5,
33.7mm, RCS-33.5]

MOUNTING CLAMP, SINGLE TYPE, PLATE, TOP, GROUP 5,
RCS-5PT

NUDGE BAR, 36M INNER, RIVX |

Continue Over Page

G6 Crop Cruiser Parts Manual MY20 - REV02

8



36-42m - Nudge Bar Bracket & XRT Sensor Mounting

ITEM NO. | PART NUMBER | DESCRIPTION

I'l
12
I3

|7
18
19
20
21
22
23

GA5077962
GAS505 1445
GA5052590
GA5070710

GA4411215

*

GA5065520
GA5053645
GAO0500084
GA5000117
GA5004437
GA5003643
GA5004447

NOZZLE BODY, SINGLE, 1", TEEJET, QJ17560A-1-NYB
NUT MI0 NYLOC SS

NUT M8 NYLOC SS

NUT WITH FLANGE, PLASTIC, M8 X .25

PLATE, BOOM POLY SUPPORT MOUNT, INNER WING,
TRITECH, MY21

PRODUCTION DRAWING ONLY, NOZZLE GUARD MOUNT,

RIVX BOOM, INNER
PRODUCTION DRAWING ONLY, NOZZLE GUARD
MOUNTING, RIVX BOOM, INNER

SPRAY STOP, RAPIDFIRE, SUIT TEEJET NOZZLE BODY, ALTEK
U BOLT SQUARE TOP M10 X 52 X 75

U BOLT SQUARE TOP M8 X 42 X 65, 304 SS

WASHER [0mm FLAT SS HD

WASHER 6mm FLAT SS

WASHER 8mm FLAT SS HD

WASHER M6 SPRING SS

* Sub-assembly on following pages

G6 Crop Cruiser Parts Manual MY20 - REV02

20
12
6

6

|7
10

20
6
12
16

Chapter 14 - Boom Wing - 181



Nudge Bar Guard Bracket Assembly

MOUNTING LOCATION TO BE SELECTED
SO THAT THE NUDGE BAR COVERS
THE NOZZLE ON HIGHEST SETTING

ITEM NO. | PART NUMBER | DESCRIPTION

| GAS501 1473 BHCS M8 X 25 SS A2-70 2
2 GA5052590 NUT M8 NYLOC SS 2

PLATE, BOOM NUDGE BAR MOUNT, ADJUSTABLE, TOP,
3 GA4415500 INNER, TRITECH !

4 GA4415505 -IT-IF_{/T\-IECEOOM NUDGE BAR MOUNT, ADJUSTIBLE, LOWVER, |

5 GA500365| WASHER 8mm FLAT SS 2

[82 - Chapter 14 - Boom Wing G6 Crop Cruiser Parts Manual MY20 - REV02



36-42m - Bi-fold Boom Catch Bracket & Mounting

=
PART NUMBER | DESCRIPTION

GA4602690 BOOM BIFOLD CATCH BRACKET, MY20
GA5053645 U BOLT SQUARE TOP M10 X 52 X 75
GA50001 17 WASHER [0MM FLAT SS HD

GAb505 1445 NUT MI0 NYLOC SS

AW —
A AN =

* Sub-assembly on following pages

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 14 - Boom Wing - 183



36-42m - Bi-fold Boom Catch Assembly

ITEM NO. | PART NUMBER

O O N o U»

o

12
I3
14
I5

GA5048355
GA5011333
GA4602690

GA3500716

GA3500480

GA5000141
GA5048125
GA5052590
GA5078598
GA4403556

GA5078569

GA5011487
GA50001 17
GA5001742
GA5003643

DESCRIPTION
BOLT M20 X 100 GR8.8 ZP
BOLT M20 X 60 GR8.8 ZP

BOOM BIFOLD CATCH BRACKET, MY20 |

HYDRAULIC ADAPTOR ELBOW, 9/16” UNO TO 9/16” JIC, 90

DEG, S91-0909

HYDRAULIC CYLINDER, BORE 1.5”, ROD 0.75”, STROKE

28mm, DISPLACEMENT, SPRING RETURN

NUT M10 NYLOC ZP
NUT M20 NYLOC COARSE ZP
NUT M8 NYLOC SS

PLASTIC BOOM BIFOLD CATCH HOOK, MY20
PLATE, LATCH BRACKET, BOOM LATCH, RIVEX BOOM
RUBBER BUFFER, 50 X 50 X 20mm SQUARE, M0 X 28mm MALE

THREAD

SHCS M8 X 40 GR 12.9 ZP
WASHER [0mm FLAT SS HD
WASHER 20mm FLAT SS 2.0mm
WASHER 8mm FLAT SS HD

* Sub-assembly on following pages

[84 - Chapter 14 - Boom Wing

G6 Crop Cruiser Parts Manual MY20 - REV02



36-42m - Outer Pivot Assembly

ITEM NO. | PART NUMBER | DESCRIPTION -

I
2
3
4

5

10

12

GA5006 149
GA5017659
GA4407825
GA5012439

GA4551 160

GA5078601

GA5010963

GA5052965

GA5021925

GA4550645
GA4551 100
GA4551330

BOLT | UNC X 4 1/2 GR8 ZP

WASHER | FLAT ZP HD (5MM THICK)

WASHER, PLASTIC DISC, ROSE END SPACER, TRITECH MY20
["NYLOC NUT UNC ZP

BUSH, 25.7MM ID X 37MM OD X [4.5MM LONG, CRUSH TUBE
ZP

END CAP, PLASTIC, BLACK, INSERT, RHS. 100 X 50, 2.0 - 4.0MM
WALL

NUT | 1/4 UNF 12 TPl ZP LOCK NUT

"BEARING, ROSE END HOUSING, M28 SCREW ON, SUIT
HYDRAULIC CYLINDER AND DELTA

LINK, NO BUSHES"

SMALL BEARING BUSH, SUIT HYDRAULIC CYLINDER END,
HYPOWER, R-10424

THREADED BOOM PIVOT ADJUSTER, | /4" UNF AND M28
THREADS, 48M BOOM

BUSH, BOOM STOPPER BOLT

BOOM STOPPER, DIAMETER 40MM X 30MM LONG,
URETHANE, RED

" See Chapter 18 ‘Hydraulics’ for sub-assembly

G6 Crop Cruiser Parts Manual MY20 - REV02

w A O

Chapter 14 - Boom Wing - 185



36-42m - Breakaway Assembly

ITEM NO. | PART NUMBER

O 0 N o U1 AW N —

W~ - o

TN

I5

16
17
18
19
20

GA5070530
GA5075080
GA5011297
GA5001043
GA4552225
GA5000931
GA5014613
GA5003643
GA5004919
GA5004696
GA5014469
GA5071 105
GA5071060

BREAKAWAY
CHAIN KIT

GA5016605

GA5070505
GA5075150
GA5000559
GA5000577
GA5012461

DESCRIPTION

LARGE ROSE END "X | 1/4" UNF BB074-VM 16
HEX NUT PROTECTION CAP SUIT M6 BLACK

BOLT MI6 X 90 GR8.8 ZP
WASHER [6MM FLAT SS HD

BREAKAWAY ROSE END SPACER BUSH 3D 2.0

BOLT M16 X 50 GR8.8 ZP
RUBBER BUFFER DIA 30 HT 20
WASHER 8MM FLAT SS HD
WASHER 8MM SPRING SS

BHCS M8 X 16 SS A2-70

ROD END FEMALE |6MM

GRUB SCREW M6 X 50

[OMM UTILITY CLEVIS 24CST002

BREAKAWAY MECHANISM

SPRING, TENSION, 50 OD X 260 LONG X 9MM, BREAKAWAY,

MY20

TURNBUCKLE, S/S 10.MM JAW/]AW

EYE BOLT 12MM X [00MM SHORT
NUT MI12 HEX ZP

WASHER [2MM FLAT SS HD

NUT M12 NYLOC ZP

~ See Chapter 18 ‘Hydraulics’ for sub-assembly

[86 - Chapter 14 - Boom Wing

——NNNNNNNW—w—H

—_N - = -

G6 Crop Cruiser Parts Manual MY20 - REV02



36-42m - Breakaway Chain Assembly

ITEM NO. | PART NUMBER | DESCRIPTION

GA4659800 BREAK AWAY CENTRE PIVOT FAB ASSEM |

|

2 GA4505695 LINK PLATE CHAIN END 2
3 GA50001 17 WASHER [0MM FLAT SS HD 2
4 GAS501 1163 BOLT M10 X 70 GR8.8 ZP |
5 GA5000141 NUT M10 NYLOC ZP |

"CHAIN, 5/8", 41 PITCH BREAKAWAY HINGE, INC 2
6 GAS068985 JOINING LINKS, 43 ROLLERS TOTAL" !

" See Chapter 18 ‘Hydraulics’ for sub-assembly

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 14 - Boom Wing - 187



36-42m - Inner Wings & Nudge Bars

NUDGE BAR

Z T~k

A :J
PART NUMBER DESCRIPTION
GA4602080 INNER WING, 36M, LH & RH - 8086 MM
GA4909165 NUDGE BAR ASSEMBLY, 36M INNER, RIVX
GA4602170 INNER WING, 42M, LH & RH - 9586 MM
GA4909175 NUDGE BAR ASSEMBLY, 42M INNER, RIVX

36-42m - Outer Wings & Nudge Bars

NUDGE BAR

PART NUMBER | DESCRIPTION

GA4602160 OUTER BOOM, 36M, TRITECH RIVX, MY20
GA5072170 NUDGE BAR, 36MT OUTER, 6420MM

GA4602165 OUTER BOOM, 42M, TRITECH RIVX, MY20
GA4909170 NUDGE BAR ASSEMBLY, 42M OUTER, RIVX

[88 - Chapter 14 - Boom Wing G6 Crop Cruiser Parts Manual MY20 - REV02



36-42m - Break Away Tip

BREAKAWAY IS STANDARD FOR 24-
36m BOOMS

BREAKAWAY TIP IS REQUIRED FOR 10"
SPACINGS 120

[
2465 |
-

BREAKAWAY TIP IS FOR CUSTOM
CONFIGURATIONS ONLY. NOT COMPATIBLE

WITH BI-FOLD
PART NUMBER | DESCRIPTION
GA4951555 BREAKAWAY TIP ASSEMBLY 2M, BARE, TRITECH, MY22
GA4951560 BREAKAWAY TIP ASSEMBLY 2.3M, BARE, TRITECH, MY22
GA4951565 BREAKAWAY TIP ASSEMBLY, 2.5M BARE, TRITECH, MY22

" See Chapter |8 ‘Hydraulics’ for sub-assembly

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 14 - Boom Wing - 189



48m - Boom Pivot

2 J10L10) 4

B

ITEM NO. | PART NUMBER | DESCRIPTION

| GA5048120 BHCS M10 X 30 SS A2-70 2
2 GAO0500073 BOLT, | 1/4” X5 1/2” UNC, ZP, GR8 I
BUSH WITH SHOULDER, 12.3 ID X 25 OD X 21 LONG, SUIT

OO0 00
4

3 MACHOI52 PARALIFT PIN BOLTS 2
4 GAO0500071 NUT | 174", NYLOC, ZP, UNC |
5 GA501246| NUT M2 NYLOC ZP 2
6 GA4600625 PIN, BOOM TILT PIVOT, 60mm OD, FABRICATED, 48M 2
7 GA0500052 SHCS, M12 X 50 GR10.9, ZP 2
8 GA5000117 WASHER [Omm FLAT SS HD 2
9 GA5000577 WASHER [2mm FLAT SS HD 2
10 GA0500072 WASHER, | 1/4”, FLAT, OD 66 X ID 33.3 X 5mm, ZP 2

~ See Chapter |8 ‘Hydraulics’ for sub-assembly

[90 - Chapter |4 - Boom Wing G6 Crop Cruiser Parts Manual MY20 - REV02



48m - Boom Catch

| GA5070335
2 GA501 1275
3 GA4949075
4 GA5024720
5 GA5012203
6 GA3500146
7 GA3500601
8 GA3500358
9 GA5048430
10 GA5001029
|l GA4553270
12 GA5001043
|3 GA5001045

G6/PRAIRIE PRO ITEM

FITTED

DESCRIPTION

BOLT 3/4 UNC X 5 |/2 GR8 ZP
BOLT M16 X 120 GR8.8 ZP
BOOM CATCH ASSEMBLY, 48M BOOM

END CAP PLASTIC, BLACK, INSERT, RHS. 50 X 50, 2.4 - 4.0mm
WALL

GREASE NIPPLE, SHORT, | /4 UNF, MACHO0207

HYDRAULIC ADAPTOR, 9/16” JICM, 9/16” UNOM, S90-0909,
RYCO

HYDRAULIC CYLINDER , DOUBLE ACTING, |.5” BORE, 0.875”
ROD, 4” STROKE

HYDRAULIC ADAPTOR, NIPPLE, | /4" BSPT MALE X 9/16” UN
MALE O-RING

NUT 3/4 UNC NYLOC ZP

NUT M16 NYLOC ZP

SPACER, ID19.5, OD40, 48m BOOM CATCH RAM SPACER
WASHER [6mm FLAT SS HD

WASHER, 3/4” FLAT, HD ZP

* Sub-assembly on following pages
~ See Chapter 18 ‘Hydraulics’ for sub-assembly

G6 Crop Cruiser Parts Manual MY20 - REV02

N NN — —

Chapter 14 - Boom Wing - |91



48m - Boom Catch Assembly

ITEM NO. | PART NUMBER

DESCRIPTION
I GA5051230 CSCS M5 X 16 SS A2-70 ¢
5 GAS072450 PLASTIC WEAR STRIP BOOM REST POLYSTONE 7000SR 65 X ,
140 X |0mm
3 GA4600730

TRANSPORT CATCH ARM, 48M BOOM

[92 - Chapter 14 - Boom Wing

G6 Crop Cruiser Parts Manual MY20 - REV02



48m - Second Stage Fold

ITEM NO. | PART NUMBER

o U1 N W N —

8
9
10
Il

NOTE:

IF G8 FIT ITEM @

IF G6 OR PRAIRIE PRO FIT ITEM @

GA5006 149
GA5006033
GA500603 |
GA5006037
GA5000259
GA4550210

GA4550230

GA4550205
GA4601005
GA4601010
GA5012203

DESCRIPTION

BOLT | UNC X 4 1/2 GR8 ZP

BOLT 1" UNC X 6” ZP

BOLT I” X 5” UNC GR8 ZP

BOLT 1” X 7.5” UNC GR8 ZP

BOLT MI2 X 100 GR8.8 ZP

BUSH, FOLD LINK BOOM END, TRITECH BOOM 2015

—_N - = = =

BUSH, ROSE END LINK, I [/4”UNF, 150mm LONG, TRITECH

BOOM 2015

FLANGE BUSH, ROD END PIVOT, TRITECH BOOM 2015
FOLD LINK A, TOP, ROD END, TRITECH BOOM 2015
FOLD LINK B, TOP, ROD END, TRITECH BOOM 2015
GREASE NIPPLE, SHORT, /4 UNF, MACH0207

~ See Chapter |8 ‘Hydraulics’ for sub-assembly

G6 Crop Cruiser Parts Manual MY20 - REV02

Chapter 14 - Boom Wing - 193



48m - Second Stage Fold

12 GA3500060 T(I)quRnf\ULIC CYLINDER, BORE 2.5”, ROD 1.25”, STROKE

HYDRAULIC ADAPTOR, ELBOW, 90 DEGREE, 1/4” BSPT MALE
'3 GA3500348 X 374" UN MALE O-RING 2

HYDRAULIC ADAPTOR, ELBOW, 90 DEGREE, 9/16” JIC MALE

4 GA3500700 X 3/4” UN MALE O-RING, S91-0912 2
I5 GA5070530 LARGE ROSE END 1” X | 1/4” UNF BB074-VM16 2
16 GA4550215 LINK SPACER, TRITECH BOOM 2015 2
|7 GA5012439 NUT |” NYLOC UNC ZP 4
18 GA5012461 NUT MI12 NYLOC ZP 2
19 GA5017659 WASHER | FLAT ZP HD (5mm THICK) 8
20 GAS5000577 WASHER [2mm FLAT SS HD 4

* Sub-assembly on following pages
~ See Chapter |8 ‘Hydraulics’ for sub-assembly

[94 - Chapter 14 - Boom Wing G6 Crop Cruiser Parts Manual MY20 - REV02



48m - Second Stage Fold - Latch Assembly

ITEM NO. | PART NUMBER

|
2
3

0

NOTE:
IF G8 FIT ITEM
IF G6 OR PRAIRIE PRO FIT
ITEM

GA501 1227
GAS5011333
GA5074375

GA3500146
GA3500480
GA3500358

GA4600725
GA4604055
GA0500048
GA5012467
GA5012463

LOCTITE 243

DESCRIPTION

BOLT MI2 X 20 GR8.8 ZP

BOLT M20 X 60 GR8.8 ZP

GLACIER BUSH, 28 ID X 25 LONG, PG283225F

HYDRAULIC ADAPTOR, 9/16” JICM, 9/16” UNOM, S$90-0909,

RYCO

HYDRAULIC CYLINDER, LATCH, 48m BOOM

HYDRAULIC ADAPTOR, NIPPLE, | /4" BSPT MALE X 9/16” UN

MALE O-RING

LATCH HOOK, ADJUSTER, 48m BOOM

LATCH HOOK, 28mm PIVOT, 48M BOOM, MY22
LOCK NUT, I” UNF 12 TPI, ZP

M20 NYLOC NUT

NUT M6 NYLOC SS

G6 Crop Cruiser Parts Manual MY20 - REV02

|
|
|
4
|
|

Continue Over Page

Chapter 14 - Boom Wing - 195



48m - Second Stage Fold - Latch Assembly

GA5017673 WASHER 1/2” HIGH TENSILE
I3 GAS501 1955 WASHER [6mm X 50 X 4 MUDGUARD ZP [
14 GA5001741 WASHER 20mm FLAT SS HD 2

[96 - Chapter 14 - Boom Wing G6 Crop Cruiser Parts Manual MY?20 - REV02



48m - Second Stage Fold - Rose Ends & Boom Stops

ITEM NO. | PART NUMBER | DESCRIPTION

ASSEMBLY DRAWING ONLY, ROSE END BEARING, BOOM
I GA4914385 48M, FORGED, TOP !

ASSEMBLY DRAWING ONLY, ROSE END BEARING, BOOM
2 GA4914375 48M. FORGED |

3 GA5048175 BOLT | UNC X5 1/2 GR8 ZP |
GA5006033 BOLT I” UNC X 6” ZP |
5 GA4600635 BOOM WING, INNER, 48M, LH, STEEL |

6 GA4603615 ECC))LODM WING, MID, 48M, LH, ALUMINIUM, ANGLE OUTER |

7 GA4572495 BOOM DRUM STOPPER BOLT [” UNF 12 TPI
8 GA5010963 NUT | 1/4 UNF 12 TPI ZP LOCK NUT

9 GA5012439 NUT |I” NYLOC UNC ZP

10 GA5010991 NUT, I UNF, 12 TPI, ZP

Il GA5017659 WASHER | FLAT ZP HD (5mm THICK)

AN DN DN

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 14 - Boom Wing - 197



Rose End Assembly - Top

Rose End Assembly - Bottom




Rose End, Forged




48m - Boom Bearing End Assembly

USE LOCTITE 243 ON THREADS

ITEM NO. | PART NUMBER | DESCRIPTION
! 2

GA5048120 BHCS M10 X 30 SS A2-70

BEARING, ROSE END HOUSING, M28 SCREW ON, SUIT |
HYDRAULIC CYLINDER & DELTA LINK, INC. BUSHES

SMALL BEARING BUSH, SUIT SCREW ON ROSE END, )
HYPOWER, R-10424

THREADED BOOM PIVOT ADJUSTER, | /4" UNF AND M28 |
THREADS, 48M BOOM

2 GA5052965
3 GA5021925

4 GA4550645

200 - Chapter 14 - Boom Wing G6 Crop Cruiser Parts Manual MY20 - REV02



48m - Second Stage Fold - Boom Protectors

ITEM NO. | PART NUMBER | DESCRIPTION

| GA0500067 BHCS M6 X 65 GR12.9 ZP 4
2 GA4402215 BOOM PROTECTOR SS FITS OVER GUSSET MY 17 |
3 GA50481 15 NUT M6 NYLOC ZP 4
4 F70799A PROTECTOR, BOOM CORD, SUIT 50 X 50, 600mm, SS |
5 GA5004437 WASHER 6mm FLAT SS 4

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 14 - Boom Wing - 201



48m - Rapid Fire Air Tank & XRT Sensor Mounting

ITEM NO. | PART NUMBER

0 N oy U1 N W

O

10
I
12
I3
14

ITEMS INSIDE BOX

ONLY FITTED IF

10072 OPTIONED

GA4949330
GA4952700

GA5052600
GA4908815
GA460365 |
GA5053945
GAS505 1445
GA5052590

GA4409765

GA4414755
GA500616
GA5053645
GA50001 17
GA5003643

202 - Chapter 14 - Boom Wing

DESCRIPTION

AIR TANK, 0.9L, PLASTIC, 10 BAR, SUIT RAPID FIRE 3TS PRO |

ASSEMBLY DRAWING ONLY, BRACKET, SENSOR, RAVEN XRT,
SUITS TRITECH MY23

BOLT M8 X 75 SS A2-70

BOOM STOPPER | 10mm LONG

BOOM SUPPORT BRACKET, 48M, OUTER WING, MY2|
HOSE CLAMP 51mm-130mm - QUICK RELEASE

NUT M10 NYLOC SS

NUT M8 NYLOC SS

PLATE, CLAMP, BOOM SUPPORT BRACKET, 48M, OUTER

WING, MY2|

PLATE, MOUNT BOOM, 3TS PRO AIR TANK
SET SCREW M0 X 25 GR8.8 ZP

U BOLT SQUARE TOP M10 X 52 X 75
WASHER [0mm FLAT SS HD

WASHER 8mm FLAT SS HD

— N AN - — N

N N DN —

G6 Crop Cruiser Parts Manual MY20 - REV02



Rapid Fire Air Tank Assembly

USE LOCTITE 55 SEALING CORD
PART NUMBER GA5020305

‘ 224

iy o8

P86

o

ITEM NO PART NUMBER | DESCRIPTION -

GA20001 16 FLANGE CLAMP, AND GASKET, 3", SERIES 300, HYPRO

PLUMBING FITTING, 3” X 3” FULL PORT FLANGE X 7” LONG,
2 GA2000139 BANJO M300CPG7 !

3 GA2000140 PLUMBING FITTING, 3° MANIFOLD PLUG WITH |/4” BSP )
FEMALE, FLANGE, MADE FROM GA5077880 BANJO M300PLG

PNEUMATIC FITTING, ELBOW, 90 DEGREE, |/4 BSP MALE X
4 GAS052690 8mm PUSH TYPE, METAL 2

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 14 - Boom Wing - 203



Raven XRT Sensor & Bracket Assembly

ITEM NO PART NUMBER | DESCRIPTION

GA501 1395 BOLT M6 X 16 SS A2-70

2 GA441 1280 BRACKET, RAVEN XRT RADAR SENSOR / LIGHT MOUNT, |
BOOM, WITH FRONT SHIELD

GAS505 1445 NUT MI10 NYLOC SS

GA5004429 NUT Mé6 NYLOC SS

GA3000382 SENSOR, RAVEN XRT BOOM HEIGHT RADAR, 063- 0173-962
GA5053645 U BOLT SQUARE TOP M10 X 52 X 75

GA50001 17 WASHER [0mm FLAT SS HD

GA5004437 WASHER 6mm FLAT SS

© N o U1 N W
AN DN N = N D

204 - Chapter 14 - Boom Wing G6 Crop Cruiser Parts Manual MY20 - REV02



48m - Third Stage Fold - Cylinder Assembly

NOTE:
IF G8 ITEM@ FITTED

IF Gé/ PRAIRIE PRO ITEM @ FITTED

# Quantities shown are per side.

ITEM NO. | PART NUMBER | DESCRIPTION

| GAI1700013 BEARING, GLACIER BUSH, [6mm ID X 20mm LONG" 2
2 GA5011269 BOLT M16 X 100 GR8.8 ZP 2
3 GA5048355 BOLT M20 X 100 GR8.8 ZP |
4 GA5050450 GREASE NIPPLE, 6mm |
5 GA3501082 HYDRAULIC CYLINDER, 2.5” X |.25” X 395, 3RD STAGE FOLD, |

48m

HYDRAULIC ADAPTOR, ELBOW, 90 DEGREE, |/4” BSPT MALE
6 GA3500348 X 3/4” UN MALE O-RING

HYDRAULIC ADAPTOR, ELBOW, 90 DEGREE, 9/16” JIC MALE
/ GA3500700 X 3/4” UN MALE O-RING, S91-0912 J 2
8 GA4902265 LINK ASSEMBLY, THIRD STAGE FOLD, 48M BOOM |
9 GA5012463 NUT M16 NYLOC SS 2
10 GA5048125 NUT M20 NYLOC COARSE ZP |
Il GA4401080 PLATE, FOLD LINK, OUTER FOLD, 48m BOOM 2
12 GA5001043 WASHER |6mm FLAT SS HD 4
13 GA5001741 WASHER 20mm FLAT SS HD 2

G6 Crop Cruiser Parts Manual MY20 - REV02

Continued over page

Chapter 14 - Boom Wing - 205



48m - Third Stage Fold - Link Assembly

ITEM NO. | PART NUMBER | DESCRIPTION

GA5050450 GREASE NIPPLE, 6mm

GA4550905 LINK, INNER, THIRD FOLD, 48m BOOM
GA4550900 LINK, OUTER, THIRD FOLD, 48m BOOM
GA5000141 NUT M10 NYLOC ZP

GA5014469 ROD END FEMALE [6mm

GA5049990 SHCS M10 X 50 GR 12.9 ZP

o U1 N W N —
- - — =N

206 - Chapter 14 - Boom Wing G6 Crop Cruiser Parts Manual MY20 - REV02



48m - Third Stage Fold - Rose Ends

ASSEMBLY DRAWING ONLY, ROSE END BEARING, BOOM
GA4914375 48M. FORGED 2

GA0500067 BHCS M6 X 65 GR12.9 ZP

GA5048175 BOLT | UNC X5 [/2 GR8 ZP

GA5010963 NUT | /74 UNF 12 TPI ZP LOCK NUT

GA5012439 NUT 1” NYLOC UNC ZP

GA50481 15 NUT Mé6 NYLOC ZP

F70294A PROTECTOR, BOOM CORD, SUIT 50 X 50, 200mm, SS
GA5017659 WASHER | FLAT ZP HD (5mm THICK)

GA5004437 WASHER 6mm FLAT SS

ITEM NO. | PART NUMBER | DESCRIPTION
|

O 00O N o U AW N
N A — NN DNNDNDDN

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 14 - Boom Wing - 207



48m - Third Stage Fold - Rose End Linkage

ITEM NO. | PART NUMBER | DESCRIPTION

BOLT MI6 X 90 GR8.8 ZP

GA5011297

|
2
3
4
5

NUT | 1/4 UNF 12 TPI ZP LOCK NUT

NUT M16 NYLOC SS

GA5010963

GA5012463

WASHER [6mm FLAT SS HD

GA5001043

CRUSH TUBE 16.2X20.5X9.5

GA4552070

G6 Crop Cruiser Parts Manual MY20 - REV02

208 - Chapter 14 - Boom Wing

bing’ for sub-assembly



48m - Third Stage Fold - Cylinder Mounting Assembly

NOTE:
IF G8 ITEM @ FITTED

IF G6/ PRAIRIE PRO ITEM @ FITTED

ITEM NO. | PART NUMBER | DESCRIPTION

GA5048120 BHCS M10 X 30 SS A2-70

2 GA5006059 BHCS M10 X 40 GRI12.9 ZP 4
3 GA3501082 I;|8YHI1DRAULIC CYLINDER, 2.5” X 1.25” X 395, 3RD STAGE FOLD, |

HYDRAULIC CYLINDER, 2”, BORE 1.5”, ROD, 80mm STROKE,
4 GA3500479 BREAKAWAY, 48M BOOM !

HYDRAULIC ADAPTOR, ELBOW, 90 DEGREE, [/4” BSPT MALE
X 3/4” UN MALE O-RING

HYDRAULIC ADAPTOR, ELBOW, 90 DEGREE, 9/16” JIC MALE
X 3/4” UN MALE O-RING, S91-0912

5 GA3500348

6 GA3500700

7 GAA505 445 NUT MI10 NYLOC SS 6

8 GA4401860 PLATE, MOUNT BRACKET, BREAKAWAY CYLINDER SUPPORT, |
48m BOOM

9 GA50061 13 SET SCREW M10 X 20 GR8.8 ZP 2

10 GA50001 17 WASHER [0mm FLAT SS HD 10

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 14 - Boom Wing - 209



48m - Breakaway Chain Assembly

ITEM NO. | PART NUMBER

O 00 N oy U1 N W N —

W o - o

4
I5
16
|7

18

19
20
21
22

GAO0500067
GA5011163
GA5000347
GA4603625
GA4659800
GA4656131
GA4659805
GA5068985
GA5075150
GA4505695
GA4659336
GA5000141
GA5000559
GA5012461
GA50481 15
F70294A

GA5000319

GA5025170

GA5070505
GA5000117
GA5000577
GA5004437

210 - Chapter 14 - Boom Wing

DESCRIPTION

BHCS Mé X 65 GR12.9 ZP
BOLT M10 X 70 GR8.8 ZP
BOLT MI2 X 70 GR8.8 ZP

BOOM WING, OUTER, 48M, LH, ALUMINIUM, ANGLE FOLD
BREAK AWAY CENTRE PIVOT FAB ASSEM
BREAKAWAY MK3.| ROSE END CLEVIS

BREAKAWAY MOUNT

CHAIN, 5/8”, 41 PITCH BREAKAWAY HINGE

EYE BOLT [2mm X 100mm SHORT
LINK PLATE CHAIN END

LOWER PIVOT BRACKET MK3.3
NUT MI10 NYLOC ZP

NUT M12 HEX ZP

NUT M12 NYLOC ZP

NUT M6 NYLOC ZP

PROTECTOR, BOOM CORD, SUIT 50 X 50, 200mm, SS

SET SCREW M12 X 40 GR8.8 ZP

SPRING, TENSION, 50 OD X 260 LONG X 9mm, BREAKAWAY,

MY20

TURNBUCKLE, S/S 10.mm JAW/]AW

WASHER [0mm FLAT SS HD
WASHER [2mm FLAT SS HD
WASHER Mé FLAT SS HD

N — NN — W — N — — — = - — W

A 0 O —

G6 Crop Cruiser Parts Manual MY20 - REV02



48m - Breakaway - Pivot Assembly

ITEM NO. | PART NUMBER | DESCRIPTION
!

GA5071060 [Omm UTILITY CLEVIS 24CST002 |
GA4656123 ALUM BREAKAWAY 2M, SUIT 3D BREAKAWAY 2.0 |

ASSEMBLY DRAWING ONLY, BRACKET, SENSOR, RAVEN XRT,
SUITS TRITECH MY23

N

3 GA4952700

I5 GA5000319 SET SCREW M2 X 40 GR8.8 ZP
16 GA5000117 WASHER [0mm FLAT SS HD
|7 GA5000577 WASHER [2mm FLAT SS HD
18 GA5001043 WASHER [6mm FLAT SS HD

4 GA500093 | BOLT M16 X 50 GR8.8 ZP 2
5 GA5011297 BOLT MI6 X 90 GR8.8 ZP |
6 GA4659810 BREAKAWAY ROSE END CLEVIS 3D 2.0 |
7 GA4552225 BREAKAWAY ROSE END SPACER BUSH 3D 2.0 2
8 GA5071105 GRUB SCREW M6 X 50 |
9 GA5070530 LARGE ROSE END |” X | [/4” UNF BB074-VM16 |
10 GA4659336 LOWER PIVOT BRACKET MK3.3 |
I GA5000141 NUT M10 NYLOC ZP 2
12 GA5012461 NUT M12 NYLOC ZP 2
I3 GA5014469 ROD END FEMALE |6mm 2
14 GAS50061 11 SET SCREW M10 X 35 GR8.8 ZP 2

2

4

4

3

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 14 - Boom Wing - 21 |



48m - Nozzle Body & Blue LED Work Light Mounting

See Plumbing Chapter for Boom Polys

ITEM NO. | PART NUMBER | DESCRIPTION

2

o U1 MW

GA5004085
GA4951805

GA4951720
GA4912810
GA5077962
GA5070710

212 - Chapter 14 - Boom Wing

BOLT M8 X 20 GR8.8 ZP 35

BOOM POLY ASSEMBLY, 48M, INNER SECTION, BOOM
RECIRCULATION

BOOM POLY ASSEMBLY. BARE, 48M, LH INNER |
BOOM LIGHT ASSEMBLY, BLUE, SUIT 50mm BOOM MOUNT I
NOZZLE BODY, SINGLE, |”, TEEJET, QJ17560A-1-NYB 35
NUT WITH FLANGE, PLASTIC, M8 X 1.25 35

G6 Crop Cruiser Parts Manual MY20 - REV02



Work Light - Blue LED

NUT AND BOLT
SUPPLIED WITH
LIGHT

NOTE:
M8 U BOLT FITTED TO RIVX BOOM
M10 U BOLT FITTED TO 48M BOOM

ITEM NO. | PART NUMBER | DESCRIPTION
|

GA441 1280 BRACKET, RAVEN XRT RADAR SENSOR / LIGHTMOUNT, |
BOOM, WITH FRONT SHIELD

GA3000574 ELECTRICAL HARNESS, RCM NOZZLE EXTENSION, [000mm

I

3 GA3000333 LIGHT, LED, BLUE, SPOT BEAM, 60 WATT, GLASS FRONT I
GA5000141 NUT M10 NYLOC ZP 4

i GA5052590 NUT M8 NYLOC SS 4
5 GA5053645 U BOLT SQUARE TOP M10 X 52 X 75 2
GA0500084 U BOLT SQUARE TOP M8 X 42 X 65, 304 SS 2
GA50001 17 WASHER [0mm FLAT SS HD 5

¢ GA5003643 WASHER 8mm FLAT SS HD 4

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 14 - Boom Wing - 213



48m - Nozzle Bracket & Boom Poly Clamps

See Plumbing Chapter for Boom Polys

ITEM NO. | PART NUMBER | DESCRIPTION
! 12

GA5004727 BOLT M8 X 50 GR8.8 ZP
2 GA5052600 BOLT M8 X 75 SS A2-70 18
MOUNTING CLAMP, DOUBLE TYPE, JAW, PAIR, GROUP 4,

3 GASO78038 o RCD28) 12
. GAso7aodg  MOUNTING CLAMP, DOUBLE TYPE, PLATE, TOR, GROUP 4, "
RCD-4PT
5 GA5018258  NOZZLE BRACKET, PLASTIC, L SHAPE, LONG I8
6 GA5018259  NOZZLE BRACKET, PLASTIC, U SHAPE 18
7 GA5052590  NUT M8NYLOCSS I8
8 GA5066965  SPACER SUIT NOZZLE BRACKETS I8
9 GAS5003645  WASHERFLATSS5-16 X | |-4 38

214 - Chapter 14 - Boom Wing G6 Crop Cruiser Parts Manual MY20 - REV02



48m - Nozzle Bracket Extension Assembly

OOCONN i .

See Plumbing Chapter for Boom Polys
m PART NUMBER | DESCRIPTION
16

GA5052600 BOLT M8 X 75 SS A2-70

|

2 GA5018258 NOZZLE BRACKET, PLASTIC, L SHAPE, LONG 6
3 GA5018259 NOZZLE BRACKET, PLASTIC, U SHAPE 16
4 GA5052590 NUT M8 NYLOC SS 16
5 GA5066965 SPACER SUIT NOZZLE BRACKETS 16
6 GA5003645 WASHER FLAT SS5-16 X | 1-4 32

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 14 - Boom Wing - 215



48m - Middle Section Boom Wing, Boom Poly Assemblies

ITEM NO. | PART NUMBER | DESCRIPTION

| GA5004085 BOLT M8 X 20 GR8.8 ZP 6
2 GA4951730 BOOM POLY ASSEMBLY, BARE, 48M, LH MIDDLE I

3 GA4951810 BOOM POLY ASSEMBLY, 48M, MIDDLE SECTION, BOOM |

RECIRCULATION
GA5077962 NOZZLE BODY, SINGLE, 1”, TEEJET, QJ17560A-1-NYB 32
5 GA5070710 NUT WITH FLANGE, PLASTIC, M8 X 1.25 16

216 - Chapter 14 - Boom Wing G6 Crop Cruiser Parts Manual MY20 - REV02



48m - Outer Boom Wing, Boom Poly Assemblies

=T

—d & W] & 1]

ITEM NO. | PART NUMBER | DESCRIPTION

| GA5004085 BOLT M8 X 20 GR8.8 ZP I3
2 GA4951740 BOOM POLY ASSEMBLY, BARE, 48M, LH OUTER |
3 GA4951750 BOOM POLY ASSEMBLY, 48M, LH BREAKAWAY SECTION |

4 GA5024720 END CAP, PLASTIC, BLACK, INSERT, RHS. 50 X 50, 2.4 - 4.0mm |

WALL
5 GA5077962 NOZZLE BODY, SINGLE, |, TEEJET, QJI7560A-1-NYB 24
GA5070710 NUT WITH FLANGE, PLASTIC, M8 X .25 I3

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 14 - Boom Wing - 217



48m - Breakaway - Nozzle Body Brackets

QUANTITES MAY VARY
DEPENDING ON BOOM
OPTIONS

ITEM NO. | PART NUMBER | DESCRIPTION
5

GA5004713 BOLT M8 X 25 SS A2-70

|

2 GA5052600 BOLT M8 X 75 SS A2-70 12
3 GA5018255 BRACKET, NOZZLE EXTENSION, PLASTIC 4
4 GA4505515 NOZZLE BRACKET L LONG SS I

5 GA5018258 NOZZLE BRACKET, PLASTIC, L SHAPE, LONG 12
6 GA5018259 NOZZLE BRACKET, PLASTIC, U SHAPE 12
7 GA5052590 NUT M8 NYLOC SS 17
8 GA5066965 SPACER SUIT NOZZLE BRACKETS 10
9 GA5003645 WASHER FLAT SS5-16 X | |-4 33

218 - Chapter 14 - Boom Wing G6 Crop Cruiser Parts Manual MY20 - REV02



48m - Boom Wings Inner - Steel

8607

PART NUMBER | DESCRIPTION

GA4600635 BOOM INNER 48M LH - 8607 MM
GA4600640 BOOM INNER 48M RH - 8607 MM

48m - Boom Wings Mid & Outer - Aluminium

N I I i N I L

N

4080

PART NUMBER | DESCRIPTION

GA4600650 BOOM MID, 48M ALUMINIUM RH - 8115 MM, (UP TO S/N 203343)
GA4603620 BOOM MID, 48M ALUMINIUM RH - 81 15MM, (FROM S/N 203344 ON)
GA4600645 BOOM MID, 48M ALUMINIUM LH - 8115 MM, (UP TO S/N 203343)
GA4603615 BOOM MID, 48M ALUMINIUM LH - 81 I5MM, (FROM S/N 203344 ON)
GA4600660 BOOM OUTER, 48M ALUMINIUM RH - 4080MM (UP TO S/N 203343)
GA4603630 BOOM OUTER, 48M ALUMINIUM RH - 4080MM, (FROM S/N 203344 ON)
GA4600655 BOOM OUTER, 48M ALUMINIUM LH - 4080MM, (UP TO S/N 203343)
GA4603625 BOOM OUTER, 48M ALUMINIUM LH - 4080MM, (FROM S/N 203344 ON)

g
O|

48m - Breakaway Aluminium Tip

PART NUMBER | DESCRIPTION

GA4656123 ALUM BREAKAWAY 2M, SUIT 3D BREAKAWAY 2.0

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 14 - Boom Wing - 219



DETAIL D

N
-
75
A
%
N /
)

= ’

£ \_ '

/4

DETAIL E

RIGHT SIDE SHOWN

DETAIL C

DETAIL A

48m - Boom Bumper & Protectors

Quantities Shown Per Side
Continued over page

DESCRIPTION

PROTECTOR, OUTER WING, SUIT 50 X 50 RHS, 600 MM

LONG, 2MM SS

BOOM WING PROTECTOR SUIT 50 X 50 200MM LONG (2MM
G6 Crop Cruiser Parts Manual MY20 - REV02

BOOM PROTECTOR SS FITS OVER GUSSET
sS)

BHCS Mé X 65 GR12.9 ZP
WASHER 6MM FLAT SS

NUT Mé NYLOC ZP
WASHER 8MM FLAT SS HD
BOOM FOLD SUPPORT BRACKET, 48M

BOLT M8 X 70 SS A2-70
NUT M8 NYLOC SS

F70294A

F70799A
GA4505972

GA0500067
GA5004437
GA50481 15
GA5004737
GA5003643
GA5052590
GA4601280

|
2
3
4
5
6
7
8
9
10

ITEM NO. | PART NUMBER

220 - Chapter 14 - Boom Wing



ITEM NO. | PART NUMBER | DESCRIPTION

12
I3

14

I5
6
|7

18

19
20

GA5012461
GA5000577
GAS5011251

GA5006226

GA5052600
GA5003643
GA460365 |

GA4409765

GA5006161
GA5000117

NUT M2 NYLOC ZP
WASHER [2MM FLAT SS HD 4
U BOLT SQUARE TOP M 12 X 52MM X 80MM 2

BOOM STOPPER, RUBBER, 210MM BUMPER, SUITS 50 X 50MM
RHS

BOLT M8 X 75 SS A2-70 2
WASHER 8MM FLAT SS HD 4
BOOM SUPPORT BRACKET, 48M, OUTER WING, MY2| I
PLATE, CLAMP, BOOM SUPPORT BRACKET, 48M, OUTER

WING, MY2|
BOLT M0 X 25 GR8.8 ZP 2
WASHER [0MM FLAT SS HD 2

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 14 - Boom Wing - 221



48m - 3D Breakaway - End Protector

Quantities shown are per side.
| GA5004737 BOLT M8 X 70 SS A2-70 4
2 GA4601260 BOOM END PROTECTOR, LH, SLIM |

3 GA5060057 CLEARANCE LIGHT WITH CONNECTOR, ORANGE LED, SUIT |

FENCE LINE JET
CLEARANCE LIGHT WITH CONNECTOR, RED LED, SUIT
4 GAS060056 FENCE LINE JET !
GA5052590 NUT M8 NYLOC SS°
GA5003643 WASHER 8mm FLAT SS HD 8

222 - Chapter 14 - Boom Wing G6 Crop Cruiser Parts Manual MY20 - REV02



Chapter 15

ELECTRICS

Fuse boxes & Relays

LOCATED ON INNER
RIGHT SIDE CHASSIS RAIL -
FRONT AXLE AREA

R’?ﬁi@@@@@@@@?
=

LOCATED IN
FRONT AXLE
AREA

ITEM NO. | PART NUMBER | DESCRIPTION

| GA5048640 RELAY [2V 180 AMP 2
2 GA3000287 CHASSIS FUSE BLOCK - MINI FUSE, 60 TERMINAL, IP68 I
3 GA3000288 CHASSIS PDM - FUSE BOX, PDM, 3 MIDI, 4 BLADE FUSE |
4 GA3000331 POWER RELAY MODULE, FUSED, PDM 2
5 GA5004437 WASHER 6MM FLAT SS 6
6 GA50481 15 NUT Mé6 NYLOC ZP |
7 GA5004041 BOLT M6 X |6 GR8.8 ZP 5
8 GA5011411 SHCS M6 X 40 GR12.9 ZP 2
9 GA5003651 WASHER 8MM FLAT SS 2
10 GA5011481 BOLT M8 X 35 GR8.8 ZP 2

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter |5 - Electrics - 223



Fuse box, Chassis

[ LO BEAM [ HIBEAM [ 1 CHASSIS LIGHT [ ]
G [ BONNET || BONNET || BEAMLEDBAR| |6 pe liGHTs) || WARN'NG] °
i e
TI“?;OA LA H=\')‘|}=H=K=H 3A 10A"h/
15A 15A ﬂ 20A 3A _.h; O
Vd AUX BOO \

L/ iy " Hoe O
>PABB+30%§F< \\l _/Q

i
Il

é@ﬁ

0
@\K

ITEM NO. | PART NUMBER | DESCRIPTION

GAS5075035 RELAY, ULTRA MICRO [SO280, 4 PIN SQUARE, SPST, 12V 20A |
GA3000395 FUSE, MINI BLADE, 3 AMP, (52703) I
GA3000396 FUSE, MINI BLADE, 5 AMP, (52705) |
GA5052510 FUSE MINI BLADE 10 AMP (52710) |
GA5075030 RELAY, ULTRA MICRO 1SO280, 5 PIN, SPST, 12V 20A |
|
[
I
|

GA5052515 FUSE MINI BLADE |5 AMP (52715)
GA5075030 RELAY, ULTRA MICRO 1SO280, 5 PIN, SPST, 12V 20A
GA5052520 FUSE MINI BLADE 20 AMP (52720)
GA5054865 FUSE MINI BLADE 30 AMP (52730)

O O N o 1 AW N —

224 - Chapter |5 - Electrics G6 Crop Cruiser Parts Manual MY20 - REV02



Batteries

ITEM NO. | PART NUMBER | DESCRIPTION

| GA5066240 BATTERY, DELKOR 31-900, 900 CCA, SUIT SP 2

2 GA5078572 BATTERY HOLD DOWN CLAMP KIT, PROJECTA 2

3 GA5012985 PINCHWELD, BLACK PLAIN 8MM WIDE X 14MM, CUT TO |
|140MM

4 GA4411580 PLATE, BATTERY COVER FRONT, S2 Gé |

5 GA441 1585 PLATE, BATTERY COVER REAR, S2 Gé |

6 GA4411590 PLATE, BATTERY COVER SIDE, S2 Gé |

7 GA441 1595 PLATE, BATTERY COVER TOP, S2 G6 |

8 GA5066600 RAWL ACTION LATCH, QUICK ACCESS FASTENER, SWELL, 0
BLACK

Isolator

ITEM NO. | PART NUMBER | DESCRIPTION

GA5005787 BATTERY ISOLATOR SWITCH, LARGE WITH REMOVABLE KEY |
BATTERY ISOLATOR REPLACEMENT KEY, SUIT GA5005787

GAS005788 (2010-2016 VER.) )
2 GA5004067 BHCS M6 X 25 SS A2-70 2
3 GA5004437 WASHER 6MM FLAT SS 4
4 GA50481 15 NUT Mé NYLOC ZP 2

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter |5 - Electrics - 225



Lighting - Headlight & Indicator
' W

- High Beam

2 - Low Beam

3 - Indicator

ITEM NO. | PART NUMBER | DESCRIPTION

GA3000082 HB3 12V 60W GLOBE - HIGH AND LOW BEAM
| GA5075410 HEADLIGHT ASSEMBLY, HIGH BEAM, 12V, 60W, PROJECTOR -
2 GA5075405 HEADLIGHT ASSEMBLY, LOW BEAM, 12V, 60V, PROJECTOR -
3 GA5075415 INDICATOR / RUNNING LIGHT ASSEMBLY, LED -

Lighting - Bonnet LED Light Bar - Optional

ITEM NO. PART NUMBER | DESCRIPTION )

LIGHT, LED, BAR, SPOT & FLOOD BEAM, [80WV - INCLUDES
I GA5075510 CONNECTOR I
GA4506725 PLATE, LIGHT BAR MOUNT, LOWER BONNET
GA5004097 BOLT M6 X 60 GR8.8 ZP
GA5017645 WASHER [/4"ID X | 1/4"OD X 16G SS
GA5004437 WASHER 6MM FLAT SS

GA50481 15 NUT M6 NYLOC ZP

o U1 AW N
N NN DN —

226 - Chapter |5 - Electrics G6 Crop Cruiser Parts Manual MY20 - REV02



LED Light Bar & Front Work Light Mounting

\w W\W&EmI‘I“ID
/ — DGR 2 )
4 IOIO,.OXO,{OI.KOI.][.IOJDXOT[ /’_";—"::I";‘—"\’)

([® Oiei N
i AN
CICIQ))| —

O\
@@@@

=

8 : !

o ' ] '.0
ﬂ : y

8ITEM
e PART NUMBER | DESCRIPTION QTY.

I GA5004041 BOLT Mé X 16 GR8.8 ZP 4
2 GA5004107 BOLT Mé X 70 GR8.8 ZP 2
3 GA5004727 BOLT M8 X 50 GR8.8 ZP 2
4 GA4404375 BRACKET, LIGHT MOUNT, CLAAS CABIN I

5 GA4000188 LED LIGHT BAR MOUNT PLATE SUIT CLAAS ROOF X10 I

6 GA5075505 LIGHT, LED, BAR, 21.5 INCH 20 LED SLIM, LEDST3K- 20L, STEDI I

7 GA3000250 LIGHT, LED, WORK, CABIN, 30 WATT 2
8 GA50481 15 NUT M6 NYLOC ZP 2
9 GA5004917 NUT M8 NYLOC ZP 2
10 GA5004437 WASHER 6mm FLAT SS 10
I GA5003643 WASHER 8mm FLAT SS HD 4

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 15 - Electrics - 227



Lighting - Cab Lights Rear

ITEM NO. | PART NUMBER | DESCRIPTION
_ |

GA5052825 WEDGE LOCK, 2 WAY, SOCKETS, DT SERIES
- GA5052830 RECEPTACLE, 2 WAY, PINS, DT SERIES I

PIN, MALE, SOLID, NICKEL, NUMBER |6, GREEN BAND, AWG
- GA5061240 14, DEUTSCH 2

LIGHT, LED, WORK, CABIN, 30 WATT, WITH CONNECTOR,

! GA3000250 BRACKETS & MOUNTING HARDWARE !
2 GA5004085 BOLT M8 X 20 GR8.8 ZP I
3 GA5003643 WASHER 8MM FLAT SS HD 2

GA5004917 NUT M8 NYLOC ZP I

4
Lighting - Beacon Lights

NUT

ITEM NO. | PART NUMBER | DESCRIPTION

BEACON, ROTATING, AMBER, DIN A POLE MOUNT, HI
GAS048975 GLOBE INCLUDED 2

GA5012093 GLOBE, BEACON, HI 12V 55W, NARVA -
2 GA502041 | BEACON INSERT SCREW IN 2

228 - Chapter |5 - Electrics G6 Crop Cruiser Parts Manual MY20 - REV02



Lighting - Tail Lights

ITEM NO. | PART NUMBER | DESCRIPTION

LAMP, LED, 12V, BRAKE / TAIL LIGHT / INDICATOR, 190 X

I GA5018786 |00MM 2
GA5011395 BOLT M6 X 16 SS A2-70
3 GA5004437 WASHER 6MM FLAT SS 8

GA50481 15 NUT M6 NYLOC ZP

Lighting - Service Lights

AN

S

I

PART NUMBER | DESCRIPTION

GA5075500 LIGHT, LED, WORK, FLOOD BEAM, BARE WIRES, 12V, 24W I
GA5007381 CONNECTOR, 2 PIN, FEMALE, WEATHER PACK

GA5016617 PIN, MALE, SEALED, WEATHER PACK, WIRE |.0 - 2.0MM

GA5014857 SEAL, GREEN, WEATHER PACK CONNECTOR, WIRE FROM 2.03 - 2.85MM
GA50061 13 BOLT M0 X 20 GR8.8 ZP

GA5003643 WASHER 8MM FLAT SS HD

GA50049 17 NUT M8 NYLOC ZP

GA5003039 ELECTRICAL WIRE, 3MM, TWIN CORE, DOUBLE INSULATED, BLACK i
OUTER , RED & BLACK INNER

GA5012161 SPLIT TUBING, 7MM -

- = NN —

# Quantities shown are per work light.
G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter |5 - Electrics - 229



Lighting - Tool Box

S
@S &

G
D— ]
L
N

ITEM NO. | PART NUMBER | DESCRIPTION

| GA3000335 LIGHT, LED STRIP LIGHT, ALUMINIUM, 306MM I

2 GA5052830 RECEPTACLE, 2 WAY, PINS, DT SERIES, DEUTSCH I
PIN, MALE, SOLID, NICKEL, NUMBER 16, GREEN BAND, AWG

3 GA5061240 14, DEUTSCH 2

4 GA5052835 WEDGE LOCK, 2 WAY, DT SERIES, DEUTSCH I

5 GA5003083 BOLT PAN HEAD M3 X 12 MM 2

Lighting - Breakaway Tip 36-42m

(>
L

S0
[
2

ijl
A

>

(4

ITEM NO. | PART NUMBER | DESCRIPTION

I GA4405610 PLATE, ALUMINIUM BREAKAWAY TIP, LED MOUNT [

CLEARANCE LIGHT WITH CONNECTOR, ORANGE LED, AMP
PLUG

- GA3000267 LIGHT, LED, ORANGE, CLEARANCE, DEUTSCH CONNECTOR I
CLEARANCE LIGHT WITH CONNECTOR, RED LED, AMP

2 GA5060057

3 GA5060056 PLUG I
- GA3000266 LIGHT, LED, RED, FENCE, DEUTSCH CONNECTOR I

GA5004023 BHCS M6 X 10 SS A2-70 2
5 GA5004437 WASHER 6MM FLAT SS 2

230 - Chapter |5 - Electrics G6 Crop Cruiser Parts Manual MY20 - REV02



Reverse Warning Beeper

ITEM NO. | PART NUMBER | DESCRIPTION

GA5011985 REVERSE BEEPER, 12V 102DB ALARM

|

2 GA5004073 BOLT M6 X 25 GR8.8 ZP 2
3 GA5004437 WASHER 6MM FLAT SS 4
4 GA50481 15 NUT Mé NYLOC ZP 2

NOTE: Horn is located under cabin

ITEM NO. | PART NUMBER | DESCRIPTION

I GA5011983 12 VOLT, DISC HORN, HIGH TONE

2 GA5004085 BOLT M8 X 20 ZP GR8.8 I
3 GA5003643 WASHER 8MM FLAT SS HD 2
4

GA5052590 NUT M8 NYLOC SS |

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter |5 - Electrics - 231



Cabin - Fuse Boxes

=
PART NUMBER | DESCRIPTION
I

I GA4949490 FUSE BLOCK, CABIN MAIN #1 - INCLUDES LID

2 GA4949495 FUSE BLOCK, CABIN MAIN #2 - INCLUDES LID I
3 GA4406020 PLATE, TOP, FUSE BOX MOUNT, CLAAS CABIN I
4 GA4602445 ELECTRICAL COMPARTMENT, FUSE BOX, BASE, CLAAS I
5 GA5069870 KNOB-STAR GRIP M6 X 32 DIAMETER 3

RELAY, 12V, 180 AMP PEAK, 100 AMP CONTINUOUS, 4 PIN,
6 GAS048640 NORMALLY OPEN !

GA3000320 CONNECTOR, POWER STUD, BLACK, DUAL 8MM TERMINALS

I

8 GA3000319 CONNECTOR, POWER STUD, RED, DUAL 8MM TERMINALS 2
GA5003083 BOLT PAN HEAD M3 X 12 6

10 GA501 1351 WASHER 3MM FLAT SS 6
Il GA0500022 SET SCREW SELF TAPPING TRILOBE Mé X 16 ZP 10
12 GA5049830 CLAMP P-TYPE 27 MM 2

232 - Chapter |5 - Electrics G6 Crop Cruiser Parts Manual MY20 - REV02



Cabin - Fuse Box Assembly # |

LID DECAL GA8701115

“E T AR
~ AR

L
1 =N

5

FIGURE 1

|
) —l ’7 /J/@ NOTE ORIENTATION OF ARROW NOTES:

R .
3

L -i -i v 1. REMOVE FUSES AS SHOWN IN FIGURE 1
& -{ 2. INSTALL NEW FUSES AS SHOWN IN FIGURE 2
= 3 ! ! 3. INSTALL POWER LINK AS SHOWN IN FIGURE 3
4. ENSURE LID IS SUPPLIED WITH FUSE BLOCK

FIGURE 2 FINISHED PRODUCT

- PART NUMBER | DESCRIPTION .

I GA3000318 FUSE BOX, CABIN MAIN, SUIT FUSE CONFIG GA4949490
2 GA4524960 PLATE, BUSSMAN FUSEBOX POWER LINK

3 GA5054850 MINI BLADE FUSES 15 AMP

4 GA3000424 DIODE, | AMP 400V, MINI BLADE

5 GA8701092 DECAL, FUSE BLOCK #2 DIODE INSERT

— NN N =

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter |5 - Electrics - 233



Cabin - Fuse Box Assembly #2

TOP OF DECAL LID DECAL GA8701116

DECAL INSIDE LID GA8701091

FIGURE 1

FIGURE 3
NOTES:

1. REMOVE FUSES AS SHOWN IN FIGURE 1

2. INSTALL NEW FUSES AS SHOWN IN FIGURE 2
3. INSTALL POWER LINK AS SHOWN IN FIGURE 3
4. ENSURE LID IS SUPPLIED WITH FUSE BLOCK

FIGURE 2 FINISHED PRODUCT

ITEM
PART NUMBER | DESCRIPTION

GA3000318 FUSE BOX, CABIN MAIN, SUIT FUSE CONFIG GA4949495 I
GA4524960 PLATE, BUSSMAN FUSEBOX POWER LINK I
GA5054850 MINI BLADE FUSES 15 AMP 2
GA5054855 MINI BLADE FUSES 20 AMP I
GA5054845 MINI BLADE FUSES 10 AMP 2
I
I
I

GA5054865 MINI BLADE FUSES 30 AMP
GA3000396 MINI BLADE FUSES 5 AMP
GA3000425 MINI BLADE FUSES 2 AMP

I
2
3
4
5
6
7
8

234 - Chapter |5 - Electrics G6 Crop Cruiser Parts Manual MY20 - REV02



External Controller Screen & Keypad

NOTE:
DO NOT OVERTIGHTEN NUT ITEM

BOLTS ONLY GLUED INTO THE KEYPAD ITEM @

ITEM NO. | PART NUMBER | DESCRIPTION

|
2

0 N o 1 N

GA3000289
GA4950010

GA5020825

GA4525100
GA5003629
GA5003974
GA5003577
GA5003983

DISPLAY SCREEN, 5”, NON TOUCH, IFM CR1058
CAN KEYPAD ASSEMBLY

RAM MOUNT, UNIVERSAL, ADJUSTABLE, C SIZE |.5” BALL,

7.35”, WITH ROUND MOUNTS
MOUNTING PLATE SUIT CAN KEYPAD
WASHER 5MM SPRING SS

NUT M5 NYLOC ZP

BOLT M5 X |6 GR8.8 ZP

WASHER 5MM FLAT SS

G6 Crop Cruiser Parts Manual MY20 - REV02

N o N —

o

Chapter |5 - Electrics - 235



External Controller Keypad

7
w

L/
S

5) Spray pump

main product — —1) Spray pump Rinse

6) Fill main fank—— |

7) Agi’ro’ror\
8) Hopperx

L——2) Fill Rinse tank

L ——3) Fill pump

—4) Rinse Nozzle

ITEM NO. | PART NUMBER | DESCRIPTION

GA3000436 KEYPAD SWITCH INSERT, SPRAY PUMP RINSE, LASER ETCHED

| [

2 GA3000437 KEYPAD SWITCH INSERT, FILL RINSE TANK, LASER ETCHED |

3 GA3000438 KEYPAD SWITCH INSERT, FILL PUMP, LASER ETCHED |

4 GA3000439 KEYPAD SWITCH INSERT, RINSE NOZZLE, LASER ETCHED I

5 GA3000440 KEYPAD SWITCH INSERT, SPRAY PUMP PRODUCT, LASER |
ETCHED

6 GA300044] KEYPAD SWITCH INSERT, FILL PRODUCT TANK, LASER |
ETCHED

7 GA3000442 KEYPAD SWITCH INSERT, AGITATOR, LASER ETCHED [

8 GA3000443 KEYPAD SWITCH INSERT, HOPPER, LASER ETCHED I

9 GA300043 | KEYPAD, CAN, 8 BUTTON CANOPEN, DEUTSCH 4 PIN |

CONNECTOR, BLANK SWITCHES IFM

236 - Chapter |5 - Electrics G6 Crop Cruiser Parts Manual MY20 - REV02



Electrical Connectors - Raven - RCM & XRT

ITEM NO. | PART NUMBER | DESCRIPTION -

ELECTRICAL CONNECTOR, 35 PIN PLUG, BLACK, AMPSEAL,

GA3001 135 776 64- |

ELECTRICAL CONNECTOR, 4 SOCKET, RED PLUG, 18-14

’ A3000839 AWG, AMPSEAL 16, 776524-1 -

3 GA300] 141 ELECTRICAL CONNECTOR, 2 PIN RECEPTACLE, MOLEX _
19432-0013, SUIT 19434-0003 SOCKETS

4 GA3001 136 ELECTRICAL CONNECTOR, 23 PIN PLUG, BLACK, AMPSEAL, _
770680- |

5 GA3001 140 ELECTRICAL CONNECTOR, 12 PIN PLUG, AMPSEAL |6, SUIT _
DEUTSCH [6 SOCKETS, 776437-|

6 GA3001 142 ELECTRICAL CONNECTOR, 2 PIN PLUG, MOLEX 19433-0013, )

SUIT 19431-0001 PINS

Continue Over Page
G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 15 - Electrics - 237



Electrical Connectors - Raven - RCM & XRT

ELECTRICAL TERMINAL CONNECTOR, FEMALE, MX|50L,
/ Sl MOLEX, 19434-0003 i

8 GA3001 138 ELECTRICAL CONTACT, AMPSEAL GOLD SOCKET, 16-20 i
AWG, LOOSE PIECE, 770854-3

9 GA3001 137 5;5281;)RLCAL CONNECTOR, 23 PIN PLUG, GREY, AMPSEAL, _

10 GA3001 139 ELECTRICAL CONNECTOR, 12 PIN RECEPTACLE, AMPSEAL i
|6, SUIT DEUTSCH 16 PINS, 776438-1

r GA3000840 ELECTRICAL CONNECTOR, 4 PIN, RED INTERNAL i
RECEPTACLE, 18-14 AWG, AMPSEAL 16, 776488-|

238 - Chapter |5 - Electrics G6 Crop Cruiser Parts Manual MY20 - REV02



Electrical Connectors - SO Bus - Raven & Deutsch

ITEM NO. | PART NUMBER

G6 Crop Cruiser Parts Manual MY20 - REV02

GA3001 152

GA3000872

GA3000870

GA3001153

GA5061225
GA5061260
GA5061220
GA5061370
GA5061270

GA3000873

GA3000876

GA3000877

GA3000875

GA3000874

GA5052840

o

) V)

DESCRIPTION
ELECTRICAL CONNECTOR, CINCH, 30 WAY, A-K, SUIT PCI
ISO NODE, 581-01-30-029

ELECTRICAL CONNECTOR, ISO BUS, 11783-2, 9 PIN, BOX,
IBBC BREAKAWAY 408-4002-131

ELECTRICAL CONNECTOR, ISO BUS, 9 PIN, HDB36- 24-9 | SE-
059

ELECTRICAL CONNECTOR, CINCH, 30 WAY, L-Y, SUIT PCI
ISO NODE, 581-01-30-028

SOCKET, FEMALE, SOLID GOLD, NUMBER 16, DEUTSCH

PIN, MALE, SOLID, NICKEL, NUMBER 12, DEUTSCH

PIN, MALE, GOLD, NUMBER |6, DEUTSCH

CINCH TERMINAL FEMALE |6-18AWG, 425-00-00- 873
SOCKET, FEMALE, SOLID, NICKEL, NUMBER 12, DEUTSCH
ELECTRICAL CONNECTOR, ISO BUS, 4P PLUG IBRC SUIT
GA3000872, 14084002132

PIN, MALE, SOLID, NICKEL, NUMBER 8, DEUTSCH, 0460-204-
08141

SOCKET, FEMALE, SOLID, NICKEL, 8-10 AWG, DEUTSCH, 0462-
203-08141

ELECTRICAL CONNECTOR, ISO BUS, 9 PIN, CABLE MOUNT
HD34-24-91PN

ELECTRICAL CONNECTOR, ISO BUS, 11783-2, 9 PIN, BOX, |D
STYLE, IBBC HDBOX-24-9 PN

SEALING PLUG, BLANKING PIN, WHITE, SIZE 12 - |6,
DEUTSCH

" "o e

Chapter |5 - Electrics - 239



Electrical Connectors - AMP

ITEM NO. | PART NUMBER

CONNECTOR, 3 PIN KIT, FLOW METER, INCLUDING MALE PINS,

| 4084001014 RAVEN

) 4084001015 CONNECTOR, 3 PIN KIT, FLOW METER, INCLUDING FEMALE PINS,
RAVEN

3 4084001010 CONNECTOR, 3 PIN KIT, SPEED SENSOR, INCLUDING MALE PINS,
RAVEN

4 4084001016 :S\VI\I;II:JIECTOR, 3 PIN KIT, SPEED SENSOR, INCLUDING FEMALE PINS,

5 4084001062 PIN, 16-20 GAUGE, MALE, SUIT SPEED SENSOR - FLOW METER, RAVEN

PIN, 16-20 GAUGE, FEMALE, SUIT SPEED SENSOR - FLOW METER,
RAVEN

7 GA5047728 PLUG, 2 PIN, BLACK, FUEL INJECTOR CONNECTOR, IP65K, AMP
- GA5068945 CONNECTOR, 3 PIN AMP SUPER SEAL WATERPROOF MALE

6 4084001063

240 - Chapter |5 - Electrics G6 Crop Cruiser Parts Manual MY20 - REV02



Electrical Connectors - AMP

ITEM NO. | PART NUMBER

I
2
3
4
5

G6 Crop Cruiser Parts Manual MY20 - REV02

4084001017
4084001018
GA5049175
GA5048905
GA5048900
GA5020785
GA5020780
GA5020560
GA5020559
GA5020561

GA5020575

0630171042-E

0630172526-B

DESCRIPTION

CONNECTOR, 16 PIN AMP, SQUARE FLANGE, SUIT MALE PINS, RAVEN
CONNECTOR, 16 PIN AMP, SUIT FEMALE PINS, RAVEN

CONNECTOR, BACKING SHELL, SUIT 16 PIN AMP, RAVEN

PIN, 14-18 GAUGE GOLD, MALE, SUIT 16 PIN AMP

PIN, 14-18 GAUGE GOLD, FEMALE, SUIT 16 PIN AMP

CONNECTOR, 37 PIN AMP, MALE, RAVEN

CONNECTOR, 37 PIN AMP, FEMALE

CONNECTOR, BACKING SHELL 23, SUIT 37 PIN AMP, STANDARD SIZE
CONNECTOR, BACKING SHELL 23, SUIT 37 PIN AMP, LARGE SIZE
CONNECTOR DUST CAP, 37 PIN AMP, MALE, RAVEN

DUST CAP, 16 PIN AMP CONNECTOR, MALE

DUST CAP, 16 PIN AMP CONNECTOR, FEMALE

DUSTCAP 37 PIN SERIES 23 (4000 SERIES CONNECTOR DUST CAP, 37
PIN' AMP, SERIES 23, RAVEN

Chapter |5 - Electrics - 241



Electrical Connectors - Deutsch

ITEM NO. | PART NUMBER | DESCRIPTION

GA5052820 PLUG, 2 WAY, SOCKET, DT SERIES, DEUTSCH

GA5050740 RECEPTICAL, 3 PIN, SHRINK BOOT, DEUTSCH
GA5050750 WEDGE LOCK, ORANGE, 3 SOCKET, DEUTSCH

|

2 GA5052825 WEDGE LOCK, 2 WAY, SOCKETS, DT SERIES, DEUTSCH

3 GA5052830 RECEPTACLE, 2 WAY, PINS, DT SERIES, DEUTSCH

4 GA5052835 WEDGE LOCK, 2 WAY, DT SERIES, DEUTSCH

5 GA501 1831 PLUG, 3 WAY SOCKETS, SHRINK BOOT ADAPTER, DEUTSCH
6 GA5017719 WEDGE LOCK, BLUE, 3 PIN, SUIT TERMINATOR, DEUTSCH

7 GA5017721 WEDGE LOCK, BLUE, 3 SOCKET, DEUTSCH

8

9

Continued over page

242 - Chapter |5 - Electrics G6 Crop Cruiser Parts Manual MY20 - REV02



Electrical Connectors - Deutsch

ITEM NO. | PART NUMBER | DESCRIPTION

0
Il

12
I3
4
I5
16
|7
18
19
20
21

22
23
24
25
26
27
28
29
30
31

32

33
34
35

36
37
38
39
40
41
4
43
44
45

G6 Crop Cruiser Parts Manual MY20 - REV02

GA5050760
GA5050761
GA5054350
GA5054365
GA5050840
GA5050845
GA5050765
GA5013783
GA5050960
GA5050965
GA5061780
GA5061785
GA5070590
GA5070595
GA5061790
GA5060440
GA5060445
GA5060450
GA5060455
GA5060460
GA5061170
GA5061260
GA5061270

GA5053235
GA5061220
GA5061240

GA5075255
GA3000022
GA5061225
GA5061230
GA5061235
GA5061200
GA5061205
GA5061210
GA5061215
GA5052840

WEDGE LOCK, GREEN, 3 PIN, DEUTSCH

WEDGE LOCK, GREEN, 3 SOCKET, DEUTSCH

PLUG, GREY, 120 OHM RESISTOR TERMINATOR, DEUTSCH
RECEPTACLE, 3 WAY 3 PIN, Y SPLITTER, DEUTSCH

PLUG, 4 WAY SOCKET, DT SERIES, DEUTSCH

WEDGE LOCK, ORANGE, 4 WAY SOCKETS, DEUTSCH
WEDGE LOCK, GREEN, 4 WAY PINS, DEUTSCH

RECEPTACLE, 4 WAY, PINS, DT SERIES DEUTSCH

PLUG, 6 WAY SOCKET, DT SERIES, DEUTSCH

WEDGE LOCK, ORANGE, 6 WAY SOCKETS, DT SERIES, DEUTSCH
PLUG, 12 WAY SOCKETS, DT SERIES, DEUTSCH

RECEPTACLE, 12 WAY SUIT PINS, DT SERIES, DEUTSCH
WEDGE LOCK, GREEN, 12 WAY SUIT PINS, DEUTSCH
WEDGE LOCK, GREEN, 12 WAY SOCKETS, DEUTSCH
RECEPTACLE, 31 PIN, HPD SERIES, DEUTSCH

PLUG, 48 PIN SUITS PINS, DRB SERIES, DEUTSCH

WEDGE LOCK, 48 WAY SUITS PINS, DRB SERIES, DEUTSCH
FLANGE CONNECTOR, 48 WAY SUITS DRB SERIES, DEUTSCH
WEDGE LOCK, 48 WAY SUIT, SOCKETS, DRB SERIES, DEUTSCH
PLUG, 48 PIN SUITS SOCKETS, DRB SERIES, DEUTSCH
RUBBER BOOT, SUIT 48 PIN DRB SERIES, DEUTSCH

PIN, MALE, SOLID, NICKEL, NUMBER 12, DEUTSCH

SOCKET, FEMALE, SOLID, NICKEL, NUMBER 12, DEUTSCH

SOCKET, FEMALE, NICKEL, NUMBER |6, 14 AWG, GREEN BAND,
DEUTSCH

PIN, MALE, GOLD, NUMBER 16, DEUTSCH

PIN, MALE, SOLID, NICKEL, NUMBER 16, GREEN BAND, AWG 14,
DEUTSCH

PIN, MALE, NICKEL, CRIMP STYLE, NUMBER 16, DEUTSCH
SOCKET, FEMALE, NICKEL, CRIMP STYLE, NUMBER |6, DEUTSCH
SOCKET, FEMALE, SOLID GOLD, NUMBER 16, DEUTSCH
SOCKET, FEMALE, SOLID, NICKEL, NUMBER 16, DEUTSCH
SOCKET, SOLID GOLD, NUMBER 16, 16-20 AWG, DEUTSCH

PIN, MALE, SOLID, NICKEL, NUMBER 20, DEUTSCH

PIN, MALE, SOLID, GOLD, NUMBER 20, DEUTSCH

SOCKET, FEMALE, SOLID, NICKEL, NUMBER 20, DEUTSCH
SOCKET, FEMALE, SOLID, GOLD, NUMBER 20, DEUTSCH
SEALING PLUG, WHITE, SIZE 12 - |6, DEUTSCH

Chapter |5 - Electrics - 243



- Weather Pack

ctors

Electrical Conne




Electrical Connectors - Weather Pack

A— — I 6O mnm0OnN®m>»

G6 Crop Cruiser Parts Manual MY20 - REV02

GA5049685
GA5049690
GA5001351
GA500738|
GA500221 |
GA5048550
GA5007385
GA5007383
GA5004009
GA5048510
GA5049000
GA5050805
GA5016619

GA5014857
GA5016617

O
o _=~

ITEM NO. | PART NUMBER

DESCRIPTION

BOOT, WEATHER PACK, SUIT 2 PIN CONNECTOR
BOOT, WEATHER PACK, SUIT 3 PIN CONNECTOR
CONNECTOR, MALE, 2 PIN, WEATHER PACK
CONNECTOR, 2 PIN, FEMALE, WEATHER PACK
CONNECTOR, MALE, 3 PIN, WEATHER PACK
CONNECTOR, FEMALE, 3 PIN, WEATHER PACK
CONNECTOR, MALE, 4 PIN, WEATHER PACK
CONNECTOR, FEMALE, 4 PIN, FLAT, WEATHER PACK
CONNECTOR, MALE, 6 PIN, WEATHER PACK
CONNECTOR, FEMALE, 6 PIN, WEATHER PACK
CONNECTOR, FEMALE, 4 PIN, SQUARE, WEATHER PACK
CONNECTOR, MALE, 4 PIN, SQUARE, WEATHER PACK
PIN, FEMALE, SEALED, WEATHER PACK, WIRE 1.0 - 2.0MM

SEAL, GREEN, WEATHER PACK CONNECTOR, WIRE FROM 2.03 -
2.85MM

PIN, MALE, SEALED, WEATHER PACK, WIRE [.0 - 2.0MM

Chapter |5 - Electrics - 245



Electrical Harnesses & Components

BASE SYSTEM

PART NUMBER | DESCRIPTION

GA3000322
GA3000323
GA3000324
GA3000325
GA3000326
GA5060327
GA3000328
GA3000329
GA3000330
GA3000345
GA3000346
GA3000391
GA3000392
GA3000394
GA3000410
GA3000144
GA3000145
GA3000146
GA5060062

ELECTRICAL HARNESS, CONSOLE

ELECTRICAL HARNESS, MAIN CABIN

ELECTRICAL HARNESS, MAIN CHASSIS

ELECTRICAL HARNESS, BATTERY KIT

ELECTRICAL HARNESS, CABIN POWER KIT

ELECTRICAL HARNESS, PLUMBING

ELECTRICAL HARNESS, BOOM CENTER

ELECTRICAL HARNESS, PLC BOOM HYDRAULICS
ELECTRICAL HARNESS, ARENS PBS

ELECTRICAL HARNESS, CHASSIS HYDRAULICS G6 MY20
ELECTRICAL HARNESS, CHASSIS PLC

ELECTRICAL HARNESS, REAR CAMERA, | IM EXTENSION, IFM
ELECTRICAL HARNESS, ETHERNET CABLE, 5M M12, SUIT IFM
ELECTRICAL HARNESS, TANK CAL, FLOW METER
ELECTRICAL HARNESS, PLC BOOM HYDRAULICS, 48M
SENSOR, LINEAR NON CONTACT, STEERING, 250MM, RAVEN
ROSE END, M10 SUIT GA3000144, RAVEN

STUD END, M10 SUIT GA3000144, RAVEN

ELECTRICAL HARNESS, COOLER CABIN FRIDGE, SUIT RAVEN CAB

RAVEN CONTROL MODULE (RCM) SYSTEM

PART NUMBER

GA3000030
GA3000138
GA3000142
GA3000198
GA3000252
GA3000258
GA3000264
GA3000433
GA3000474
GA3000475
GA3000476
GA3000477
GA3000259
GA3000569

GA3000260

GA3000270

246 - Chapter |5 - Electrics

DESCRIPTION

TERMINATOR, CAN, ACTIVE, SUIT ISO BUS, RAVEN

ELECTRICAL HARNESS, MAIN ISO SIDE CONSOLE ARMREST, RAVEN
ELECTRICAL HARNESS, ROOF CABLE EXTENSION, RAVEN

ELECTRICAL HARNESS, SUIT CR7 ISO VT BASIC, RAVEN

ELECTRICAL HARNESS, RCM, G6 CHASSIS

ELECTRICAL HARNESS, RCM, 16 SECTION 3 TIER, BOOM CENTER
ELECTRICAL HARNESS, RCM, 16 SECTION 3 TIER, BREAKOUT
ELECTRICAL HARNESS, RCM, 16 SECTION 3 TIER BREAKOUT, SUIT 48M BOOM
ELECTRICAL HARNESS, RCM, SECTION CONTROL, INNER BOOM, 36M
ELECTRICAL HARNESS, RCM, SECTION CONTROL, OUTER BOOM, 36M
ELECTRICAL HARNESS, RCM, SECTION CONTROL, INNER BOOM, 42M
ELECTRICAL HARNESS, RCM, SECTION CONTROL, OUTER BOOM, 42M
ELECTRICAL HARNESS, BOOM INNER 36-48M, 16 SECTION, 2 TIER
ELECTRICAL HARNESS, BOOM OUTER 36-48M, 16 SECTION, 2 TIER

ELECTRICAL HARNESS, BOOM INNER 36-48M, 16 SECTION, | TIER (TIER 3) 3TS
PRO, RAVEN

ELECTRICAL HARNESS, BOOM OUTER 36-48M, 16 SECTION, | TIER (TIER 3) 3TS

PRO, RAVEN
Continued over page

G6 Crop Cruiser Parts Manual MY20 - REV02



Electrical Harnesses & Components

RAVEN XRT SYSTEM

PART NUMBER | DESCRIPTION

GA3000370 ECU, RAVEN XRT, AUTOBOOM, ABM, WITH AUTOBOOM UNLOCK
GA3000371 ECU, ISOBUS REM, RAVEN EXPANSION MODULE, XRT
GA3000373 ELECTRICAL HARNESS, RAVEN XRT MAIN, GOLDACRES SPEC
GA3000375 ELECTRICAL HARNESS, RAVEN XRT PRIMARY BOOM, 40’

ELECTRICAL HARNESS, RAVEN XRT SECONDARY BOOM, 35’, WITH
CRAS0DIEIS TERMINATOR
GA3000378 ROTARY SENSOR KIT, WITH LOOSE HARDWARE, RTP, 50 DEGREE, RAVEN XRT
GA3000379 DAMPER, MR, RAVEN XRT, VARIABLE, MAGNETO-RHEOLOGICAL, 6” STROKE
GA3000382 SENSOR, RAVEN XRT BOOM HEIGHT RADAR
GA3000386 ELECTRICAL HARNESS, RAVEN XRT PRIMARY BOOM, 35’
GA3000387 ELECTRICAL HARNESS, RAVEN XRT SECONDARY BOOM, 30’
AUTOSTEER SYSTEM
GA3000423 ELECTRICAL HARNESS, AUTO STEER, |D BRIDGE
GA3000148 ELECTRICAL HARNESS, JD STARFIRE ROOF ADAPTER, RAVEN
GA3000152 ELECTRICAL HARNESS, TRIMBLE 372 ANTENNA ROOF ADAPTER, RAVEN
GA3000062 ELECTRICAL HARNESS, RAVEN ISO TO TRIMBLE FMX/FM 1000, TMX 2050

G6 Crop Cruiser Parts Manual MY20 - REV02

Chapter |5 - Electrics - 247



248 - Chapter |5 - Electrics G6 Crop Cruiser Parts Manual MY20 - REV02



Chapter 16

SCHEMATICS

Hydraulic Schematic - Transmission

S
T o S
Q LIS
[Eieg J |g g
B = i S
“% Q 3 x ; Ele o T
Db o
o ° e o
] — ] —1 @

T} °

I

Transmission cooler lines

Cooler Package

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 16 - Schematics - 249



Hydraulic Schematic - 36-42m Booms

WD

5

-
S5
95

WD V1D W2

7

75
ES
5

80 S3XV T1avVISNraY wy-¢ ‘9o | STADVATIOD @
A3¥| Wy ANV N9E ‘DINVAAAH ‘DIYWIHOS | g100052vO
—_—, S —————— - — —— — — — —
aes VeSS
oo g5 vos /1@
-

) 9L

SR 1%
wwigo
AOLOIYISIY

mon [[=—=
1S3y WOod

A3ANITAD ONIY33LS ——

YIED W€D W€D YD
wnol
Td| £
—— o S Ce— -
1
|
11dL
° o
™
|
|
|
|
o, |
v 00z 1
[ S !
I il
s |
- and _
1
1L
| s
1
|
" _
Wi
SNONNLINOD i
Wd105
|
dd
L6# 8 06# SISOH 3N
dWNd WYYHJVIA 304
/D
(06) €8# 8 L¥# 'Ov# SISOH 3SN
or dWNd 3ONFIHINID 3O4
310N
€8
T v
Sy ki
9 Sy
AL ERA 17 N = |
it ame
amy amd

Continued over page

G6 Crop Cruiser Parts Manual MY20 - REV02

250 - Chapter |6 - Schematics



Hydraulic Schematic - 36-42m Booms

80 S3TXV FaVISNraY wy-¢ ‘9o | STUOVATOD @
AZ | ‘Wer NV WOE "DINVAAAH ‘DUYWIHOS | g100052vO
/D \I/
w1 1D v8
1 N
B m m 18
Z0
Wda000L =u
ey
109 08l =d
LI | ] Uy sp =
rT. #8125 Sy =BA
e S5 089005EVO

43N3y
EETINELE]

ELTINEEE]
AGANVIS $1

ol ¥

WIED

W€D

5

)

[0)
00
<
a
o
o
>
o]
o
Q
=]
£
— =
c
(o]
O]
s
88 ) \l z
OSN3 il © e .
I 8
W@
L
oot AaJy2d 2¢ = BA AdJ/23 22 = B
AOSN3S 13A3T MO, 076 + 9902
@ dWNd 3v3O 319Nn0a
£0000SEVO
€8 VL 9
@&
YD
WD o)
68 VD <
o
WD
YD
@

Chapter 16 - Schematics - 251

G6 Crop Cruiser Parts Manual MY20 - REV02



Hydraulic Schematic - 36-42m Booms

, ()
80 $3XV T1AvISNray wi-¢ ‘95 | STHOVAT10D @ 0o
AJY WZy ANV W9E “DITNVIAAH “DILYWIHOS 81000S/VO s
[
]
>
o
o
(O]
>
c
=]
c
[A0) an
S T} T
1
o |
vee-g08d =71 i
S
o
€9 1090z 1
| e IVaE Navd
YIED NO-17-0LST | _ VIS IAILYOIN
| XV AV
- o , (R
= , | 15
= i | _ 10906 1L
I , 219
_ , LdL
| W y/19
| avaooe m«%_m% m | —pHl2 J
_ , _ e zds L1 1ds
1 1
_ W 22 (R L —
_ | | ﬂ ,—<N_ T 3 _._. ._._._. A_
| ‘ "o [Py
1 1 T T
— D ) 42 i_n_mwﬁ —_ - ———— - - b ! aoet
! NS 3v8 0L ” _ U9 s Lon
— @@ EACERZ | ! cdl By 59 T 98
o R (S — 9 e 89
= 5 el 29 D
M ‘ ﬁ | v TIONVO FSINAD 712 nSn v
_ el HOLIMS ON HOLIMS ON
5 9900006VO 990000£VO
]
]
/D _l--|--|--|mmw.mT--|--|--|--|--|--|--|_
6
V15D

XOW I0dQS |
IAVIF DIWVNAQ
ERMZ-EESIEN
FIXV vy

XDW 10005 |
3IVa8 DIWVNAQ
ENCERINEN
JIXV INO¥H

G6 Crop Cruiser Parts Manual MY20 - REV02

252 - Chapter |6 - Schematics



Hydraulic Schematic - 36-42m Booms

80 S3XV T1avIsNray wi-g ‘9o | STHOVAT1OD @ @
AJ¥ | WZr ANV WOE “DIMNVAAAH DILYWIHDS 2100052V &
B [ W
o
>
o
)
9)
5
£
=
c
N & [e)
@)
80 8/ED
1711 IHOTY 111 1437 T3A3T FJINID HJIL¥J Woog
ANVH 1431 ANVH IHOI
=1 =1 §ze# 3SOH 39N
sz 9z 4 vz A ,,V_S@ _,w\j HOLYD WOOS Wiy
weylgle wzy)9ee
8IED | .8/€D 8/c@ 8D % s (woglv (woghvze | VO O e L
Ll 8L 310N
__mw AN W e e, M| om @] e o
£/900SEYO 1 ]
| 1§A-dL
1 L ‘)
_ : _
! LAS 8AS - o 18 WXL 6L
| >Qumw i % 7
._\ o= r 9L 2D
T 1 805
AT Rt g
¢ | CD
2AS T & o ﬂxn_ 08 FIED
) ozl 1
aN
|
) _§.&
AvaoL o 11 IS @
1437 0LV INWNJJY L4171 e o | |||||||..||1.||||_
RS ER TS
vl /10 98 /o
™ 1
Eat] Y@ ¢ ' '
ANVH LHO _ _
v Ao._ v oz~<: nmj.« ANVH IHOI “ “ JvdoL @ 150
dvaoL @ 1 B ot e JO0LYINNNJJY
LHOTY “¥0LYTNANDDY LT anvi L e _— ‘ _ | " ompwase
4 ANVH HOR (19pukD ANVH L1 (19PUIAD e _
18d W) Jed Wd19)
Wd19 Wdlzl e o . W o h
2 39vIS 1 39918 1814005%9 1BLL00SY e __ WL Ly s
an41g o4 AVA LIS 115 i
ANVH 1431 201 (o]} ANVH LHOIY

AVMWIV3SE WOOd

Chapter 16 - Schematics - 253

G6 Crop Cruiser Parts Manual MY20 - REV02



Hydraulic Schematic - 36-42m Booms

80
A3d

SIIXV I1GVISNray Wy-¢ 99

W2y ANV W9E "OINNVAAAH "DILYWIHOS

STDOVA1oo @
81000S4VO

3vsg-

08

o
4
o

ENAR-H

200-S€20-vEE
‘asuas

poOT ‘apIIBLHIN
1YX USADY
“OIINDIPAH ‘OAIDA
$8E000EVO

Ig___'\f\/'___T______*

VS 9-
ds1 9€es

5O

AY

247 3Ivs9-

LL

8/€D

NINLEZS 4

e

[NEQTEN
TAD
41

Ivsg-

8/

8/€D

A

WD

</ D

/€D

—CD
€5

Continued over page

G6 Crop Cruiser Parts Manual MY20 - REV02

254 - Chapter |6 - Schematics



Hydraulic Schematic - 36-42m Booms

80
A3d

SIIXY J1GVISNray Wy-¢ 99
‘Wer ANV W9E "DINNVAAAH "DILYWIHOS

STDVA1oo @
81000S4VO

011

[ew redd (K]
d d
reml 69 ra 89
F/L WD
TIDONVD ISINID ne SIHOI Ve
HOLIMS ON HOLIMS ON
990000€VO 990000€VO

IAVIG DIWVNAQ
IAVAG IDINIIS

XOW IDgQS | XOW Iod0s L

VAL DIWVNAQ
IAVIG IDINIIS
FIXV dvId JIXV INOJS

YD

91

[=]

Hd

¥e

S/

£zl

sel

W/ D

0s

¥8010SEVO

™[

N

[4}

RS 1@l

INOJd

Continued over page

Chapter 16 - Schematics - 255

G6 Crop Cruiser Parts Manual MY20 - REV02



Hydraulic Schematic - 48m Booms

WD

I
€0 $s3XY T18visnray wy-¢ | STOVA1oD @ ,
AFA | 9D 'WOOE W8F "OINMNVAAAH "DILVWIHOS 6100052VS 0 m 0 f 0 f sl
SISSVHD - 2S 99 WOO4 W8¥ SOITNVAJAH
|
|
1o W e P/ED e 15D ) 15D
]
|
I
/5D |
, wnol
el plles 1d| s
———————— e ——————— - o— = H—— ¢ — - -———— -
90056V 1
| 1TdL
\V‘ &
_ % 18
N-ST! i
- e TR B O | _
| pem———— e ——— | 1
1 7 7 1
dnnd T | | , ol |
“ | | JvXtJJ r 002 , q “
Wd1 mq_ W | [ W [ W g | _
L L/
T (3 dd | W E=| S | - WK 4 “
zs 2D 1S _ [ \\\\% L= < and _
VoS £Z/1D st Y05 n_m“ W “ u
I 1 e
D o 9z o W |
| e _
W SNONNIINOD “
Wd105
WY W G S|
1dS N 1d dd
| 16# 2 06# SISOH 35N
v o Iz dWNd WY3HdVIQ 304
4 y/ED 2@
€84 °% Lv# Op# SISOH 35N
A__w_ _mmv dWNd IONAININTD 4O4
310N
€8
9 v
dWNd AVddS

J3ANITAD ONIY33LS

9

L TIXY. 17
IF
amr

G6 Crop Cruiser Parts Manual MY20 - REV02

256 - Chapter |6 - Schematics



s3IV T1avisnray wy-¢ | STIDVATOD @
‘99 'WOOZ W8Y "DITNVAAAH ‘DILYWIHDS 61000S/VO

5
74
TS

Hydraulic Schematic - 48m Booms

WOO4 W8 - 2S 9O WOO4 W8y SOINNYIAAH

D)
24
G52

AVMVAV3IdE € 104

Hel
HOLVD @

1431 1HOW 1By

gsze|  eveg|

wveer| voez| vsez| wree]

o us ©

BﬂHm

09z vezz |vize| vozz|vee]
sezz|aizz| sozzfsezr|  vuizfvsig] veizfverg

131 1HON 1431 THOI
€Q104 zao4 13 IHOW e HOLY1
| 4104 Woos

Chapter 16 - Schematics - 257

G6 Crop Cruiser Parts Manual MY20 - REV02



G6 Crop Cruiser Parts Manual MY20 - REV02

Hydraulic Schematic - 48m Booms

€0 s3Xv T1evISnray wy-¢ | STIOVATOD @
AJY | 9D 'WOOG W8y "DINNVAITJAH "DILVWIHOS 61000S/VO
LINYID IAVAE ANV NV4 - ZS 99 'WOOT W8Y "DINMNVIAAH
v/19 - » 1060z |
£ ; R o IVE NIvd
»/eD N-0-Ly-0LS] I VIS IALYOIN
| _ XV 3V
~ 1 12/19 @
=—9—0—3% | (—i
D) I 104 06 1L
1 1
! 7 21D
_ W tar
| jZ453)
| avaooe AvE 061 I L S
_ (eoran ! _ e 2dsS 1 Lds
1 W 1
_ | | | q_dm . .
— s oe 4l e S S , ' 4090611 = =
e o ONI¥dS 3V 0L 7 /19 LS L0110
|
—CD R IAIVA 4333 | 1 2dl o T T (T
TYNOILIOLOdd | ! £ i g9
— f =
» & Tl £9 1D
M ‘ VD TIONVO 3SINID 719 HSH Bivas
el HOLIMS ON HOLIMS ON

W€D

990000EVO

XOW JOQ0S |
AV DIWVNAQ
EXMZLERINYEN
FIXV 3V

990000EVO

XOW ID0S |
IV DIWYNAQ
TAvag IDIAIS
JIXV INO¥

258 - Chapter |6 - Schematics



Hydraulic Schematic - 48m Booms

€0
A3d

SIIXV F1avIsSnrayv wy-¢
99 'WOO4 WY "DIMNVAAAH "DILYWIHOS

STOVa1oo @
61000S4VO

SdWNd ANV ANVLTIO -2S 9O WOOd W8r SOIMNVAJAH

2@

88

/D
WD
AOSN3S dW3l ° e -
Rt v8
1l s T [
H= /8 12
[ L
oo AaJ/2d ¢ = BA AdJ/2d 22 = BA
% dOSNIS TIATT AOT, SO
.................... dWNd 3v3O 318n0a
WdJ3000L =u £0000SEVO
||||| MY «=d _
I g 8L =d a
Lrr————1 [ 10153 5 ZEn AW e |vs oo
—d _III_E%E 1o SS 09LL508vO E A A -
$xyet R
43N3y
ERINERE] L —
95 8S
JINSSIAd
AGANVIS ST
|
S S S S —
s |
W S @
| 68 WD
| GoO——
| YD
W VD
|
|
|
|
|
|
W oo
| 45%]
|
|
|
| WIED
|
|
| 7150
L /€D
v/\@ () a “ m 0 () “

Chapter 16 - Schematics - 259

G6 Crop Cruiser Parts Manual MY20 - REV02



Hydraulic Schematic - 48m Booms

€0
AJd

SFIXV F1avisnray wy-¢

99 'WOO4 W8Y "DITNVAAAH "DILYWIHOS

STOVaA10o @

6100052VO

LIX NIAVY - 2S 99 ‘'WOO4d W8Y "DIMNVIJAH "DILVWIHOS

192

3vs g

o
a
4

29¢

200-5€20-vee
‘a5Uas

PO ‘@pIBOHIN
13X UaADY
‘DIINDIPAH "“©AIDA
§8€000EVO

\
|
\

/

99

@777\/\f*7ﬂ777777‘

@

53}

Ad

D41 Ivs 9-

8/€D

324

N1y
434 1AD

[NETTER

41782

3vs9- o1

8/€D

T

Al

</ D

(474

W€D

74
3]

G6 Crop Cruiser Parts Manual MY20 - REV02

260 - Chapter |6 - Schematics



Hydraulic Schematic - 48m Booms

€0

SITIXV F1avisnray wy-¢

AJY | 9D 'WOOE WY "DINNVATJAH "DILVWIHODS

STOVa1oo @
61000S4VO

STIXY 3GVISNray Wy-¢ 99 WOOF W8y DINNVAAAH

4N L

few (] ]
d d
~e 69 = 89
v/\D vI@
TIONVD 3SINYD SLHOI Ve
HOLIMS ON HOLMSON ¢

990000€VO

AV DIWVNACQ
AV IDINIIS
FIXV VI

XOW JIOG0S |
AV DIWVNAQ
EXMELERIYEN
JIXV INOJ4

990000EVO

WD

Z4

=1

HY

/1D

l?|_|
R
_

[
If

H
S
5
S
=
N ¥8010SEVD
52_
C |
54 ls_
L
v X
1
=
P 7/

=1

HY

Chapter 16 - Schematics - 261

G6 Crop Cruiser Parts Manual MY20 - REV02



Hydraulic Hoses - Contact Goldacres Dealer Suppport

262 - Chapter |6 - Schematics G6 Crop Cruiser Parts Manual MY20 - REV02



Plumbing Schematic - Diaphragm Pump

z /?’ EN
[} ]
o 4 = #8
> 2 =2
£3 =
[S=} o
2
5% P 2y
2 9 o) £5
g g 58 I | &
2 E g8 A\
o =
]
< Iz I /
B [
s o i
] Qg
5 o
(U= H
= &
g 8
H =
£z
R z
39
M
¥
<
9= ‘
2 3 &
Wl | 23
£z
©) g8
Buz o g9
=
35
I3
. 3
= FO
- =
528
>
ogz
28
QE
Omg

2P

1" ON/OFF/ON
BOTIOM FEED

3'SUCTION FILTER

12'p

IANIVA 433y J
rra OVW10d

b
HOMNO LS4

ENNER Y
AYM T2/ o
Il >
Ot
HOMNO L
5 [ FSNIH INVL
w3 % AYMZ.2/1
=2 o
Zu T &
g 3 &
o &5 =
E [

SCHEMATIC FOR REFERENCE ONLY

@) i 40/NO
HOLVLOV
v AVM T Z/L
z
&
S

Wash Down Gun
Enviro Rinse

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 16 - Schematics - 263



Plumbing Schematic - Centrifugal Pump

BOOM RECIRC VALVE

BOTIOM LOAD ON/OFF/ON
1172 %

CHEMICAL PROBE
GRACO CHEMICAL
) TRANSFER PUMP

6500L PRODUCT TANK
W

u
e
OTTOM W

HIGH PULSE
40P RAVEN

FLOW METER

11/2'P
e

2's

v

500L RINSE TANK

& =
rTa
1 1
LI J
25

BOTIOM FEED

1" ON/OFF/OI
BOTIOM FEED

3' SUCTION FILTER

2e

3‘
TANK FILL
SHUT OFF
PROPORTIONAL
8MM NYLON

172" VALVE
RINSE TANK FILL

>—
—1
Z
O
LLJ
O
Z
LL]
%
LL]
L
LL]
oz
%
O
L
O
l—
<
>
L]
L
O
w

68L/m Pump

Wash Down Gun

Continues Over Page

264 - Chapter |6 - Schematics G6 Crop Cruiser Parts Manual MY20 - REV02



Plumbing Schematic - Centrifugal Pump

REV
04

PLUMBING SCHEMATIC, ARAG 400L/min

8MM NYLON

GA7500013
@ GOLDACRES |MULTISTAGE CENTRIFUGAL PUMP, G6 MY20

11/2'PVC

11/4'P

3/4"P

Continues Over Page

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 16 - Schematics - 265



Plumbing Schematic - Centrifugal Pump

v0
AJd

OZAW 99 'dWNd TYONLIRINGD 3oVIsiLinw | STHOVATOD @
UIW/ 1007 DVAY ‘DILYWIHDS ONIWN1d

€100054VO

€ 3OVIS 0009 3NI1 d3318 dWNNd OVIY| NOTAN WW8 44
€ JOVIS 0005 # JATVA NIVYIA OL 3ONVO JANSSIdd]| NOTAN WW9 £
€ 3JOVIS 00/6# JONVO F3NSSIdd OL IATVA NOILVINDAIDIY WOOE| NOTAN WW9 [44
€ 39VIS 00€T S13M JOLVLOV OL IATVA 11VE JOLVIIOV] d.2/l 6€
€ 3OVIS oole AATVA 11V8 137 ONIXIW 33d4dOH Ol 331 F3NSSIId d3d4dOH| 8¢
€ 3OVIS 058 31ZZON 3SNIY 33ddOH OL 331 ISNIY WNIQ 33ddOH; L€
€ JOVIS 00S€ NNO NMOJHSYM OL dWNd NNO NMOAHSYM 9¢
A19W3SSvVENS 08# dWNd NNO NMOQHSYM Ol d31714 dWNd NN NMOJ HSYM S€
€ JOVIS 0z8 331714 dIWNd NND NMOJ HSVYM OL dWNd 1114 7€
€ 3JOVIS 0062 331 ISNIY WNJJ ¥3ddOH OL dWNd 1114 €€
€ 3OVIS 008 331 JWNd 1114 OL SATVA T1V8 13XD0S 3SNIY DILVWOIDIW, Ly
€ 3OVIS ozl IATVA 11VE 13XD0S 3SNIY DILVWOIDIW OL dWNd 1113 oy
SANVL 0SOL# 9 317ZON 3SNIJ AINVL OL V I1ZZON ISNIY ANV €
€ 3OVIS 0005 V 31ZZON 3SNIY NVL OL 331 ISNIY ANV e
€ 3OVIS 0oL L IATVA 11V 3SNIY INVL OL dWNd 1114 0g
€ 3OVIS 00ze d3ddOH OL JATVA 11VE AVM €| 6T
€ 3JOVIS 0059 ANVL LONAO¥d OL IATVA TIVE AVM € 8T
A19W3SSvVENS 00v# JATVA TIVE AVM € OL dWNd TVOIWIHD] LT
WOOod 00eeH# N3 A10d WOO4E IHOIY OL 3O1NgIdLSId MOTd WOO4 9T
WOO0d 00ec# N3 A10d WOO4 1431 OL JOLNgFIyLSId MOTd WOOg ST
Woog 00CL# JIN3D A10d WOO4E Ol JOLNFI¥LSId MOTd WOOS| 144
€ 3OVIS 0005 JNVL 1ONJOdd OL 3ATVA DdID3d WOO9g| £C
€ 3OVIS 00SL JOLVLOV OL IATIVA NVI1D d31714 [44
€ 3OVIS (054 IATYA NVITO 331114 OL 331714 3INSSIdd 14
L 3OVIS 0se# 331 33NSSIAd ¥3ddOH OL IATVA SSVJAG/33dJOH] 61
€ 3OVIS 000€ 130d [4NINIA WOLLOE d3ddOH Ol 331 33NSSIdd 33ddOH 8l
€ 3JOVIS 008 IATVA 1T1VE 131NO AIVTIIXNY OL dWNJ 1113 Ll
A19W3SSvVANs (V44 dWNd TVOIW3HD OL IATYA XDOTWVYD 3803d TVOIWIHO S/l 9l
€ 3OVIS oovL JOLVLIOV Ol IATVA SSVdAE/343ddOH d.Jy/LL Sl
7l
€ 3JOVIS 00£1L 331714 33INSSIAd OL dIWN AVdS 4.2/l L cl
€ 3OVIS 08lLL JOLNFIALSIA MOTd WOO4 Ol d313W MOT4 d.2/l L ol
€ JOVIS 00SS J31IW MOTd OL IATVA JOLVINOIY d.2/l 1 6
€ JOVIS 0059 ANVL 1ONdO¥d OL 131LNO ¥3ddOH; OAd.Z/L L €l
€ JOVIS 0s01 MOTHIFAO AINVL ISNIY OAd.Z/L L Ll
€ 3OVIS 0olz JANVLISNIY OL dWNd 1114 OAd.Z/L L 8
€ 3OVIS 00/# dWNd AV3dS OL 331114 NOILONS S.C L
€ 3OVIS (04 JATVA 11V8 331714 NOILONS OL INVL 1ONdOdd S.C 9
€ 3OVIS 0oL L JATVA T1V8 331714 NOILONS OL INVL ISNIY OAd.Z S
€ 3IOVIS 0007 JINVL 1ONAO¥d OL IAIVA T1v8 € T INO¥H 31V Vd3S (85005 NOILJO)| OAd .€ 0C
SAINVL 000¥ # 3SOH MOTHIIAO ANVL 1ONAOYd OAd.€ 14
€ 3JOVIS ozelL ANVL LONAOdd OL A19WISSY dWNd 1114 OAd.€ €
€ JOVIS 05€ ATGWISSY dWNd T1i4 OL IATVA T1vE € 114 NVI1O OAd.€ 14
€ JOVIS 095 ATWISSY dWNd 1114 OL JATVA T1VE € T1id ALdIg OAd.£ L
1ND J¥IHM WW - HION31 NOILdI¥OS3a 371 3ISOH

# HLIM dINIVW SISOH ANV L1ND LON Od

I1SM3sOH Y/

T4 3LVHVAIS INO¥S MINVL LONAO¥d - 13INI T INVL ¥S
T4 31VAVIIS INOYH ‘JATVA TIVE TIH L€ €5
JATVA NIVYA 39NVO s
3ONVO 3INSSIYd AVdS LS
IATVA T1VE 13XD0S 3ISNIY DILYWOIDIW s
13XD0S ISNIY DILYWOIDIW 14
MOTHIFAO AINVL ISNIY 8y
WOoog Ly
ANVLISNIY - 131100 dWNd bad
ANVLISNIY - IFINI T4 S
ANVL ISNIY j44
JNVIL 1DNJO¥d - IFINIFATVA 433 J3NSSIAd er
Z AOLVIIOV. [44
L JOLVIIOV [§4
JINVL 1DNdOdd - 131100 dWNd oy
431714 NOILONS dWNd 6€
18 IATVA 11vE DId1D03T3 AVM € JOLDF13S INVL NOILONS dWNd 8¢
AATVA 11VE DIJLOFTT AVM T NVITO d31114 8
dWNd AVddS 9€
10009 ANVL 143
JNVL 1DNAOYd - T ITZZON ISNIY INVL £e
ANVL 1ONAOAd - IF1NO MOTHIIAO INVL 143
JNVL 1DNJO¥d - | ITZZON ISNIY INVL Le
JINVL 1DNAOYd - IFINIINYL NOIYINDYID3Y WOO4d 0og
JNVL 1ONAOYd - 1IFINIINVL §3ddOH 14
JANVL 1ONAOdd - IFINIXNVL dWNd NOILDNANI TYOIWIHO 8¢
JNVL 1DNAOAd - 1IFINITIH ANVL Va4
AAIVA TIVE AVYM € .1 dO1D313S 131INO dWNd TVIIWIHO 9T
dWNd TVOIWIHO JO4 JATVA 11vE 3903dd NOILONANI TVOIWIHD . L 14
ANSNH ODVHO 'dWNd NOILDNANI IVOIWIHD 144
AvO13dIS JATVA 11V DI¥10313 AVM € NOILYINDYIDIY WOOSe £
ATGWISSY d3313W MOTd WOO9d 144
NNO NMOJ HSYM 1z
dWNd NND NMOJ HSVM (V4
A31714 3N NI 6l
IATVA T1VE DI41D313 AVM T T11H INVL ISNIY 8l
TYNOILIOJOAd 'FATVA T1VE DIILOF 1T AVM T TTH INVL.LE A\
JATVA XDIHD € 9l
33N$S3dd 1114 FATVA 11vE DI¥LOITT AVM T ISNIY INVL Sl
IATVAADIHD L vl
IATVA AXOIHD el
JATVA TIVE DI1O3F13 AVM T 137 JOLVIIOV. 2l
J3NSSIAd dWNd ‘FATVA 11VE DI¥LOI T AVM T ISNIY INVL LL
331714 FANSSIAd oL
AvO13dIS "FATVA FATVA TIVE AVM € JOLVINOIY WOO4 6
AVO1WOLLOE "JATVA T1vE DI¥LOI13 AVM € SSVdAS/33ddOH 8
331 4344OH L
I4NINIA d3ddOH J4O4 JATVA 118 3803d NOULDNANI TVIIWIHD L 9
43ddOH S
JATVA TIVE 13UNO AIVTIIXNY dWNd 11 L 14
AN NVIIO FATVA TIVE 114 .€ €
INITALNIA ‘FATVA TIVE TIH .€ 4
OddAH .£ dWNd TId L
NOILdI¥OS3a W3l

SNOILdIdOS3A FaNLv3S

G6 Crop Cruiser Parts Manual MY20 - REV02

266 - Chapter |6 - Schematics



Plumbing Schematic - Diaphragm Pump

MM NYLON

11/2'PVC

/2P

11/2'p

3'PVC

LA

17

11/2'PVC

1/2'P

16

3/4"P

yimil

G6 Crop Cruiser Parts Manual MY20 - REV02

REV
04

PLUMBING SCHEMATIC, ZETA 260L/min

DIAPHRAGM PUMP, Gé MY20

GOLDACRES

GA7500012

Chapter 16 - Schematics - 267



Plumbing Schematic - Diaphragm Pump

0
AR

0ZAW 99 "dWNd WOV IHdVIQ
UIW/1092 V137 "DILVWIAHOS ONIgWN1d

STUOVA10D @
Z1000S£VD

JONVIH TOHINVW . L 'FATVA XD3IHD

T 3LVIVAIS INOYS AINVL LONAOAd - 13INI 111 INVL

T 3LVIVAIS INOY ‘FATVA 11vE 114 .€

JATVA NIVIA 3ONVO,

JONVO 3INSSIId AVIIS

JATVA TTVE 13XDO0S ISNI DILYWOIDIW

134208 ISNIY DILYWORADIW|

MOTHIFAO AINVL ISNIY

WOO9d

ANVLISNIY - 1311NO dWNd|

ANVLISNIY - 13INITTH

ANVLISNIY

JINVL LONJOYd - 13INI FATVA 431133 FANSSIAd]

C AOLVIIOV]

L 4OLVLOV

JNVL 1ONdOYd - 131INO dWNd

431714 NOILONS dWNd

18 IATVA 11VE DIILOT1I AVM € JOLDT13S INVL NOILONS dWNd

IATVA T1vE DI¥LOFTT AVM T NV3I1O 33171

dWNd AVYdS

(dwWnd 3Oan HLIM Q3LLH AINO) SATVA 43113

10009 INVL

JINVL 1ONAOYd - 31ZZON ISNIY AINVL

ANVL 1ONAO¥d - 1F1INO MOTHIIAO INVL

JINVL 1ONdO¥d - | 317ZON ISNIY NV L

ANVL 1ONJOYd - ITINIINVL NOILYINDHIOIY WOO94

ANVL 1ONAOYd - LFINIXNVL ¥3ddOH

ANVL 1ONJOYd - IFINIINVL JWNd NOILDNANI TVOIWIHD

JNVL 1DNAO¥d - 13INI 111 INVL

JATVA TIVE AVM € .1 3O1D313S 1311NO dWNd TVOIWIHO

dWNd TVOIWIHD JO4 JATVA 11vE 3903dd NOILONANI TVOIWIHO | L

ANSNH OOV ‘dWNd NOILONANI 1VOIWIHO

AvO13dIS 'SATVA 11vd DIILDTTT AVM € NOILYINDYIOII WOO9g

ATWISSY d3313W MOTd WOO4

NNO NMOd HSYM

dWNd NNO NMOJ HSYM|

A31714 INIT NI

JATVA T1VE DI¥LIOF1T AVM T T ANVL ISNIY

TVNOILIOJOYd 'FATVA 11vE DI¥LOI T3 AVM T 1114 AINVL.E

JATVA XD3IHO .€

JANSSIAd 1114 "FATVA T1vE DI1D3F T3 AVM Z ISNIY INVL

IATVA XDIHD .. L

IATVA XDIHO..L

IATVA T1VE DI¥1O313 AVM T 131 JOLVIIOV

33N$S3dd dWNd ‘JATVA 11vE DIILOF T AVM T ISNIY ANVL

J31114 3INSSIdd

avO13dIS 'FJAIVA JATVA TIVE AVM € 401VINDII WOO4d

AvOTWOLLOE 'FATVA T1VE DId1D313 AVM € SSVJAF/33ddOH

331 43ddOH,

I4NINIA 33ddOH JO4 FATVA 11vd 3903d NOILONANI TVIIWIHD 1]

¥3ddOH

EERYNS 0005 # TATVA NIVIQ OLIONVS Fanssa8d] _NOTAN W9
FERYNS 00/6% TONVO 33n5538d OL IATVA NOLVINONOIY WOOS| _NOTAN W9
EERNS 0062 SISr YOLVIIOY OLIATVA T1v8 30LVIOY EEA
EERYTS 00LE IATVA TIv8 137 ONIXIW 93ddOH OL 331 34NSSI8d 93ddOH] a2/

EEBYTS 058 120N 3SNIS 33ddOH OL FALISNE WNAA 93ddOH] ___ d.2/L
EEBYTS 005€ NNS NMOGHSYM OL dWNd NN NMOGHSYM| .2/
aNassvans o8# JNNd NNS NMOGHSYAM OL ¥3L1H JWNd NNS NMOT HSYM| .2/
EERYS 0z8 31T dWNd NND NMOQ HSYM OLJWNd TIH] _d.,2/1
EERYTS 0067 331 35NN WNAQ 334dOH OLdWNd T d.2/1
EERYNS 008 3L dWNd T OLIATVA TIv8 135005 35N DIVWORDIN] ___d /e
EERYTS 0zl IATVA TIv8 135005 3N DIVWOIDIW OLdWNd T d.r/e
SINVL 050L# § 31270N 35NI3 INVL OL Y 312Z0N ISNRINVI| ___d /e
EERYNS 0005 v 312Z0N 35N INVL OL33L ISNRONVI| ___d /e
€ 3OVIS 00l L JATVA 1TVE ISNIY AINVL OL dWNd 17| d v/
EERMS 00ze 3344OH OLIATVA TIVE AVM £ P
EERMS 0059 SNVLIONAO¥d OL IATVA TIVE AVM €
A19W3SSVENS Q0 # IATVA 1TVE AVM € OL dWNd TYDIWIHD|
WOO9g 00EEH AN3 AT0d WOOE IHOIY O 3OLNEI¥LSIA MOTd WOOS
WOO4g 00EEH# N3 A10d WOOS 1431 OL dO1N49I¥LSIa MO14 WOOS|
WOO9d 00T L # JAINID A10d WOOH OL §OLNGI3LSId MOT4d WOOS
EERYS 0005 INVLIONAO¥d OLIATVA DdID3d WOO8
RS 0051 SOLVLIOV OLIAIVA NVITD ¥3LTd
EERYNS oer SATVA NVATO 93114 OL ¥31TH 33NSs3dd
[EBYS 05tk 3 39N5539d ¥3ddOH OL JATVA SSVdAS/33ddOH
EERNS 000¢ 904 MNINGA WOLLOS 33ddOH Ol J3L 33N5539d 33ddOH
RS 008 IATVA TIvE 3TN0 AUV TIXNY OLdWnd 1114

anwassvans 52 GNNd TVOINGHD OLIATVA SOOTNYD 3808d IVOIWIHD| S /L1
€ 3OVIS oov L JOLVIIOV OL IATVA SSVJAE/33ddOH d.y/lL
£39vIs 005€ (G311 J83HM) INVI [ONAOYd OL IATVA 431138 3ansS3dd| /L L

005 | b -

€39Vl 05zl OMZ - ¥3174 3NS533d OL dWnd Avads| 9%/t L et
EERNS 08LL SOLNGINISIA MO WOOS OL¥IaW MO d /L1 ol
EERNS 0055 SN MOTS OLIATVA JOIVINOT| __ d.z/i L ¢
EERMS 0059 INVIIONA0¥d OL 131IN0 33ddOH] __DAd /L L el
EERMS 050! MOTIEA0 INVLISNE] _ OAdZ/LL M
€ 3OVIS 0oLz JINVL3ISNIN OL dWNd 1114 OAd.Z/L L 8
€ 3OVIS 004 dWNd AVddS OL 331114 NOILONS S.Z V4
RS 0sr SATVA TIv8 8311 NOLDNS OLINVL IONJOdd Sz 5
RS 0oL IATVA T1v8 83173 NOILONS OLINVLISNE| __ OAd 2 S
€ 3OVIS 0007 # SNV IONAO¥d OL IATVA T1v8 £ 1114 INO¥J 31vava3s (85005 NOIO)| _ OAd £ 0z

SINVL 000V # 3SOH MOHIIAO INVLLIONA0Yd] __ OAd .6 v
RS ozel SNVLIONAONd OL ATENISSY dWNd T DAd .6 3
RS ose TISNISSY dWNd 11 OLIAIVA T1V8 £ TIHNVITD| __ OAd .6 3
RS 095 KISN3SSY dWNd T OLIATVA 118 £ TTH AI| __ DAd .6 i

N0 393HM | W - HIONGT NOILI9053a 371s 3SOH

IATVA 11IVE 13TLNO AIVTIXNY dWNd TTH 1]

# HLM dINIVW SISOH ANV LND LON Od
1S13IsoH \/

INITNVIIO "FAIVA 11ve 14 .€

3NITALIID FATVA 1IVE 1114 .€

OddAH . dWNd 1114

NOILdINOSIa

SNOILdIYOSIA FdNLv3ad

®

G6 Crop Cruiser Parts Manual MY20 - REV02

268 - Chapter |6 - Schematics



IS

Chassi

IC -

Pneumatic Schemat

EEREIR ERI7
0£06905YO

Iojealpu| BoIABS

$250405VD sz
£00°ELYZEY e
0C 4 SV
¥31dN00 ¥V i
0299205VD IAIVA HONHIA0D
A W £29L005VD
6l 8l
ove ¥y
H/ ¥v3Y
5115005v9
ova ¥y
H/T LNO¥S
§115005YD
ATBWISSY YNVL
3ATVA NIvHa
l 3SVYO ¥IJSNVHL
Buioeds wwogz Buroeds wwoog wwg 0888065YD
1HOIH 301y
S9Y6v6YVD
]
e 7
srisaoive 32
m o o
2 x
R ELNZ
431734 1Sd0SH
69£105YD
wwg %2 W 9l - 1H9I3H 30
1Sd 08 OL 138 i
HOLVINOIY OILYWNING LHoaR
SBSBYEIVD r6v6YvO 7
1Sd §5 ¥4IV MO
e 'HOLIMS 3¥NSSI¥d
6501 105v9
S
HSVQ 3HL NO 031v001
39NV9 3¥NSSIUd WOOS
0000XYD I ova ¥y
H/Y LNO¥S
S115005YD
ova MY
HIY uy 3y
S115005VD
ol - i4

¥30av1 ¥o4
Y¥IANITAD OILYWN3ND

dWNd TYOINIHD
SEVEYEIYD

IATVA 1VE
0156765YD

SYYEYEYYO

08’62 330X3 OL LON
¥3AYQ MV ONIYILNI
JUNLYYIdWIL HIY

3ISOH dW3L HOIH .Z/L

3ISOH dW3L HOIH .2/}
HLONITWNWININ we

|

Chapter 16 - Schematics - 269

G6 Crop Cruiser Parts Manual MY20 - REV02



Pneumatic Schematic - Chassis Hose List

HOSE NO. |[HOSE SIZE LENGTH| END FITTING END FITTING DESCRIPTION QTY
1 1/2" BLUE 2000mm | GA3500417 GA3500415 AIR FEED FROM COMPRESSOR TO AIR DRYER (PORT 1) 1
2 1/2" BLUE 3500mm | GA3500412 GA3500415 AIR DRYER (PORT 21) TO TANK 1
3 3/8" BLACK 160mm GA5078519 GA5078516 TANK TO TEE 1
4 3/8" BLACK 1000mm | GA5078516 GA5078516 TEE TO TEE 1
5 3/8" BLACK 1800mm | GA5078516 GA5078523 TEE TO FRONT RIDE HEIGHT VALVE (SUPPLY) 1
6 3/8" BLACK 115mm GA5078523 GA5078526 FRONT RIDE HEIGHT (AIRBAG) VALVE TO ELBOW 1
7 3/8" BLACK 115mm GA5078526 GA5078516 ELBOW TO TEE 1
8 3/8" BLACK 850mm GA5078516 GA5078518 TEE TO AIRBAG FRONT R/H 1
9 3/8" BLACK 850mm GA5078516 GA5078518 TEE TO AIRBAG FRONT L/H 1
10 3/8" BLACK 2500mm | GA5078516 GA5078516 TEE TO TEE 1
11 3/8" BLACK 100mm GA5078516 GA5078516 TEE TO TEE 1
12 3/8" BLACK 600mm GA5078516 GA5078525 TEE TO REAR RIDE HEIGHT VALVE R/H (SUPPLY) 1
13 3/8" BLACK 1030mm | GA5078516 GA5078525 TEE TO REAR RIDE HEIGHT VALVE L/H (SUPPLY) 1
14 3/8" BLACK 700mm GA5078525 GA5078518 REAR RIDE HEIGHT VALVE R/H (AIRBAG) TO AIRBAG REAR R/H 1
15 3/8" BLACK 700mm GA5078525 GA5078518 REAR RIDE HEIGHT VALVE L/H (AIRBAG) TO AIRBAG REAR L/H 1
16 3/8" BLACK 3300mm | GA5078516 GA5078517 TEE TO AIR FILTER / REGULATOR 1
17 3/8" BLACK 670mm GA5078516 GA5078516 TEE TO TEE 1
18 3/8" BLACK 2600mm | GA5078516 GA5078525 TEE TO GOVERNOR VALVE (RES PORT) 1
19 3/8" BLACK 1400mm | GA5078516 GA5078516 TEE TO TEE 1
20 3/8" BLACK 370mm GA5078516 GA5078518 TEE TO AIR COUPLER 1
21 3/8" BLACK 350mm GA5078516 GA5078524 TEE TO BALL VALVE 1
22 3/8" BLACK 270mm GA5078524 GA5078524 BALL VALVE TO CHEMICAL PUMP 1
23 6mm BLACK 40mm GA5045140 GA5016245 TANK TO TEE 1
24 6mm BLACK 250mm GA5016245 GA5045145 TEE TO MAC VALVE (TRANSFER CASE) 1
25 6mm BLACK 5000mm | GA5016245 GA7000013 TEE TO MAC VALVE (LADDER) 1
26 8mm BLACK 90mm GA5052690 GA5067010 AIR REGULATOR TO TEE 1
27 8mm BLACK 10000mm| GA5067010 TEE TO BOOM PRESSURE GUAGE 1
28 3/8" BLACK 1350mm | GA5078517 GA5078525 AIR DRYER PORT 4 TO GOVERNOR VALVE (UNL) 1

270 - Chapter |6 - Schematics G6 Crop Cruiser Parts Manual MY20 - REV02



Fuel Line Schematic

L0
AEL]

STOVa1oo @

OCAW 99O "WALSAS 13N "DILYW3HOS 10100S4YS

AluQ pesH dwnd ¥ 484 ‘0226906VO - 3

(Josuas 4°1'\\ Inoynm) |mog sserD ‘095020SVO - a

(£G1ZM) dullu] “Jayid [on4 ‘G686905VD - O

(1Z¥S44 ‘215944) Arepuooeg ebpuie) a4 ‘G9/1G0SVYO - g
(zvz154) Aewud sbpuped a4 ‘092 150GV - V

o4
aug-up

1814
Arewnud u|

1an4

qieg uinjey
dwng J0y08(u|

dwingd J0309[u|

914

18]009) |9Nn4

Japuas |an4 19YsSeD ‘GE9Z0SHVO
0qo) “J8puas [and ‘0Z¥0.0SVO

s Arepuoosg
L wwoos L 2 JBY|l} BUIjU| O] Yue] ‘9SOH |[an4 /
3 wwooy 2 19|14 Auewd o] Jayji4 aulju| ‘@soH [an4| 9
3 VIN __w Alddng j1ey o] 19|14 suibu3g‘asoH |an4| sulwwng g
L VIN __mw J9}|14 auibug o] dwing Jojoslu] ‘@soH |en| suiwwngy 1%
UINOY e m .
L VIN e dwing 10308(u| 0} J8}14 Alewid ‘@soH |an4 sulwwng [
OINSSOl — — ol .
3 wwoos 1 W uinjoy ue] 0] 19j00Y ‘9SOH |an4 z
uonons 3 wwoosz & 189|009 0} uinjey dwnd J0joafu| ‘@soH [an| L
ALD ubueT ez uonduoseq "ON Med ‘ON 9SOH

Chapter 16 - Schematics - 271

G6 Crop Cruiser Parts Manual MY20 - REV02



Electrical Schematic - Raven Hawkeye

¥0 OCAW LNOAVT IVOIILOF1T 9O

A3y A

G1000SLVO

ON 930

Q3130NVAVAID @/
ann3onas IR \
N
QI 3N 30N @\ dil

() ADe—\-—a() WD

EElleXel]

100-5002-€90 NIAVY

“13r33LLINS Z IAIIMVH ‘WMd

JATVA T0SINOD 312ZON ‘ADN
L 15000eVO

WWI00S HLIM ADN ANOD3S
AY3A3 a3SN 39 OL S¥3dWNr

80£05002°G L L "NIAV “¥3dWnr
ZIADIMVH ‘SSINIVH TYOILOTT
€15000eVO

-~~~ "~ NOIUVINOHINOOWSYy — - —— -~~~

8005002611
F18YD 3IMOL IADIMVYH ‘SSINIVH TV OINIOI T3

O G1S000EVO

3311V T1DIHA OL

SAVI3S ONY S35
WOOS HOR ANV L1

o

$2IV3YE LNDHID dWY 09

101 BUj JO SSBIDY WO BUj O} ${29UU0D
YIS SPOW [ BUj J0J SSBUIDY UOSUSPS
90008YO

XO8 1001 NI HOLIMS J00W T4

ﬂm@lﬂl

FHOTOELSLI-L

u(n

SuINHa XY

100-£00-611 *SHN212 OH ¥ * wioog
Wep-zy N3 £ SASAMOH ‘SSouIDU [02UIISIE

§GGS000EVO

$90-6002-6 | W00 W9E ‘BAPD).
INGIND 7 SASHMOH WY ‘SsaUIDY [03U198

¥15000EVO

Aii?%ﬂ mmwm“ .@%

JINNIAIW

—2 2
—e 83

¥3INNI 318V aw F18vo ¥3LN0 ‘T8VO QI 3onas
—-——-——-——-—— - —— NOILVINOHNOD W9g — - ——-——-——-——-—-—
g9 1431

120°£002 6 L "WWI00S "ADN € ‘G 19J10 WO0g ‘7 OAOYMOR S50UIDY [03U20R 1650006V i ey
£10-£002-511 hi00s 19170 Wio0R ey ¢ SAPWOR 53U oM 0650006V m er
0104002511 WHOSE 1L BNC WOOE et "¢ IABIMYH SSINBVH TVORIDT 095000EvD ar er
020-Z06Z-51 L3005 59110 U008 Wiy  PROOR SsouIoL 230199 Z850006v0 ar wer
220-£00T-G1 | "WWO0S “ADN Z * £85000EVD diL W9E

04007511 IWOSZ AON & 91 3310 WOOS 2 SAMVH SSNEVH TVORIDTS 1Z5000evS ar s

600-£00Z-5 L | "WWOSZ "43LNO WOOE W8Y ‘Z IAIIMYH "SSINIVH 1VOI¥L0313 4SS000EVD pEIle] Wer-Zy
1ZE-600Z-5 | | "WLIQOG '8IN0 IOOE WYE 'Z BASYMOH 'Sssauiny [D2uD33 Z8S000EVO pEIle] Woe
0L X 021 'Z IATIMVH "¥3INO WOOE WIE ‘SSINIVH TvII¥1DI13 81S000EVD #Ino WeE
WLLQOS JBINO PIW WOOG gl ‘7 SASHMDH ‘SsaUIDy [09U}933 68S000EVD dLno aw wey
WIOSZ 33110 GIN WOOS e % J34MYH SSNavH VN3 S50006v0 o aw ey
G10-£00751 | 15005 79110 PIi Lio0g Uigy T SASHDH 550404 D229 985000670 310 oW e
£10/000°511'WHOSE 33110 I OO Wey 7 S13AMVH SSENVH TVORID G25000EvD a0 oW e
0ZE-5002-G L | "WWIO0S "I WOOG WPE 'Z SASHMDH 'ssauipy (02112313 18S000EVO aaw W9E
4£1-6002-G11 .01 X .0Z1 'Z IATIMVH "A¥VANODIS WOOS WIE ‘SSINAVH T¥ORLDIZ £1S000EVD aaw WeE
§10-£002-G | | “WWIOOS *JoUU PIW WOOG g ‘Z SASMDH 'SSaUIDY (00149313 885000EVD H3NNIAIW wsy
700 £002-51 L WO S3NNI QI WOO8 e 2 A3 MVH SSINSVH VORI 55000690 Sanaw ey
B10-£007-511 W05 Ul Pl W00 WEy 7 SASHADH SO POWO0 sesa00eve S aw ey
YWINOSZ NI GIW WOO8 W % SA3MVH ‘SSINIVH TWORIOTR 415000670 SN O e

[T 555000670 Woos s | Werer
Vas000ev0 WOO8 SN eor
OB50006v0 Woos NI e
515000670 o8 BN e

GE5000EvD R Werzr
$90-5002-G1 1 ‘318VD ININO Z IATNMVH WOY 'SSINYVH T¥OINLIDI13 ¥ 1S000EVD ¥IINID WeE

S¥TGWNN LIVd SSINIVH WOOH
(GINOILIO ATUNI¥AIND $Z-v€0aH
LON) 13r 30N34 N3AVY “yosineq ‘wi ny

/020851 1L $3INID WOOS
“H3ILE NOILDIS 91 "WO¥ ‘STINIVH TVDIMIDTE

852000EVO

SISSYHD 99 WU ‘SSINAVH YOI d———

¢S5¢000EVO o

£8V°Z£10-€90 (WdD 09-6°L) W1a
HOSIN3A 351Nd HOIH d09 W
§92000EVO

102 oAPA Joddon

U} 05103 A1aJDS D UM ‘PIOUSIOS
duind 8y o} (0403 duwind Wad

ol
upWo o} BuigIN Mol 1eddoy
UOYINPU 34} 35 O} PSSO PUD LSO
210K B3 BU) SOAUD 'S5BUIDU Ul 53]

L NOWYOHIQOW
IADIMYH ‘SSINSVH v OLDT13

009000€VO

WHLSAS JAIAMVH NIAVY

SR

d3EW

MO WOO8

200-0202-€90 N/d NIAVY
dVO ONDINVIE
055000EVO

La
]

(d3NOILIO ATINTSHND
LON] 13r 30N34 NAVY

NOISNILX3
¥IMO4 3 NVD
Aaav1 611-0000-22¥ HOSLNIA ¥3DNASNVAL

33NS$3Ad AINDI 1540520

661000EVO
ELIINEEE]
Woos
S00-001£°§
318¥D JOLVNIWYIL
50Z000EVO

¥96-1£10-€90
HOLVNIWEL
0£0000EVO

191-7£10-€90
‘NIAVY S34OVA109
‘GH Z IATAIMVH 'WOY "JAON OSI
015000€VO

‘lleys vz ‘elen ‘des 1sng

026020SVO

(a3sn 1oN)
¥OLDINNOD
HOINVTE

G6 Crop Cruiser Parts Manual MY20 - REV02

272 - Chapter |6 - Schematics



Electrical Schematic - Raven RCM

¥0.., OZAW LNOAVT TVOILOITA 9D SLO00SLYSD ...
L
‘02 133HS NO SSINAVH o~
FHINID WOOS OL 3343 "SSINIVH NIVW dIMOd "O'H —
3HL440 NN¥ ATINIHIND 33V SI3r ION3
611-0000227 HOSLNAA
1437137 ‘¥3ONASNVALIANSSIAd AINOI 154052-0 1592210690 (WdD F— JATVA JOLVINOIY
ION34 661000EVD 09-6"1) WL HOSLN3A 3S1Nd HOIH d09 W4y 3IMOd D'H
$92000EVO
QINOILIO
ATNZHIND LON
(@3sn LON) ms
HILSYW WOOS NIAVY
Y1 133HS OL 3343y
3YNSSINd 068000€VO OL
WOO8 Aoidsid sng OSI IR
133HS OL 3343y
REIEIR]
MOTd WOO94 £6¥000€VO OL
€ 133HS OL
43434 SNOILJO % 2
WOO08 Ol £50-COEL-S L NOILD3S 91 INONVINE WO 090 o At TYORIOIT %
852000EVO 252000EVO 301030 2881

S00-001£-G 11
319VO JOLYNIWAL
d3NOILdO S0Z000EVO
ATINZRIND ION
1HOWN 13r

3JON34 ﬁm’_ JINAOW TOJINOD 3LV

¥96-1£10-€90
JOLVNIWAEL
0£0000EVO

2r6-€L10€90
WO ‘SINPOW [04UOD 8}0Y ‘8PON OSI
202000evO

WHLSAS WO NIAVY

L]

sasng

4OLdVAV dWNd SSINIVH 8ns

10-¢52000¢€

VO
{ HRES

@3sN LON - 33dS Wdd dWNd

M!rw. IANTVA Wddl dWNd OVaY

SIOSNIS XNV T 401vINo3y

« . yrmEEs
©  wnoudo [[] oL 43433 vosL:H
JINAOW D¥IDIY WOO" —  068000EVO OL

6500905VO

\
SAIDA JoJpINBaY \\

$90000CVO \\AN#«/’/

Chapter 16 - Schematics - 273

G6 Crop Cruiser Parts Manual MY20 - REV02



Electrical Schematic - Raven Boom Options

¥0 OCAW LINOAVT IVOIILOFTE 9O

A3¥

ENUS

G1000SLVO

ON 930

elea] * Z1-05691 1
I ‘aul] ©ous4 Yopd-Ujew uld
Z NS JaADSWBYD-9 ‘pPIoUs|oS
G8/1/05VD

AAN-¥/€-V095£ 15D
oUj| ©2U8} PIOUB|0S
1§9/£L0SVOD

C—

JOLDINNOD HOSIN3A
‘JONVAVITO 'FONVYIO ‘a31 IHON

! £9Z000EVO

JOLDO3INNOD HOSLN3a
‘3ON34 'd3y ‘a3 1 '1HON

992000EVO

AdISHOVANO |
‘d3AINOIY HOVI 40 T

SNOILdO
WOO4 NJAVY

JdvANVILS [4

- §6101 NOILdO —

'3 3ONFHVIIDAONT

NOILDINNOD
O¥d Sle

NOILDINNOD
o¥d SlE

et

=)

‘6L AW SsauIeH
g v epoiq
196000€VO

0ZAW 99 ‘Wer ‘W00 11Nd TO¥INOD
NOILD3S WO 'SSIN¥VH TvDRILO313
L8¥000EVO
ﬂ/ 869-200+-80%
‘uaney
woog NOY ¥

0 133HS OL 33434 S8 LK
SSINAVH JAINID WOOE Ol
LHOIIONVAVITD
0 133HS OL 3434 Y8 LIH
SSINAVH FAINID WOOE OL
3NN 3N

¢ 133HS OL 33439
852000€VO OL

£50-208£-5 11 “INONVI¥E 43Il
£ NOLLD3S 91 ‘WO 'SSIN¥VH 1vDIID313

¥92000EVO

02 133HS OL 33434 OYBLH
SSINAVH FAINID WOOE O
3NN 3ON3
0 133HS OL 43434 161K
SSINAVH 3AINID WOOE Ol
LHOM FONVAVITO

ﬁ 869-2007-80%

‘UBneY ‘6| AW SSBULEH

OZAW 99 W8y 'WOOSE TIN4 “TO¥INOD
NOILDIS WO ‘SSINYVH T¥OI4LOTT

18¥000EVO

‘a3 3DNIUVIID/AONI

woog w gy

¢/001 NOILdO
G9001 NOILdO
€9001 NOILdO
€2001 NOILdO
12001l NOILdO

[==cg |

[S=cg

mn(m;

‘odd si¢ e |
331 L 43I0 WOOE

0/2000evD =

869-2001-801 E

‘usney ‘6L AN SseuseH I
woog WOY NS “Yueg v spoiq
(ssausey ur papnjoul) L9E000EYD

Mu

=3

0—
[Sey

050-20E£-511 O¥d SIE (€
¥3IL) A3IL | ¥INNIWOOF

092000EVO

~
;\NNOO_ZO_EO 1ON &J |

=3

=

0502084611 ‘O SLE (€
¥3IL) 3L | ¥INNI WOOS

N/
092000EVO oy

[ O0—j

[=e-5

=2

869-2007-80%
‘uBneY 6} AN SSaueH m
woog WOX NS “ueg v 8poiq

(ssauley ut papnioul) L9E000EYD

0£2000evVO

10
=

O¥d SIE HIM &
334 Aldvd
NOILD3S 91

69001 NOILJO
/9001 NOILdO

TLOTOELS L OZAW =

95 ‘Wizy ‘woog JojnG ‘ssawuoy powoes ISR |

£Ly000EVO
0L0-T0E, TAN =2

99 "W9E "WO0G JBINO SSBUIDY [00U4O8

G/y000EVO

LLOZOEL-5 11 OTAW
99 “Wigy 'WOOg JUU| 'SSBUIDY [00U}D3

9/¥000EVO

690C20ELS1L OZAW
99 ‘W9 "WOOG JOUU] 'SSBUIDY [0OUIOB

¥/y000EVO

£50-208£-5 11 “INOAVIIE ‘¥3IL
£ NOILD3S 91 'WOY "SSINIVH 1vOIIOI 13

¥92000EVO

O¥d sle

690208
99 W9 ‘Lo0g JauU|

¥/y000EVO

LLOZOBLS 11 0ZAW
99 “UiZy “UI00g JBUU ‘SSSUIDY 1094933

9/¥000EVO =2

99 “W9g ‘WO0g 1BINO $5BUIDY [02UIDBIF

S/¥000EVO

2L0TOELS 1L OZAW

99 gy ‘woog 9jn0 ‘sseuoy joouoer  EEEEN]
| £/¥000EVO (=g
SIE HIIM

Jdi4 didvd _mzuém
[NOILD3S 91 o

0’37 3ONFIVIID/EON:

S
|
i}

| ]

A

869-200%-80%

‘UsnRY ‘6L AN SSOUIRH
woog WOY INS Hjueg ¢ 9poiq
(ssauley ul papniou) L9E000EYD

o=

19001 NOILdO
L7001 NOILdO

WINOOOZ ‘NOISNALXE 1ZZON WO ‘SSINAYH ¥DRIDI13

oo

WINDO! ‘NOISNALXE T1ZZON WO ‘SSINAVH TvORIOI TS

[visumevs

WINDOS NOISNZLX3

s sevHvowions | s

SNOISNALXE ITZZON WO¥

869-2001-80%

‘ueney ‘6L AN SseuleH
woog WOX NS “jueg ¢ 8poiq
(ssausey ul papnjou|) L9EO00EYD

07 133HS O1 33433 581 H

SSINAVH FAINID WOOE O
LHOI 3DNVAVID.
02 133HS O1 33433 ¥8LH
SSINAVH FANIO WOOS O
ENIESNEH

C133HS OL 3343y
852000€VO OL

ENIESNCH
02 133HS OL 33534 161H
SSINAVH JAINID WOOE O
LHON IONVAVITD

869-200%-80%

‘UBnBY ‘GLAIN SSBUIEH
woog WOY INS “jueg ¥ apolq
(ssauley ul papnjou) L9E000EYD

o=

869-2007-80%

‘uaney ‘61 AN sseuleq
Woog NOY UNS “jueg v apoia
(ssausey ul papnioul) LIEO00EVD

o=

T

I1 IONIWVITO/IONI

==

230V INO
WWY ‘NI WWS ‘3313d1dVY "TOJINOD
12331d AIONF10S ‘dOLS AVAdS

L7001 NOILdO

ONIDVdS WW 005 S2SS90SVO

REINNA
P/€ '440 LNHS AV “TOJINOD 1D3dIa

QIONI10S “T¥NAd ‘NIML ‘'AQO8€ 31ZZON
(DNIDVJS WW 05Z) 9¥85905VD

SAIONITOS F1ZZON d3LSYW

G6 Crop Cruiser Parts Manual MY20 - REV02

274 - Chapter |6 - Schematics



Electrical Schematic - Raven XRT

v ., OZAW LNOAVT TVORILOANF 9D SL000S4VD ..,
soow %m %mmmw%mz% 00000171€

296-€£10-€90 '$¥AVY IHOEH
WOO8 L¥X NIAVY "JOSNIS
282000EVO

0Z 133HS OL 3343y
£61:H 82€000EVO OL

YOS .9 TVIIOOTOIHI-OLEINOVN
“FIGVIIVA “LIX NIAVY AW $3dNVA
6/€£000EVO

Z¥34Wva 4D

296-€£10-€90 "¥VAVY IHOEH
WOO8 L¥X NIAVY SOSNIS

Z8E000EVO

600°6E20-L 11 “13X
N3AVY ‘333930 0 ‘d1¥ ‘IIVMAEVH
35007 HLIM ‘LI ¥OSN3S AIVLO¥
8££000EVO

10000017 1€

BIONLS .9 TVIIOOTOIHI-OLEINOVI

“FIGVIIVA “LIX NIAVY AW $3dNVA
6/€£000EVO

NOWYLO¥
YOV 4D
v

133NV 31D

296-€£10-€90 4VAVY IHOEH
WOOS L¥X NIAVY "JOSNIS

(Wsv) ¥20-5€20-511 "0F
‘WOO8 AIVWINA 13X NIAVY ‘SSINIVH TvOIdLO313

G/£000EVO

(Wzb-9€) €20-G€20GLL "S€
‘WOOE AIVWIN LIX NIAVY "SSANIVH TVOIdLDI 13

98€000EVO

28£000EVO

Z96-EL10-€90 ‘$VAVY IHOBH
WOO8 L¥X NIAVY “JOSNIS
28E000EVO

HOLVNIWAIL JOSN3S dvavy 1111 ¥3QINOHS H/¥ mO;NMSmE
S NOILD3S £ TYNOILIO v
e !
WO 1HOw 17 1-5€20-S L | ‘D3dS $3I4OVATI0D Woos 11
Tov1
NIV 13X NIAVY ‘SSINYVH TVORLOI A e
£££000€VD B e
W@ 1L ¥3AINOHS H/
i
Q3NO3Y
nowal AUNIHHND LON 02 13375 OL 43433
¥IMO4 7 NV 281:H 82€0008VO OL
o1
JOSN3S ¥vavy
(Wey) 620-6€20-G11 "SE 'WOOS NOILD3S £ IVNOILdO
AIVANODIS LIX NIAVY ‘SSINIVH TvOIILOI T3 Z133S OL ¥343y
QRMUOOOM/Q\O 852000EVO OL
(Wzy-9¢) 820-6€20-511 "0 'WOO8 NS
AYVANOD3S 13X NIAVA ‘SSINIVH T¥OIdLO313
a3dNO3Y
£8€000EVO ATINERD 10N
NOISNVdX3 HOLIMS

NMOQ/dn
¥INID
eVl

S96-6L10-€90 L¥X W3

“FINAOW NOISNYAX3 NIAVY
1££000EVD

IPIOO8 HOIN ——|

JIONIFTOS dOdd IHOK

ONITIAFTWOO4G 1adX NIAVY

—— IID019 1437

QION3IOS dO¥d 1431

‘SNOSI ‘N3

= ¥96-1£10-€90
JOLYNIWAIL
SO 0800008VO

1N0AV3NE WaY
v

060-7£10-€90 ¥OOTNN WOOSOLNY
HLIM "W8¥ 'WOOSOLNY 'L¥X NIAVY ‘N3
0££000EVO

Chapter 16 - Schematics - 275

G6 Crop Cruiser Parts Manual MY20 - REV02



Electrical Schematic - Autosteer

v0

AZY

OCAW LNOAVTIVOIY

1253713 9O

ENTS

G1000SLVO

ON ¥

0@?

260-00€L-G 11
£¥D 'sS9UIDH
861000€VO

LD NIAVY

7
7
7
‘ £€20-20€L 51 L
7 002000EVO

82000EL G 1L
SSINIVH ¥ 33dIA
5790008V

7 doL0-010S-ZL L
+7 d3dIA
0v9000£VO

7 |/

7 ONINIILS VO NV ___i :e_,mo_ae pod € Hod) ‘
8 133HS OL 33433 i

7 £2E0008VO ZIZH OL S / 7

7 (z1d @1quauy)

7 XO8 HOLIMS NIAVY ANV AV1dSIA §3AVINOV
X49 ‘050Z ‘0501 ‘000 L W4/XW4 318WIL OL OSI NIAVY

@3ddNS ¥3WOLSND
€6£-0844-ArL

ﬂm 319VO JVISNIFIO Mﬁ

d311ddns dIWOLSND
AV1dSIA dVISNIFIO

7
7
7
7
‘

¥ 33dIA NO Dmpw.On_n_Dw
ATNO SOILVWITEL INIHOVW
ST8-1LIOLLL
LY LOHSONITS
099000€VO

060-CTLLOGLL
318vO ¥ d3dIA
9¥9000EVO

<EEING®II)4

TEL1-00€L 51 L

Japds A OSI ‘ssoUIOH
§6/000EVO

39ang ar

\

o

SOLSTEER GPs|
o

AGRA GPS

(100/0OD) 42345105 4o (Ar-SIUIVAT0D) SIO-VIOV
‘ONI¥33LS 33330 NHOT OL $3¥DVA109O LINS 398 NvD ‘3a

3Odldd NVO d3alddns d3Wo1snd

& 133HS OL ¥3433
SANLS ¥3IMOJ NIgvD OL

35N NI LON N3HM NIOT
ATNO 153 304 400¥
OLNITNYD ONI¥33LS

a

3 L1 NIAVY '0TAW “1S3av D)

119 OSI NIVW “SSINAVH TvOIdLC

|
|
|
|
|
|
OL

280-C0ELSLL
SSINIVH

NVO VO 10§

¥59000EVO

066-€£10-€90
IITOJINOD ONI¥33LS 1OS
$590006VO

(1S¥ LNOHLIM)
J3FFLSOLNY 1DS NIAVY

120Z/80/81 31vAdn

€133HS OL 33433
752000£¥O OL

STOV
a3Nddns 33Wol1snd
VNNILNV 3T8WIdL

(NI8YD 40 3v3¥) [
¥010INNOD Jrsoens Q3Nddns ¥IWOLSND
QvaHNINg Og8l \ 4 /xwoo AVN JIAIFOIY I1gWINL 7

/

/
NITVIIY ‘\

251000€VO

[ =
=i ) ——————

/ _m 3 \ Q31ddNS FIWOLSND

i \ TLE ¥IAITOIN F1aWINL

£99000EVO

/ | 1Zz-0107-S11L
¥OLdVAY J00Y VNNIINV S00Z NIAVY
| _’ 8990006V
\ _‘ Zy0-100S-Z1LL
\ 1S4 NIAVY
| 059000YO
_U 9220107511 H_ ﬁ
[ YOLAYAV 400¥ VNNIINY 153 NIAVY
£59000EVO

[ NILING LOHSDNITS ANV LDS SIANTONI
ONIJFILS OLNY 1SY NIAVY

SAIAIFDIA SSNO

AN L6V000EVO ; 0/£-TL10-G1 L
wixvod | ¥O1dVaY 400d YNNIINV Z/€ TT8WINL
i |% (AINO ¥ ¥3dIA) AT\ ! 7
\\\ SOILVYW3ITAL \
VD INIONI
i 30v443
/| 1 || o5/ omsmmsonv asvomenaL |
/o % XVALIIVIS | Y& =1 ! - - -
| 181010890 oTNvIOu T se© , &Mok \ _‘ @anddns ¥IWOLSND 1
i IHNYD OSIH | ¥IABOIY SdO FIHAVLS
\ 0£0000EVO 1304 DILSOND i ! 7
400¥
I'T (1S4 HLM TYNOILIO) ] w0 \ TJ#I@ s |
\, J3ILSOLNY L OS NIAVY VN %mmmmwoom: [
I INIY:
i 7 622-0L07-511 XYL 13VWS 7 | o me 4014V FAHIVLS
! SSINAVH NVO VO 153 7 25T o | |
/ h 9590008V = L Lo 0611 NIAVY L LAW L 1OS / ¥331SOLNV 3¥33A NHOr N
o | /2 4008 ‘SSINIVH TYOIRILOTT e ——
""" v [ ]
e ¥ 1000EVO ,/ 900-000Z-690
m_m_m;mo._b( AQV3IY ONIY3ILS 33433d ZIO_J // S S005 NIAVY
- ~e v p———— 1£9000eVO
I \
Ty D 7 >~ \ / OLdVaY 400¥ YNNILNV S00S NIAVY
XVAL LIS I N o 699000EVO
8 133HS OL ¥3133 JOVHEINI \
8 133HS OL ¥3433 £280008V9 Z1Z:H OL ONR3ILS \ 7’ - - - L
£26000EVO Z1ZH Ol 99 '0ZAW 'Qr ‘¥33LS ONREIS vo Nv XVALLYVWS \ e === =
ONINIALS YO NYD OLNY 'SSINIVH T¥OIHLDIT ' “ 110-0002-690 J
£2r000EVO / ! S00Z N3AVY

G6 Crop Cruiser Parts Manual MY20 - REV02

276 - Chapter |6 - Schematics



Electrical Schematic - CLAAS Cabin Layout

¥0 OZAW LNOAVT IVOIILOF 1T 9O

A3Y

G1000SLVO

ENUS ON 930

3NIT ATEWISSY NO AFANLOVANNYW
IV 1437 NI SNNY NOISNILXT JOJdIW

ANNOYO NIgVD 81EH

JIARA NV4 3IMOTE O/V VX H

MS INIWISNrAY JOFHIW 39X / O8X :H

AITIOYINOD D/V d9X ‘H

SIHOINAVIH/NYVL LMS 08X ‘H
SIHOITHIOM J3INNI INOY ZTMS NEX H
JITIOYINOD D/V WX H

SIHOIMTIAOM d3LNO INOY4 EMS 19X ‘H

LIHOMAAOM dVIS ¥MS NdX *H

Q314004 dv3Y 1431
VVXH

NODV38 1431
avX H

IHOIMIOVE OD01
4VX / OVX H

SYV1O

1437 30N
dSH

[——

NS,

A

NODV3d IHOI
OVX H d3714004d 33y IHOK

HVX ‘H

'IHOI WOO8 XN LHOIT SISSYHD XNV ‘A1
‘4T XSOM “LEISNI HOLIMS 4MS AINIVIN 3AIS LEISNI HOLIMS 4MS

S1£000EVO 862000EVO
1040 ‘AZL 440/NO HOLIMS 4MS
062690SVO
rs

©

[ m%@mm

d31400d ¥31N0 1431
aa9x *H

Q3714004 d3NNI 1431

HOLIMS QdVZVH
IHON NODV3g
¥3IAVId D
19X H SIHOIT WOO4 XNV
SIHOIM SISSYHOD XNV

OIava 4HN INOHJO¥DIW 3HN

SaxX H

1HOIM ONIaV3IY
nax ‘H

(S¥D3) 3NIT A18WASSY NO AIINLOVANNYW
VY IHOIY NI SNNJ NOISNILX3 dve a3

Q3714004 ¥3NNILHOI raX H
Q374004 ¥3LNO IHOI 19X *H

JOJIIW LHOIY ddS H

€# IDVAIIININIGVD N1H

: B I33HS O1 ¥3433
L# 3DV44IININIGVD O1H W S260008Y5 OL.
C# JOVAAIININIGYD 11°H

SAYVIVH 1M H

SIHOIM NODV3g 1nd *H
PAYIPOLUUN "UIGDD SPDID
‘JOUIW DUO8|] ‘SSBUIDH [0DU}08|3
96/000EVO

SIHOITWOOS XNV S4S *H

SIHOIT SISSYHO XNV VS ‘H

d31 JOIAINI a31H

MOE ‘NIBYD ‘YJOM ‘A3 ‘IHON
MOZI 'Wv38 004 052000EVO
8 10dS ‘3V4 ‘Q31 1HON

G0SSL0SVO

ANNOYD NIgVYD VIE H

Chapter 16 - Schematics - 277

G6 Crop Cruiser Parts Manual MY20 - REV02



Electrical Schematic - Main Cabin Harness

¥0

AZY

OCAW LNOAVT IVOIILOF1T 9O

N

G1000SLVO

ON 930

Eplel]
JOLV¥IOV
6T H

1VQ3d 31LO¥HL >
09¥5205VO 4

Z# JOLOINNOD
TH

71 133HS OL ¥343d
068000€VO OL

L# JOLO3INNOD
LH

JOSSIIIWOD
1v3s
yIH

NINNOD
LLH

(N¥g) N1

(n¥8) 01 OTNNOD
oL H 5 E3HS OL 43433
ONIFIM NIgVD SSV10 OL

(N39) 11 19 yNOD

\.@ 6

“MS NOISNILX3 ‘¥3¥V3dS
y£€000EVO

O

(2] aivads
« mu:

SdO d31SVYW
AWNS3Y SdO .
YZH €CH

Hnﬁﬁ/

NOILVINIINO AV13d SILVDIIANI 1Oa

yixo83snd WOZ AL 'ISdS ‘3AVNOS
v8°H Nid 7 ‘08201 O¥DIW VALIN AV 13d
S€0S/0SVO
E_Em 1NONDOT JOLOW Q3LAVIS
OTAW "MOE
AV13Y ‘INdLINO 1OTId "¥IHSVYH
mumﬂw.ﬂi JOLVDIANI ‘IINAOW

€6v000EVO

e}

‘0ZAW 99 "UIGDD UIDW ‘SSOUIDH [00110913
€2€000EVO
68617 NVD
LH
ants ¥IMOd 1aNvd v
NOWINSI AY3LLYE NIBVO e
1Z°H 9ZH — a
61 133HS OL ¥3433

E— INOENOVE 6861 OL [AWEERS

TE oL Xy CUITHS O1 3333 sa0t /v

SMd QIHOLMS 10628000V OL e /e

XNV OL VOLEH
nace/d :
. 33315 VO NVO
6LH soleH
OZAW 99 ‘Z# NIVW NIBVD Y0018 3snd L4 110800
Q67 6V 6YvVO OUH S 133HS OL ¥3438
€2¥000EVO OL
N3JO ATIVWAON “Nid 7 *SNONNIINOD dWV 001 “SV3d dWV 081 'AZL 'AV13d
- §43315 VO NVO
0r98r0SvVO Ol 133HS OL 3343y ZITH
22£000£VO OL
OZAW 99 " L# NIVW NIBVD ‘Y0018 354
YO 14 9/4 06¥6¥6VVO ¢ TIONOD OL39HS Ol ¥3433
TLH 0€€000€VO OL
¥IMOJ SNISY
\ZH
Wil 502140 HONOL
71 NENOR ATIeS
062000EVO aINOILd0
Ayl ATINIHIND LON FEET
€LH .
‘ £ V4IWVD VONVO eeH 2 aNNo¥D
= 8LH o
@u N
IWH 8V = ®
LUH . TVEIWYD | VaaWYD ONI¥3ALS [ aNno¥o
VELH 8UH NV 86LH HOLYNIWYIL 8H
1 2iozdd WHO 021 HOS1ANa
£4X083sN4 Q3OO BT IS O ¥3:3y 0GEYSOSVO
€8:H s %:n ELTN ANN3¥IND ION  16£000EVO OL
dMd D 1901 IWH NIVW SNVJL
9LH

BT T3HS OL ¥3438
SSINIVH SNVAL NOSITIV OL

G6 Crop Cruiser Parts Manual MY20 - REV02

278 - Chapter |6 - Schematics



¥0 OCAW LNOAVT IVOIRILOFTT 9O G1000S4VO

ZEL] L :ON 930

S

SIVNIWSILWW8 T¥Nd HOV18 ‘aNLS ¥3IMOd "JOLOINNOD
| oeooooevo

SIVNIWYAL WWB YN ‘G3¥ ‘ANLS ¥3IMOd ¥OLOINNOD

\ 61£000EVD

SANVIO 318VD wwise

aNNOIO

JIMO JFTIOYINOD XNV

JdIMOd dIHDLIMS XNV
§ 1330S OL 33433
£2€000EVD LZH OL

SINIT ¥3MOd XOBISNS NYWSSNE 3LV 1d
096¥2SYVO

C# XOg3snd
d3IMOd DOV

L# XOd3snd
d3IMOd NIgVO

Electrical Schematic - Cabin Fuse Blocks

i)
OZAW 99 “LIX 33IMOd NIgVD 'SSINIVH TvOIdLO3 13 th
92€000EVO
OZAW 99 “L# NIVW NIBYD "¥D078 35n4
067 6767VO
‘'O STW ANVT1O 319VD - - - - a9
R itV (22v) 0ZAW 99 ‘Z# NIVW NIgvD ND018 35n4
‘0’0 STW ANV1O 318V0 - - - - v9 096v2SyvVO —— [Q0V)
Sév6y6YvVO
HL¥V3 Lavd Qe wwol wuwig Ag 008 S
¥IMOd NIVW ALdVd Qie wwig wwig a3y oL 14
¥IMOd AJOSSIODV wuwg wuwig a3ad 144 €
¥IMOd AJOSSIOOV wwg wwig a3y 0ge 4
43IMOJ NIgvD wuwig wwg a3y oLve L
NOILdIDOS3a gAaN3 | VANI | JO10D | HION3IT | #319VO

Chapter 16 - Schematics - 279

G6 Crop Cruiser Parts Manual MY20 - REV02



Electrical Schematic - Side Console Harnesses

¥0

OCAW LNOAVT IVOIILOF1E 9O

A3¥

N

G1000SLVO

ON 930

SN3¥Y "JOLDITS ¥¥3O NOLING HSNd
'A18W3SSY JOLOW JAIA ‘4OLYNLOV
££0000EVO

1601021 d9-¥01d .8-QY. SNOH
.8-08.SNOH aigeT &}

16151021 ﬁ a
V08, SNOH al0e
=08, SNOH 21ge1

$9-9010.¥-QV. SNOH

SLEESOLYLN g | §153H5 OL 43434
INOE¥OVE OL IZH £28000EV OL
WNINVO.
WUl Jamod,
OTAW 99 'S8d
SNIJV ‘SSINIVH TVOIRHLOI I
sorvmns G B 0€€000EVO
WHO 0zl HOS13na N0 NYO,,
05€rS0SVO
—
.8 J0j08UU00 SSgd. 4V 10108UL00 SSHd.

JOLOF IS VIO

9/0000EVO

FTOSNOD 3dIS

VOZ AZL 1545 ‘Z8VIIOS.
Nid 7 08Z0S| QI VAN ‘AVIZd
SE0SL0SYO

NOLYINSIEO A¥134 SEIVOIGNI 100

TUI33HS O1 43433
J10SNOD 3AIS
Divagdavd  amy D AVAdS
oEH LEH <) £EH
38V =0l AECAREC]

2# TT0SNOD

8133HS OL 33433
£Z€000EVO OL

Wl

8133HS OL 3343
€2€000EVO OL

(¢)al
3AON
VASVN (e)
‘85N TVNA 13408 ¥IMOd AXVITIXNY alvy +
¥80000€VO anvd
@ 4Md FIOSNOD O/t
20H

38V

OZAW 99 "JTOSNOD "SSANIVH 1VOIdLO313

2Ce000EVO

HOLVINIWEAL
WHO 021 HOS13Na
0SEYSOSVO

VHEMS g ms THMS  LEMS
LEH 9EH SEH VEH
WV nagv) WV EEvT

FILLOYHL XOIUSAOT
68H
TTI33HS OL 43433 =L MOUSAON
310SNOD 341§ 8EH

TTI33HS O1 3343y
J1LOYHL ¥DILSAOT OL

[T 133HS OL 33433
JOILSAOr OL

) 210240 "INNVHD 91 ‘TINAOW O/t
== 8/7000EVO
o Wil $Md XOLLSAOF O )
210243 “BNNVHO 91 ‘TINOW O/t SoUH
e 8/2000£VO o
Jnaow #MOd 85N
1#310N0D A o ——
o Hn T T
ev1 B
Tav1 anve

(€)
alvy

(e)al
3AON

G6 Crop Cruiser Parts Manual MY20 - REV02

280 - Chapter |6 - Schematics



Electrical Schematic - Side Console & Joystick Operations

v0 OCAW LNOAVT IVOIILOF1T 9O G1000SLVO

A3y ENY ON 9¥a

SVYV1D "“DIWONODI ‘NOILONNS ILTNW “NDILSAOr sud

J8juNd NIdSZ

*oyshor sopiD
see|O ‘aseq YonsAor ‘00D BMOIYL L0L000EVO I

1£0000€VO soushor so01>

umoq 1l long

323374 ‘1134 'WOT X WW 61 ‘3dVL an e au
¥€98/0SVO
ssvauoa0
R
Xog

TVOI¥LO313 OINI ONIIIM FTOSNOD
01 d3ddV 3dV1 1134 SSINIVH

/L

asl
960006V TYE000EVD | WOW/2HO/WOW £d104 WOOE vms
8980006V TYE000EVD | WOW/2HO/WOW z @104 Wooe ems
¥ HOLIMS 1560006V Y0008V | WOW/2HO/WOW HOLYD WO Zms
2v000evD TYE000EVD | WOW/2HO/WOW 1 @104 Woos ms
12v9005v¥D INvIe - vms
¢ H MU._._ \SW 05500080 TVEQOOEVD | WOW/ZHO/WOW 10418 WOO8 ems
6780006V TYE000EVD | WOW/HO/WOW @104 WoO" ms
OZAW 99 °A VANINOD ‘33v38 Yd¥d "ONINOOT ‘ONIEYD HOLMS Z9E000EVD or00eve E R JrE—— "
PAVACG Advd L HOLIMS #YO YOIVALOVY | #VYO HOLMS JdALHOUIMS NOWONN4 #ms
OZAW 99 'GIHOLI ¥3SY1‘AMY HOLVALOY HOLIMS SSE000EVD WOOg W9E
ONIMEYD ‘G31 318 1242 */40/WOW "AQO8 HOLMS EFE000EVD

amy

OZAW 99 'GIHOL3 43SV '3SIND AOLYALOY HOLMS $SE000EVD
ONITAYD ‘G31 318 1242 ‘/410/WOW 'AJO8 HOLIMS E7E000EVD

J3LSVW 3SINID

OZAW 99 'GIHOLI 4351 “AVdS HOLYNLOY HOLIMS EGE000EVD
ONITYVO ‘G371 318 12dZ ‘'NO/NO “AJO8 HOLIMS #7E000EVD

JAOW aAvOd AVddS

SYV1D "“DIWONODYT ‘NOILONNA ILTNW HDILSAOT
1£0000EVD

AQO8 FTLLOJHL XDILSAOT
£01000EVO

SYV1D "JOLD313S ¥¥3D ANV HOLIMS 3AIS HY “13NVd TTOSNOD

£V58L05VO €0Z130 WHI 'HONOL .21 'NIFJDS AV1dSIa

062000EVO
VASVN ‘851 T¥NQA “134D0S ¥3IMOd AFVITIXNY

#80000€VO

SNIYY 'GIWWYIOOYd ‘43TTIOHINOD JOLOTTIS ¥VAD NOLING HSNd
9£0000EVO

NLOL-WYY .S "1TVE .57 3ZIS O 'F19VISNIay “TVSIIAINN "INNOW WV
SZ80T0SVO

FTOSNOD 3dIS

Chapter 16 - Schematics - 281

G6 Crop Cruiser Parts Manual MY20 - REV02



Electrical Schematic - Rear Panel Layout

(0]

A3y

OCAW LNOAVT IVOIILOFTT 9O

N

,,,,,,,,
<<<<<

1INV 40 INOJ4

an

$1000SLVO ..
8 133HS OL 3343y
TZH £ZE000EVD OL
€ 133HS OL 3343y
B8E1000EVD 40O Livd
]
4-%
¥3IMOd NId €
18H

HOLIMS ¥31714 NOgIVD

@ 1INV 40 dv3d

N

OFET S
TN
o

oza1 el

N

HOLIMS NOILINDI NIgVD SYV1D

HOLIMS NOILINOI dIMOd 8N
88 'H 0¥ *H
VAJVN ‘9sn vna
‘13XD0S dIMOd AIVIIXNY

¥80000EVO

4IMOJ AdILLVE
L8°H

¥3IMOd S3OSSIODV
98 H

OSI/ ég61r
130d SOILSONDVIa

13NV 33y ‘SSANIVH 9ns

10-€2€000EVO

¥IMOJ JILHOIT ILIIVOID
68°H

G6 Crop Cruiser Parts Manual MY20 - REV02

282 - Chapter |6 - Schematics



Electrical Schematic - Power Distribution Layout

0. OCAW LNOAVT IVOIILOF1T 9O G1000SLVO

A3Y N ON 93a

(3NIDNI OL IX3N SISSYHD
30IS HY) HL¥V3 SISSYHD OL

JOLOW J3LAVIS
AN

wwz| ‘@

3o0|g auibul

V0BL ATL “190€ VTI3H * AVI3Y
0r98Y0SvO

(BNION 40 INO¥4 WO¥4 GIMIIA) (A¥3LLV8 OL XN SISSYHO
3QIS HY) HLYV3 SISSYHD OL

0061 4ONTHA A¥ILLYVE

0rg990svO

e | @\@

ol / ]

1 133HS Ol 43438 T
¥ZE000EVO 97 1'H OL

S

0061 4ONTA A¥ILLYE

0vZ9905VO

¥OLVIOSI A¥LLYE

£8/500SVO

HOLIMS
NIgVD HLIM a3HDL.

IMS

= ———o
JOLV10SI ﬁ 2 @ SLHOI SISSYHO XNV
WO \VOE| ANLs dMd SISSYHO XNV

V0T ‘3SVOr ‘3SN4 £0¥000EVO
VOE ‘ISVOr ‘ISN4 Z0¥000EVO
VOr ‘3SVOr ‘3sN4 £££000EVO

AV138 00V po
QIHOLMS WO Al

V0€E OV WO3
VOEOLY  Sdve a3l
V0T OLvY Wv3g H

YOz OLY  Wv3g O1

L£€000EVD

AN

WG ‘T3N3 ‘TINCOW AVTI 33MOd

dINO ONINNNY
HLIM d3HDOLIMS

— ¥31002 710
> ¥IANQ AV

Wd Q35114 FINAOW ¥MOd

SEY000EVO

35N4T3LU "35N4 3QVT8 ¥ 1IN € ‘Wad 'XO8 35N4

AV133 DOV Wad o8y st
HL¥V3 NI8YD OL SISSYHO 005 vl
HL3V3 JOLVNIILTY 006 €l OZAW 99 “LIM AY3LLVE 'SSINAVH TVOIRILDI 1A ANVOOL “SNY ‘264
HL¥VA SISSYHO OL ¥3L¥V1S 00g 41 GZe000evoO 1£F000EVD
HL¥V3 SISSYHO OL 3NION3 005 1 AWVOSL SN ‘3503
HL¥V3 A¥3LLYE OL A¥3LLYE 0se 6 9EE000EVO
HL¥v3 OL A¥3LLVE 00¢ 8 K
QIONTOS OL AVI3Y ¥3LIVLS [ 3 H g EcmmH dpe3 wao o
dVII WOIH AIMIIA
QIONITOS OL AV13Y ¥ILHVIS o5y 9 wiwoos vl wuwol
¥OLVNAALY o0zt S JOLVNIILTY
14 xog 8504
HOLOW ¥3LHVIS OL ¥OLVIOS| o0zl [
wwg Aojoy 22V 0} Wad
Wad OL ¥OLV10SI osel 3 @ =)
wiwiogy Sl wiwg
¥IMOJ A¥3LLYE OL A¥3LLVE 0se z
¥IMOdJ YOLVIOS OL A¥3LLYE 000z L
NOILdI¥Os3d HLION3T | # 319VO

882000EVO

¥IMOd SIssvHO |((O)

JIMOd NIVW NIgVD
¥IMOd ¥3TI0¥INOD XNV (O

(wad)

JINAOW NOILNGIALSIA dIMOd

Chapter 16 - Schematics - 283

G6 Crop Cruiser Parts Manual MY20 - REV02



Electrical Schematic - Main Chassis

v0 OCAW LNOAVT IVOIILOF 1T 9O G1000SLVO

A3y N ON 930

3SN4T3LN 3504

882000£VO

——
3
G
VoL
WQd ‘G351 FINAOW ¥IMOd

SEY000EVO

SL133HY

‘WQd ‘a3snd ‘TINAOW AV13Y ¥3IMOd
LE€000EVO

NOILDINNOD
ONILHOI ¥INOLSND

3018 ¥ 1AW € 'Wad 'XO8 3504

MO8L ‘W38 QOO
? 10dS "4V ‘a1 '1HON
01SSL0SVO

MOZL ‘W38 JOOTH
\ 7 LOdS ¥vE ‘a3 "1HON
\J $0SSL0SVO

8U133HS OL ¥343y

s

HOLVINIWAAL
WHO 0Z1 HOS13Na
0S€7S0SVO

S3SSINYVH TYORLOITE
S34DVAT0D LiNS “VE BOVPSNI
“15v2-83 Nid Z '300Ia NI ONnd

8Z¥000EV!

E1133HS OL 3343
anis - A¥3Lve OL

annoss

O0ZAW 99 "SISSYHD NIVW ‘SSINVH TvOIILO313

y2¢€000EVO

TIE3HS OL ¥343¥
252000£VO OL

e
vt 4v80l-L,8/1 ON
9T 133HS OL ¥3438 “DIINVAAAH HOLMS 3NS5

SSINYVH NOSITTV OL

B 133HS O1 ¥343y

V!

£TE000EVO OL 990000evO ¥v8 Q31NIgVO OL
ELIFIHS OL 3343y

ANLs + A¥3LLVE OL

NOISN3LX3
30K 990 TION 21 s i
118000EVO
€861105VO

080-1000-€01 ‘ON3 ANIS [ il
9v1000EVO 120°1810690
JOSN3S JIONV 133IHM
¥¥1000EVO

/@ 6£0000£VO OL

NIJO ATIVWAON
“Nid 7 'SNONNIINOD dWY 001
AV3d WV 081 'AZL ‘AVI3Y
0v98v0SVO

dIMOd WO 191H

HOLVINIWEAL
WHO 021 HOS1Na
0SEYS0SVO

T3 INVI009 MO

:

WOD3 058ZWD LINS "SNIWWND
TIAITINVIO0D MOT ‘4OSNIS
86£000EVO
S3SSINIVH TVDINLDTT

SIIOVATOD LINS "VE BOVSNI
ISvZ-84 Nid Z '300Id NI ONd
82¥000EVO

WO3 091H

ONIFIM ONILSIXT SNINWND

620-1000-€0L ‘ON3 TV
S 1000EVO

Continue Over Page

G6 Crop Cruiser Parts Manual MY20 - REV02

284 - Chapter |6 - Schematics



OCAW L1NOAVT IVIIILOF 1T 9O

G1000SLVO

ELUS ON 930

0ZAW ¥31002 110 “¥37103INOD Nv4 ‘053

Electrical Schematic - Main Chassis

§°1XZZW “DIN 3LSIWAIHL "HOSNIS

MOE 'NIB¥O FIOM Q31 '1HON
0S2000€VO 7

TI33HS OL ¥3438
JINAOW
D¥1033 WOOS8 Ol
w03
wooa
o
=)

(I P

Wv3g 400 ‘a3l
'AT8W3SSY IHOM YIOM QOd ‘LHON
SérELEYVO

_‘ — XOg1001L J

91133HS OL ¥343y

T

g anose

R

OZAW 99D “SISSYHD NIVW 'SSINIVH TvOILO313

y2€000EVO

Y L S8Y *ADDd M/D “HILSINVD

Wv3g OO ‘a3l
“AT8WISSY IHOI Y¥OM 0Od “IHON
SeveELYVO

WaVV 8aZ0L
AZL 434338 ISHINIY
G86110SVO

QNLS 3ALSO SALYOIANI
SINISHSLYIH Q33

MOE 'NISVD NIOM ‘Q1"IHON

052000EVO

91 133HS OL 3343y
9¥E000EVO OL

‘Q3LYOD OAd 'JO0¥d ¥3LYM
'30 / NO 'F1990L ‘HOLMS
67/910SVO

OTHANHS XYW
1Sd S 'NIW/TE'LL 'TTOAZL ‘dWNd
SO¥ETOSYO

(v 133HS

18°S F1LO8 ¥IHSYM NITIOSANIM
$8/0£0SVO

H

N3O ATIVWION

“NId ¥ ‘SNONNILNOD dWY 001

“AV3d dAV 081 AZLAVIZY
0v9870SVO

Chapter 16 - Schematics - 285

G6 Crop Cruiser Parts Manual MY20 - REV02



Electrical Schematic - Chassis Hydraulics

v0

A3Y

OCAW LNOAVT IVOIILOF 1T 9O

N

G1000SLVO

ON 930

004
95 5n0m

O0ZAW 99 "ONIGWNTd 'SSINIVH TVDILOF13

£2€000EVO

WHI ‘AS0 "4V8 520
4IONASNYAL JOSNIS JANSSId
91€000EVO
@

L

SO "ONI¥-O W4 'SS91€

“JOLOINNOD HOSINIA WOVAHAVIQ HSNT4
‘ddS8.L YWOZ ‘¥v87 00 "OSNIS 3INSSIAd

UanDY ANHD %
4 duing ADids “1osuas

€€9L0SVD

OIHL WG| X SI3WVIQ

00vdsN

/007 4N VY "W dWNd HOSNIS

981000£VO

WIWZLHLION3ALS HOIH 'LINOYIW

£1€000EVD

STI33HS OL 43433
7 $ZE000EVO OL

L

6919105VO

8

W dnd

1-9VE000E¥O SSINAVH BNS

VT [33HS OL 33438
7 76£000£VO OL

Nid 7 HOSIN3A ‘N3JONYO
NOLING 8 'NVO ‘QVdAI
LEY000EVO

NON *,§ ‘N334D§

HOLVINIWEAL
WHO 0Z1 HOS13Na

0SEYSOSYO

)

Wn,v
&

InoweasE o

wzH
v

WYL

@

EUBHETT

nowvase

STI3FHS OL ¥343y
¥ZE000EVO OL

‘0TAW

850140 Wl 'HONOL

482000EVD 8

$EE000EVO

—— X0g91001 —

OZAW 99 ‘GIHOL3 33SV1 43ddOH ‘LISNI HOLMS QYA | EPO00EYD

0ZAW 99 ‘G3HOL3 4351 HOLVLOY ‘L3N HOLMS QVAAD | Zrv000evD

7AW 99 ‘G3HOL3 335V1 ANV LONGONA T1 L33SNI HOUMS OVaA3H | L7PO00EVS

OZAW 9 ‘G3HOI3 ¥351 1ONC0Nd dWNJ AVadS ‘L3ISNI HOLMS OVAAD | OVPO00EVS

OZAW 99 ‘G3HOI3 ¥351 FTZZON JSNI 435N HOUMS QVaA3Y | 66¥000EVD

OZAW 99 G3HOI3 4351 ‘9N TIH ‘L¥3SNI HOLMS OVAA3Y | 6er000evD

OZAW 99 G3HOL3 4351 NV 3SN T “¥3SNI HOUMS QVaAd | /E¥000EVS

OZAW 99 GIHOL3 4351 SN dWNJ AVAdS ‘LIISNI HOLMS OVaAd | 96v0008vD
SL43SNI AVdAIN

anna svaas
o avnaavaas  annd i » o s
CUN0N 211 Snon oK 0L noH

e = o a

s o
i
) 7

AVidsia

oL

99 sonn

StLzad wnoxezs Sry6vérvO
“0ZAW ¥3T108INOD INIHOVW 99 ‘D1d 7

L1€000EVO

S50
G2l n
T

LN X0m00L
OELH

Q31°1HoN

annoso
L
g e

3as HA

NIV 33aNN
e INIOd ANNOXD

T

OVAAH ‘HIOA¥3SIY 1O
JOSNIS JANLVHIdNAL
DINVIAAH
1Z€000evO

06-M3S/6L0S/21/-/0/7'T-9L1-453
‘OVAAH ‘HIOA¥ISTY
O “HOLMS T3A1
MOTHIM FONVO 13A3T
Wl 'AS-0 "4VE SZ-0
“¥3DNASNYAL YOSNIS FANSSIId §67000EVO

91£000EVO

9210000227 ‘NIAVY "HOSLN3A
“AS-1 '15d5-0 "¥IDNASNVL FINSSI¥d
¥82000EVO

hat 00
- i
B

WIW90E “WAINIWNTY

0ZAW
VIAAH SISSYHD "SSINAVH TvOId103713

Sy€000EVO

AGUIBSSY "1OPPDT ‘DOINGU TPUIAD

AINO 3dVdS

10J28UU0D Y2s5iNaa Yym spod 8/ 1
$5U9S G DYW BAIDA PIOUS|OS DyOWNaUg

| 9€TLLOSVD |

assnion AL
.8/1°10dS "NOILYNLOY ISd
@ S5 ¥IV MOT HOLIMS F3NSSIdd

99 "O1d SISSYHD 'SSANYVH TVOIRLOI 13 ssouosv
2¥€000EVO
V)
SPOBJAIL Ypm spod .8/ L
@ 551185 GE DV SAIDA PIOUSIOS DOLINGUY

SETLLOSVD

) gosnas

3OVIE HOTIO0L Y NV
MOTIA : ONZ2LS YO NYD EE
N30 steir nvo &
B oSO R
UMM EOMIN VO NYD B
0331 108INOD YO NYD

WINODE A¥3A3 SNOLLD3S 10dS CH0TOD JAVH OL SHOMIN NYD
30N

G6 Crop Cruiser Parts Manual MY20 - REV02

286 - Chapter |6 - Schematics



Electrical Schematic - Bonnet Electrical

¥0. OCZAW LNOAVT IVOIILOF1T 9O

A3y N

G1000SLVO

ON 930

MOZL ‘W38 dOOTH
2 104S “dv8 ‘031 ‘IHON MOSL ‘Wv38 0O
§0SSL0SVO % 10dS '¥vE Q31 "IHON
7 0185£0SVO

WOE9Y., SNOH UO|DI07

WOY9¥. SNOH UolDO0]

woaq yoiH
VH60S.. SNOH UoKD207

adIS 1431

TVOILO3FT3 1IINNO4

8805, SNOH UO|PI07

.602/802, SNOH UOHD07]

11605, SNOH UoKOO0T Syt BB

3dIS IHOIY

080D ‘1INNOE SLAW
1INS ‘37 'AT8WISSY IHOI ONINNNY / YO1VDIaNI
S1¥SL0SVO

SIHOIT ONINNNY/JOLYDIANI
13NNOSF "SSINIVH TvOIILOI13

1-6/0000E€VO

OZAW 11 “o0d poo] J0jo2IpUl ‘Bnid
687000€VO ONIMVIA OL 3343y

V39 HOIH \H60S. SNOH 1 133HS OL 33434

67 1°H #2€000€VO OL

080D 13NNOE §LAW LINS ¥01D3r0dd
M09 'AZL WY3E MOT ATBWISSY IHOMAVIH

SO¥SL0SVO
©
W(
=

(080D 1INNOS SLAW LINS ‘¥0103r0dd
‘M09 “AZL ‘WV38 HOIH 'AT8W3SSY IHONAVIH
0LYSL0SVO

Heos
T

SIHOINAVAH 13NNO4 'SSINJVH 1VOIRLOI 13

¢-6/0000EVO

10005 ‘3LHM 100D
110A 286 'Z 40 YDVd Q31 '68H IHONAVIH YU IE3HS OL 3343

26¥000EVO 05 1:H ¥Z€000EVO OL

Chapter 16 - Schematics - 287

G6 Crop Cruiser Parts Manual MY20 - REV02



Electrical Schematic - Console & PLC Harnesses

v0

A3y

OZAW LNOAVT IVOIILOF1T 9O

N

G1000SLVO

ON 930

128891261 = Aomaypo

‘E0ZWZO Wl ‘M3IA 3V3Y 'VIWYD
00¥000EVO

0rZ'e8891°¢6l

OZAW 99 "¥313W MOTH "IV JINVL ‘SSINIVH TVOINLOT 13
y6€000EVO

Wil ‘NOISNILX3 W1 L ‘VHIWYD 33 'SSINIVH TvOILO313
16€000EVO

|
i

s

€6€000EVO

WHI LINS ‘ZIW WS 318V LIN¥IHII ‘SSINIVH TV OI8103 T3
26€000EVO

$3LvAdN WILSAS JO4 08SN OINI SLOINNOD 319VO 4asn

WAI LINS ‘85N OLZIW ‘¥OLdVAY T¥OI¥LO313
0/¥000EVO

757

WUW@VUVSE Wl ‘aiqed jeuei3 Amﬁhbwmﬁ

(Ga

SRR

B 33HS OL ¥3433
£2€000EVO OL

N

() —-

1¥T'T8'891°C61

G6 Crop Cruiser Parts Manual MY20 - REV02

288 - Chapter |6 - Schematics



v0. OCAW 1NOAVT IVOIILOFTT 9O G1000SLVO

A3Y ENTS ON 93a

ISSION

Electrical Schematic - Transm

€G100LEVO

0002-10V-M8S
£/0000EVO
JOLYNLOV JOLOI T3S dvID

d33dS IndINO

Q334S 3INIgINL

JOLOINNOD NOISSIWSNVAL NIVW Q33dS INION3

HHMOYEEL = TVD 9 N3O
N87SZ956Z N/d 9 NID
AL90¥8€9 = TVD § N3O

JINAOW TOYINOD NOISSIWSNV AL

YT 133HS OL ¥3438

JOLOINNOD SNVAL

. . N\ . B O N34 £6109C 9 NID-69209Z
| | SSINYVH NOISSIWSNV YL NOSITTVY i m@m ¢ NID-672092
egaz%\ I , NOSITTV KNGS SO

8 133HS OL 3343y
91:H £260006¥O OL
NIVW WL

|H — — — — Q.IH B\ Ol 33HS OL ¥343y
/ INOEADVE 6611 L) NINVO 0££0008VD OL
6E6LT NVD
OSI/ 68611
SOUSONOVIA NV
TULEIHS OL 3343y BI33HS OL ¥3434 @y
TNV dV3IY £ZE000EVO £:H OL Q v 1404 3uvds

JONVHO/MOTIIA
[€EEENET(e}

3ME/AONVAO

7 B i B . t a3ads wZ_mM_““éO\ZS
NOISSIWSNV L -

Q33dS INIONT

NOISSIWSNV AL

Chapter 16 - Schematics - 289

G6 Crop Cruiser Parts Manual MY20 - REV02



OCAW 1NOAVT IVOIILOF 1T 9O G1000SLVO |

A3 L ON 9¥a
JouBDW AlUO Josuas AIDjoY
18€000EVO
OWLVO 'Nve013 600-5€20-£1 L
600-5620-L1 L ‘334930 021 "¥IWOINILOJ “L¥X NIAVY 333930 05 "d1¥ FIVMANVH

19X NIAVY ‘333930 05 d1¥ ‘TIYMOIVH £5¥6905VO 35007 HIIM "L JOSNIS A¥VION

Boom Centre

IC -

Electrical Schemat

3SOOTHUM ‘LI JOSNIS AVLOY
8/£000EVO

12UBDW AU JosuSS AIDjoY

D0D+-038¥rE
137331 ", “SSVAAG/HOLNHS

8/£000EVO

18E000EVO “AVM € TIVE DLDTTE IAIVA
Wv3g Q00T ‘aI
Jinow wooq s “ATBWESSY IHOM Y4OM QOd THONM  Siev
s m:,mo ﬁ_mnw\.ﬂm.mmwn“\.sz: woog S6vEL6YVO Z 13305 OL ¥3438
Z153HS OL 43433 HOSN3S UNSSIA INN AV ONISSIN3VH WOO8 OL

1UNOW WOOq WOy
110 “anig "AIUISSSD JUBY Woog

S08Z16vVO

1UOY SSOID ‘oM

W01 “uoisuSpa

SIZZON WO 'S$8UIDH 102149813

ONISSINIVH WOOS OL

on Woos XY

P I33H5 O1 4343y @
£/6000E¥ Ol

0666767V D

o N,
@H
T

203 WooR anoos

v

|@ 7 1330S OL 43438
£0008¥ OL
PR

2 n
v

aanwoos
v s H
v

v toR
o

O0ZTAW 99 "¥3INID WOOE 'SSANAVH TvOId103713

8¢e000EVO

¥£5000EVO 18
HOLYNIWAEL
T133HS OL 33438 WHO 0z| HOS13Na TI3IHS OL 33334
ONISSINEVH WOOE OL ONISSINAVH WOO8 OL

\

0SEYS0SVO 4

3 /
"
:

YOLOINNOD o ¥OLDINNOD
HLIM 393V 1HOMN TIvL a31 JR—— HLUM 393V1 '1HON VL a3
6¥2000EVO - 6¥2000EVO

250790
NNT/SYOINIS

sz

s o
VoL

o)

150230
150220 SONNVAAAH

oI

4O5IN3Q UId § J0}2BUOD [02D8R
6980006VO
1uswadoiday

000
OB

JJIN3FO WOO4d

o sonso W ~
oot
o csouo
@
W41 'Z50Z30 STINNVHO INdNIg 1
‘STANNVHD LNdINO 8 "3INAOW Of1
01€000EVO
0€ :dI 3AON zS0zd0

Be
= JeKe

S1133HS OL ¥333y
¥ZE000EVO OL

=6

15020 N WD
i
=)

WHI 150230 ‘STANNVHD
1Nd1NO 91 'FINAOW O/1

60€000EVO
0C ‘Al 3AON 1S0TaO

)
5
g
DWLYO ‘Nve013
‘334930 02| '¥313WOIINILOd
LSY690SVO

30IS ¥3IHIO 33§

AINO 3GOW AV1dSIQ ONILYDIANI ¥V3dd¥ TIIM Q31 ¥D01 NIFIO
3JQOW ONILIA3 1iX3 OL D35 0L XO¥4V ¥O4 AISNOINVIINWIS NMOA ANV dN SS3¥4d
Q3AV14SIA §I 3POU
Q1 3GON 135 OL ¥3IN3 $53¥d 11910 ISV ¥3L4V
11910 1X3N OL 09 OL ¥3IN3 S534d
INTVA G3LSINOI 135 OL NMOA ANY dn 35N
QI 300N 13§ 3HL SAV1dSIA 3DIAIA FHL
AZX ¥3INI SSIUd
Q3AV14SId S 3POU
D356 ¥04 AIAV14SIA S1 001N
1NO S309 31 %001 N3O
D35 0L 1SV311V ¥O4 ATSNOINVIINWIS NMOQ ONV dN SS3¥d
X$0Z4D NO QI 3AON 13s OL

G6 Crop Cruiser Parts Manual MY20 - REV02

290 - Chapter |6 - Schematics



Electrical Schematic - Boom Hydraulics - 36-42m

¥0

G1000SLVO

N ON 9¥a

OCAW LNOAVT IVOIILOF1T 9O

OTAW 99 'SOITNVIAAH WOOSE D1d "SSINIVH TvOI¥LOI I

2#150280
15 SNOH
138V
£#150240
1#150280
05 SNOH e snon #5000
RECM REC s Sno

(1As)
v 1 Q104 (rAs)
65 :SNOH e

REC 29:SNOH

2381 o
1L HTWOo08
99 :SNOH
138V
(1s)
TBAT ¥3INZD
85 :SNOH
(eAs) ;
vZa10d s 50
QA (9A5) 11ILHY WOOE "o Woos
38V 1N0¥O01 dsNs WOOS 9 SnOn 129 WO

79 :SNOH 138w 7isno

REC

o) 8A00 WOO8
1HOEH WOO8 o
£9 1SNOH
39V

SOINNYAAAH Wey-9¢

dOL OLANVI8

WOLLO08 Ol IS
13A3T ¥3INID 0
85 H o

LIl HT WOoOod
99 H

250240
AWNTd/SIOSNIS

|S0CdD
SONNVITAH

g [}

o

[

()
v 1 104
65 H

TAS
41a104
09 :H

SAS)
1HOIEH WoOoge
€9°H

of

LT

=

E:[e]}
4AD0 WOOd
89 'H

WOLOog

¥V ADd WOOSg
L9H

LAS]
1711 HI WOOg
S9H

Mﬁg YAS
4¢ a1od
29 H

9AS)
1nOXD01
dsSnNs Woosg
¥9H

Chapter 16 - Schematics - 291

G6 Crop Cruiser Parts Manual MY20 - REV02



v0 OCZAW LNOAVT IVOIILOF1T 9O

A3y

N

G1000SLVO

ON 930

O0ZAW 99D “SOINVAAAH WOOSE D1d ‘SSINAVH TvOI¥L1D3 13

01¥000EVO

-

1NONDO1 dsNs
WOOS 79 H
138Vl

01 QIONT10S
0ISH
138V1

Z#1SOZHD 1SH
1381

6 QION3108

65 TH

21 QIONZ108
ZISH

8 QIONITOS. ¥ QIONIT0S

i

9 QIONI10§
95 H

5 QION3108
SSTH

(1s)

€ QION3108

£SH

5 QIONZT0S NV1E ————— | SNV = dO1
14150282 0SH WOLLOH (€3)
HEV1 ) HOLV1
X == 150230 esH
SOINVIAAH
P#15024D €5 H @
T8Vl @
! -~ Do [ -
I — 9A0Q
SH1S0CHD 25 °H JINVId = dOL 98 H
eV @ @ @ @ WOLLOS (zs) WOLLOE (5S)
X S| % Q2 007 3INID v A2a
0o 00 ’ SS°H
9HISOZHD S5 H []|\
T38v1
% Q0 £8]
X B 00 00 Q104 1 39Vis vs
%, /SH L mow%.m;om
S#15024D me(ﬂ N Q 0
s = =i g g "
| 39vIS 104
o Nwow\mulmnm«.(ﬂ B8#15024D LS'H & % & % Lis
V1 0o o..\« 00 Q1042 39Vis
X %, LISH

LH1SOZ¥D 95 °H
TEav1

X E=

:

—— |

Q104 € 39VIS

239VIS 104

Q104 € 3DVIS

9IS H
(2 B HOLVO WOO4
R €IS H
HOLYD WOOd
VISH

G6 Crop Cruiser Parts Manual MY20 - REV02

Electrical Schematic - Boom Hydraulics - 48m

WU _I_ D < M D > _I_ E w.v Eo_wmmLoom :u_wm.wmmf: :.._o_mm\ 1L
E 1SH 6SH

292 - Chapter |6 - Schematics



Electrical Schematic - CANBUS Networks

v0

A3Y

OCAW LNOAVT IVOIILOF1T 9O

G1000SLVO

ENTS

ON 930

SISSYHO

85Z000EVO _E 2520008YO = $ZE000EVO oS 252000£YD m—ﬁ%
virt W i
& e
 — |||
seum
b Eoe
o8 =] oveoooeve
ol
VZ8000EVO g
¥280008VD : colr
3INAOW WOL % o
TO¥INOD
INIONI
O &EE= 978000EVO xog1001 vo —EDED O
vH 6ZUH
8ZTH 991 H
IWH XO8 QVdATY
1001
& Z80008VO
&= T ONI¥FALS VO
v i 7
WO YOSN3S VSVS
ONIIALS
o
9v50008VO. 280008 V!
O &l &> @@ CE000EYD . JHOMIIN VO —ef—
wzH
IWH X0
1001
6ZLH O1d
e 2202/01/10 LYQdN IIYMLIOS 3313V G3HIND3Y LON
¥Z80008VO
Q&S E000EVO @ @ 104INOD VO
vl
)
86LH 261 96LH S6LH 21d e FCH
P
150240 Of1 250280 O/1 "

SHIOMIAN SNANVO

.
L2 gveoooevo

y : 8€1000EVO
=

NIgVD —— —

8E1000EVO

390a1¥8 NHOM
£ZY000EVO

€2E000EVO

r=6€61l

303 me

WOL NOSIY

At

IWHNIBYD  sosonovia

£L6V000EVO

nINOBXOVE NOSITY.

2 1000EVO

-8R 3svas

3001 N0

1A PUZT 34D

6E61I NVD

Z¥1000EVO

¥OLOINNOD $d5 4008
! |

¢T0T ATdv3 a3aay -
4003 Ol NVO ONI¥33Ls _

i

T%L

e O

oz%&f@lﬁ S==; W £2€£000EVD

(ONI¥33LS VO) NVD

BT

LeH

cin o
34330 IWH
SOILSONDVIA
NHOr/319WIdL ONINIILS NIgvD
@I SUH 7
)= NIOMIIN VO S e (D
LH (HIOMLIN VO) MV NVD
Lo
IWH
Z20Z/01/10 31vAdN I¥VMIJOS 3314V A3JINOIY ION NIgVD
€2E000EVD ZZE000EVO
e JOJINOD VO =

g;ﬁ

ADILSAOT O/1

(TOYINOD V) N3O NVD

&

20K

SIHOLIMS
3J10SNOD O/

Chapter 16 - Schematics - 293

G6 Crop Cruiser Parts Manual MY20 - REV02



OCAW LNOAVT IVOIILOF1T 9O

A3y

ENUS

G1000SLVO

ON 930

AN IINYIHE — — — —

SANITNVO

Electrical Schematic - CANBUS Networks

JOSNIS VSVS

VSX0 06 -l A19Js
€1X0 61 :Ql UPW
$S34aav 304N0S $10-03Ad

Tv1gdo
ONI¥33LS

3OAld9 ONI¥FILS
/43TI04INOD
3331S OINY

S4O 31gWIdL 82 :dl
$dO VOV 91 :dl

0€C'¢8'891°¢61

ONI¥33LS NVO

HIOMIIN VO NVO

|.||||||||| — —
D —0O NV _ _ SI NV
_ _ 190l 86x0:al
LIX VO - D80 :dl |
WO¥ ¥ - 16%0 Al = ! !
®© FINAOW f——
TOUNGD W3 LX)
5 G | E
Gé6:al ]
©
(400% NIg¥ 40 dOL NO)
WNIWEL ¥3A3O3Y 54O ONINALS
IVSIIAIND \
0vZ'T8'891°T61 991" \
LYT'T8'8ILCHL &
Jvavy
SYOSNIS 40 ¥38WNN QO IAVH LS
d3sN 38 NVO £ OLdN NMVYA Savavy €
@‘mmmf 6E61- mmmfﬁ\®
. L
0o:al €0:al
B N
8
() ; (€)al - .
5 ® 2 oz:al oe:al
i = W =
f = \ TGN O/l TGO O/ 15089 o, @» §©
= e 7 NOILSAOF NIgYD J10SNOD Nigvd FInaon Znaon Ky
= $ng Ol D \v (©) O/ NOOE 1ndinowoos |
WOL/ W23 EINS] S 2
e/ o) ot anva o
WO3 SNIWAND WOLNOSTIY ox
Si=1

Continue Over Page

G6 Crop Cruiser Parts Manual MY20 - REV02

294 - Chapter |6 - Schematics



Electrical Schematic - Electrical Harnesses

820-5€20-G 1L .06 'WOOE AdVANODIS LIX NIAVY ‘SSANAVH TvIIdLDT 13

€20-GE20-GL L "SE€ 'WOOE AIVWIYC LdX NIAVY ‘SSANAVH TVIIdLDT 13

C96-€£10-€90 'AVAVY IHOIFH WOOG LidX NIAVY "YOSNIS

100-0001-¥ L€ ‘TAOYLS .9 “TVIIDOTOTHA-OLINOVW ‘F1VIIVA ‘LIX NIAVY dW "¥43dWVA
600-G€20-£1 L “LIX NIAVY 'F34D3A 05 ‘dLd 'FIVMAAVH ISOOT HLIM ‘LI dOSNIS AYV1Od
620-GE20-G 1L "YOLYNIWIIAL HLIM “SE ‘'WOOT AIVANODIS LaX NIAVY ‘SSINYVH TvOIdLO3 13
¥20-GETO-SLL "0F 'WOOHG AIVWIdd 13X NIAVY ‘SSINIVH TvOIdLDOI T3

L7 1-GE€Z0-G L1 "DIdS SFIDVATOD ‘NIVW LIX NIAVY ‘SSINAVH TVIIILDI T3

§96-€£10-€90 LaX ‘W3 ‘FINAOW NOISNVdXT NIAVY 'SNFOSI 'NOF

060-7£10-€90 XDOTNN WOOLOLNY HLIM ‘WY ‘WOOIOLNY "LadX NIAVY 'NOF

3L L NOILDIS 91 ‘W8Y-9€ 331NO WOO4
3L L NOILDIS 91 'W8Y-9€ 33NNI WOO4
¥3ILT T NOILDIS 91 'W8P-9€ 331NO WOO49
“¥3ILT T NOILDIS 91 ‘W8Y-9€ 3INNI WOO4

‘'SSINYVH TVOIdLO3 13
'SSINYVH TVOI4LO3 3
'SSINYVH TVOIdLO3 3
'SSINYVH TVOIdLO3 13

O0CTAW 99 'WZy 'WOO4E d31NO TOJINOD NOILDIS ‘WO 'SSINIVH 1vOId1O3 13
OZAW 99 ‘Wzy 'WOOE d3INNI “TOJINOD NOILDIS ‘WD ‘SSINYVH TVIIdLOI 3
OZAW 99 'W9€E 'WOOSE d3LNO TOJLINOD NOILDIS ‘WO ‘SSINYVH 1vOIdL1O3 13
O0ZTAW 99 ‘W€ 'WOOE 33INNI “TOIINOD NOILDIS ‘WO "SSINIVH 1vOId1O3 13
WOO8E W8¥ 1INS "LNONVIG 3311 € NOILDIS 91 ‘WO 'SSINIVH 1vOId1O3 13
“¥31L € NOILD3S 91 'WOd "SSINAVH TVOIRILO313

J3FINID WOO4 "d3IL € NOILDIS 91 ‘WO 'SSANAVH TvOIdLO313

SISSYHD 99 'WOd "SSINIVH TvOId10313

NIAVY T6000€LS 1L "DISVE LA OSI £3D LINS 'SSANAVH TvIIdLO3 13

NIAVY ZLAW ‘NOISNILXF F19VD 4004 ‘SSANAVH 1vIIdL1D3 13

NIAVY ZLAW “1SFIWAY FTOSNOD 3dIS OSI NIVW ‘SSINAVH TVOIILOF 13
NIAVY ‘SNG OSI LINS ‘JAILDV ‘NVD "dOLVYNIWAIL

SIOSNIS SNIWWND SSINAVH TVOId1O3 13
NOISSIWSNV L NOSITTV ‘SSINAVH TvOId1O313

NIAVY ‘¥ 1000EVO LINS OLW ‘AN3 dNLS

NIAVY ‘77 1000€VO LINS OLW ‘AN3 35O

NIAVY WWOSZ “ONI¥IILS 'LOVINOD NON dVINIT ‘YOSNIS
OCTAW ‘99 ‘W8 SOITNVAAAH WOOE Dd 'SSANAVH TvIIdLO3 13
OZAW 99 "d313W MO “TVD ANVL ‘SSANAVH TvIIdLO3 13
WHILINS "TLW WS 319V D 1INY3HI3 "SSINYVH TvOIdLO313

WHI 'NOISNILXI WLL "VAIWVD V3 ‘SSINIVH TvOIdLO3 13

"0CAW 99 "O1d SISSYHO

O0CAW 99 SOINNVIAAH SISSYHO
OZAW 99 'Sdd SNV

OZAW 99 "SOIMNVIAAH WOO4 O1d
OZAW 99 "¥3INID WOO49
O0TAW 99 "ONIgWN1d

OZAW 99 “LIX 33IMOd NIgVD
OTAW 99 "LIX Ad3Llvd

OCTAW 99 SISSYHD NIVW

O0TAW 99 'NIgVO NIVW

O0CTAW 99 "FTOSNOD

v OZAW INOAVT TVORILOITF 9D _ S1000SLVD ..
39dI¥4 NIgVD 337002 ‘SSINAVH TVIIILOF 13 2900905VO
0O4d
AV1dSIA 000 LW4/XW4 318WISL OL OSINIAVY ‘SSANIVH TvOIdL10313 290000EVO
NIAVY LLIAW ¥3LdVAV 4008 YNNILINV /€ JTGWINL ‘SSANYVH TvOI¥LO3 13 251000EVO
F1IWIIL
SO-VAOV "ONI¥FILS 3333d NHOM OL SFIOVATOD LNS 3D NVD ‘JAON 91¥000EVO
NIAVY ZLAW “d431dVAV 400 FHI4JVLS A ‘SSANAVH 1vOIRILOI 13 8 1000EVO
99 ‘0ZAW ‘Al ‘¥33LS OLNV ‘SSANAVH 1vOILOI 13 €¢r000EVO
33330 NHOr

'SSINYVH TVOI4LO3 3
'SSINYVH TVOI4LOF 3
‘SSINYVH TVOI4LOF 3
'SSINYVH TVOIdLO3 3
'SSINYVH TVOI4LO3 3
‘SSANYVH TVOIdLO313
‘'SSINYVH TVOIdLO3 3
‘SSANYVH TVOIdLO313
‘SSANYVH TVOIdLO3 13
‘SSANYAVH TVOIdLO3 13
‘SSANYVH TVOIdLO313

/8€000EVO
98€000EVO
28€000EVO
6/€000EVO
8/€000EVO
9/€000EVO
§/€000EVO
€/€£000EVO
1£€000EVO
0/£€£000EVO

13X

0£2000EVO
092000EVO
695000€VO
652000EVO
£Ly000EVO
9/y000EVO
§/¥000EVO
¥/y000EVO
€Er000EVO
¥92000EVO
852000EVO
¢ST000EVO
861000€VO
¢y 1000EVO
8€1000EVO
0€0000EVO

WOY

9¥1000EVO
S¥1000EVO
¥¥1000EVO
0l¥000EvVO
¥6€£000EVO
26€£000EVO
162000EVO
9¥€000EVO
S¥€000EVO
0€€000EVO
62€000EVO
82€000EVO
£2€090SVO
92€000EVO
G2e000EVO
¥2€000EVO
€2€000EVO
2Te000evVO
3SVE 0CAW 9O

Chapter 16 - Schematics - 295

G6 Crop Cruiser Parts Manual MY20 - REV02



Chapter 17

DECALS

Decals - Plumbing

(2 Boom flow
regulating

JoTank FASTFILL

(Y- Work
Light

) Chemical Pump
—/ Outlet Selector

@ Chemical

Pump

Chemical Fill Pump
Probe Aux

Tank rinse
nozzles from
fill pump

Tank rinse nozzles
from spray

Hopper/Bypass
valve

O 00 NN o U1 AW N —

— o

GA8701087
GAB8701101
GA8701 137
GA8701098
GA8701099
GA8701133
GA8701103
GAB8701 105
GA8701 104
GA8701102
GA8701 100

Rinse water tank
fill valve

Self cleaning
filter valve

LH POD CONTROL STATION

BOOM FLOW REGULATING VALVE
GAUGE FLUSH

TANK RINSE NOZZLES FROM SPRAY PUMP
TANK RINSE NOZZLES FROM FILL PUMP
HOPPER/BYPASS VALVE

RINSE WATER TANK FILL VALVE
PRODUCT TANK FILL VALVE

TANK SUCTION VALVE

SELF CLEANING FILTER VALVE
AGITATOR VALVE

G6 Crop Cruiser Parts Manual MY20 - REV02

Product tank
fill valve

Agitator
valve

Chapter |7 - Decals - 296

ITEM NO. | PART NUMBER | DESCRIPTION



Decals - Electrical

(1 Chassis
fuse block

<
re]
<
O

player

Carbon
fan filter

0 N oy 1 AW N —

O

10
I
12
13
14
I5
6
|7
18

e [ o

f IS0 logic

P 1s0
e o

HMI IGN

RELAY2 RELAY5 &8 &

Chassis Lights

ar © Paklights)  *

ig

GA8701225
GA8700292
GA8700293
GA8700892
GA8700893
GAB8701018
GA8701276
GA8701093
GA8701094
GA8701130
GA8701088
GA8701090
GA8701091
GA8701089
GA8701092
GA8701095
GA8701096
GA8701097

>+ 3 ! : 3
ITEM NO. | PART NUMBER

Driver

presence presence

ISO IGN

Radio
Backup

Aux Battery
Power

RELAY2 RELAY 3

RELAY6 D2

Air dryer

Oil cooler
lights

1ISO BUS

100A

Cabin Aux
Controller

Aux power

Aux chassis

ISO BUS

Aux power

A

150A

Low [N
B

30 amps maximum
(Do not jump start with
these terminals)

DESCRIPTION

CHASSIS FUSE BLOCK

CABIN WIRING LOOM, DRIVERS PRESENCE
CABIN WIRING LOOM, ISO BUS

ISO LOGIC POWER

ISO MAIN POWER

RCM POWER

3RD GEAR RELAY

CHASSIS FUSE BOX 4

CHASSIS FUSE BOX 3

RAVEN CR7 SCREEN

LH POD AUX POWER

CHASSIS FUSE BOX 2

CHASSIS FUSE BOX |

CHASSIS PDM

CHASSIS FUSE BOX | INSERT
CHASSIS FUSE BLOCK LAYOUT

AIR DRYER & OIL COOLER

AUX POWER & AUX CHASSIS LIGHTS

G6 Crop Cruiser Parts Manual MY20 - REV02

Chapter 17 - Decals - 297



Decals - Electrical & Cabin
ID 20 - GA3000309
ID 30 - GA3000310

X1 - housing 103 X2 - housing 104

GA3000278 - CR2012 - Joystick I/0 module

NodelD=3 —p Baudrate =3 — P

ISO Bus fuse block

Logic o
Logic i $  Hore

Power

switched
power

10A max

Hawkeye fuse block 1

150A max
Cabin aux
controller
100A max
Cabin main
150A max

HC HC
Power 1 Power 2

UI"ISWitChed Hawkeye fuse block 2
power E

HC
Power 4. Power5

e Battery
Isolator

STOP ENGINE BEFORE
SWITCHING TO “OFF” POSITION

Auto steer
Remote switch

Auto steer
Remote switch

MOTION @
[ GOLDACRES | ﬁ ﬂ
| PART NUMBER | DESCRIPTION

| GA870I11I IFM IO MODULE A |
2 GA8701112 IFM IO MODULE B !
3 GA8701217  JOYSTICK IO MODULE !
4 GA8701218 CONSOLE [0 MODULE !
5  GA8701120  AUXSWITCHED POWER !
6  GA870112l GROUND POINT !
7 GA8701122 AUX UNSWITCHED POWER !
8  GA8701220 CHASSIS PDM |
9 GA8701123 CABIN EARTH !
10 GA8701124 ACC RELAY |
Il GA8701125 STARTER MOTOR RELAY |
12 GA8701126 BATTERY ISOLATOR !
13 GA870I115 AUTOSTEER REMOTE SWITCH |
14 GA8701113 CABIN GEL SET |
15 GA870l114 G-MOTION CONTROL GUIDE |
16 GA8701288 ISOBUS FUSE BLOCK |
17 GA8701289 HAWKEYE FUSE BLOCK | |
18 GA8701290 HAWKEYE FUSE BLOCK 2 |
19 GA8700802 DECALKIT, G MOTION JOYSTICK, MY |7 !

298 - Chapter |7 - Decals

G6 Crop Cruiser Parts Manual MY20 - REV02



Decals - Chassis & Booms

Keep moving
arts oiled for
oth operation

Coolant filling instructions

1. Before filling, ensure heater hose taps are open.
2. Turn key on, but leave engine off.

3. Turn heater on.

4. Fill header tank at 13 I/min.

5. Turn engine on and run at idle for 5 minutes. Keep moving o2 - rmn Closed
6. Top up header tank as required. parts oiled fOI’

Total system volume 42L oth operation —

GAB701219

© Main tank
overroV\(w.

Air

GA8701138

R134A gas - 2kg
SP20 ail - 571ml (dry)

RapidFire
air pressure

Aux air
9 outlet

CR1058 5" display G6 GA3000289

Firmware

Sprayline pressure

CR7115 PLC G6 GA3000311

Firmware

Hydraulics

0 CR12083 12” display G6 GA3000290

® Boom height control Firmware |

load sense hose

Boom height control
load sense hose

e Main tank drain

Software _

ITEM NO. | PART NUMBER | DESCRIPTION

GA8701219

GAB8701199

GA8701200

3 GA8701211
4 GA8701 151
5 GA8701210
6 GA8701138
7 GAB8701106
8 GA8701 134
9 GAB8701135
[0 GA8701 136
I GA8701215
12 GA8701212
13 GA8701207
14 GA8701116
I5 GA8701221
16 GA8701222
17 GA8701223

G6 Crop Cruiser Parts Manual MY20 - REV02

COOLANT FILLING INSTRUCTIONS

KEEP MOVING PARTS OILED FOR SMOOTH OPERATION -
LEFT

KEEP MOVING PARTS OILED FOR SMOOTH OPERATION -
RIGHT

MAIN TANK OVERFLOW

AIR CONDITIONER GAS

MAIN TANK DRAIN

AIR DRAIN

AIR AUX OUTLET

RAPIDFIRE AIR PRESSURE

HYDRAULICS

SPRAYLINE PRESSURE

INLINE FUEL FILTER

HYDRAULIC OIL FILL

DIESEL ONLY

BOOM HEIGHT CONTROL LOAD SENSE HOSE
FIRMWARE & SOFTWARE - 5" DISPLAY
FIRMWARE & SOFTWARE - PLC
FIRMWARE & SOFTWARE - 2" DISPLAY

Chapter 17 - Decals - 299



Decals - Bonnet, Cabin & Tank

GB-S5
GB35

GE-Oc
GB-Cc

GBE-5E
GB-CE

©
@ GOLDACRES @ EE

GOLDACRES

@ Q@ ® o ©

©)

ITEM NO. | PART NUMBER | DESCRIPTION

I GA8701107 GOLDACRES TANK LH I
2 GAB8701108 GOLDACRES TANK RH [
3 GA8701109 GOLDACRES TANK LH G6 36 METRE I
4 GAB8701110 GOLDACRES TANK RH G6 36 METRE [
5 GA5063885 GOLDACRES CABIN FRONT I
6 GA8701191 GOLDACRES TANK LH G6 42 METRE I
7 GA8701192 GOLDACRES TANK RH G6 42 METRE I
8 GA8701189 GOLDACRES TANK LH G6 48 METRE I
9 GA8701190 GOLDACRES TANK RH G6 48 METRE I
10 GAB8701196 GOLDACRES BONNET LH I
I GA8701193 GOLDACRES BONNET RH I
12 GA8701197 GOLDACRES BONNET LH G6 I
13 GA8701194 GOLDACRES BONNET RH Gé6 I

300 - Chapter 17 - Decals G6 Crop Cruiser Parts Manual MY20 - REV02



Decals - Warnings

(1

Recommended Pressure
30 km/h 50 km/h
Kpa / psi Kpa / psi

Tyre Size &
Load Index

480 / 80R46
166A8 / 159D

480 / 80R50
177A8 / 166D

520 / 85R46
173A8 / 169D

AWARNING

Keep hands clear

GA8701281

240/ 35 290/ 42

220/ 32 240/ 35

220/ 32 240/ 35

Do not fill
past this point

GAB701213

® A WARNING
WELDING PROCEDURE

‘When frame or other welding ls required on

the spray refer to Oj for

full procedure and these precaullons are to

be taken to protect the electronic control

components:

1. Disconnect the wiring harness connectors
at the transmission electronic control unit.

2. Disconnect the positive and negative
battery connections and any electronic
control ground wires connected to the
frame or chassis.

3. Cover electronic control components and
wiring to protect from hot sparks etc.

4. Do not connect welding cables to
electronic control components.

eeeeeeeee

Flush Chemical
from equipment

Towbar
load limits

Do not tow with Machine
fully loaded
Max vertical load on
towbar - 100kg
Max towing load on
(unbraked) - 750kg
Max towing load
(braked) - 2250kg
Max speed 40km/hr
with trailer attached

— 750KG
Ngr

GAB701206

\1“‘®AWMN|NG %wmma CAWRRNING @

Keep hands clear

GAB701128

Hopper

immediately after use.
csaneres Release (D /A WARNING
mE; g;lss"'e Use Cautionwhen  €ep clear when foldmg booms
Close tap on ! ot Tor vms i lowering Hopper
o 23&'13‘32 E:;g?e ° Flammable Liquids. 1. Support Hopper. @ &WAHNING :
performing any
boom maintenance. Acn“TIn“ 2 5::2:58 Fioper Check Wheel nUts
Hopper must be 3. Gently lower @

(9 IIANGEII Chain a| @ Se ., © ACAUTION
STAND CLEAR _, : HOT EXHAUST !
Do N2 ¢ po| GREASE GREASE
operatingarea. N\ 47 § GABT01122 v v @wnn“l“ﬁ Keep cleal‘ Of

oo e folding ladder
A\WARNING AGAUTION i

HEIGHT OF THE SPRAYER
OBSTACLES.

KEEP CLEAR OF OVERHEAD
POWERLINES, CONTACT CAN
CAUSE DEATH. CHECK THE

BEFORE TRAVELLING UNDER

@Awnnuma

Do not use ether

Engine equipped with electric heater starting
aid, use of ether may cause explosion

ITEM NO. | PART NUMBER

GA8701201
GA8701202
GA8701203
GA8701128
GA8701132
GA8701204
GA8701205
GA8701213
GA5063850
GA8701206
GA8701275

O 0O N oy U1 NN —

— o

12 GA8701208
13 GA8701127
4 GA8701198
I5 GA8701287
16 GA8701209
|7 GA8701214
18 GA870128l

and severe injury. ABTOT214

WARNING CAUTION INDUCTION HOPPER
WARNING HOPPER RELEASE

WARNING WELDING PROCEDURE

WARNING KEEP HANDS CLEAR

CHAIN POINT

CAUTION HOT EXHAUST

WARNING KEEP CLEAR WHEN FOLDING BOOMS
DO NOT FILL PAST THIS POINT

50 KM/H SPEED LIMIT

TOWBAR LOAD LIMITS

WARNING DO NOT PRESSURE WASH ELECTRICAL
CONNECTIONS

DANGER HYDRAULIC LIFT CYLINDERS
WARNING CHECK WHEEL NUTS
WARNING DANGER CAUTION CABIN
WARNING KEEP CLEAR FOLDING LADDER
DANGER STAND CLEAR BOOMS
WARNING DO NOT USE ETHER

WARNING KEEP HANDS CLEAR, TYRE PRESSURE
RECOMMENDATIONS

G6 Crop Cruiser Parts Manual MY20 - REV02

OA\WARNING

Do not pressure wash
electrical connections

GA8701275

DESCRIPTION

Chapter |7 - Decals - 301



Chapter 18

HYDRAULICS
Hydraulic Oil Tank Assembly

DETAIL A

ITEM NO. | PART NUMBER | DESCRIPTION

| GA5004023 BHCS M6 X 10 SS A2-70 2
2 GA5004047 BHCS M6 X 16 GR12.9 ZP 3
3 GA5004073 BOLT M6 X 25 GR8.8 ZP 4
4 GA5004077 BOLT Mé X 30 GR8.8 ZP 3
5 GA5072695 BONNET SIDE SUPPORT PLASTIC SLIDER 2
6 GA5048090 CLAMP P 35MM 56487 3
7 GAS045 (45 PNIEUMATIC FITTING, SWIVEL ELBOW, PUSH IN 6MM, BRASS |
[/8” BSPT
HYDRAULIC ADAPTOR, ELBOW, 90 DEGREE, | 5/16” JIC MALE
8 GA3500732 X 17 BSPP MALE O-RING, S76-1621
* Sub-assembly on following pages Continued over page

~ See Chapter 20 ‘Engine & Transmission’

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 18 - Hydraulics - 302



Hydraulic Oil Tank Assembly

ITEM NO. | PART NUMBER | DESCRIPTION -

HYDRAULIC ADAPTOR NIPPLE, |/2” BSPP O-RING MALE X

9

19
20
21

22

23

24

25
26
27
28
29
30

GA350086 |

GA3500860

GA3500694

GA3500321

GA3500720

GA3500787

GA3500793

GA3500775

GA3500774

GA3000495

GA5012461
GA50481 15
GA4405270

GA7000015

GA5004707

GA5070470

GA5010525
GA5000305
GA5000577
GA5004437
GA5003643
GA5074205

3/4” JIC MALE, S74D-0812

HYDRAULIC ADAPTOR NIPPLE, |/2” BSPP O-RING MALE X

9/16” JIC MALE, S74D-0809

HYDRAULIC OIL RESERVOIR AND FRAME,MY20, HYDAC I

HYDRAULIC ADAPTOR, ELBOVV, 90 DEGREE, |/4” BSPT MALE

X 3/8” BSPP MALE O-RING, S77-0406

HYDRAULIC ADAPTER, NIPPLE, [/2” BSPP O-RING MALE X |

/16" JIC MALE, S74-0817

HYDRAULIC ADAPTER, NIPPLE, 3/4” BSPP O-RING MALE C/W

RETAINING RING X 3/4” JIC MALE, S74D-1212

HYDRAULIC ADAPTOR, CAP, 9/16” JIC FEMALE, S65-09 I

HYDRAULIC BARB COUPLING, ELBOW, |” BSPP O-RING, |

[/4” BARB MALE, RA12S5-90-1620, HANSA-FLEX

HYDRAULIC BARB COUPLING, ELBOWY, |” BSPP O-RING, |”

BARB MALE, RA12S-90-1616, HANSA-FLEX

LEVEL GAUGE, WITH LOW LEVEL SWITCH, OIL RESERVOIR,

HYDAC, FSK-176-2.4/0/-/12/-5079/-SEW-90
NUT M2 NYLOC ZP

NUT Mé NYLOC ZP

PLATE, OIL RESERVOIR FRONT PORT SUPPORT A

PNEUMATIC FITTING, FEMALE |/4” BSPP X 8MM PUSH IN,

FEMALE STUD ELBOW
SHCS M8 X 20 GR12.9 ZP

MOUNTING FLANGE DONALDSON AIR CLEANER SERVICE

INDICATOR REMOTE

SERVICE INDICATOR KIT 25, SUIT CROP CRUISER AND G3 G4 I

SET SCREW M2 X 30 GR8.8 ZP
WASHER M2 FLAT SS HD

WASHER M6 FLAT SS

WASHER M8 FLAT SS HD

WEAR STRIP, BONNET TOP, SERIES 2 G6

* Sub-assembly on following pages

~ See Chapter 20 ‘Engine & Transmission’

G6 Crop Cruiser Parts Manual MY20 - REV02

Chapter |8 - Hydraulics - 303



Hydraulic Oil Tank Frame

ITEM NO. | PART NUMBER

I
2
3
4
5

GA4602300
GA4405300
GA4405305
GA5003643
GA5004919

GA5072700

GA5050690
GA5004696

304 - Chapter |8 - Hydraulics

DESCRIPTION

FRAME, HYDRAULIC OIL RESERVOIR |

PLATE, OIL RESERVOIR GUSSET, BOLT ON, LH
PLATE, OIL RESERVOIR GUSSET, BOLT ON, RH

WASHER 8MM FLAT SS HD
WASHER 8MM SPRING SS

o 00 — —

PINCHWELD, TOP BLISTER, 16.3MM X 30MM - CUT TO 660

MM
SHCS M8 X |6 GR12.9 ZP
BHCS M8 X 16 SS A2-70

G6 Crop Cruiser Parts Manual MY20 - REV02



Hydraulic Oil Tank Mounting

ITEM NO. | PART NUMBER | DESCRIPTION
3

GA50061 13 BOLT M0 X 20 GR8.8 ZP

I

2 GA5000137 WASHER [0MM SPRING SS 7
3 GA50001 17 WASHER [0MM FLAT SS HD 7
4 GA5006129 SHCS M10 X 30 GR12.9 ZP 4

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter |8 - Hydraulics - 305



Hydraulic Oil Tank

ITEM NO. | PART NUMBER | DESCRIPTION -

8

9
10

GA5069056
GA5003977
GA5069055

GA5070580

GA3500692

GA3500191

GA3000495

GA5006129

GA5078873

GA5000117
GA5000137

FILTER ELEMENT, HYDRAULIC RETURN TO SUIT TANK
MOUNTED FILTER GA5069055, HYDAC

BOLT PAN HEAD M5 X 16 SS A2-70

FILTER, HYDRAULIC RETURN, TANK TOP, RFM ON 330 V F |0
B 3.0/-V125-SO682, HYDAC

SEAL KIT, GASKET AND O RING, HYDRAULIC OIL RETURN
FILTER HOUSING, HYDAC

HYDRAULIC OIL RESERVOIR, BARE, WITH CASE DRAIN
PORTS, MY20

HYDRAULIC ADAPTOR, REDUCING BUSH, | 1/2” BSPP MALE
X 1”7 BSPP FEMALE, S102-2416

LEVEL GAUGE, WITH LOW LEVEL SWITCH, OIL RESERVOIR,
HYDAC, FSK-176-2.4/0/-/12/-S079/-SEW-90

SHCS M10 X 30 GR12.9 ZP

TANK BREATHER FILTER WITH FILLER STRAINER, HYDAC,
BREATHER ELF P 30 F W [.0/-AS

WASHER [0MM FLAT SS HD
WASHER [0MM SPRING SS

* Sub-assembly on following pages

306 - Chapter |8 - Hydraulics

G6 Crop Cruiser Parts Manual MY20 - REV02



Hydraulic Oil Tank Gauges

ITEM NO. | PART NUMBER | DESCRIPTION

HYDRAULIC HOSE, GAUGE LINE, CHASSIS MANIFOLD TO
i St GAUGE, G6 MY20

I GA5075430 LIGHT, LED, GAUGE LIGHT, OIL RESERVOIR, HYDAC 2

GAUGE PRESSURE, REAR MOUNT, 160 PSI / 10 BAR, 63MM
FACE, |/4” MALE THREAD

3 GA5075455 GAUGE RETAINER, MOUNTING BRACKET, 63MM GAUGE 2

GAUGE PRESSURE, REAR MOUNT, |0BAR, 100MM FACE, 3/8”
MALE THREAD

HYDRAULIC ADAPTOR, TEE, 1/4” BSPT FEMALE X /4" BSPT
FEMALE X 1/4” BSPT FEMALE

HYDRAULIC ADAPTOR, 3/8" BSPT FEMALE TO /4" BSPT
MALE

PNEUMATIC FITTING, ELBOW, 90 DEGREE, 1/4 BSP MALE X
6MM PUSH IN TYPE, METAL
8 GA5075460 GAUGE RETAINER, MOUNTING BRACKET, |00MM GAUGE |

GAUGE PRESSURE, REAR MOUNT, 3500PSI, 250BAR, 63MM
’ GA3S0T149 FACE, G 1/4” HINTEN, 6007003 !

10 GA4405295 PLATE, GAUGE PLATE, OIL RESERVOIR |
I GA5069975 SHCS M5 X 10 SS A2-70 4

2 GA3500693

4 GA5075420
5 GA3500242
6 S72N-0406

7 GA5016233

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 18 - Hydraulics - 307



Hydraulic Oil Cooler Mounting

ITEM NO. | PART NUMBER | DESCRIPTION

COOLER COMPLETE, HYDRAULIC OIL, THERMAL BYPASS, |

! GA3500708" 2V THERMOFAN

2 GA5004917 NUT M8 NYLOC ZP 6
3 GA500471 | BOLT M8 X 25 GR8.8 ZP 6
4 GA5003643 WASHER 8MM FLAT SS HD 12

* Sub-assembly on following pages

308 - Chapter 18 - Hydraulics G6 Crop Cruiser Parts Manual MY20 - REV02



Hydraulic Oil Cooler Assembly

COOLER COMPLETE

PART NUMBER | DESCRIPTION

GA3500708 COOLER COMPLETE, HYDRAULIC OIL, THERMAL BYPASS, 12V THERMOFAN

ITEM NO. | PART NUMBER | DESCRIPTION
|

GA3500871 RADIATOR CORE

|
2 GA5025815 HOUSING, SUIT, OIL COLLER, HYDAC, 3083883 |
3 GA3500872 FAN, 385MM, 12V |
4 GAS5078933 INTERGRATED BYPASS THERMO, IBT45-3, HYDAC, 3193660 |
5 GA5025820 PLUG GI-1/4” |
6 GA3500873 THERMISTOR, M22X 1.5, WITH CABLE & CONNECTOR |
7 GA3500874 ELECTRONIC FAN SPEED CONTROLLER |
8 GA5025825 KIT ESC THERMO ELECTRIC SHIELD |
9 GA5025830 VIBRATION MOUNT 15X 15 M5 2
HYDRAULIC ADAPTOR, NIPPLE, |” BSPP O-RING MALE X |
10 GA3500735 1716" IC MALE |
HYDRAULIC ADAPTER, NIPPLE, | 1/16” JIC MALE X |” BSPP
¥ GA350078I O-RING MALE J |

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 18 - Hydraulics - 309



Steering Orbital Assembly

ITEM NO. | PART NUMBER | DESCRIPTION

ELECTRO HYDRAULIC ACTUATOR PVE, SUIT GA3500706,
A GA3500875 DANFOSS -

B GA3500876 LOCKOUT SOLENOID, SUIT GA3500706, DANFOSS -

SPLINE ADAPTOR, STEERING COLUMN SHAFT, SUIT OSPEC,
GA507854 | DANFOSS -

GA3000338 SENSOR, STEERING KICK OUT, SASA, DANFOSS -

SEAL KIT, COMPLETE STEERING ORBITAL GA3500706, OSPE
E GA3501 146 DANFOSS .

I GA5077886 HYDRAULIC SEAL, METAL BONDED, M18, MBD-18
2 GA3500727 HYDRAULIC ADAPTOR, SEAL, METAL BONDED, M22, MBD-22 2

O 0O

HYDRAULIC ADAPTOR, NIPPLE, 3/4” JIC MALE X M18 X 1.5
MALE, M7-1812

5 GA3500725 HYDRAULIC ADAPTOR, SEAL, METAL BONDED, M12, MBD-12 I

HYDRAULIC ADAPTOR, NIPPLE,3/4” JIC MALE X M22 X |.5
MALE, M7L-2212

7 GA3500706 STEERING ORBITAL, 250CC, AUTO STEER, OSPE DANFOSS

4 GA3500728

6 GA3500726

310 - Chapter 18 - Hydraulics G6 Crop Cruiser Parts Manual MY20 - REV02



Brake Pedal Assembly

|

12
I3

PART NUMBER | DESCRIPTION
|

GA4600270

GA5065460

GA3500826

GA5003643
GA501 1475
GA5052590
GA5004063
GA50481 15
GA3500129

GA35007 14

GA5004437
GA500406 |
GA3000066

G6 Crop Cruiser Parts Manual MY20 - REV02

ACCELERATOR AND BRAKE PEDAL MOUNT

THROTTLE PEDAL ELECTRONIC, FOOT, WITH IDLE
VALIDATION

BRAKE PEDAL AND VALVE, TANDEM CIRCUIT, 150 BAR,
BOSCH REXROTH

WASHER 8MM FLAT SS HD

BOLT M8 X 30 GR8.8 ZP

NUT M8 NYLOC SS

BOLT Mé X 20 SS A-70

NUT Mé NYLOC ZP

HYDRAULIC ADAPTOR, SEAL, METAL BONDED, M16

HYDRAULIC ADAPTER, NIPPLE, 9/16” JIC MALE X M16X1.5
MALE

WASHER 6MM FLAT SS
SHCS M6 X 25 SS A2-70
PRESSURE SWITCH, HYDRAULIC, NO 1/8”, |-10 BAR

U DM NN W W o

(0]

Chapter 18 - Hydraulics - 31|



Manifold - Brake & Fan

ITEM NO. | PART NUMBER | DESCRIPTION

HYDRAULIC MANIFOLD ASSEMBLY, BRAKE CHARGER AND

I GA3500685 FAN CONTROL I
HYDRAULIC PRESSURE FILTER ASSEMBLY, 10 MICRON,

2 GA3500705 4 BOLT FLANGE MOUNT, ELECTRONIC CLOGGING

INDICATOR

3 GA4406170 PLATE, MOUNT, HYDRAULIC MANIFOLD, BRAKE AND FAN I
4 GA5000925 SHCS M16 X 40 GR12.9 ZP 4
5 GA50001 17 WASHER [0MM FLAT SS HD 4
6 GA5006161 BOLT M10 X 25 GR8.8 ZP 4
7 GA5000137 WASHER [0MM SPRING SS 4

312 - Chapter |8 - Hydraulics G6 Crop Cruiser Parts Manual MY20 - REV02



Manifold - Brake & Fan

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 18 - Hydraulics - 313



Manifold - Brake & Fan

ITEM NO. | PART NUMBER | DESCRIPTION

3.1

5.1

7.1

[7.1
7.2

20

20.1
20.2

23

24

25
26
27
28
29

30

GA3501577
GA3500906
GA3500897
GA3500920
GA3500903
GA3500904
GA3500921
GA3500916
GA3500923
GA3500885
GA3500891
GA3500892
GA3500899
GA3500900
GA3500924
GA3500925
GA3500926

GA3500927
GA3000579

GA3500928

GA3500904
GA3000577

GA3500929

GA3500705

GA3500895
GA3500930
GA3500931
GA3500932
GA3500133

GA3500792

314 - Chapter 18 - Hydraulics

VALVE, HYDRAULIC, PRESSURE COMPENSATOR, OILPATH,
EC12-42-0-N-160

SEAL KIT, OILPATH, SK12-4N-MMM

HYDRAULIC CARTRIDGE, UNLOADER VALVE, OILPATH,
UP10-31A-0-N-80-30

SEAL KIT, OILPATH, SK10-3N-BM

HYDRAULIC CARTRIDGE, RELIEF VALVE, OILPATH, RV 10-
26A-0-N-30

SEAL KIT, OILPATH, SK10-2N-B

HYDRAULIC CARTRIDGE, RELIEF VALVE, OILPATH, RV08-
29A-0-N-35

SEAL KIT, OILPATH, SKO8-2N-T/B

HYDRAULIC CARTRIDGE, CHECK VALVE, OILPATH, CV08-20-
0-N-04

SEAL KIT, OILPATH, SK-2N-T

HYDRAULIC CARTRIDGE, PRESSURE REDUCING VALVE,
OILPATH, PR58-38A-0-P-20

SEAL KIT, OILPATH, SK08-3N-BM

HYDRAULIC CARTRIDGE, CHECK VALVE, OILPATH, CV16-
20T-0-N-150

SEAL KIT, OILPATH, SK16-2N-T

HYDRAULIC CARTRIDGE, LOAD SENSE SHUTTLE VALVE,
OILPATH, LS10-41-0-N

SEAL KIT, OILPATH, SK10-4N-TBX

HYDRAULIC CARTRIDGE, SOLENOID VALVE, OILPATH,
SV38-38-0-N-00

SEAL KIT, OILPATH, SK38-3N-MM

COIL, 12V DC, OILPATH, 4303712

HYDRAULIC CARTRIDGE, PRESSURE RELIEVING
PROPORTIONAL VALVE, OILPATH, TS10-27A-0-N-00

SEAL KIT, OILPATH, SK10-2N-B
COIL, 12V DC, OILPATH, 4303712

HYDRAULIC ACCUMULATOR, 0.5L, 90BAR,
OILPATHSTDAO50-NBR-P3-B-M|

HYDRAULIC PRESSURE FILTER ASSEMBLY, 10 MICRON,
4 BOLT FLANGE MOUNT, ELECTRONIC CLOGGING
INDICATOR, HYDAC

ORIFICE PLUG, |/8" BSPT, 2.5MM

ORIFICE PLUG, M6 X 8MM, 0.5MM

GRUB SCREW, M6 X 8MM, BLANKING PLUG

ORIFICE PLUG, M6 X 8MM, 0.8MM

HYDRAULIC COUPLING, EASY TEST POINT, [ /4" BSPP

HYDRAULIC ADAPTOR, ELBOW, 90 DEGREE, EXTENSION, |
[/716” JIC MALE X 3/4” BSPP MALE O-RING, S70-1217

G6 Crop Cruiser Parts Manual MY20 - REV02

ool — = — =



Manifold - Chassis - Fixed Axle - 36m-42m

J—

TORQUE SET
SCREWS
TO T40Nm

(100 ft.lb)
.
) \\\
NN
\\\\\\\ ~
N TN @

,,,
~
Jé

ITEM NO. | PART NUMBER | DESCRIPTION

2

3

G6 Crop Cruiser Parts Manual MY20 - REV02

GA3500678

GA3500705

GA5000925

HYDRAULIC MANIFOLD ASSEMBLY, CHASSIS CONTROL,
INCLUDES STEERING PRIORITY, PUMP SPEED CONTROL I
AND LOAD SENSE

HYDRAULIC PRESSURE FILTER ASSEMBLY, 10 MICRON,

4 BOLT FLANGE MOUNT, ELECTRONIC CLOGGING 2
INDICATOR, HYDAC
SHCS M6 X 40 GR12.9 ZP 8

Chapter 18 - Hydraulics - 315



Manifold - Chassis - Adjustable Axle - 36m-42m

TORQUE SET
SCREWS
TO T40Nm

(100 ﬁb)\l

<\
:"\’
/ /%

‘/ e
° TORQUE BOLTS

TO 7Nm (5 ft.Ib).

ITEM NO. | PART NUMBER | DESCRIPTION

EXPANSION MODULE, INCL. SV08-47DM-0-N-12ER, 3-4m

[ GA3501084 AXLES, G6, MY2| I
HYDRAULIC ADAPTOR NIPPLE, 3/4” BSP O-RING X | 1/16”
2 GA3500711 JIC, S74-1217 I

HYDRAULIC COUPLING, ELBOW, 90 DEGREE, 9/16” MALE
3 GA3500002 JIC, 9/16” FEMALE SWIVEL JIC !

HYDRAULIC MANIFOLD ASSEMBLY, CHASSIS CONTROL,
4 GA3500678 INCLUDES STEERING PRIORITY, PUMP SPEED CONTROL

AND LOAD SENSE
HYDRAULIC PRESSURE FILTER ASSEMBLY, 10 MICRON,
5 GA3500705 4 BOLT FLANGE MOUNT, ELECTRONIC CLOGGING 2
INDICATOR, HYDAC
HYDRAULIC ADAPTER, NIPPLE, /2" BSPP O-RING MALE X
6 GA3500303 3/4” JIC MALE, S74-0812 !

HYDRAULIC ADAPTOR, TEE, 9/16” JIC MALE X 9/16” JIC

/ GA3S00144 MALE X 9/16” JIC FEMALE SWIVEL, S67-090909 2
8 GA5000925 SHCS M6 X 40 GR12.9 ZP 8
GA5070460 SHCS M6 X 60 SS A2-70 4

Continue Over Page

316 - Chapter |8 - Hydraulics G6 Crop Cruiser Parts Manual MY20 - REV02



Manifold - Chassis - Fixed Axle - 48m

TORQUE SET
SCREWS

TO 140Nm
(100 ft.Ib)

ITEM NO. | PART NUMBER | DESCRIPTION

HYDRAULIC MANIFOLD ASSEMBLY, CHASSIS CONTROL,
| GA3500678 INCLUDES STEERING PRIORITY, PUMP SPEED CONTROL I
AND LOAD SENSE

HYDRAULIC PRESSURE FILTER ASSEMBLY, 10 MICRON,

2 GA3500705 4 BOLT FLANGE MOUNT, ELECTRONIC CLOGGING 2
INDICATOR, HYDAC

3 GA3500793 HYDRAULIC ADAPTOR, CAP, 9/16” JIC FEMALE, S65- 09 2

GA5000925 SHCS M6 X 40 GR12.9 ZP 8

Continue Over Page

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 18 - Hydraulics - 317



Manifold - Chassis - 3-4m - Adjustable Axle - 48m

TORQUE
SET SCREWS
TO 140Nm

(100 ft.Ib)

ITEM NO. | PART NUMBER | DESCRIPTION

EXPANSION MODULE, INCL. SV08-47DM-0-N-12ER, 3-4m

[ GA3501084 AXLES, G6, MY2| I
HYDRAULIC ADAPTOR NIPPLE, 3/4” BSP O-RING X | |/16”
2 GA3500711 JIC, S74-1217 I

HYDRAULIC COUPLING, ELBOW, 90 DEGREE, 9/16” MALE
3 GA3500002 JIC, 9/16” FEMALE SWIVEL JIC !
HYDRAULIC MANIFOLD ASSEMBLY, CHASSIS CONTROL,
4 GA3500678 INCLUDES STEERING PRIORITY, PUMP SPEED CONTROL
AND LOAD SENSE
HYDRAULIC PRESSURE FILTER ASSEMBLY, 10 MICRON,
5 GA3500705 4 BOLT FLANGE MOUNT, ELECTRONIC CLOGGING 2
INDICATOR, HYDAC
HYDRAULIC ADAPTER, NIPPLE, /2" BSPP O-RING MALE X
6 GA3500303 3/4” JIC MALE, S74-0812 !
7 GA3500793 HYDRAULIC ADAPTOR, CAP, 9/16” JIC FEMALE, S65- 09 2
HYDRAULIC ADAPTOR, TEE, 9/16” JICMALE X 9/16” JIC
MALE X 9/16” JIC FEMALE SWIVEL, S67-090909

9 GA5000925 SHCS M6 X 40 GR12.9 ZP 8
10 GA5070460 SHCS M6 X 60 SS A2-70

8 GA3500144

318 - Chapter 18 - Hydraulics G6 Crop Cruiser Parts Manual MY20 - REV02



Manifold - Chassis

ITEM NO. | PART NUMBER

w NN — O mm OO m >

N

GA3500902
GA3500904
GA3500908
GA3500910
GA3500883
GA3500894
GA3500916
GA3000578
GA3000579
GA3000577

GA3500544

GA350071 1

G6 Crop Cruiser Parts Manual MY20 - REV02

DESCRIPTION

SEAL KIT, OILPATH, SK16-3N-MM

SEAL KIT, OILPATH, SK10-2N-B

SEAL KIT, OILPATH, SK12-3N-MM

SEAL KIT, OILPATH, SK10-2N-T

SEAL KIT, OILPATH, SK08-2N-M

SEAL KIT, OILPATH, SK08-4N-MMM

SEAL KIT, OILPATH, SKO8-2N-T/B

COIL, 12V DC, OILPATH, 4303212

COIL, 12V DC, OILPATH, 4303612

COIL, 12V DC, OILPATH, 4303712

HYDRAULIC ADAPTOR NIPPLE, 1/4” BSP O-RING X 9/16”
JIC, S74-0409

HYDRAULIC ADAPTOR NIPPLE, 3/4” BSP O-RING X | |/16”
JIC, S74-1217

6

Continue Over Page

Chapter 18 - Hydraulics - 319



Manifold - Chassis

6 GA3500909 ?OYEIRAULIC CARTRIDGE, CAVITY PLUG, OILPATH, CP12-

7 GA3500884 HYDRAULIC CARTRIDGE, CHECK VALVE, OILPATH, CV10-20- )
0-N-05

HYDRAULIC CARTRIDGE, PRIORITY VALVE ADJUSTABLE,
OILPATH, FR12-33A-0-N/M45.0

HYDRAULIC CARTRIDGE, PROPORTIONAL VALVE, OILPATH,

7 CARIR T byze30aG-0-N-00 |
HYDRAULIC CARTRIDGE, RELIEF VALVE, OILPATH, RV0-

10 GA3500903 o |
HYDRAULIC CARTRIDGE, SOLENOID VALVE, OILPATH,
5V08-26-0-N-00
HYDRAULIC CARTRIDGE, SOLENOID VALVE, OILPATH,
SV08-47C-0-N-00

HYDRAULIC CARTRIDGE, SOLENOID VALVE, OILPATH,

8 GA3500907

I GA3500912

12 GA3500913

13 GAS0091T (o 00 |
14 GA3500133  HYDRAULIC COUPLING, EASY TEST POINT, |/4” BSPP 2
5 GA3s00303  HYDRAULIC ADAPTER, NIPPLE, 1/2” BSPP O-RING MALE X s

3/4” JIC MALE, S74-0812

VALVE, HYDRAULIC, PRESSURE COMPENSATOR, OILPATH,
16 GAS0IST7 L e |

Continue Over Page

320 - Chapter 18 - Hydraulics G6 Crop Cruiser Parts Manual MY20 - REV02



Manifold - Chassis

ITEM NO. | PART NUMBER | DESCRIPTION

A GA3500900 SEAL KIT, OILPATH, SK16-2N-T -
B GA3500915 SEAL KIT, OILPATH, SK06-2U-O -
HYDRAULIC ADAPTOR NIPPLE, 1” BSP O-RING X | 5/16” JIC,

! GAS026082 "o,
HYDRAULIC ADAPTOR NIPPLE, | /4" BSP O-RING X 9/16”

2 GAS00SH4 T s 4
HYDRAULIC ADAPTOR NIPPLE, 3/4” BSP O-RING X | /16

3 GAISOO7IT a1 4
HYDRAULIC CARTRIDGE, CHECK VALVE, OILPATH, CV6-

4 GA3500899 o |

s casoo94  HYDRAULIC CARTRIDGE, CHECK VALVE, OILPATH, HVCO6-
20-0-U-05

6  GA3500133  HYDRAULIC COUPLING, EASY TEST POINT, | /4" BSPP 2

S ca3s00303  HYDRAULIC ADAPTER, NIPPLE, 1/2” BSPP O-RING MALE X .

3/4” JIC MALE, S74-0812
8 GA3500847 PLUG, ORIFICE, I /16 NPT X 0.5mm I

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 18 - Hydraulics - 321



Expansion Module - 3-4m Axles

ITEM NO. | PART NUMBER | DESCRIPTIION

GA3500894 SEAL KIT, OILPATH, SK08-4N-MMM

GA3000579 COIL, 12V DC, OILPATH, 4303612 -
[ GA5074150 O RING, BSI20 I
2 GA5078662 O RING, 401196 I

HYDRAULIC ADAPTER, NIPPLE, /4" BSPP O-RING MALE X
3 GA3500544 9/16” JIC MALE, S74-0409 !

HYDRAULIC CARTRIDGE, SOLENOID VALVE, DCV, OILPATH,
4 GA3500893 SV08-47DM-0-N-00 !

ve]

322 - Chapter |8 - Hydraulics G6 Crop Cruiser Parts Manual MY20 - REV02



Hydraulic Pressure Filter

ITEM NO. | PART NUMBER | DESCRIPTION

SENSOR, CLOGGING BLOCKING INDICATOR, SWITCH,
A GA3000542 HYDRAULIC PRESSURE FILTER, HYDAC i

FILTER SCREEN, HYDRAULIC PRESSURE, 10 MICRON, SUIT
B GAS008721 GA5010013 & GA3500705 )

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter |8 - Hydraulics - 323



Manifold - Boom Control - 48m - Front View

ITEM NO. | PART NUMBER

I
2
3

GA5077350
GA5078076

GA3500303

GA3501089

GA3501091

GA3500145

GA3500603
GA3500133
GA3500720

324 - Chapter |8 - Hydraulics

DESCRIPTION
ADAPTOR, DIRECT GAUGE, M6 X 2.0 FEMALE X [/4” BSPP
FEMALE, C81-1604

GAUGE, PRESSURE, 250 BAR, 3500PSI 2

HYDRAULIC ADAPTER, NIPPLE, | /2” BSPP O-RING MALE X
3/4” JIC MALE, S74-0812

HYDRAULIC ADAPTOR, 1/4” BSPP MALE X 3/4” JIC MALE,
S74-0412

HYDRAULIC ADAPTOR, 3/4” JIC FEMALE SWIVEL X 3/4” JIC
MALE X TEST POINT, SI159-121216

HYDRAULIC ADAPTOR, NIPPLE, 3/8” BSPP O-RING MALE X
9/16” JIC MALE, S74-0609

HYDRAULIC CONTROL MANIFOLD, 48M BOOM, 9 CIRCUIT,
HYDAC

HYDRAULIC COUPLING, EASY TEST POINT, /4" BSPP 4

HYDRAULIC ADAPTER, NIPPLE, |/2” BSPP O-RING MALE X |
|/16” JIC MALE, S74-0817
Continue Over Page

G6 Crop Cruiser Parts Manual MY20 - REV02



Manifold - Boom Control - 48m
|0 |

GA3500900 SEAL KIT, OILPATH, SK16-2N-T

HYDRAULIC ADAPTOR, ELBOVWY, 90 DEGREE, 3/4” JIC MALE
X 1/2” BSPP MALE O-RING, S76-0812

HYDRAULIC ADAPTOR, ELBOWV, 90 DEGREE, 374" JIC MALE
X 3/4” BSPP MALE O-RING, S76-1212

I3 GA3500299 HYDRAULIC ADAPTOR, PLUG, |/4” BSPP MALE, S73-04 I

I'l GA3500722 I

12 GA3500733

14 GA3500300 HYDRAULIC ADAPTOR, PLUG, 3/8” BSPP MALE, S73-06 4
PLATE, MOUNT, HYDRAULIC MANIFOLD, 48M BOOM,

5 GA4406405 CENTRE SECTION !

16 GA5000305 SET SCREW M12 X 30 GR8.8 ZP

|7 GA5000577 WASHER [2MM FLAT SS HD 6

Manifold - Boom Control - 48m - Rear View

ITEM NO. | PART NUMBER | DESCRIPTION

ADAPTOR, DIRECT GAUGE, M6 X 2.0 FEMALE X [/4” BSPP
I GAS077350 FEMALE, C81-1604 2

Continue Over Page

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter |8 - Hydraulics - 325



Manifold - Boom Control - 48m - Rear View

ITEM NO. | PART NUMBER | DESCRIPTION

GA5078076 GAUGE, PRESSURE, 250 BAR, 3500PSI

HYDRAULIC ADAPTER, NIPPLE, |/2” BSPP O-RING MALE X

3 GA3500303 3/4” JIC MALE, S74-0812 /

HYDRAULIC ADAPTOR, [/4” BSPP MALE X 3/4” JIC MALE,

S74-0412

HYDRAULIC ADAPTOR, 3/4” JIC FEMALE SWIVEL X 3/4” JIC

MALE X TEST POINT, S159-121216

HYDRAULIC ADAPTOR, NIPPLE, 3/8” BSPP O-RING MALE X

6 GA3500145 9/16” JIC MALE, S74-0609 30

7 GA3500603 HYDRAULIC CONTROL MANIFOLD, 48M BOOM, 9 CIRCUIT, |
HYDAC

8 GA3500133 HYDRAULIC COUPLING, EASY TEST POINT, |/4” BSPP 4
HYDRAULIC ADAPTER, NIPPLE, /2" BSPP O-RING MALE X |

? GA3500720 /716" JIC MALE, S74-0817 !

10 GA3500900 SEAL KIT, OILPATH, SK16-2N-T I

HYDRAULIC ADAPTOR, ELBOW, 90 DEGREE, 3/4” |JIC MALE

X /2”7 BSPP MALE O-RING, S76-0812

HYDRAULIC ADAPTOR, ELBOW, 90 DEGREE, 3/4” JIC MALE

X 3/4” BSPP MALE O-RING, S76-1212

I3 GA3500299 HYDRAULIC ADAPTOR, PLUG, [/4” BSPP MALE, S73-04 |

4 GA3501089

5 GA3501091

Il GA3500722

12 GA3500733

14 GA3500300 HYDRAULIC ADAPTOR, PLUG, 3/8” BSPP MALE, S73-06 4
PLATE, MOUNT, HYDRAULIC MANIFOLD, 48M BOOM,

> GA4406405 CENTRE SECTION !

16 GA5000305 SET SCREW M2 X 30 GR8.8 ZP 6

|7 GA5000577 WASHER [2MM FLAT SS HD

326 - Chapter |8 - Hydraulics G6 Crop Cruiser Parts Manual MY20 - REV02



Manifold - Boom Control - 48m, (Cartridges & Coils)

ITEM NO. | PART NUMBER | DESCRIPTION

HYDRAULIC CONTROL MANIFOLD, 48M BOOM, 9 CIRCUIT,

GA3500603

GA3500935

GA3500934

GA3501808

GA3501669

GA3501671
GA3501672

GA3501673

GA5056515
GA3501674

GA3501675

O © ©OO

IRy

HYDAC

HYDRAULIC CARTRIDGE, POPPET VALVE, HYDAC,
WSM06020W-01-C-N-0

HYDRAULIC CARTRIDGE, FLOW DIVIDER, HYDAC, ST10-01-

C-N-11, 562884

HYDRAULIC FLOW DIVIDER/COMBINER, HYDAC, ST10-01-

C-N-22, 562885

PRESSURE REDUCING VALVE, HYDAC, SCREW-IN
CARTRIDGE, 3120534

QTY.

HYDRAULIC NEEDLE VALVE, HYDAC, DV5E-01-X, 710300
TEST PORT, HYDRAULIC, HYDAC, ISO-228-G | /4", 680107 3

HYDRAULIC CARTRIDGE, DIRECT ACTING, POPPET,
HYDAC, RVO8A-01-C-N-05, 560084

COIL, 12V DC, HYDAC, 12DN-40-1836, 3012600

HYDRAULIC CAVITY PLUG, HYDAC, FP102-0-N, 3014157 I

RELIEF VALVE POPPET, DIRECT ACTING, DB4E-01X-250V,

716143

G6 Crop Cruiser Parts Manual MY20 - REV02

Chapter |18 - Hydraulics - 327



Manifold - Boom Control - 48m (Function Table)

Pdasony

GN

ITEM NO. | DESCRIPTION ITEM NO. | DESCRIPTION

SILS  HYDRAULIC YAW s  SECONDSTAGE FOLD - LEFT
$2  CENTRELOCK HAND SIDE
S3  BOOM LATCH sj3  BOOMCATCH - RIGHT HAND
S4  FIRSTSTAGE FOLD - RETURN SIDE
556  BOOM OPERATIONS (MASTER) SI4  BOOM CATCH - LEFT HAND SIDE
FIRST STAGE FOLD - RIGHT HAND sisp3 THIRD STAGEFOLD - RIGHT
STFL ooE HAND SIDE
cg  FIRSTSTAGE FOLD - LEFT HAND T e
SIDE SIDE
S9  BOOM TILT - RIGHT HABD SIDE 517 BOOMLIFT
S10 BOOM TILT - LEFT HAND SIDE FIDIV  FIRST STAGE FOLD FLOW DIVIDER
SIIE) SECOND STAGE FOLD FIMZ  FIRTS STAGE FOLD TEST PORT

Continue Over Page
328 - Chapter 18 - Hydraulics G6 Crop Cruiser Parts Manual MY20 - REV02



Manifold - Boom Control - 48m (Function Table)

ac  SECOND STAGE FOLD - RIGHT LIFT  LIFT CYLINDERS
HAND SIDE PRESSURE RELIEF NIB RAVEN ULTRAGLIDE XRT
F2RC SECOND STAGE FOLD - LEFT MP TEST PORT
HAND SIDE PRESSURE RELIEF PT10-2  RAVEN ULTRAGLIDE XRT
fply  SECOND STAGE FOLD FLOW YAW  YAW BLEED
DIVIDER YAW CONTROL - RIGHT HAND
F3BB  THIRD STAGE FOLD BREAK BLEED YAWA  oDE
THIRD STAGE FOLD BOOM
YAW CONTROL - LEFT HAND
BBPL pRESSURE YAWB o op
F3BP2  THIRD STAGE BREAK PRESSURE YAWP  YAW PRESSURE
rpy  |HIRD STAGE FOLD FLOW - RAVEN ULTRAGLIDE XRT - LEFT
DIVIDER HAND SIDE
F3Mc  |TIRD STAGE FOLD . RAVEN ULTRAGLIDE XRT - RIGHT
ACCUMULATOR HAND SIDE

F3XM  THIRD STAGE FOLD TEST PORT

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 18 - Hydraulics - 329



Manifold - Boom Control - 36-42m

HEN RAVEN XRT IS FITTED

ITEM NO. | PART NUMBER | DESCRIPTION

HYDRAULIC MANIFOLD ASSEMBLY, BOOM CONTROL SUIT

| GAIS00677 36M AND 42M I
2 GA3500303 ?L?ﬁéﬁlﬁ_:\DAPTER’ NIPPLE, 1/2” BSPP O-RING MALE X

3 GA3500720 T'/YIZF]T\SI;CAS\EDAPTER, NIPPLE, [/2” BSPP O-RING MALE X |

4 GA3500145 ;'/YIZF]T\EJIS&S\EDAPTOR, NIPPLE, 3/8” BSPP O-RING MALE X )
5 GA5077350 ?E%A:;OéRsllD_l:R:(;T GAUGE, M|6 X 2.0 FEMALE X | /4" BSPP 5
6 GA502 1455 HYDRAULIC PRESSURE GAUGE, 3500PSI, 63MM, | /4" BSPT 5

MALE THREAD

330 - Chapter 18 - Hydraulics G6 Crop Cruiser Parts Manual MY20 - REV02



Manifold - Boom Control - 36-42m

( s:a)
&
S ’.:‘ £ Ay i '- 'E’ 140\1

5D o
RS

@ ' ‘{‘\&\Q“{Q‘ éé" ;\"

. ;’L\’/” - ‘k

O

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 18 - Hydraulics - 331



Manifold - Boom Control - 36-42m

ITEM NO. | PART NUMBER | DESCRIPTION

HYDRAULIC CARTRIDGE, NEEDLE VALVE, OILPATH, NVO08-

2.1

3.1

4.1
4.2

5.1
52

6.1

7.1
7.2

10
[l

GA3500882
GA3500883
GA3500884
GA3500885
GA3500886
GA3500887
GA3500888

GA3500889
GA3000577

GA3500890

GA3500887
GA3000577

GA3500891
GA3500892
GA3500893

GA3500894
GA3000579
GA3500133
GA3500853
GA3500896
GA3500849

332 - Chapter |8 - Hydraulics

23B-0-N
SEAL KIT, OILPATH, SK08-2N-M

HYDRAULIC CARTRIDGE, CHECK VALVE, OILPATH, CV10-20-

0-N-05
SEAL KIT, OILPATH, SK-2N-T

HYDRAULIC CARTRIDGE, FLOW DIVIDER, OILPATH, FD50-

45-0-N-22
SEAL KIT, OILPATH, SK10-4N-MMM

HYDRAULIC CARTRIDGE, SOLENOID VALVE, OILPATH,

SV10-28M-0-N-00
SEAL KIT, OILPATH, SK10-2N-M
COIL, 12V DC, OILPATH, 4303712

3

HYDRAULIC CARTRIDGE, SOLENOID VALVE, DCV, OILPATH,

HSV10-47DM-0-U-00
SEAL KIT, OILPATH, SK10-4N-MMM
COIL, 12V DC, OILPATH, 4303712

HYDRAULIC CARTRIDGE, PRESSURE REDUCING VALVE,

OILPATH, PR08-32A-0-N-22
SEAL KIT, OILPATH, SK08-3N-BM

HYDRAULIC CARTRIDGE, SOLENOID VALVE, DCV, OILPATH,

SV08-47DM-0-N-00
SEAL KIT, OILPATH, SK08-4N-MMM
COIL, 12V DC, OILPATH, 4303612

HYDRAULIC COUPLING, EASY TEST POINT, | /4" BSPP

ORIFICE PLUG, /16", 1.5MM
ORIFICE PLUG, I /16", 0.6MM
ORIFICE PLUG, [ /16", 0.8MM

N NN W W

G6 Crop Cruiser Parts Manual MY20 - REV02



Manifold - Raven XRT 5 Assembly

ITEM NO. | PART NUMBER | DESCRIPTION
A

GA5003643 WASHER 8MM FLAT SS HD 3
B GA5048485 SET SCREW 5/16" BSW X 3/4" SS A2-70
GA3000385 VALVE, HYDRAULIC, RAVEN XRT ULTRAGLIDE, LOAD SENSE I
HYDRAULIC ADAPTOR, NIPPLE, 9/16” JIC MALE X 9/16” UN

2 GA3500146 MALE O-RING 2
HYDRAULIC ADAPTOR, NIPPLE, | 1/16” JIC MALE X 3/4” UN

3 GA3500738 MALE O-RING I
HYDRAULIC ADAPTOR, NIPPLE, 3/4” JIC MALE X 3/4” UN

4 GA3500739 MALE O-RING I

5 GA3500380 HYDRAULIC ADAPTOR, PLUG, 9/16” UN MALE O-RING 2

HYDRAULIC ADAPTOR, ELBOW, 90 DEGREE, 9/16” JIC MALE

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter |8 - Hydraulics - 333



Manifold - Raven XRT 5 Manifold

ITEM NO. | PART NUMBER | DESCRIPTION

| GA3000847 COIL, 12V DC, DEUSTCH, CONNECTOR, XRT, 133400021 18 4

VALVE, HYDRAULIC, RAVEN XRT ULTRAGLIDE, LOAD SENSE,
334-0235-002

VALVE, CARTRIDGE HYDRAULIC BLOCKER DBL 08, RAVEN,

2 GA3000385

3 GA5076857 3340002107 2
VALVE, CARTRIDGE HYDRAULIC PROPORTIONAL RDC/

4 GAS076856 RLVG 08, RAVEN ULTRAGLIDE, 13340002106 2

5 GA5076858 VALVE, CARTRIDGE HYDRAULIC SEQUENCE 10, RAVEN, 5

3340002108

334 - Chapter |8 - Hydraulics G6 Crop Cruiser Parts Manual MY20 - REV02



Boom Lift Accumulator Lockout

ITEM NO. | PART NUMBER | DESCRIPTION

VALVE CARTRIDGE HYD SOL POPPET NC-12V WITH OVERIDE
= GA5047730 PLUS BODY |

| GA5007787 ACCUMULATOR 1.0L PRECHARGE 70 BAR 2
2 GA50061 13 BOLT M10X20 ZP 8.8 4
3 GA3500303 HYDRAULIC ADAPTOR NIPPLE, 1/2” BSPP TO 3/4” JIC |
4 GA3500159 HYDRAULIC SEAL, BONDED, |/2”, RL21D-08 2
5 GA3500722 HYDRAULIC ADAPTOR, ELBOW, 90 DEGREE, 3/4” JIC MALE X 5

| /2” BSPP MALE O-RING, S76-0812

HYDRAULIC ADAPTOR, NIPPLE, /2" BSPP MALE X |/2" BSPP
 OABI3 T YAlE s46.0808 :

7 GA5047789 MANIFOLD, HYDRAULIC, ACCUMULATOR LOCKOUT MY 14 |
8 GA50001 17 WASHER [Omm FLAT SS HD 4

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter |8 - Hydraulics - 335



Boom Bi-Fold Breakaway

ITEM NO. | PART NUMBER
A GA3500889
B GA3500910
C GA3500892
[ GA3500882
2 GA3500884
3 GA3501 144
4 GA3500133
5 GA3500929

336 - Chapter |8 - Hydraulics

DESCRIPTION
SEAL KIT, OILPATH, SK10-2N-M -

SEAL KIT, OILPATH, SK10-2N-T -
SEAL KIT, OILPATH, SK08-3N-BM -
HYDRAULIC CARTRIDGE, NEEDLE VALVE, OILPATH, NV08-23B-
0-N

HYDRAULIC CARTRIDGE, CHECK VALVE, OILPATH, CV10-20-
0-N-05

HYDRAULIC CARTRIDGE, PRESSURE REDUCING VALVE,
OILPATH, PR08-32B-0-N-22-M100

HYDRAULIC COUPLING, EASY TEST POINT, |/4” BSPP I
HYDRAULIC ACCUMULATOR, 0.5L, 90BAR, OILPATH, 484013

G6 Crop Cruiser Parts Manual MY20 - REV02



Cylinder - Boom Rest 36-42m

ITEM NO. | PART NUMBER

GA5052745

GA3501788

GA5069110

GA3500348

GA5007957

GA3500544

GA4562025

# Quantities shown are per side.

DESCRIPTION

SEAL KIT, SUIT 2” BORE X | |/4” ROD, SUIT GA5060816,

GA5060817, GA5069 110, HYPOWER BRAND ONLY

SEAL KIT, SUIT, HYDRAULIC CYLINDER, GA50691 10, “BICELLI

GECO” BRAND ONLY

HYDRAULIC CYLINDER, BORE 2”, ROD 1.25”, STROKE 6” I
HYDRAULIC ADAPTOR, ELBOW, 90 DEGREE, /4" BSPT

MALE X 3/4” UN MALE O-RING
DOUBLE PILOT CHECK (RA) |12LPM | /4" BSPP

HYDRAULIC ADAPTER, NIPPLE, | /4" BSPP O-RING MALE X

9/16” JIC MALE
RESTRICTOR NIPPLE [/4” BSPT 0.5MM ORIFICE

G6 Crop Cruiser Parts Manual MY20 - REV02

Chapter |18 - Hydraulics - 337



Cylinder - Boom Lift

ITEM NO. | PART NUMBER | DESCRIPTION -

SEAL KIT, HYDRAULIC CYLINDER, SUIT, GA3500682 &

GA3S0IS76  GA3500593, “BICELLI GECO” BRAND ONLY
SEAL KIT, SUIT 3" BORE X 2 1/2" ROD, SUITS GA507008 1,
- GA5052731  GA5070079 , GA3500669 , GA3500593, HYPOWER BRAND -
ONLY
HYDRAULIC CYLINDER, DISPLACEMENT, 3" BORE, 2.5” ROD,
! GA3S00393 5 6» STROKE SUIT 1.5” PINS !
2 GAI700027  BEARING, GLACIER BUSH, | 1/2" ID X I" LONG 4
3 GA5012203  GREASE NIPPLE, SHORT, | /4" UNF

HYDRAULIC ADAPTOR, ELBOW, 90 DEGREE, |/2” BSPT MALE
* GA3500349 X 3747 UN MALE O-RING |

VALVE, BALL, HYDRAULIC, [/2” FEMALE THREAD INLET /

5 GA5000835 OUTLET |
HYDRAULIC ADAPTER, NIPPLE, |/2” BSPP O-RING MALE X
6 GA3500303 3/47 |IC MALE |

338 - Chapter 18 - Hydraulics G6 Crop Cruiser Parts Manual MY20 - REV02



Cylinder - Yaw 36m

RIGHT SIDE

NOTE: See ‘Cylinder Rose End - Spare Parts’ (
later in chapter for detailed rose end spare
parts availability.

LEFT SIDE

# Quantities shown are per side.

ITEM NO. | PART NUMBER | DESCRIPTION

SEAL KIT, SUIT 2” BORE X | 1/4” ROD, SUIT GA5060816,

i GAS052745 GA5060817, GA5069 1 10, HYPOWER BRAND ONLY )
SEAL KIT, HYDRAULIC CYLINDER, 2” X 1.25” ROD, SUIT PTE

i GA350081 | ONLY GA5060817 i
SEAL KIT, SUIT, HYDRAULIC YAW CYLINDER, 2” X 1.25”,

i CRSUIAEED MOTUS GA50608 17 )
HYDRAULIC CYLINDER, 2” BORE X | |/4” ROD X |17.5MM

! GAS060817 STROKE, SPHERICAL BEARING ENDS 2

2 GA5012203 GREASE NIPPLE, SHORT, | /4” UNF 4

] GA3500802 HYDRAULIC ADAPTOR, ELBOW, 90 DEGREE, 3/4" JIC MALE X 5

9/16” UN MALE O-RING, S91-1209

HYDRAULIC ADAPTOR, ELBOVWY, 90 DEGREE, 9/16” JIC MALE X

+ o GARNO7IE )16 UN MALE O-RING, $91-0909

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 18 - Hydraulics - 339



Cylinder - Yaw 42-48m

NOTE: See ‘Cylinder Rose End - Spare Parts’
later in chapter for detailed rose end spare
parts availability.

LEFT SIDE SHOWN

# Quantities shown are per side.

ITEM NO. | PART NUMBER | DESCRIPTION

GA5052732 SEAL KIT, SUIT 3” BORE X | 1/4” ROD, SUIT GA5060818
SEAL KIT, SUIT 3" BORE X | 1/4” ROD, SUIT GA5018538,

i GAS052680 GA5018540, GA5060818, HYPOWER BRAND ONLY i
SEAL KIT, SUIT, HYDRAULIC CYLINDER, GA5018540 &

i GA3S01270 GA5060818, “MOTUS”, SK300125 i

| GA5060818 HYDRAULIC CYLINDER, 3" BOREX | 1/4” ROD X |17 .5MM |

STROKE, WITH BEARING ENDS
2 GA5009637 GREASE NIPPLE, ELBOW, 90 DEGREE, |/4” UNF MALE 2
HYDRAULIC ADAPTOR, ELBOW, 90 DEGREE, 3/4” JIC MALE X
9/16” UN MALE O-RING
HYDRAULIC ADAPTOR, ELBOW, 90 DEGREE, 9/16” JIC MALE X
9/16” UN MALE O-RING

3 GA3500802

4 GA3500716

340 - Chapter |18 - Hydraulics G6 Crop Cruiser Parts Manual MY20 - REV02



Cylinder, Boom Tilt, 1.5” Shaft, 36-48m (Up to S/N 204053)

ITEM NO. | PART NUMBER | DESCRIPTION

GA4551645 BUSH, SPACER, BALL END, ROD, TILT CYLINDER 2
GA5012203 GREASE NIPPLE, SHORT, | /4 UNF, MACHO0207 I
GA1700029 BEARING, BALL END, 40mm, GE40ES-2RS I
GA5078782 CIRCLIP 62 INTERNAL I
GA3501 148 SEAL KIT, HYDRAULIC TILT CYLINDER, GA3500835 =
| GA3500835 HYDRAULIC CYLINDER, BORE 4”, ROD 1.5”, STROKE 300mm I

HYDRAULIC ADAPTOR, ELBOW, 90 DEGREE, 9/16” JIC MALE
X 3/4” UN MALE O-RING, S91-0912

HYDRAULIC ADAPTOR, NIPPLE, 9/16” JIC MALE X 3/4” UN
MALE O-RING, S90-0912

4 GA4551875 PIN, | 1/4” X 68mm LONG, TILT CYLINDER KNUCKLE I

m O O w@ >

2 GA3500700

3 GA3500147

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 18 - Hydraulics - 34|



Cylinder - Boom Tilt, 2" Shaft, 48m (From to S/N 204075)

ITEM NO. | PART NUMBER | DESCRIPTION

SEAL KIT, SUIT, HYDRAULIC CYLINDER, GA3501852, “EUREKA
ENG” BRAND ONLY

KIT, BUSH & BEARING, WITH CIRCLIP, SUIT, ‘EUREKA BRAND’
B GA5026281 GA3501852 -

[ GA5078782 CIRCLIP 62 INTERNAL I
GA5012203 GREASE NIPPLE, SHORT, /4 UNF, MACH0207 I

A GA5026270

3 GA5026257 HOUSING, TOGGLE, “EUREKA ENG”, SUITS, GA3501852 I
PIN, 1.25”, WITH CLIPS, SUIT, HYDRAULIC CYLINDER,

4 GA5026282 GA3501852 I

5 GA5026255 SHAFT, 2” X 300mm, “EUREKA ENG”, SUIT, GA3501852 I

342 - Chapter |8 - Hydraulics G6 Crop Cruiser Parts Manual MY20 - REV02



Cylinder - Centre Leveling

ITEM NO. | PART NUMBER | DESCRIPTION

HYDRAULIC CYLINDER, BORE 2.5”, ROD |”, STROKE | |0MM,
i G BACK TO BACK )

i GA3501580 SEAL KIT, HYDRAULIC CYLINDER, GA3500477, “BICELLI i
GECO” BRAND ONLY, 6325.5K

CLEVIS, 72X36X46, SUIT, HYDRAULIC CYLINDER,“BICELLI
! GAS026493 GECO”, GA3500477 2

) GA350158] FOOT PAD, HYDRAULIC CYLINDER, CENTRE LEVEL, 5
GA3500477, “BICELLI GECO” BRAND ONLY

PIN, 3/4” X 14mm, HYDRAULIC CYLINDER, GA3500477,
3 GA3301582 “BICELLI GECO”, BRAND ONLY 2

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter |8 - Hydraulics - 343



Cylinder - Bi-Fold 36-42m

ITEM NO. | PART NUMBER | DESCRIPTION

SEAL KIT, HYDRAULIC CYLINDER, BI-FOLD CUSHION,

A GA3S0I077 Tl |

! GA350108]  BEARING, SPHERICAL, HYDRAULIC CYLINDER, GA350068| |
CLEVIS, SCREW ON | 1/2" UNF, HYDRAULIC CYLINDER,

2 GA3S01078 oo |

3 GA3501079  LOCKNUT, | 1/2" UNF, HYDRAULIC CYLINDER, GA350068| |
NEEDLE VALVE, HYDRAULIC CYLINDER CUSHION CONTROL,

4 GA3S01080 oo |
BUSH, 40X35X25, SUIT, HYDRAULIC CYLINDER, “MOTUS",

5 GASO25991 o o 2

# Quantities shown are per side.

344 - Chapter |8 - Hydraulics G6 Crop Cruiser Parts Manual MY20 - REV02



Cylinder - First Fold 36m (Up to S/N 203792)

GA3500672

GA3500655
GA4601820
GA5052965

GA4550645

GA5050450
GA5000577
GA5012461
GA5000559
GA5000335

GA3500700

GA5073235
GAO050008|

G6 Crop Cruiser Parts Manual MY20 - REV02

parts availability.

NOTE: See ‘Cylinder Rose End - Spare Parts’
later in chapter for detailed rose end spare

Sub-Assembly On Following Pages

PART NUMBER | DESCRIPTION

SEAL KIT, HYDRAULIC CYLINDER, SUIT GA3500655, EUREKA
ENGINEERED PRODUCTS

HYDRAULIC CYLINDER, DOUBLE ACTING, 3.25” BORE, 1.5”
ROD, FLANGE BASE MOUNT, 1” ROSE END

MOUNT, FOLD CYLINDER BASE, 24-36M TRITECH

BEARING, ROSE END HOUSING, M28 SCREW ON, SUIT
HYDRAULIC CYLINDER & DELTA LINK, INC. BUSHES

THREADED BOOM PIVOT ADJUSTER, | /4" UNF AND M28
THREADS

GREASE NIPPLE 6 MM
WASHER [2MM FLAT SS HD
NUT M12 NYLOC ZP

NUT M2 HEX ZP

BOLT M12 X 60 GR8.8 ZP

HYDRAULIC ADAPTOR ELBOVY, 3/4" UNO TO 9/16" JIC, 90
DEG

ANTI ROTATION BRACKET, HYDRAULIC FOLD CYLINDER,
48M BOOM

SET SCREW, M2 X 90MM, GR8.8, ZP

Chapter |8 - Hydraulics - 345



Cylinder - First Fold 36m - 42m (From S/N 203792)

3
4'\\ —/

ITEM NO. | PART NUMBER | DESCRIPTION

8

9

10
I

12
I3
14
I5

GA3500672

GA5025907

GA5073235

GA5078654

GA5000335
GA5069980
GA5050450

GA3500655

GA3500700

GA4551930

GA4601820
GA5000559
GA501246|
GA5078123
GA350085 |
GAO050008|
GA5000577

346 - Chapter |8 - Hydraulics

SEAL KIT, HYDRAULIC CYLINDER, SUIT GA3500655, EUREKA
ENGINEERED PRODUCTS

SEAL KIT, SUIT, HYDRAULIC CYLINDER, “MOTUS” BRAND
ONLY, GA3500655-REV04-06

ANTI ROTATION BRACKET, HYDRAULIC FOLD CYLINDER,
48M BOOM

BEARING END, ASSEMBLY, FORGED, |/4-12 UNF THREAD,
C/W GEH 35 ES-2RS BEARING, BUSHED DIA. 25.5

BOLT MI2 X 60 GR8.8 ZP
GREASE NIPPLE, 1/8 BSPP, STRAIGHT
GREASE NIPPLE, 6MM

HYDRAULIC CYLINDER, DOUBLE ACTING, 3.25” BORE, |.5”
ROD, FLANGE BASE MOUNT, 1” ROSE END

HYDRAULIC ADAPTOR, ELBOW, 90 DEGREE, 9/16” |JIC MALE
X 3/4” UN MALE O-RING, S91-0912

MACHINED HYDRAULIC FITTING, 3/4” UN O-RING MALE X
3/4” UN O-RING FEMALE, SUIT INTERNAL ORIFICE PLUG

MOUNT, FOLD CYLINDER BASE, 24-36M TRITECH, MY |9
NUT MI12 HEX ZP

NUT M2 NYLOC ZP

O-RING UNO 3/4”, ROD-UN12

PLUG, ORIFICE, I /16" NPT X |.0OMM

SET SCREW, M2 X 90MM, GR8.8, ZP

WASHER [2MM FLAT SS HD

G6 Crop Cruiser Parts Manual MY20 - REV02

Sub-Assembly On Following Pages

N — — AN —

o



Cylinder - First Fold 48m

ITEM NO. | PART NUMBER

|
2
3

(0]

O 00 N o

10

GA5073235
GA5000335
GA3500656

GA3500655

GA3500700

GA5000559
GA5012461
GA4500975
GA4500976
GAO050008|
GA5000577

DETAIL C

See Sub-Assembly On Following
Pages For Replacement Parts

DESCRIPTION

ANTI ROTATION BRACKET, HYDRAULIC FOLD CYLINDER,

48m BOOM
BOLT MI2 X 60 GR8.8 ZP

HYDRAULIC CYLINDER, DISPLACMENT (CUSHION), 3.25”

BORE, 3” ROD, FLANGE BASE MOUNT, |” ROSE END

I
2

HYDRAULIC CYLINDER, DOUBLE ACTING, 3.25” BORE, |.25”

ROD, FLANGE BASE MOUNT, 1” ROSE END

HYDRAULIC ADAPTOR, ELBOW, 90 DEGREE, 9/16” JIC MALE

X 3/4” UN MALE O-RING, S91-0912

NUT MI12 HEX ZP

NUT M12 NYLOC ZP

PLATE, SHIM, FOLD CYLINDER, 48M BOOM
PLATE, SHIM, [0mm, FOLD CYLINDER, 48M BOOM
SET SCREW M2 X 90 GR8.8, ZP

WASHER [2mm FLAT SS HD

G6 Crop Cruiser Parts Manual MY20 - REV02

w

N — N AN

o

Chapter |18 - Hydraulics - 347



Cylinder - First Fold 48m

# Quantities shown are per side.

HITEM
NG PART NUMBER | DESCRIPTION QTY.
A -

GA3500673 SEAL KIT, HYDRAULIC CYLINDER, SUIT GA3500656, EUREKA

ENGINEERED PRODUCTS

B GA5050450 GREASE NIPPLE, 6MM

- . BEARING, ROSE END HOUSING, M28 SCREW ON, SUIT _
HYDRAULIC CYLINDER & DELTA LINK, INC. BUSHES
SALES KIT, BEARING KIT, SUIT SCREW ON ROSE END,

D GAS052966 CYLINDERS AND DELTA LINKS )
BEARING, RADIAL SPHERICAL PLAIN, 30MM ID X 55MM OD X

: CATUAL 32MM THICK, GEG 30 ES 2RS )

F GA5067610 CIRCLIP, SUIT BEARING SCREW ON ROSE END, RTW 55 -

SMALL BEARING BUSH, SUIT SCREW ON ROSE END,

S HYPOWER, R-10424 )

GA5006131 SHCS M10 X 30 SS A2-70 -

HYDRAULIC CYLINDER, DISPLACEMENT (CUSHION), 3.25”

BORE, 3” ROD, FLANGE BASE MOUNT, |” ROSE END

I o

I GA3500656

348 - Chapter |8 - Hydraulics G6 Crop Cruiser Parts Manual MY20 - REV02



Cylinder - First Fold 48m (Old)

HITEM
NG PART NUMBER | DESCRIPTION QTY.

GA3500655 HYDRAULIC CYLINDER, DOUBLE ACTING, 3.25” BORE, |.5”
ROD, FLANGE BASE MOUNT, |” ROSE END

SEAL KIT, HYDRAULIC CYLINDER, SUIT GA3500655, EUREKA
A GA3500672 ENGINEERED PRODUCTS i

B GA5050450 GREASE NIPPLE, 6MM

c GAS052965 BEARING, ROSE END HOUSING, M28 SCREW ON, SUIT i
HYDRAULIC CYLINDER & DELTA LINK, INC. BUSHES

SALES KIT, BEARING KIT, SUIT SCREW ON ROSE END,
D GAS052966 CYLINDERS AND DELTA LINKS i

BEARING, RADIAL SPHERICAL PLAIN, 30MM ID X 55MM OD X
. GAS067605 32MM THICK, GEG 30 ES 2RS i
F GA5067610 CIRCLIP, SUIT BEARING SCREW ON ROSE END, RTW 55 -

SMALL BEARING BUSH, SUIT SCREW ON ROSE END,
G GAS021925 HYPOWER, R-10424 )

H GA5006131 SHCS M10 X 30 SS A2-70 -

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter |8 - Hydraulics - 349



Cylinder - First Fold 48m (REV-05)

ITEM IS A PRESSED BEARING

ITEM NO. | PART NUMBER | DESCRIPTION

GA3500655 HYDRAULIC CYLINDER, DOUBLE ACTING, 3.25” BORE, 1.5”
- ROD, FLANGE BASE MOUNT, |” ROSE END B

SEAL KIT, SUIT, HYDRAULIC CYLINDER, “MOTUS” BRAND
A GAS025907 ONLY, GA3500655 )

BEARING SPHERICAL, GE25ES-2RS, SUIT, ROSE END,

GA5025896

B SK35ES-6000646 |
BUSH, 40X35X25, SUIT, HYDRAULIC CYLINDER, “MOTUS”,
C GA5025991 GA350068| 2

D GA5050450 GREASE NIPPLE, 6mm I

350 - Chapter 18 - Hydraulics G6 Crop Cruiser Parts Manual MY20 - REV02



Cylinder - First Fold 48m (REV-06)

ITEM NO. | PART NUMBER | DESCRIPTION

: GA3500655 HYDRAULIC CYLINDER, DOUBLE ACTING, 3.25” BORE, |.5” i
ROD, FLANGE BASE MOUNT, |” ROSE END

SEAL KIT, SUIT, HYDRAULIC CYLINDER, “MOTUS” BRAND
A GAS025907 ONLY, GA3500655 i

B GA5050450 GREASE NIPPLE, 6mm I
BEARING, RADIAL SPHERICAL PLAIN, 30mm ID X 55mm OD X

c GAS067605 32mm THICK, GEG 30 ES 2RS |
D GA5067610 CIRCLIP, SUIT BEARING SCREW ON ROSE END, RTW 55 2
E GA5026034 BUSH, ROSE END, 300D X 251D 2

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 18 - Hydraulics - 351



Cylinder - Second Stage Fold 48m

ITEM NO. | PART NUMBER

GA5052733

GA3501759

GA3500060

GA3500359

352 - Chapter |8 - Hydraulics

DESCRIPTION
SEAL KIT, SUIT 2 |/2” BORE X | 1/4” ROD, SUIT GA5070845,
GA3500060, HYPOWER BRAND ONLY

SEAL KIT, SK250125, 21/2” X 11/4”, SUIT, GA3500060, “MOTUS”
BRAND ONLY

HYDRAULIC CYLINDER, BORE 2.5”, ROD 1.25”, STROKE 400
MM

# Quantities shown are per side.

HYDRAULIC ADAPTOR, NIPPLE, | /4” BSPT MALE X 3/4” UN

MALE O-RING

G6 Crop Cruiser Parts Manual MY20 - REV02



Cylinder - Third Stage Fold 48m (Up To S/N 203777)

# Quantities shown are per side.

ITEM NO. | PART NUMBER | DESCRIPTION

SEAL KIT, HYDRAULIC CYLINDER, SUIT GA3500476, EUREKA

i GA3500684 ENGINEERED BRAND ONLY )
HYDRAULIC CYLINDER, BORE 2”, ROD 1”, STROKE 395MM,

! GA3500476 EUREKA ENGINEERING BRAND

) S HYDRAULIC CYLINDER, 2.5” X 1.25” X 395MM STROKE, 3RD _

STAGE FOLD, 48M, FROM

HYDRAULIC ADAPTOR, ELBOW, 90 DEGREE, |/4” BSPT MALE

2 GABOME 34 UNMALE ORING

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter |8 - Hydraulics - 353



Cylinder - Third Stage Fold 48m (From S/N 203787)

ITEM NO. | PART NUMBER | DESCRIPTION

HYDRAULIC CYLINDER, 2.5” X 1.25” X 395MM STROKE, 3RD
i GA3501082 STAGE FOLD, 48M '

A GA350|584 SBE{/:‘\A&\IK[LT SUIT, HYDRAULIC CYLINDER, GA3501082, “MOTUS i

GA3501886 CLEVIS, SUIT, HYDRAULIC CYLINDER, “MOTUS”, GA3501082
GA3501888 GLACIER BUSH 20 X 23 X 20W

GA5050450 GREASE NIPPLE, 6MM

GAS501 1487 SHCS M8 X 40 GR 12.9 ZP

SHAFT, 1.25”, SUIT, HYDRAULIC CYLINDER, “MOTUS” BRAND
> GA3501885 ONLY, GA3501082 !

N R
N W N —

354 - Chapter |8 - Hydraulics G6 Crop Cruiser Parts Manual MY20 - REV02



Cylinder - Boom Catch

WARNING!
HEAD UNDER SPRING FORCE
TAKE CARE ON ASSEMBLY AND DISASSEMBLY

ITEM NO. | PART NUMBER | DESCRIPTION

SEAL KIT, HYDRAULIC CYLINDER, SUIT GA3500480, EUREKA
A GA3500671 ENGINEERED PRODUCTS i

SEAL KIT, SUIT, HYDRAULIC CYLINER, “MOTUS” BRAND ONLY,
B GA3501802 GA3500480 -

HYDRAULIC CYLINDER, BORE 1.5”, ROD 0.75”, STROKE 28MM,
! GA3500480 DISPLACEMENT, SPRING RETURN !

2 GA5051970 GREASE NIPPLE 6MM 90 DEG I

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter |8 - Hydraulics - 355



Cylinder Rose End - Spare Parts

O NOTE: Item H contains

Q items C,D & E plus snap
rings shown on the lower
right.

ITEM NO. | PART NUMBER | DESCRIPTION QTY.

A GA5052965 COMPLETE ROSE END, M28 SCREW ON, SUIT HYDRAULIC |
CYLINDER & DELTA LINK, INCLUDING BUSHES (ITEM E)

GA5012203 GREASE NIPPLE, SHORT, |/4” UNF I
GA5067610 CIRCLIP, SUIT BEARING SCREW ON ROSE END, RTW 55 2
GA5067605 BEARING, SUIT SCREW ON ROSE END, GEG 30 ES 2RS I

SMALL BEARING BUSH, SUIT SCREW ON ROSE END,
: GAS021925 HYPOWER, R-10424 2

LARGE BEARING BUSH, SUIT SCREW ON ROSE END,
F GAS021930 HYPOWER, R-10429 2

GA4572535 BUSH, ROSE END PIVOT WIDE SUIT TILT RAM |

BEARING KIT, SUIT SCREW ON ROSE END, CYLINDERS AND
GAS052966 DELTA LINKS !

| GA5009637 GREASE NIPPLE, ELBOWY, 90 DEGREE, |/4" UNF MALE |

O 0O w

T o

NOTE: Quantities shown represent the number of parts needed per rose end and depend on your
configuration e.g. the rose end will have either 2x Item E or 2x Item F but not both.

356 - Chapter |8 - Hydraulics G6 Crop Cruiser Parts Manual MY20 - REV02



Chapter 19

PLUMBING

Self Cleaning Valve

ITEM NO. | PART NUMBER | DESCRIPTION

GA200014] BALL VALVE, MOTORIZED, 2 WAY, |” FLANGE CONNECTION, |
0.5 SECOND, KZ VALVE, TX2

I ACTUATOR SUIT BALL VALVE, I” FLANGE CONNECTION,
GA2000158 TX2, KZ VALVE

GA2000154 BALL VALVE, VALVE ONLY, SUIT GA2000141, KZ VALVE

) GA20001 45 MOUNTING BRACKET TX2 ELECTRIC BALL VALVE KIT, KZ |

VALVE
3 GA507781 | HOSE BARB, STRAIGHT, " FLANGE X |" HOSE |
GA5077812 HOSE BARB, ELBOW, 90 DEGREE, |" FLANGE X |" HOSE |
5 GA5077818 SEAL, SUIT I" MANIFOLD FITTING, RUBBER EPDM 2
6 GAS077664 Sg;:ilp WORM SCREW, USE WITH " STANDARD FLANGE )

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 19 - Plumbing - 357



Plumbing Control Valve Assembly

()
)
pe

ITEM
PART NUMBER | DESCRIPTION
|

[ GA2000563 PRESSURE FILTER, 27, 100 MESH, ARAG SERIES 330

2 GA2000564 VALVE, BALL, DRAIN FOR FILTER 330 SERIES |
3 GA20001 15 FLANGE CLAMP, AND GASKET, 2", SERIES 220 3
4 GA5077856 HOSE BARB, 2” FP FLANGE, |-1/2" HB, 90 DEGREE |
5 GA2000046 TEE, 2” FULL PORT X |, FLANGE |

GA2000065 \Iji(E\L/JELATOR VALVE, 1” NPT, FULL PORT, 3 WAY, 0.8 SEC 12V, KZ |

6 REGULATOR VALVE, ACTUATOR ONLY, 0.8 SEC 12V, SUIT
GA2000066 GA2000065, KZ VALVE

GA2000067 REGULATOR VALVE, VALVE ONLY, SUIT GA2000065, KZ VALVE
Continued over page

358 - Chapter |9 - Plumbing G6 Crop Cruiser Parts Manual MY20 - REV02



Plumbing Control Valve Assembly

- PART NUMBER | DESCRIPTION .

10
Il

I3
4

18
9

20

2|
22
23

24

25
26
27
28
29
30
31
32
33
34
35

G6 Crop Cruiser Parts Manual MY20 - REV02

GA5077820
GA5077664

GA5077818
GA2000138
GA50779 14

GA2000142

GA2000159
GA2000155
GA5077807
GA5077812

GA4551 165

GA2000141

GA2000158
GA2000154
GA2000149

GA3000316
GA5077804

GA5077710

GA5077889
GA5077823
GA5077803

GA2000145

GA4405660
GA4406200
GA500471 |
GA5003643
GA5004917
GA5004085
GA50049 19
GA5011499
GA0500022
GA5004437
GAS501 1395

COUPLING, FLANGED, " FLANGE X |" MALE THREAD

CLAMP, WORM SCREW, USE WITH 1" STANDARD FLANGE
PORT

SEAL, SUIT I" MANIFOLD FITTING, RUBBER EPDM
HOSE BARB, ELBOW, 90 DEGREE, 1” FLANGE, X | 1/2” HOSE
NIPPLE, SHORT, |" MALE THREAD X |" MALE THREAD

BALL VALVE, MOTORISED, 3 WAY, |” THREADED PORTS,
BOTTOM LOAD ON/OFF/ON, 0.8 SECONDS, KZ VALVE

BALL VALVE, ACTUATOR ONLY, SUIT GA2000142, KZ VALVE
BALL VALVE, VALVE ONLY, SUIT GA2000142, KZ VALVE

[" FLANGE X | 1/4" BARB-90 ELB

HOSE BARB, ELBOW, 90 DEGREE, |" FLANGE X |" HOSE

PLUMBING COUPLING, M220 FLANGE TO |” MALE NPT
THREAD

BALL VALVE, MOTORIZED, 2 WAY, |” FLANGE CONNECTION,
0.5 SECOND, KZ VALVE, TX2

ACTUATOR SUIT BALL VALVE, |” FLANGE CONNECTION, TX2,
KZ VALVE

BALL VALVE, VALVE ONLY, SUIT GA2000141, KZ VALVE

PLUMBING FITTING, TEE, |” FLANGES AND |/4” FEMALE
THREAD

PRESSURE SENSOR TRANSDUCER, 0-25 BAR, 0-5V, IFM
COUPLING, |" FLANGE X 374" FEMALE THREAD, BANJO

HOSE BARB, ELBOW, 90 DEGREE, 3/4" MALE THREAD X [ /2"
HOSE

VALVE, CHECK, 1” MANIFOLD, FLANGE
TEE, 1" FLANGE X I" FLANGE X 1" FLANGE
HOSE BARB, ELBOW, 90 DEGREE, |" FLANGE X 3/4" HOSE

MOUNTING BRACKET TX2 ELECTRIC BALL VALVE KIT, KZ
VALVE

PLATE, MOUNT

PLATE, SUPPORT

BOLT M8 X 25 GR8.8 ZP
WASHER 8MM FLAT SS HD
NUT M8 NYLOC ZP

BOLT M8 X 20 GR8.8 ZP
WASHER 8MM SPRING SS
NUT M8 ZP

SET SCREW SELF TAPPING TRILOBE M6 X |6 ZP
WASHER 6MM FLAT SS

SET SCREW M6 X 16 SS A2-70

A N OO D DN DA DN ODND — —

Chapter 19 - Plumbing - 359



Pressure Filter - Self Cleaning

ITEM NO. | PART NUMBER | DESCRIPTION

SPANNER, ZINC COATED, 2” PRESSURE FILTER, ARAG
GA4525000 3303172V GA2000563

I GA2000246 BODY, SUIT PRESSURE FILTER GA2000563, ARAG, 3303070.010 I
2 GA5078771 YELLOW CAP, ARAG, PRESSURE FILTER, 80MM, 31020035.012 |

SELF-CLEANING CYLINDER, SUIT PRESSURE FILTER
3 GA2000247 GA2000563, ARAG, 330000.050 !

O-RING, FILTER ELEMENT, SUIT PRESSURE FILTER GA2000563,
4 GA2000248 ARAG, 462200.040V 2

FILTER ELEMENT, SUIT GA2000563 PRESSURE FILTER, YELLOW,
> GA2000347 80 MESH, VITON O RINGS, ARAG !

6 GA2000249 gﬁl:;g;v BOWL, SUIT PRESSURE FILTER GA2000563, ARAG, |

7 GA2000250 BOWL, SUIT PRESSURE FILTER GA2000563, ARAG, 3300100.020 I

8 GA2000252 g%lzlé?,D.l DIST.29, SUIT PRESSURE FILTER GA2000563, ARAG, |

O-RING, BLANK CAP, SUIT PRESSURE FILTER GA2000563,
9 GA2000251 ARAG. GI 1058V I

10 GA2000342 PRESSURE FILTER BOWL CAP, ARAG 330, 219130 I

LOCK RING, SUIT PRESSURE FILTER GA2000563, ARAG,
I GA2000253 330000.040 |

360 - Chapter |9 - Plumbing G6 Crop Cruiser Parts Manual MY20 - REV02



Suction Filter

ITEM NO. | PART NUMBER

A
B

10

GA2000160
GA2000156

GA2000143
GA5067620
GA20001 I5
GA4550450
GA5077723

GA5077859

GA2000071

GA5076723
GA2000101
GA8701503
GA8701 104

DESCRIPTION

BALL VALVE, ACTUATOR ONLY, SUIT GA2000143, KZ VALVE -

BALL VALVE, VALVE ONLY, SUIT GA2000143, KZ VALVE

BALL VALVE, MOTORISED, 3 WAY, 2” FLANGE CONNECTION,

BOTTOM LOAD ON/OFF/ON, 3 SECOND, KZ VALVE
BALL VALVE, |1” MALE / FEMALE, TEE HANDLE, BRASS

FLANGE CLAMP, AND GASKET, 2”, SERIES 220, HYPRO BG-

UFC0200
FLANGE, M220 X 3” BSP FEMALE, PLASTIC

HOSE BARB, ELBOW, 90 DEGREE, |” MALE X |” HOSE, BANJO,

HB100-90

HOSE BARB, STRAIGHT, 2 FLANGE X 2 HOSE, BANJO,
M220BRB

PLUMBING FITTING, SWEEP ELBOW, 90, 2” FLANGE TO 2"

BARB, M220BRBSWP90, BANJO
SEAL, EPDM, SUIT 3 FLANGE FITTING, BANJO, 300G

SUCTION FILTER, 3” 32 MESH, 3” BSP MALE THREADS, ARAG

DECAL, SPRAY PUMP FILTER
DECAL, TANK SUCTION VALVE

2
I
I
I

Continued over page

G6 Crop Cruiser Parts Manual MY20 - REV02

Chapter 19 - Plumbing - 361



Suction Filter Bowl Assembly

SUCTION FILTER COMPLETE

PART NUMBER DESCRIPTION

GA2000101 SUCTION FILTER, 3” 32 MESH, 3” BSP MALE THREADS

ITEM NO. | PART NUMBER | DESCRIPTION

SPANNER, ZINC COATED, 3” SUCTION FILTER, ARAG 319092

A GA4524994 GA2000101 -
FILTER SCREEN, 145 X 320MM 120 / 32 MESH, SUIT 319
B GA2000281 FILTER, GREY, ARAG )
| GA2000289 SUCTION FILTER BODY, SUIT ARAG 319, 319090.010 [
GA2000290 O RING, 6.99 X 174.6, EPDM, G 11052, SUIT ARAG 319 |
2 O-RING, 6.99 X 174.6, VITON, GI1052V, SUIT ARAG
GA2000587 CA200010] |
FILTER SCREEN, 145 X 320MM, 32 MESH, SUIT 319 3” FILTER,
3 GA200056 | “RED" ARAC [
FILTER SCREEN, 145 X 320MM, 120 / 32 MESH, SUIT 319 3”
Sl FILTER, “GREY”, ARAG !
4 GA200029 | 319 SUCTION FILTER BOWL, 319090.020 |
FLY NUT, SUCTION FILTER BODY, SUIT ARAG 319,
5 GA2000292 con [
’ GA5076863 O RING, 136.10 X 3.53, 335000.060 2
GA5026296 O RING, 136.10 X 3.53, VITON, 335000.060V 2
7 GA2000293 LEVER PLUG, RED, SUIT ARAG 319, 4542233.055 |

362 - Chapter |9 - Plumbing

G6 Crop Cruiser Parts Manual MY20 - REV02



Hopper Pressure Tee

| GA5077823 TEE, I" FLANGE X I" FLANGE X |" FLANGE |

2 GA507781 | HOSE BARB, STRAIGHT, I" FLANGE X |" HOSE |

3 GA5077812 HOSE BARB, ELBOVY, 90 DEGREE, |" FLANGE X |" HOSE |

4 GA5077804 COUPLING, |" FLANGE X 3/4" FEMALE THREAD |

5 GA20001 13 FLANGE CLAMP, AND GASKET, |", SERIES 100, HYPRO 3
HOSE BARB, ELBOWY, 90 DEGREE, 3/4" MALE THREAD X | /2"

6 GA5077710 |

HOSE

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 19 - Plumbing - 363



Flow Distributer & Recirculation Valve

ITEM NO. | PART NUMBER

N o O AW N

GA5077319
GA5077047

GA2000077
GA5077914
GA5078151
GA5077718
GA5065555
GA5065590

GA4400975

GA5003643
GA50049 17

364 - Chapter |9 - Plumbing

DESCRIPTION
VALVE, ELECTRIC BALL 3 WAY, SHUTOFF/BYPASS, |”, TEEJET

REPLACEMENT 12V MOTOR, SUIT TEEJET VALVE GA5077319,
BARE WIRES

PLUMBING FITTING, AS40 TO |” NPT MALE THREAD, ALTEK
NIPPLE, SHORT, I" MALE THREAD X I" MALE THREAD, BANJO
TEE, THREADED, |" FEMALE, BANJO

HOSE BARB, STRAIGHT, 1” MALE THREAD X I” HOSE, BANJO
T-PIECE 3XAS40 NO M8 INSERTS

PLUG IN HOSE TAIL AS40/39

PLATE, BRACKET, FLOW DISTRIBUTER AND BOOM
RECIRCULATION VALVE ASSEMBLY

WASHER 8MM FLAT SS HD
NUT M8 NYLOC ZP

Continued over page

G6 Crop Cruiser Parts Manual MY20 - REV02



Flow Distributer & Recirculation Valve

ITEM NO. | PART NUMBER | DESCRIPTION

I5
16
17

20
21

GA5004749
GA5065690

GA4582160

GA3000199

GA5065610
GA5016233
GA5065735

GA2000278

GA2000279

GA5077723
GA500471 1

BOLT M8 X 80 GR8.8 ZP
SAFETY PIN AS40

PLUMBING ADAPTOR, PLUG, AS40 MALE X GI/4” FEMALE

THREAD, ALTEK

PRESSURE TRANSDUCER, 0-250PSI, 1-5V, DEUTSCH, SEALED,

RAVEN

PLUG IN HOSE TAIL AS40/20/90 DEGREE
ELBOW - SWIVEL 6MM X | /4"

PLUG IN HOSE TAIL AS40/AS40

PLUMBING FITTING, NIPPLE, |/4” BSPT, SS, STAINLESS STEEL,

LONG, 150 PSI

PLUMBING FITTING, TEE, |/4” FEMALE, BSP, SS, STAINLESS

STEEL, HIGH PRESSURE

HOSE BARB, ELBOW, 90 DEGREE, |” MALE X |” HOSE, BANJO I

BOLT M8 X 25 GR8.8 ZP

G6 Crop Cruiser Parts Manual MY20 - REV02

Chapter 19 - Plumbing - 365



Rapidfire Regulator

ITEM NO. | PART NUMBER

O 00 N o U

GA5078550

GA5024510
GA5078517

GA5052690

GA5004382
GA5067010
GA500404 |
GA5004437
GA50481 15

366 - Chapter |9 - Plumbing

DESCRIPTION

AIR FILTER REGULATOR, G1/4, SEMI AUTO DRAIN, WITH

BRACKET

BRASS ADAPTOR, |/4” BSPP MALE TO 1/4” NPT FEMALE I
AIR FITTING, STRAIGHT, 3/8” TUBE, |/4” NPT MALE, BRASS I

PNEUMATIC FITTING, ELBOW, 90 DEGREE, 1/4 BSP MALE X

8MM PUSH TYPE, METAL

TUBE, NYLON, 8MM, BLACK - CUT TO 90 MM
TEE, EQUAL, 8MM PUSH IN TYPE, BLACK PLASTIC

BOLT M6 X |6 GR8.8 ZP
WASHER 6MM FLAT SS
NUT Mé6 NYLOC ZP

N AN DN — —

G6 Crop Cruiser Parts Manual MY20 - REV02



Flow Meter

ITEM NO. | PART NUMBER

GA5006689
GA4552080
GA20001 14

GA3000265

GA5077834
GA5052590
GA5077840
GA5003643

DESCRIPTION

CLAMP EXHAUST 2 5/8 (C12) 2
CRUSH TUBE, 10.2 1D X 15 OD X 5 mm LONG 4
FLANGE CLAMP, AND GASKET, 1.5”, SERIES 200, HYPRO 6
FLOWMETER, RFM&0P HIGH PULSE, DEUTSCH DTM, RAVEN, |
0630172457

HOSE BARB, ELBOW, 90 DEGREE, 2” FLANGE X | 1/2” HOSE, 5
BANJO

NUT M8 NYLOC SS 4
PLUMBING COUPLING, STRAIGHT, 2" FLANGE X * FLANGEX
41/2” LONG, BANJO

WASHER 8mm FLAT SS HD 4

* Sub-assembly on following pages

NOTE: The flange clamps come with a built in seal/gasket.

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 19 - Plumbing - 367



Flow Meter Assembly

o e o 0% o \@

ITEM NO. | PART NUMBER | DESCRIPTION

GA5075890 FLOWMETER, RFM60P HIGH PULSE, RAVEN,

GA5026132 TURBINE, STUD, POLY, FLOWMETER, RFM-60 2
GA5075870 HUB/BEARING ASY UPSTREAM RFMé60 I
GA5075869 ROTOR/MAGNET ASY RFM-60S I

BEARING, DOWN STREAM END BEARING SUIT RFM60S FLOW
> GASO75871 METER, RAVEN, 0630171769 !

6 GA5026133 RETAINING RING, WIREFORM, FLOWMETER, RAVEN RFM-60 2
GA5076734 SCW 10-16 X 3/8 SLTD HEX I
8 GA5076966 CLAMP CABLE PLASTIC 1 /4X1/2 I

SENSOR, EXTERNAL FLOW METER, HIGH PULSE, SUIT |5P

7 GA3000399 D 60P, DEUTSCH CONNECTOR, RAVEN, 106301724588 |

N S

368 - Chapter |9 - Plumbing Gé6 Crop Cruiser Parts Manual MY20 - REV02



Nozzles - Teejet Single Body

ITEM NO. | PART NUMBER

I
2
3

10

12

GA5077962
GA5077533
GA5077537

CP48499-NYB

GA5077596
GA5077597
GA5077536
GA5077439

GA5077440

GA5076670
GA5055245

GA5077159

GA5077160

GA8100464

GA8100059
GA5004085
GA5070710

Spray-Stop

DESCRIPTION

NOZZLE BODY, SINGLE, 1", TEEJET

NOZZLE BODY CLAMP, UPPER, I", TEEJET

PIN, NOZZLE BODY CLAMP, TEEJET

I” NYLON BODY

O-RING, 14.5 X 2.5MM, BUNA

O-RING, VITON

SCREW, SUIT TEEJET NOZZLE BODIES, |-1/4” LONG, SS
CHEMSAVER, DIAPHRAGM, TEEJET

DIAPHRAGM, VITON, NOZZLE BODY CHECK VALVE,
TEEJET

CHEMSAVER, 10PSI, BLACK, TEEJET
WASHER, NOZZLE CAP SEAL, RUBBER, 19 OD X 9MM ID

FILTER, NOZZLE TIP, RED, 50 MESH, POLYPROPYLENE &
SS, TEEJET

NOZZLE FILTER SCREEN, BLUE 80 MESH, POLYPROYLENE
/ SS, TEEJET

NOZZLE CAP, BLACK, TEEJET, SUIT FLAT SPRAY SMALLER
CAPACITY NOZZLES (UP TO 08)

NOZZLE CAP, IOMM ACROSS FLATS, BLACK, LECHLER
BOLT M8 X 20 GR8.8 ZP
NUT FLANGE PLASTIC M8 X 1.25

NOTE: Item 6 & 7 are
discarded when attaching

NOTE: See nozzle tip strainer, cap and nozzle sections on following pages for more detailed nozzle parts

guide.

G6 Crop Cruiser Parts Manual MY20 - REV02

Chapter 19 - Plumbing - 369



Nozzles - Teejet Clock Face Body
©

NOTEE: Item 3 & 4 are discarded
when attaching Spray-Stop

ITEM NO. | PART NUMBER | DESCRIPTION
| -

GA5077970 NOZZLE BODY, TRIPLE, TRIJET, CLOCK FACE, |7, TEEJET
2 GA5077496 E CLIP, NOZZLE BODY, TEEJET I
GA5077439 CHEMSAVER, DIAPHRAGM, TEEJET

. GA5077440 DIAPHRAGM, VITON, NOZZLE BODY CHECK VALVE, TEEJET
4 GA5076670 CHEMSAVER, |0PSI, BLACK, TEEJET I
5 GA5077494 BODY, 360 SERIES I, TEEJET [
6 GA5077596 O-RING, 14.5 X 2.5MM, BUNA |
GA5077597 O-RING, VITON
GA5077536 SCREW, SUIT TEEJET NOZZLE BODIES, I-1/4” LONG, SS
8 GA5077533 NOZZLE BODY CLAMP, UPPER, |", TEEJET

10 GA5004085 BOLT M8 X 20 GR8.8 ZP
I'l GA5070710 NUT FLANGE PLASTIC M8 X 1.25

NOZZLE BODY EXTENSION, QUICK TEEJET TYPE, I” LONG,

12 GA5077057 BLACK, TEEJET
NOTE: See nozzle tip strainer, cap and nozzle sections on following pages for more detailed nozzle parts

guide.

[
|
9 GA5077537 PIN, NOZZLE BODY CLAMP, TEEJET I
|
[

370 - Chapter 19 - Plumbing G6 Crop Cruiser Parts Manual MY20 - REV02



Nozzles - Altek Clamp

GA5025235

GA5025240

PART NUMBER | DESCRIPTION

GA2000133 CLAMP, DUAL NOZZLE BODY, SUIT |” BOOM POLY, INCLUDES SCREW, _
NUT AND O RING

GA5025235 SCREW, M6, NOZZLE BODY CLAMP, ALTEK

82481 NOZZLE BODY CLAMP, UPPER SECTION, ALTEK

GA5025240 O-RING, 9.5 X 3 MM EPDM, NOZZLE BODY CLAMP, ALTEK
GA5004427 NUT M6 SS

47915 PIN, NOZZLE BODY CLAMP, ALTEK

82410 NOZZLE BODY CLAMP, LOWER SECTION, ALTEK
GA5025245 O-RING, 19 X 2.65 MM FPM80, NOZZLE BODY CLAMP, ALTEK

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 19 - Plumbing - 371



Nozzles - Altek Dual Spray Body

1" BOOM POLY VERSION MOUNTING HARDWARE
SUITS 1"

GAS5070710

GA5004085 GA5065875

GA5065880

GA5065885

j GA5065905 GAS5078497

GAS055115
- / - - N
7 GA5065860 »
- GA5055110 \@/
A

GA5065870

GA5065895 GA5065855

I
‘ ;‘s GA5053739

@\ GA5053740
GA5053741
% GA5065865
NOZZLE BODY COMPLETE

PART NUMBER DESCRIPTION

GA8100664 NOZZLE BODY, TWIN / DUAL, AIR SHUT OFF, 1", SLAVE, ALTEK
DESCRIPTION

GAS5070710  NUT FLANGE PLASTIC M8 X 1.25 |

GA5004085 BOLT M8 X 20 GR8.8 ZP |

NOZZLE BODY CLAMP, SUIT |” BOOM POLY, INCLUDES SCREW, NUT
GA2000133 AND O-RING |

GA5065905 LOWER BODY, MULTI SPRAY, ALTEK
GAS50551 15 U CLIP, 20 X 40 X 3MM

N NN — —

GA5065875 TOP CAP

GA5065880 SPRING

GA5065885 STAINLESS PISTON COMPLETE WITH O-RING

GA5078497 O-RING, 23.5 X 2.6 MM, FPM80 -
GA5065870 OUTER BODY |
GA5065855 U-CLIP 2
GA5065865 OUTLET, VALVE INNER, NOZZLE BODY, ALTEK 2
GA5065860 HOSE BARB, AR FITTING, 6MM HOSE, MALE THREAD, INCLUDES SEAL 2
GA5055110 U CLIP 30 X 4] X 2.5MM |
GA5065895 SHUTOFF PLUG |
GA5053739 O-RING, 5.6MM X [.8MM FMP, SUIT GA5065845, ALTEK 2
GA5053740 RETAINING DISK, | 1.8MM X 6.8MM X 2MM, SUIT GA5065845, ALTEK 2
GA5053741 LIP SEAL, 6MM X 12MM X 4.2MM FMP, SUIT GA5065845, ALTEK 2

372 - Chapter |9 - Plumbing G6 Crop Cruiser Parts Manual MY20 - REV02



Nozzles - Altek Spray Stop - Push On Type

Item 3 - GA5053733 Item 6 - GA5053736

GAS5053737
/
rGA:'-r05374v3 ~

f
/

GAS5055370 . -
o 6
,

GA5053742

\ GA5053744

GAS053738

~d _GAS053737
.@j

ITEM NO. | PART NUMBER | DESCRIPTION

GA5065520 SPRAY STOP, RAPIDFIRE, SUIT TEEJET NOZZLE BODY, ALTEK -
GA5053731 END CAP WITH BREATHER
GA5053732 SPRING, 10 BAR
GA5053733 PISTON

GA5053734 VALVE BODY

GA5053735 O-RING EXTERNAL
GA5053736 PLUNGER

o U1 AW —

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 19 - Plumbing - 373



Nozzles - Altek Spray Stop - Push In Type

GA5053733 GA5053736

GA5053737

GA5053733
GA2000167

GAb5053731
GA5053732

GA5053735
GA5053736

GA5078504
GA5053742 (2x)
GA2000172 (2x)
GA2000170

GA5053738
GA2000171
GA5053737

PART NUMBER | DESCRIPTION

GA5065523 SPRAY STOP, 4MM, RAPIDFIRE, SUIT TEEJET NOZZLE BODY, ALTEK -
GA5053731 END CAP WITH BREATHER I
GA5053732 SPRING, 10 BAR I
GA5053733 PISTON I
I
I
I

GA5053734 VALVE BODY
GA5053735 O-RING EXTERNAL
GA5053736 PLUNGER

374 - Chapter |9 - Plumbing G6 Crop Cruiser Parts Manual MY20 - REV02



Nozzles - Direct Control - Single

GA2000166

GA5078810

PART NUMBER | DESCRIPTION

GAB065525 ?;S%A—\Y STOP, SOLENOID DIRECT CONTROL, RAPIDFIRE, 6MM IN, 4MM i

GA5053731 END CAP WITH BREATHER, SUIT GA5065520 SPRAY STOP, ALTEK I

GA2000172 CIRCLIP, SPRAY STOP, ALTEK, 81376 I

GA5053732 SPRING, 10 BAR, SUIT SPRAY STOP, ALTEK I
SINGLE NOZZLE BODY ASSEMBLY, DIRECT CONTROL, DEUTSCH

GA2000166 CONNECTOR I
GA5078810 CARTRIDGE, SPRAY-STOP, TEEJET, 83224
GA507881 | CLIP, BREATHER RETAINER, ALTEK, 84033

GA2000168 INLET CARTRIDGE, 6MM, PLASTIC, INCLUDES O-RING, ALTEK, 83250

I
I
GA5078812 BREATHER INSERT, DIRECT CONTROL, ALTEK, 84003 I
I
GA2000169 OULET CARTRIDGE, 4MM, PLASTIC, INCLUDES O-RING, ALTEK, 83759 I

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 19 - Plumbing - 375



Nozzles - Direct Control - Dual

1" BOOM POLY VERSION MOUNTING HARDWARE
SUITS I"
GA5070710
GA5004085
GA2000165
GA5055115
////
NOZZLE BODY COMPLETE
PART NUMBER DESCRIPTION
GA8100663 NOZZLE BODY, TWIN / DUAL, AIR SHUT OFF, 1”7, MASTER, ALTEK

PART NUMBER | DESCRIPTION

GA5070710 NUT FLANGE PLASTIC M8 X 1.25 [
GA5004085 BOLT M8 X 20 GR8.8 ZP I

NOZZLE BODY CLAMP, SUIT |” BOOM POLY, INCLUDES SCREW, NUT
GA2000133 AND O-RING I

GA2000165 DUAL NOZZLE BODY ASSEMBLY, DIRECT CONTROL I
GA50551 15 U CLIP, 20 X 40 X 3 MM, 82297, SUIT ALTEK NOZZLE BODY GA5065845 I

376 - Chapter |9 - Plumbing Gé6 Crop Cruiser Parts Manual MY20 - REV02



Nozzles - Direct Control - Dual Assembly

GA5078545
GA5078546

PART NUMBER

GA5078544

GA5065870
GA5053739
GA5053740
GA5053741
GA5065865
GA5065855
GA5065885
GA5078497
GA5065880
GA5065875
GA5065895
GAS5055110
GA5078547
GA5078545
GA5078546
GA5078548

82748
GA5065870
Montagefett
+ Teflon GA5065855
10ml

DESCRIPTION

DUAL SOLENOID VALVE, INCLUDING 200MM CABLES & DEUTSCH

CONNECTORS

HOUSING MULTI-SPRAY 2-NOZZLE
O-RING

STAINLESS WASHER

LIPSEAL 6 X 12 X 4.2 MM

NOZZLE HOLDER 5° COMPLETE, 0°, 0°
U-CLIP AS20

STAINLESS PISTON COMPLETE WITH O-RING
O-RING, 23.5 X 2.6 MM, FPM80

SPRING

CYLINDER CAP

BLANKING PLUG

U-CLIP 30 X 41 X 2.5 MM

SEAL, WHITE PVC

BREATHER INSERT, 25.5 X 12 X 12 MM
CIRCLIP, 26 X1.2 MM

PUSH FITTING, AIR LINE, 6MM

G6 Crop Cruiser Parts Manual MY20 - REV02

GAS5065875
GA5065880
GAb065885  GA5078497 i

A5053740
[ GA5053741

|
GA5053739

%% GA5065865

N NN DN NN —

N — — AN = — NN

Chapter 19 - Plumbing - 377



Nozzles - Fence Line - Solenoid Operated

MOUNTING HARDWARE
SUITS 1"

GA5070710

GA5004085

ITEM NO. | PART NUMBER

GA5077962
I GA5070710
GA5004085
2 GA5055245

3 GA5077986

GA8100339

GA8100340

5 GA5071785

6 GA5077497

7 GA5076947

378 - Chapter |9 - Plumbing

DESCRIPTION
NOZZLE BODY, SINGLE, I, TEEJET, QJ17560A-1-NYB

NUT FLANGE PLASTIC M8 X 1.25

BOLT M8 X 20 GR8.8 ZP

WASHER, NOZZLE CAP SEAL, RUBBER, 19 OD X 9MM ID
NOZZLE CAP & WASHER, 90 DEGREE CAP, | /4" NPT
FEMALE OUTLET

NOZZLE, FENCE LINE, ORANGE, POLYMER, LEFT SIDE,

| /4" NPT, TEEJET

NOZZLE, FENCE LINE, ORANGE, POLYMER, RIGHT SIDE,

| /4" NPT, TEEJET

SOLENOID, E-CHEMSAVER SUIT 2 PIN METRI-PACK,
FENCE LINE

HOSE BARB SUIT NOZZLE BODY, SINGLE 1/2”, NYLON,
TEEJET

CHECK VALVE & FILTER SCREEN, NOZZLE TIP, 5PSI VALVE,
50 MESH

G6 Crop Cruiser Parts Manual MY20 - REV02



Nozzles - Tip Strainers

PART NUMBER | DESCRIPTION

TIP STRAINER, CHECK VALVE, 5 PSI, POLYPROPYLENE / STAINLESS STEEL, 50
GAS076947 MESH, TEEJET

GA5077158 TIP STRAINER, POLYPROPYLENE / STAINLESS STEEL, 24 MESH, TEEJET
GA5077159 TIP STRAINER, POLYPROPYLENE / STAINLESS STEEL, 50 MESH, TEEJET
GA5077160 TIP STRAINER, POLYPROPYLENE / STAINLESS STEEL, 80 MESH, TEEJET
GA5077156 TIP STRAINER, POLYPROPYLENE / STAINLESS STEEL, 100 MESH, TEEJET
GA5077157 TIP STRAINER, POLYPROPYLENE / STAINLESS STEEL, 200 MESH, TEEJET

Nozzles - IDK - Cap

GA8100059 CAP TO SUIT IDK NOZZLE
GA5055245 CAP WASHER, IDK NOZZLE

Nozzles - IDK - Tips

GA8100018 IDK 120-01, ORANGE, LECHLER 80 MESH
GA8100019 IDK 120-015, GREEN, LECHLER 50 MESH
GA8100020 IDK 120-02, YELLOW, LECHLER 50 MESH
GA8100021 IDK 120-025, PURPLE, LECHLER 50 MESH
GA8100022 IDK 120-03, BLUE, LECHLER 50 MESH
GA8100023 IDK 120-04, RED, LECHLER 50 MESH
GA8100024 IDK 120-05, BROWN, LECHLER 24 MESH
GA8100025 IDK 120-06, GREY, LECHLER 24 MESH
GA8100026 IDK 120-08, WHITE, LECHLER 24 MESH

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 19 - Plumbing - 379



Nozzles - ID3 - Cap

GA8100059 CAP TO SUIT ID3 NOZZLE
GA5055245 CAP WASHER, ID3 NOZZLE

Nozzles - ID3 - Tips

GA8100000 ID3 120-01, ORANGE, LECHLER 80 MESH
GA8100001 ID3 120-015, GREEN, LECHLER 50 MESH
GA8100002 ID3 120-02, YELLOW, LECHLER 50 MESH
GA8100003 ID3 120-025, PURPLE, LECHLER 50 MESH
GA8100004 ID3 120-03, BLUE, LECHLER 50 MESH
GAB8100005 ID3 120-04, RED, LECHLER 50 MESH
GA8100006 ID3 120-05, BROWN, LECHLER 24 MESH
GA8100007 ID3 120-06, GREY, LECHLER 24 MESH
GA8100008 ID3 120-08, WHITE, LECHLER 24 MESH

Nozzles - AIXR - Tips

GA8100429 AIXRI10015VP, GREEN 015, POLYMER, TEEJET 00 MESH
GA8100430 AIXRI10025VP, VIOLET 025, POLYMER, TEEJET 50 MESH
GA8100431 AIXRI1002VP, YELLOW 02, POLYMER, TEEJET 50 MESH
GA8100432 AIXRI1003VP, BLUE 03, POLYMER, TEEJET 50 MESH
GA8100433 AIXRI1004VP, RED 04, POLYMER, TEEJET 50 MESH
GA8100434 AIXRI1005VP, BROWN 05, POLYMER, TEEJET 50 MESH
GA8100435 AIXRI1006VP, GREY 06, POLYMER, TEEJET 50 MESH

380 - Chapter |9 - Plumbing Gé6 Crop Cruiser Parts Manual MY20 - REV02



NCV Control Valve - Hawkeye 2

T

ITEM NO. | PART NUMBER | DESCRIPTION

GA300051 |
- GA000530p) Ak 11172005064
) GA300053 |

A GA3000525

TEEJET, RAVEN, | 1172005060

B GA3000528

C GA3000529

G6 Crop Cruiser Parts Manual MY20 - REV02

O-RING, 38 PACK, VITON BLACK SIZE -1 16, SUIT

HAWKEYE 2 NCV, TEEJET TURRET, 121920051 |6M
O-RING, 38 PACK, VITON PURPLE SIZE -115, SUIT
HAWKEYE 2 NCV, TEEJET TURRET, 121920051 |5M

NCV, NOZZLE CONTROL VALVE, PWM, HAWKEYE 2, SUIT
TEEJET, WITH O-RING, RAVEN 10632005001

NCV PLUNGERS AND SEALS HAWKEYE 2, 100 KIT, VITON,

NCV SEVERE DUTY PLUNGERS AND SEALS HAWKEYE 2, 100
KIT, VITON EXTREME, YELLOW, 1171005216

NCV REPAIR SERVICE KIT, INDIVIDUAL, HAWKEYE 2, SUIT

Chapter 19 - Plumbing - 381



Plumbing Lines - Nozzle Brackets

S

(& 7

ILEOM PART NUMBER | DESCRIPTION
|

GA5018259 NOZZLE BRACKET, PLASTIC, U SHAPE
GA5018257 NOZZLE BRACKET, PLASTIC, L SHAPE, SHORT

|

2 GA5018258 NOZZLE BRACKET, PLASTIC, L SHAPE, LONG I
3 GA5066965 SPACER SUIT NOZZLE BRACKETS I
4 GA5018255 BRACKET, NOZZLE EXTENSION, PLASTIC I
5 GA5003645 WASHER 5/16"ID X | [/4" OD FLAT SS 4
6 GA5004741 BOLT M8 X 75 GR8.8 ZP I
7 GA5004085 BOLT M8 X 20 GR8.8 ZP I
8 GA5004917 NUT M8 NYLOC ZP 2

Plumbing Lines - Nozzle Bracket Kits

ITEM NO. | PART NUMBER | DESCRIPTION

| GA4948675-SK NOZZLE BRACKET KIT, SINGLE LINE, SUIT 50MM RHS

NOZZLE BRACKET KIT, SINGLE LINE WITH EXTENSION, SUIT 50MM
RHS

3 GA4948685-SK NOZZLE BRACKET KIT, DUAL LINE, SUIT 50MM RHS

2 GA4948695-SK

382 - Chapter |9 - Plumbing G6 Crop Cruiser Parts Manual MY20 - REV02



Plumbing Lines - Miscellaneous

8 mm

ITEM NO. | PART NUMBER

N W N —

GA5070710
GA5004085
GA506552 |
GA5053135
GA5016246
GA5016245
GA5067010
GA5004405

GA506699 1

GA7000023

GA5054600
GA5065175
GA5071215
GA5004384
GA5004386
GA5004383
GA5004385
GA7000002
GA5004382
GA5077637
GA5077638
GA5078151

G6 Crop Cruiser Parts Manual MY20 - REV02

# Quantities vary

DESCRIPTION

NUT WITH FLANGE, PLASTIC, M8 X |.25P

BOLT M8 X 20 GR8.8 ZP

O RING, 6.02 X 2.62 MM, SUITS SPRAY STOP INNER
O RING, 18 X2 MM, SUIT SPRAY STOP OUTER

TEE, EQUAL, 4MM PUSH IN TYPE, BLACK PLASTIC
TEE, EQUAL, 6MM PUSH IN TYPE, BLACK PLASTIC
TEE, EQUAL, 8MM PUSH IN TYPE, BLACK PLASTIC
PLUG, PUSH IN, 6MM

PNEUMATIC FITTING, 6MM PUSH IN, EQUAL JOINER,
PLASTIC

PNEUMATIC FITTING, 8MM PUSH IN, EQUAL JOINER,
PLASTIC

PUSH IN FITTING, REDUCER, STRAIGHT, 6MM TO 4MM
PUSH IN FITTING, REDUCER, STRAIGHT, 8MM TO 6MM
STEM ELBOW, SUIT 6MM AIR LINE, PUSH IN

TUBE, NYLON, 4MM, BLACK

TUBE, NYLON, 4MM, BLUE

TUBE, NYLON, 6MM, BLACK

TUBE, NYLON, 6MM, BLUE

TUBE, NYLON, 6MM, RED

TUBE, NYLON, 8MM, BLACK

COUPLING, SOCKET, 3/4" FEMALE THREAD
COUPLING, SOCKET, |" FEMALE THREAD

TEE, THREADED, |” FEMALE

HOH O H OH OH OH R H

HOH OH OH OH HFHHHHH H

+

Continued over page

Chapter 19 - Plumbing - 383



Plumbing Lines - Miscellaneous

ITEM NO. | PART NUMBER | DESCRIPTION

HOSE BARB, ELBOW, 90 DEGREE, 1” MALE THREAD X |”

12 GA5077723 HOSE #
3 GAS077746 HOSE BARB, ELBOW, 90 DEGREE, 3/4" FEMALE THREAD X "
3/4"HOSE
4 GA5049090 BSP RISER 3/4" X 100 MM #
I5 GA5077747 HOSE BARB, STRAIGHT, I" FEMALE THREAD X |" HOSE #
16 GA5077655 STREET ELBOW, 90 DEGREE, |" FEMALE THREAD #
STREET ELBOW, 90 DEGREE, |” FEMALE THREAD X |”
7 GA5078137 MALE THREAD #
VALVE, BALL, 20MM MALE & FEMALE THREAD, BLACK
'8 GAS0IB315 BUTTERFLY HANDLE #
n
Boom Poly - |" - 6000mm - 36-48m
O—T— T} D

ITEM NO. | PART NUMBER | DESCRIPTION

I GA2000130 BOOM LINE, POLY, 1", 6000MM LENGTH, NO HOLES

384 - Chapter |9 - Plumbing Gé6 Crop Cruiser Parts Manual MY20 - REV02



Boom Plumbing 36m

10 . OVAIYOdd | STYOIVATOD @
WIWIOOS "XAIN HO3LINL 'W9E 'NOILDIS
A3Y 91 “ONISWNTd NOILDIS WOOS 'LINOAV1 210008.VO

| OFNVE ‘3IWW34 .| ‘G3aV3dHL‘33L|  1S1820svD | zl
0600173 "OrNVa "QvISHL TVWH

8 | X QV3¥HL ITYWa4 | ‘339930 06 ‘MOg13 133a1s|  S974£0SVO | LI
OfNVE 3SOH

6 L X 3IVW 1 ‘334930 06 ‘MO8T3 ‘98w ISOH|  ECLLL0SVD | Ol

1 S HOILRL ‘IYOVAIVOIF WWO0S|  09£0567 VO 6
‘HJ NOILD3S FHINGD .1 “AITIIA A10d WOO8

| S HOILAL ‘FIOVAIVONE WWO0S|  s5e056vvD | 8
‘H1NOILD3S F3INID .1 ‘GITIIA A10d WOO8
SHOILEL 390VAIVOdE W00 WOz

! ‘HY 8 HT AVMYV3¥E | ‘G310 ATod woog|  076056rvo | £

| S HOILWL'IIOVAIVONE WW00S ‘8 NOILD3S|  soposervo | 9
¥3LNO HA 8 H1 'W9E *,1 ‘Q3T1I¥A A10d WOOS

| § HOALML'FIOVAIVOAE WWO0S 'V NOUDIS|  09p0s6ryS | s
$3LNO HY 8 H1 ‘W9E *,| ‘Q3TII¥A ATOd WOOS

| S HOILIL'IIOVAIVONE WWO0S 8 NOILD3S|  seposervs | ¥
$3INNIHY 8 H1‘W9g *,1 ‘G3TN4d A10d WOOS

1 S HOIALNLIIOVAYVOIF WWO0S 'V NOILDIS|  06v0567 VO €
$3INNIHY 8 H1 ‘W9 *,1 ‘d3TN40 A10d WOOS
SHOILEL w1 H1 ATaW3SSY

! 13r INITIONIH ‘AINO ONIMVAA ATawassy|  9100967VO Z
0015140

¢ ‘OFNVE ‘QV34HL IIVWaH | ‘1334008 ‘ONMdNoD|  BEFLL0SVO L

ALD NOILdI¥OS3a 3IIWNN Lavd | Wall

31VS 04 LON SI WALl IHL ATNO ONIMYId
NOILONAOYd JO ATNO ONIMVYIA ATWISSY §I XI43dd NOILdIdOS3a 4

FADVAVOYG WWO0S XAl HOILIAL 'IW9€E

g %

foia = = o

Yo
X

o8
X
R K KR

&

®

ok
<v_<m_w_mu d31NO ONIM WOO4 JINNI ONIM WO O4d

NOILD3S FJINID

Chapter 19 - Plumbing - 385

G6 Crop Cruiser Parts Manual MY20 - REV02



Boom Plumbing 36m

10 ) . dO¥OMOY | sIYOVATOD &
WILIOOS XA HOALIL 'W9€E ‘NOILD3S
A3d 91 'ONIgWNTd NOILDIS WOOS 'INOAVT £10008/VO

| OfNV8 ‘IIVW34 .| ‘a3avadHL ‘33|  I1S18L0svo | 2l
0600173 "OrNVa "Qv3SHL TVWH

8 | X QV3¥HL ITYWE4 | 339930 06 ‘MOE13 133a1s|  9974£05VO | LL
OFNvE ‘350H

6 L X 3IVW | ‘J3¥493A 06 ‘MOg13 ‘98w ISOH|  ECLLL0SVO | Ol

| S HOILAL ‘dO¥OMOY WWO0S|  0ze056vvD | 6
‘H¥ NOILD3S FHIN3D . ‘G3T1A A10d WOO8

1 S HOILIL 'dOJOMOY WWO0S|  §9¢0567 VO 8
‘HTNOILD3S FHINID .1 ‘G3TIIA A10d WOO8
SHOILYL 'dOYOMOY WW00S "WWOZZ

! "HY 8 H1 AVMYV3dE .| ‘G310 ATOd Woog|  S760567VO ‘

| S HOILWL'dOYOMOY WWO0S ‘8 NOILDIS|  szp0serve | 9
¥3LNO HA 8 H1 'W9E *,1 ‘Q3T1I¥A ATOd WOOS

| S HOILAL'dOIDOMOY WWO0S 'Y NOILDIS|  0zp0s6hvS | 5
43LNO HY 8 H1 ‘W9E *,| ‘Q3TII¥A ATOd WOOS

| S HOILIL'dOIDMOY WWO0S ‘8 NOILD3S|  505056hvS |
$3INNIHY 8 H1W9¢ *,1 ‘G374 AT0d WOOS

1 S HOALIL 'dOJDOMOY WW00S 'V NOILDIS|  0050567VO [
$3INNIHY 8 H1 ‘W9 *,1 ‘G374 AT0d WOOS
SHOILEL w1 H1 ATaW3SSY

! 13 3NITIONIH ‘AINO ONIMVAA ATawassy|  9100967VO 4
0015140

¢ ‘OFNVE ‘QV34HL IIVWaH | ‘134008 ‘ONMdnoD|  BEPLL0SVO !

ALD NOILdI¥OS3a ¥IIWNN LaVd | Wall

31VS 04 LON SI WALl IHL ATNO ONIMYId
NOILONJOdd JO ATNO ONIMVYIT ATWISSY SI XI43dd NOILdIZDOS$3a 4l

NOILDIS 91 'dOdDMOY "WW0S ‘XAl HOILIYL “IW9€E

S

m_.
S V5 >

PP

S

¢ ¢

A

AN

AN

A

AAY

AN

Yoy

pp

S

¢«
< | >

® © @

@

]
——AYMVIVId 43IN0 ONIM WOOH %

NOILD3S FAINID

G6 Crop Cruiser Parts Manual MY20 - REV02

386 - Chapter |9 - Plumbing



Boom Plumbing 36m

10 WWIOSZ XA HOALIL ‘Woe ‘NOWLD3s | STIOVATOD @
A3Y 91 "ONIgWNTd NOILDIS WOOE ‘INOAVT 7100082V

L OfNV8 ‘ITVW34 .1 ‘3avadHL ‘FaL|  1518.05vD | zl
0600173 'OFNV4 "QvISHL TTVWGA

8 | X QV3YHL 3IVW3 | ‘3384930 06 ‘MOF13 133y1s| 974£09VO | 1L
OfNvd 350H

6 LUX ITVW 1 334930 06 ‘MO8T3 ‘gdva 3SOH|  E¢£LL0SVO | Ol

L S HOILIL ‘WWOSZ| 0880567 VO 6
‘H¥ NOILD3S FHINID %1 ‘G314 AT0d WOOS

1 S HOILYL WWOSZ | 5/£056VVO 8
‘H1NOILD3S FHINID *,| ‘G3TTI¥A ATOd WOOS
S HOILYL 'WW0ST

L "HY 8 H1 AVMYY3d8 *,| ‘G310 A10d Woog| 04£60567VO <

| S HOALMIL ‘WWOSZ ' NOILO3S|  ggposervo | 9
¥3LNO HY 8 H1 ‘W9 *,| ‘33 TNI¥A A1Od WOOS
S HOILAL 'WW0SZ 'V NOILD3S

L ¥3LNO HY @ H1'W9E *,| ‘G3TNI¥A A1Od WOOg| 08r0S67vO s
1 WW0SZ '@ NOILOIS

! S3INNIHY 8 H1'WoE *,1 ‘Q3TII¥A ATOd WoOog|  S150567VO 4

| S HOJLML ‘WWOSZ 'Y NOILD3S|  0150s6vvD | €
S3NNIHY 8 H1‘W9E *,| ‘a3 T1I¥A A10d WOOS
SHOILAL 1 "H1 ATaW3SSY

L 13r NI ION3H “AINO ONIMVAA ATawassy| 9 100567vO ¢
00157dD

i ‘OrNVE ‘QVadHL TTYWa4 | ‘134008 "ONNdNoD|  8E7££05¥O L

ALD NOILI¥OS3a JIINNN LaVd | wall

37VS JdO4 LON SI WALl FHL ATNO ONIMYIA
NOILONAOYd dO AINO ONIMYIA ATWISSY SI XI43dd NOILDINOS3A 4

ONIDV S WWQST ‘NOILDFS 21 ‘XAl HOALIAL "IW9¢E

A=

o’
¢ 3
Viv3dg J3INC ONIM WOO4d JINNIONIM WO O4d NOIIOIS FIINTD

Chapter 19 - Plumbing - 387

G6 Crop Cruiser Parts Manual MY20 - REV02



Boom Plumbing 42m

10 , JADVAIVONE | sTHDOVATOD @
WW00S “XAIY HOILINL ‘Wzv ‘NOILD3S
A3d 91 ‘ONIgWNTd NOILDIS WOOSE 'INOAVT $10008£VO
L OFNVE ‘ITVW34 .| ‘G3aVadHL'33L|  1S1805¥D | ¢l
. 0600113 OTNVE QvaSHLIYWEH[ o [ |
| X QV34HL IYWa4 | ‘339930 06 ‘MO8T3 13341S ‘ ‘wud ' .
) TR F3OVAVOId 'NOILD3S 91 00G XAIN HOFLINL “IWeY
WX FTYW .1 ‘334930 06 ‘MO8T3 ‘834V8 ISOH
S HOALL 390V AdvOde WWoos
! "H¥ NOILD3S FHINGD .1 ‘GITIIA ATod woog|  07€056rvO 6
S HOALL 390VAIVOIE WW00g
t "H1NOILO3S JAIND ", ‘3 TINA ATOd Woosg|  SSE0SErvO | 8
S HO3LAL ‘FIOVAIVONE "WWO0§ WWOZZL
! "HY 8 H1 AVMYV3dE .| ‘G310 ATod woog|  0760567vO <
S HO3LIL ‘39OVAIVOIE WW00S ‘g NOILOIS
t 33LNO HY 8 H1 ‘Wzy *,[ ‘Q3TI¥a AT0d Woog|  S¢50567vo | 9
S HO3LWL ‘390VAdVONE WW00S v NOILD3S
! ¥3LN0 HY 8 H1 “Wizy *,1 ‘Q3T1A AT0d Woog| 0250567V § @
S HO3LIL ‘390VAIvOE WW00S '@ NOILOIS
! S3INNIHY 8 H1‘Wzy ', [ ‘33780 ATod Woog|  SS50967VO 14
S HO3LAL ‘390VAdVOE WWO0S v NOILD3S 5
! S3NNIHY 8 H1‘Wzy .| ‘33780 ATOd woog| 0590567V | €
S HOALRL L H1 ATEW3SSY
! 13 3N 30N ‘AINO ONIMVAA ATawassy| 5 100567VO ¢
z ONIdNOD 3did ATOd WL | 869££05¥D !
ALD NOILdI¥D$3a S3IINNN L3vd | wall - - : e - — Y —
> )
s
31vS 4O4 LON SI WAL FHL ATNO ONIMYIA s
NOILONAOYd IO AINO ONIMVIA ATIWISSY SI XI43dd NOILI¥OSIA 4I W
/ / @
AR
Yoy
S
«\ «\
< LY o ‘
N
0 ..&.l @

e

D
AVMVIVIdY 431NO ONIM WOO4

JINNIONIM WOO8 NOILO3S JINID

G6 Crop Cruiser Parts Manual MY20 - REV02

388 - Chapter |9 - Plumbing



Boom Plumbing 42m

0 40¥OMO? [ STUOVATOD
WIWIO0S XA HOILINL ‘WZv ‘NOILDIS ©
Ad 91 'ONIgWNTd NOILDIS WOOS 'INOAV1 910008£YD
| OFNVE ‘J¥W34 .1 ‘3QV3I4HL33L|  1S18£05vD | 2l
. 0600113 'OMNva ‘QvasHLIWVWEH[ T |
| X QV3¥HL IIVW3H | ‘339930 06 ‘MOFT3 1333LS . ' . '
Orive 35on dOdD MOJ 'NOILDIS 21 "WWIOOS "XAIY HOALINL "IWCY
6 X TIYW .1 339930 06 ‘MO8T3 ‘gdvg 3sOH|  ECLLL0SVO | 0L
S HOALML 'dOIOMOS WW00S
L "HY NOILD3S FHINID L ‘GITIIA ATOd Woog|  0£E0567vO 6
S HOALEL ' dOIOMOY W00S
L ‘H1 NOILD3S F¥INID L ‘A3TI¥A AT0d Woog|  S7E056rvO 8
S HOALAL 'dOIDMO "WWO0§ ‘WWOZZ L
! "HY 8 H1 AYMYNV3d8 | ‘G310 AT0d woosa|  §76056vvO |/
S HOALML 'dOOMOS W00 ‘g NOILO3S
L ¥3LN0O HA 8 H1 ‘Wzy *,1 ‘GITIIA AT0d Woog|  SES0S6VvO ? @
S HOALAL 'dOIDMOY WUI00S ¥ NOILO3S
! 33LNO HA 8 H1'Wzy 1 'Q3TIA A10d Woosg| OES0Servo | S
: : L.
S HOALML 'dOIDMOS W00 ‘g NOILO3S ; ]
! S3NNIHI 8 H1‘Wzy 1 ‘a37N180 ATod Woog|  §950S67vo | ¥
S HOALIAL 'dOIDMOY WW00S ¥ NOILO3S
! S3NNIHI 8 HT ‘Wzy 1 ‘G3TI8a ATod woog|  0790567vO | € e
SHOALAL Wl 'HT AT8WISSY
! 13r 3N 3ON34 "AINO ONIMVIA ATawassy| §L00S6rvO | ¢ @
.
z ONINANOD 3did ATOd . L|  889£L0SVD L A\
{ Y P
ALD NOILJINOSIa JIINNN L3V | wall «,\ «,\
F1VS JO-4 LON SI WALl IHL ATNO ONIMYAA / /
NOILONAOYd YO AINO DONIMVIA ATEWISSY ST XI143dd NOILJINOSIA 4I Y
\\w\\w
(¢
o

& ]
—AVRVIVIE FHIMNO ONIM WOOH

JINNTONIM WO Od NOIIO3SIIINID

Chapter 19 - Plumbing - 389

G6 Crop Cruiser Parts Manual MY20 - REV02



Boom Plumbing 42m

NOILD3S 91 "WWOST ‘XAl HOLINL “IWNCY

10 WLIOSZ “XAI HOALIL ‘e ‘NoILo3s | STHOVATI0D @
AN 91 'ONIgWNTd NOILDIS WOOE ‘INOAY /100082Y9

! OFNYE ‘TIVW34 | ‘Q3av3dHL ‘3|  1S1805vD | 2l

8 | X Qv33HL m%ﬁmw ﬁ_4‘wm;mm_mzm_,mm_o\m /mm_mﬂ m\%_w §S9LL05VO | UL

6 X TIVW L ‘339930 06 ;zom%ﬁ/ﬁ‘wmwn €2L2/05V0 | Ol

L "HY NOILD3S FHINTD ‘L dmw_uwmﬁw_oﬂﬁﬁnwm 08E0SEYVO | 6

! "HTNOILD3S JHINGD .1 dmm_u% wﬁ_mkn_:&:%%m A

! "HY 8 HT AVMYVINE L duw_ummﬁwnhﬁc%%m 0£60S¢vVD | £

L ¥3LNO HY B H1 ‘wk_mw‘m:h_,w‘_m.mﬁﬂwﬁww_ w_%mm Sys0servo | 9

! 33LN0 HY 8 H1 w;:%& __m&%ﬂoﬁmwfmu w_%mm 0rs0Ssevvo | §

! $3INNIHY 2 H1 \mc_mw\m_,h_&m.uﬁr_uwmﬂ%whoomm SL50S6vVD | ¥

L 3INNIHY B H1 mE_._%E _w‘kn_%.r_w_oomﬂmu_m%wm 0/50567vO | €

! 13r 3N 30N wﬁzo%_om_“_h,\ummm&wmm« §10056rvD | Z

z ONINNOD 3did ATOd .| 8892£05¥D | 1
ALD NOILJI¥OSIa SIGWNN Lavd | wall

31VS 404 LON SI WALl JHL AINO ONIMYIA
NOILONAOYd dO ATINO ONIMVIA ATgWISSY SI XI43dd NOILdINOSAA 4l

e
CERCRRONEC

@ ]
[—CALe N0 SNIM WOOE

J3INNI ONIM WOO4

NOILD3S 34INID

G6 Crop Cruiser Parts Manual MY20 - REV02

390 - Chapter |9 - Plumbing



Boom Plumbing 48m

00 wwosz ‘wey ‘NoiLo3s | STHOVATOD @
AY 91 "ONIgWNTd NOILDIS WOOSE ‘LNOAVT 9910052V
S HOILIL ‘u| "HY 'ATEWISSY
! 13r 3N 3ON3H 'AINO DNIMVIA ATawassy| 0¢0056rvO o
| SHOTLAL L 'HT'AT8WASSY| o ooc vy AVMVYIVISE
13r AN 3ON3H "ATNO ONIMYIA A18W3SSY
! OFNVE ‘3IVW34. ‘G3aV3dHL‘33L|  1S18205VO | 6l
06-00113 'OFNVE ‘Qv3dHL IIVWIA
14 | X QV3¥HL ITYW34 | 339930 06 ‘MOE13 133a1s|  974£0SVO | 7l
OrNve
7 |'QvadHL 3IVW L X QY3SHL 3TV L ‘LOHS ‘T1ddIN| - 7L6£L0SVO | €l
OfNVa 3SOH /e
¢ | X avadHL IIVW L ‘339930 06 ‘MOF13 ‘8dva 35OH| 61£4£0SVO | ¢l
OrNve T
ot “3SOH | X QVANHL IIVW | ‘IHOIVAIS ‘adva 3s0H|  81£££05VO t
: o IR oo o ¥31NO ONIM WOOS
WL X TTYW .1 ‘334930 06 ‘MO8T3 ‘83v8 ISOH
0019140
£ ‘OFNVE ‘Qv3dHL ITYW3H | ‘134005 ‘'ONNdNoD|  BE9££05VD 6
|| wey ‘M3 NOILD3S FIINID *.1 ‘3TN ATOd WOO8|  S9/1s6hvo | 8
|| wey ‘HINOILD3S FHINID *.1 ‘I TIIA ATOd WOO8| 0921567V | £ 55
ENINER P P -
¢ 43N0 HA 8 H1 ‘Wey *,| ‘a3 TTI¥A A10d Woosg| 08£1S67vO ? C 31aAIW ONIM WOOog
v J1AQIW HY 8 H1 ‘Wey ‘1 ‘a3TTI¥A ATOd WOOs|  08156hvD | § ° e
Z NOILO3S
€ HINNIHY 8 H1'Wgy *,1 ‘a37I¥a AT0d Woos|  S£4156VVO v
[ NOILD3S
€ $INNIHY 8 H1‘Wsy *,1 ‘G370 AT0d Woog|  OL4156rYO €
z TWOSTl sesiserve | @ ; .
“$3LNO HY 8 H1 ‘W8 *.1 ‘a3 711¥d AT0d WOOS ¢ ¢ ¢
WWOSZ 'AVMY3IVIdE 2 3
¢ HY 8 H1 ‘W8 .1 ‘a3TTI¥a A10d Woosg| 908LS6rYO ! ' '
ALD NOILJI¥OSIa ¥IAWNN L3Vd | Wall

J1VS 404 LON SI WALl IHL ATNO ONIMVId
NOILONAOYd 4O ATNO ONIMVYAA ATWIASSY SI XI43dd NOILdIdOS$3a 4l

P

NOILD3S JdINID

AVMVYAVINE d3LNO ONIM WOO4d

31adIN ONIM WOO9d JINNI ONIM WOO4 NOILD3S F4INID

Chapter 19 - Plumbing - 391

G6 Crop Cruiser Parts Manual MY20 - REV02



Boom Poly - Clamps 36-42m

o8

09+

B2y

Oo%

393

° o
0
0 Py °
2 L] ° ° ®
) e °
3
4

REARFACE
OF BOOM

# Quantities vary

ITEM NO. | PART NUMBER

o U1 N W N

0
I

GA3500699

GA5078075
GA5004437
GA5011437
GA5004105
GA50481 15

GA3500707

GA4406140

GA0500085
GA501 1395
GA5048090

392 - Chapter |9 - Plumbing

DESCRIPTION
MOUNTING CLAMP, SINGLE TYPE, JAWV, PAIR, GROUP 5,

33.7MM

MOUNTING CLAMP, SINGLE TYPE, PLATE, TOP, GROUP 5
WASHER 6MM FLAT SS

BOLT M6 X 75 GR8.8 ZP

BOLT M6 X 70 SS A2-70

NUT Mé6 NYLOC ZP

MOUNTING CLAMP, JAW, SINGLE, GROUP 5, 33.7MM

HOH OH R HH O OH

CENTRE WITH 3 X 10MM
PLATE, BOOM PLUMBING AND HYDRAULIC LINE CLAMP,

TOP PLATE

BOLT M6 X 60 SS
BOLT Mé X 16 SS A2-70
CLAMP, P TYPE, 35MM 56487

H O OH OH®

G6 Crop Cruiser Parts Manual MY20 - REV02



Breakaway Poly Clamps 36-42m

ITEM NO. | PART NUMBER | DESCRIPTION

O N o U1 N W

9

10
Il
12
I3
4

G6 Crop Cruiser Parts Manual MY20 - REV02

GA3500699

GA5078075

GAO05001 I5
GA5004437
GA5004429
GA4405610
GA3000267
GA3000266
GA5004023
GA5014613
GA5052590
GA5003651
GA5065520
GA5077962

MOUNTING CLAMP, SINGLE TYPE, JAW, PAIR, GROUP 5,
33.7mm, RCS-33.5)

MOUNTING CLAMP, SINGLE TYPE, PLATE, TOP, GROUP 5,
RCS-5PT

BOLT M6 X 75 SS A2-70

WASHER 6mm FLAT SS

NUT M6 NYLOC SS

PLATE, ALUMINIUM BREAKAWAY TIP, LED MOUNT, MY20
LIGHT, LED, ORANGE, CLEARANCE, DEUTSCH CONNECTOR
LIGHT, LED, RED, FENCE, DEUTSCH CONNECTOR

BHCS M6 X 10 SS A2-70

RUBBER BUFFER DIA 30 HT 20

NUT M8 NYLOC SS

WASHER M8 FLAT SS

SPRAY STOP, RAPIDFIRE, SUIT TEEJET NOZZLE BODY, ALTEK
NOZZLE BODY, SINGLE, 1”, TEEJET, QJ17560A-1-NYB

4

o @

w W NN NN — — —

Chapter 19 - Plumbing - 393



Boom Poly - Clamps 48m

DETAIL B DETAIL C

# Quantities vary

ITEM NO. | PART NUMBER | DESCRIPTION

GA5078042 DOUBLE CLAMP PLATE TOP GR2

GA507803 1 DOUBLE CLAMP JAWS PP GR 2 14MM

GA5004749 BOLT M8 X 80 GR8.8 ZP

GA5011489 BOLT M8 X 60 GR8.8 ZP

GA5004727 BOLT M8 X 50 GR8.8 ZP

GA5078049 MOUNTING CLAMP, DOUBLE TYPE, PLATE, TOP, GROUP 4

MOUNTING CLAMP, DOUBLE TYPE, JAW, PAIR, GROUP 4,
28MM

o U1 W N —
HF O OH OEFE H HF E H

7 GA5078038

394 - Chapter |9 - Plumbing G6 Crop Cruiser Parts Manual MY20 - REV02



Hoses

SUCTION HOSE

C

A (ID)

B (OD)

PART NUMBER | DESCRIPTION INTERNAL DIAMETER (A) OUTSIDE DIAMETER (B)

GA20002 18
GA2000222
GA2000224
GA2000226
GA2000229
GA2000230
GA2000232

NOTE: Suction hose can be identified by its external green stripe and wire reinforcement.

PRESSURE HOSE

20MM SUCTION HOSE
25MM SUCTION HOSE
32MM SUCTION HOSE
38MM SUCTION HOSE
5IMM SUCTION HOSE
63MM SUCTION HOSE
75MM SUCTION HOSE

20MM
25MM
32MM
38MM
5IMM
63MM
75MM

32MM
35MM
45MM
48MM
63MM
76MM
93MM

PART NUMBER | DESCRIPTION INTERNAL DIAMETER (A) OUTSIDE DIAMETER (B)

GA2000200
GA200021 |
GA2000216
GA2000219
GA2000223
GA2000225

NOTE: Pressure hose can be identified by its blue internal layer.

PVC HOSE

7MM PRESSURE HOSE

[3MM PRESSURE HOSE
20MM PRESSURE HOSE
25MM PRESSURE HOSE
32MM PRESSURE HOSE
38MM PRESSURE HOSE

[3MM
20MM
25MM
32MM
38MM

12.5MM
20MM
28MM
34MM
43MM
48MM

PART NUMBER | DESCRIPTION INTERNAL DIAMETER (A) OUTSIDE DIAMETER (B)

GA2000220
GA2000227
GA2000228

NOTE: PVC Hose can be identified by its ribbed outer surface.

25MM PVC HOSE
40MM PVC HOSE
50MM PVC HOSE

SIGHT TUBE HOSE

PART NUMBER | DESCRIPTION INTERNAL DIAMETER (A) OUTSIDE DIAMETER (B)

GA2000209

GA2000210

LAY FLAT HOSE

[2MM CLEAR SIGHT
TUBE HOSE

[2MM CLEAR SIGHT

TUBE HOSE WITH WIRE

25MM
40MM
50MM

[2MM

[2MM

32MM
50MM
58MM

PART NUMBER | DESCRIPTION INTERNAL DIAMETER (A) OUTSIDE DIAMETER (B)

GA2000220

25MM PVC HOSE

G6 Crop Cruiser Parts Manual MY20 - REV02

25MM

32MM

Chapter 19 - Plumbing - 395



Hose Clamps

PART NUMBER DESCRIPTION

GA5004865 8-16MM HOSE CLAMP
GA5000469 12-20MM HOSE CLAMP
GA5000999 |6-25MM HOSE CLAMP
GA5001681 20-32MM HOSE CLAMP
GA5016813 25-40MM HOSE CLAMP
GA5002783 30-45MM HOSE CLAMP
GA5002873 32-50MM HOSE CLAMP
GA5003325 40-60MM HOSE CLAMP
GA5016815 50-70MM HOSE CLAMP
GA5004241 60-80MM HOSE CLAMP
Cable Ties

GA5002173 CABLE TIE, BLACK, 100 X 2.5MM
GA5003517 CABLE TIE, BLACK, 140 X 3.5MM
GA5004455 CABLE TIE, BLACK, 190 X 4.5MM
GA5000685 CABLE TIE, BLACK, 320 X 7.5MM
GA5000687 CABLE TIE, BLACK, 360 X 4.5MM
GA5021235 CABLE TIE, BLACK, 540 X 7.5MM
Spiral Guard

PART NUMBER | DESCRIPTION

GA5015669 SPIRAL GUARD, BLACK

396 - Chapter |9 - Plumbing Gé6 Crop Cruiser Parts Manual MY20 - REV02



Chemical Probe Hose Lance

ITEM NO. | PART NUMBER | DESCRIPTION

GA4948250 CHEMICAL SUCTION PROBE, ASSEMBLED
I GA5013603 POLY PIPE 25 (CUT 630MM LONG) |
2 GA2000220 HOSE, SUCTION, PVC, 25MM, BLACK - CUT 3200 MM LONG |

5 CASO77723 HOSE BARB, ELBOW, 90 DEGREE, |” MALE X |” HOSE, |
BANJO

4 GA507601 | CAM LEVER, |” MALE COUPLING X |” HOSE BARB, BANJO |
VALVE, BALL, 25MM FEMALE THREAD INLET / OUTLET,

> GAS018319 LEVER HANDLE, SS !

6 GA500168l HOSE CLAMP, 1”7 SS (20-32/12W) 2

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 19 - Plumbing - 397



Enviro Coupling & Hose

ITEM NO. | PART NUMBER | DESCRIPTION

GA5020600 IIil\(l)\/slllz’\o DRUM / MICROMATIC COUPLING WITH SUCTION _

GA5018803 MICROMATIC DRUM VALVE COUPLING, 3 PIN, VITON SEALS

|
GA5018799 SEAL KIT, SUIT MICROMATIC / ENVIRO DRUM COUPLING _

GA5018803
GA507601 | CAM LEVER, I” MALE COUPLING X |” HOSE BARB, BANJO

GA2000220 HOSE, SUCTION, PVC, 25MM, BLACK - CUT 2840MM LONG

[
GA5001 68| HOSE CLAMP, |”SS (20-32/12W) 2
I
GA5077718 HOSE BARB, STRAIGHT, |” MALE THREAD X |” HOSE I

U N W N

398 - Chapter |9 - Plumbing G6 Crop Cruiser Parts Manual MY20 - REV02



Chapter 20

ENGINE & TRANSMISSION

Air-conditioning Compressor

PART NUMBER | DESCRIPTION QTY.

ITEM
NO

GA5071641

I
2
3
4

AIR CONDITIONER COMPRESSOR, PAD MOUNT

BOLT M10 X 100 GR8.8 ZP

GA5006091

20

WASHER [0MM FLAT SS HD

GA50001 17

V BELT, AIR CONDITIONER, I13A1080

GA5071435

Chapter 20 - Engine & Transmission - 399

G6 Crop Cruiser Parts Manual MY20 - REV02



Air-conditioning Compressor & Alternator (Bilberry)

ITEM
NO.
|

o U1 AN W N

9

10
Il
12
I3

GA30009 15
GA5071641
GAS501 | 141
GA5006071
GA5004681
GA5000141

GA4952235

GA4952185

GA3000916

GA5056520
GA5056525
GA50001 17
GA5003643

400 - Chapter 20 - Engine & Transmission

8600423 ALTERNATOR DELCO 24V | |l0AMP 28SI PAD
AIR CONDITIONER COMPRESSOR, PAD MOUNT, Gé6 G8
BOLT MI10 X |10 GR8.8 ZP

BOLT M10 X 40 GR10.9 ZP

BOLT M8 X 100 GR8.8 ZP

NUT MI10 NYLOC ZP

PRODUCTION DRAWING ONLY, BELT TENSION BRACKET,
BILBERRY ALTERNATOR 24V G6 MY22

PRODUCTION DRAWING ONLY, BRACKET, BILBERRY
ALTERNATOR BRACKET, 24V, G6 MY22

PULLEY TWIN, 76 X 22 X |3mm, A PROFILE, SUIT GA3000915,
24-1504

V BELT, AIR CONDITIONER, BILBERRY OPTION, |3A1055
V BELT, ALTERNATOR, 24V, BILBERRY OPTION, 13A0675
WASHER [0mm FLAT SS HD

WASHER M8 FLAT SS HD

G6 Crop Cruiser Parts Manual MY20 - REV02

PART NUMBER | DESCRIPTION
|

|
6



Belt Tension Bracket, Alternator (Bilberry)

- PART NUMBER | DESCRIPTION .

GA5006093 BOLT MI10 X 150 GR8.8 ZP

) GA4604410 BRACKET, ALTERNATOR BELT TENSION, 24V, G6 BILBERRY, |

MY22
GA4562100 DOUBLE PIVOT AIRCON COMPRESSOR I
4 GA5000141 NUT MI10 NYLOC ZP |
5 GA50001 17 WASHER [0mm FLAT SS HD 2

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 20 - Engine & Transmission - 401



Bracket Assembly, Alternator (Bilberry)

ITEM
PART NUMBER | DESCRIPTION
2

|
2
3
4

O © N o !,

IS

402 - Chapter 20 - Engine & Transmission

GA5006093
GA5006057
GA4604405
GA4604400

GA4562270

GA5000141
GA5000559
GAO0500156
GA50001 17
GA5000577
GA5000575

BOLT M10 X 150 GR8.8 ZP
BOLT MI10 X 50 GR8.8 ZP

BRACKET, AC AND ALTERNATOR, 24V, Gé BILBERRY, MY22 [
BRACKET, ALTERNATOR SWING, 24V, G6 BILBERRY, MY22 I

BUSH, PIVOT, 18X22MM, ZP, 24V ALTERNATOR, BILBERRY

WEED DETECT, MY22
NUT MI10 NYLOC ZP

NUT M2 HEX ZP

SWING ADJUSTER BOLT, M12X120MM, 185mm LONG, ZP |

WASHER [0mm FLAT SS HD
WASHER [2mm FLAT SS HD
WASHER [2mm SPRING SS

G6 Crop Cruiser Parts Manual MY20 - REV02



Intake Plumbing - with Air Cleaner Bracket A

ITEM
PART NUMBER | DESCRIPTION
! . I

AIR FILTER, ASSEMBLY, ENGINE, G6, MY20

|

2 * ASSEMBLY DRAWING ONLY. CHARGE AIR PIPE RH ASSEMBLY I
3 * CHARGE AIR PIPE LH ASSEMBLY I
4 GA5065455 BOLT M10 X 30 GR8.8 ZP 2
5 GA5011229 BOLT MI2 X 25 GR8.8 ZP 4
6 GA500471 | BOLT M8 X 25 GR8.8 ZP 4
7 GA4503755 BRACKET-CHARGE AIR PIPE TO THROTTLE BODY MNT I
8 GA4658940 CROP CRUISER AIR CLEANER MOUNT QSB I
9 GA5002297 EXHAUST CLAMP -79mm (3.125 IN) 2
10 GA5010197 HOSE CLAMP - INTERCOOLER PIPES 2
I GA5066526 HUMP HOSE - 4” |
12 GA4503765 HEAT SHEILD - TURBO TO AIR CLEANER SP201 | I
I3 GA5065171 PIPES/S - 101 OD X2 CUT 100 SC I
14 GA5000117 WASHER [Omm FLAT SS HD 2
I5 GA5000137 WASHER [0mm SPRING SS 2
16 GA5003643 WASHER 8mm FLAT SS HD 4

* Sub-assembly on following pages

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 20 - Engine & Transmission - 403



Intake Plumbing - with Air Cleaner Bracket B

ITEM
NO.
|

O 0O N o0 1 AW

o

I
12
I3
14
I5

ER | DESCRIPTION
[

PART NUMB

GA4661085

*

*

GA5065455
GA5011229
*

GA4503755
GA5002297
GA5010197
GA5066526
GA4503765
GA5065171
GA4502541
GA50001 17
GA5000137

AIR CLEANER BRACKET, QSB6.7 ALTERNATOR MOUNTED,

SUPER CRUISER, G8

AIR FILTER, ASSEMBLY, ENGINE, G6, MY20 I
ASSEMBLY DRAWING ONLY, CHARGE AIR PIPE RH ASSEMBLY |

BOLT M0 X 30 GR8.8 ZP
BOLT MI2 X 25 GR8.8 ZP
CHARGE AIR PIPE LH ASSEMBLY

BRACKET-CHARGE AIR PIPE TO THROTTLE BODY MNT |

CLAMP EXHAUST 3. 1/8

2
HOSE CLAMP 4”, 109-117MM, T-BOLT 012, P148343 2

RUBBER HUMP JOINER 4

HEAT SHIELD-AIR CLEANER SP 201 | S/S |
EXHAUST TUBE, STAINLESS STEEL 4”, 100MM LONG |
PLATE, ENGINE LIFTING LUG QSBé6.7 |

WASHER M10 FLAT SS HD
WASHER [0MM SPRING SS

* Sub-assembly on following pages

404 - Chapter 20 - Engine & Transmission

G6 Crop Cruiser Parts Manual MY20 - REV02



Air Cleaner

AIR FILTER SERVICE PARTS

PART NUMBER | DESCRIPTION

GA506903 | GA5069031, AIR CLEANER ELEMENT, PRIMARY, SUIT GA5069030 “D100072",
DONALDSON, P608666 (UP TO NOVEMBER 2023)

AIR CLEANER ELEMENT, PRIMARY, SUIT GA5069030 D 100398, DONALDSON
P957050 (POST NOVEMBER 2023)

GA5069032 AIR CLEANER SAFETY ELEMENT, SUIT GA5069030, DONALDSON

ITEM NO. | PART NUMBER | DESCRIPTION
!

GA5026075

AIR CLEANER, POWERCORE SUIT QSB 6.7L, INCLUDES
GAS069030 ELEMENTS, DONALDSON I

2 GA5010347 HUMP REDUCER 5" X 4" I
3 GA5010201 HOSE CLAMP 5" T-BOLT I
4 GA5010197 HOSE CLAMP 4" T-BOLT I
5 GA501 1481 BOLT M8 X 35 GR8.8 ZP 4
6 GA5003643 WASHER 8MM FLAT SS HD 4
7 GA4552830 SPACER, SEAT BASE 4
8 GA5025260 SPEED CLIP, M8 4
9 GA5070450 FEMALE ADAPTOR PUSH IN 6MM X | /8" BSP I

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 20 - Engine & Transmission - 405



Charge Air Intake Pipe RH

A6 G \\\x\\“\

DESCRIPTION

ITEM NO. | PART NUMBER

GA5069230 PIPE CHARGE AIR C/W WELD ON TAB

| |
2 GA5069885 HUMP HOSE - SUIT CAC PIPES 2
3 GA5069880 CLAMP-SPRING 2" SUIT CAC PIPES 4
4 GA5006057 BOLT M0 X 50 GR8.8 ZP |
5 GA5000141 NUT M10 NYLOC ZP I
6 GA5002627 WASHER 378" ID X | 1/8" OD HIGH TENSILE 2
7 GA4552075 CRUSH TUBE, 10.2ID X |5 OD X |5 MM LONG I

Charge Air Intake Pipe LH

ITEM NO. | PART NUMBER | DESCRIPTION

| GA5069235 CHARGE AIR PIPE-SP201 | LH |
2 GA5069885 HUMP HOSE -SUIT CAC PIPES CCSP (3071051) 2
3 GA5069880 CLAMP-SPRING 2" SUIT CAC PIPES CCSP (3926702) 4

406 - Chapter 20 - Engine & Transmission Gé6 Crop Cruiser Parts Manual MY20 - REV02



Cooling Plumbing

REAR SIDE

=
PART NUMBER | DESCRIPTION QTY.

GA4657280 THEROMOSTAT HOUSING ELBOW

I I
2 GA5070485 RADIATOR HOSE, UPPER, GREEN SILICONE, HYDAC I
3 GA5016815 HOSE CLAMP, 50-70 /12 C7 W4, SS 4
4 GA5048340 ELBOW, 90 DEGREE, 1/4” MALE THREAD X |/4” HOSE, BRASS [
5 GA5004865 HOSE CLAMP, 3/8",SS (8-16/9W) I
6 GA5069255 HOSE, HEATER, 1/4", 6MM, EPDM, BLACK - CUT TO 1000 MM I
7 GA501021 | HOSE, FUEL LINE, 3/8" ID, BLACK - CUT TO 1000 MM I
8 GA5004053 BHCS M6 X 20 SS A2-70 3
9 GA500486 | HOSE CLAMP | /4", SS (8-12, 7.5W3P) I
HYDRAULIC ADAPTOR, REDUCING BUSH, 3/4” BSPT MALE X
10 GA3500204 [/2” BSPT FEMALE !
N GA3500262 HYDRAULIC ADAPTOR, ELBOW, 90 DEGREE, |/2” BSPT MALE X |

[/2” BSPT MALE
12 GA5020615 VALVE, BALL, 12MM, /2" MALE, FEMALE BUTTERFLY, BRASS I
13 GA4903350 WATER RESTRICTOR SUIT QSB ENGINE |

14 GA5070486 mgI:\('l:'OR HOSE, LOWER RIGHT HAND SIDE, GREEN SILICONE, |

HYDRAULIC ADAPTOR, ELBOW, 90 DEGREE, |/2” BSPT MALE X
5 GA3500210 1/2” BSPT FEMALE |

16 GA5022070 HOSETAIL BRASS /2" THREAD X 3/4" BARB

17 GA5000999 HOSE CLAMP, 3/4” SS (16-27/12W)
GA5069260 HOSE, HEATER, 3/4, I9MM, EPDM, BLACK - CUT TO 1500 MM
GA5053710 RAWHIDE HOSE PROTECTOR 31MM - CUT TO 1000 MM

19 GA2000216 HOSE, PRESSURE, 20MM, BLACK 250PS| - CUT TO 1080 MM

—_—_ =N -

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 20 - Engine & Transmission - 407



Hydraulic Pumps

\S
\
\

ITEM
PART NUMBER | DESCRIPTION
| . *

HYDRAULIC PISTON PUMP |

2 GA5000577  WASHER I2MM FLAT SS HD 19
3 GA5000325  SHCSMI2 X 45 GR12.9 ZP 6
4 HYDRAULIC GEAR PUMPS |
5 AIR GOVERNOR VALVE |
¢ Gasorrges  HYDRAULIC ADAPTOR, NIPPLE, I 1/16” JIC MALE X M27 X 2.0 |
MALE
7 GA5078122  O-RING BSPP 3/4" |
GA501246]  NUT MI2 NYLOC ZP 2
o GA4551120 ELEJLLTLEY, HYDRAULIC PUMP, 210MM DIAMETER 8PK MULTIRIB

10 GA5049495 NUT 374 UNF NYLOC ZP |
I GA2700098 BELT, MULTIRIB, 8PK 1365, RBK SCC, OPTIBELT |
12 GA5000335 BOLT MI2 X 60 GR8.8 ZP 6

13 GA0500087 SHCS MI10 X 65, ZP, GR 12.9 |

PULLEY, ENGINE, HYDRAULIC PUMP, 210MM DIAMETER 8PK
4 GA4SS1125 MULTIRIB BELT !

I5 GA2700094 PRETENSIONER, PULLEY SUIT 8PK MULTIRIB BELT |

BELT, SERPENTINE, WATER PUMP ALTERNATOR, QSB6.7L,

16 GA5075275 CUMMINS

* Sub-assembly on following pages
408 - Chapter 20 - Engine & Transmission G6 Crop Cruiser Parts Manual MY20 - REV02



Hydraulic Piston Pump

ITEM
PART NUMBER | DESCRIPTION

SEAL KIT, OVERHAUL, HYDRAULIC PUMP, K45, DANFOSS, SUIT,

GA3501958 GA3500680
CONTROL VALVE, COMPENSATOR, 45CC HYDRAULIC PISTON
! GA3501809 PUMP GA3500680 !

HYDRAULIC PUMP, 45CC, PISTON, VARIABLE DISPLACEMENT,
LOAD SENSE, TAPERED SHAFT, CODE 61 END PORTS
HYDRAULIC ADAPTOR, ELBOW, 7/8” UNO TO 3/4” JIC, 90
DEG, S91-1214

HYDRAULIC ADAPTOR, ELBOW, 9/16” UNO TO 7/16” JIC, 90
DEG, S91-0907

2 GA3500680
3 GA350076 |

4 GA3500730

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 20 - Engine & Transmission - 409



Hydraulic Gear Pumps

PARTS SUPPLIED

IN PUMP KIT @ “\

PARTS SUPPLIED

IN PUMP KIT @

M10 BOLTS
TORQUE SETTING -/

ITEM
PART NUMBER | DESCRIPTION

GA3500121 SEAL KIT, HYDRAULIC PUMP, SINGLE ONLY, SUIT GA3500055
AND GA3500007 (2 REQUIRED PER PUMP)

+
| GA3500007 PUMP, HYDRAULIC, 22+32CC, | | TOOTH SPLINE, INCLUDING

PORT ADAPTORS |
HYDRAULIC ADAPTER, NIPPLE, 3/4” BSPP O-RING MALE X |

2 GA350071 | 17167 J|C MALE 2
HYDRAULIC BARB COUPLING, ELBOW, |” BSPP O-RING, |”

3 GA3S00774 5 \RB MALE, RAI25-90-1616, HANSA-FLEX 2

410 - Chapter 20 - Engine & Transmission G6 Crop Cruiser Parts Manual MY20 - REV02



Air Governor

M8 WASHERS COME IN
GOVERNOR KIT

BOLTS COME IN THE GOVERNOR KIT.
REPLACE WITH M8 SHCS

ITEM
PART NUMBER | DESCRIPTION
|

| GA5007623 D2 GOVERNOR VALVE

2 GA5049430 SHCS M8 X 70 GR12.9 ZP 2
AIR FITTING, ELBOW, SWIVEL, 3/8” TUBE, 1/8” NPT MALE,

3 GA5078525 PUSH IN. BRASS 2

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 20 - Engine & Transmission - 41 |



Engine Mounts

QTY.

PART NUMBER | DESCRIPTION

ITEM
NO

GA4409750

SHIM, SERIES 2 ENGINE MOUNT BLOCK LH, 0.5MM

ENGINE MOUNT SCSP REAR

GA465497 |

2
3
4
5
6

ENGINE MOUNT SCSP FRONT RH
SHCS M12 X 45 GR12.9 ZP

GA4656610

GA5000325
GA5000577
GA5000307
GAS501 1269

12
10

WASHER [2MM FLAT SS HD

SHCS M2 X 30 GR12.9 ZP
BOLT MI6 X 100 GR8.8 ZP

Continued over page

G6 Crop Cruiser Parts Manual MY20 - REV02

412 - Chapter 20 - Engine & Transmission



Engine Mounts

ITEM
PART NUMBER | DESCRIPTION

7 GA5001043 WASHER [6MM FLAT SS HD

8 GA5070020 VIBRATION ISOLATOR - 80MM

9 GA4502820 WASHER, 70MM OD X 16.5MM ID X 5MM THICK
10 GA5001029 NUT M6 NYLOC ZP

I GA5012461 NUT MI12 NYLOC ZP

12 GA0500105 SHCSMI12 X 130, ZP, GR 12.9

I3 GA5051470 SHCS M12 X 50 GR12.9 ZP

[4 GA4408910 PLATE, MOUNT, BELT TENSIONER, ENGINE MOUNT I
I5 GA4408905 PLATE, MOUNT, HYDRAULIC PUMP, ENGINE MOUNT |
16 GAO0500104 CSKMI12 X 50, GRI2.9, ZP 4
17 GAO0500103 CSKMI12X 40, GR12.9, ZP 2
I8 GA4551550 ENGINE MOUNT BLOCK, FRONT, LH |
19 GA4603385 ENGINE MOUNT, FRONT, LH I

v NN N N BN

Sump Drain

ITEM NO. | PART NUMBER | DESCRIPTION
! |

GA5070725 COPPER WASHER 8 MM X |.5
GA5077886 HYDRAULIC SEAL, METAL BONDED, MI8 I
3 GA3500484 HYDRAULIC ADAPTOR NIPPLE, M8 X | /2" BSPP I

4 GA4908095 ENY([;IF,{\IAI\EULIC HOSE, HYDRAULIC HOSE, SUMP, DRAIN, |

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 20 - Engine & Transmission - 413



Exhaust - Turbo Pipe

Z

Z
Z

PR
U
\

R >
\ NSNS 5
3 A\ \ o
A Y W N
Q T @
N 1‘4», \
o\ € R / =~
7ANN of > X 72 /%
Z £ '
Z NN ,4
VO[5 \
\ \ VA
7z

ITEM NO. | PART NUMBER | DESCRIPTION

GA5053700

EXHAUST HEAT WRAP FIBREGLASS BLACK, SOLD PER ROLL

TIE CABLE SS 520MM SS316
BOLT MI10 X 16 GR8.8 ZP

GA5055470

GA5006143

2
3
4
5
6
7
8

GA5062502

EXHAUST PIPE, TURBO TO BELLOW

EXHAUST CLAMP BRACKET ‘S’ BEND PIPE
PLATE, EXHAUST SUPPORT BRACKET

WASHER [2MM FLAT SS HD
NUT M12 NYLOC ZP

GA4658836

GA4402135

GA5000577
GA5012461

SET SCREW M2 X 30 GR8.8 ZP
WASHER [0MM FLAT SS HD

GA5000305

GA50001 17

G6 Crop Cruiser Parts Manual MY20 - REV02

414 - Chapter 20 - Engine & Transmission



Exhaust Stack

O

ITEM NO. | PART NUMBER | DESCRIPTION
! |

GA5069240 MUFFLER EXHAUST, 4”

2 GA2700010 EXHAUST PIPE, CHROME DEFLECTOR TIP, 4", 600MM I
3 GA4659785 EXHAUST STACK STAND REAR MOUNTED I
4 GA5014609 RUBBER BUFFER 4
5 GA4658830 EXHAUST CLAMP / BUFFER BRACKET DOUBLE 2
6 GA5000117 WASHER |OMM FLAT SS HD 8
7 GA50061 13 BOLT M10 X 20 ZP GR8.8 4
8 - MOUNT BRACKET EXHAUST HEAT SHIELD 2
9 GA4505985 HEAT SHIELD EXHAUST 360 DEGREE I
10 GA5048485 SET SCREW, 5/16" BSW X 3/4", SS GR8 8
Il GA5003631 WASHER 5/16” FLAT SS 8
12 GA4552080 CRUSH TUBE, 10.2ID X |15 OD X 5MM LONG 8
13 GA5000141 NUT M0 NYLOC ZP 4
14 GA5001043 WASHER [6MM FLAT SS HD 4
I5 GA5000903 BOLT M6 X 25 ZP GR8.8 4

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 20 - Engine & Transmission - 415



Exhaust

0
v, [
(."
¢ |4
/

416 - Chapter 20 - Engine & Transmission G6 Crop Cruiser Parts Manual MY20 - REV02

DETAILC

Continued over page




Exhaust

ITEM NO. | PART NUMBER | DESCRIPTION -

O 0O N o0 1 AW

GA5070985
GA5070990
GA5070995
GA5068955
GA5068741
GA4658835
GA50061 13
GA5000117
GA5000141

GA5014609

GA4503855
GA5000319
GA5000577
GA5012461
GA4658836
GA4504420
GA4505080
GA500091 |
GA5001051
GA5001043

EXHAUST PIPE SECTION A SUIT 6000L SP

EXHAUST PIPE SECTION B SUIT 6000L SP

EXHAUST PIPE SECTION C SUIT 6000L SP

EXHAUST PIPE-S SHAPE-SUIT R/H ACCESS STEP SP 201 |
EXHAUST BELLOW, 4", INC CLAMPS

EXHAUST CLAMP/BUFFER BRACKET-SINGLE SP201 |
BOLT MI0 X 20 GR8.8 ZP

WASHER [0MM FLAT SS HD

NUT MI10 NYLOC ZP

RUBBER BUFFER, 50MM DIA X 40MM LONG, M10 X 25 MALE X
M0 FEMALE

BRACKET -EXHAUST AIR BAG MNT-SP201 |

BOLT GR 8.8 ZP M12X40

WASHER [2MM FLAT SS HD

NUT M12 NYLOC ZP

EXHAUST CLAMP/BUFFER BRACKET-SINGLE SP201 |
MOUNT- EXHAUST TO CHASSIS SP 201 |

PLATE SPACER EXHAUST MOUNT BRACKET

BOLT M16 X 30 GR8.8 ZP

WASHER [6MM SPRING SS

WASHER [6MM FLAT SS HD

* Sub-assembly on following pages

G6 Crop Cruiser Parts Manual MY20 - REV02

A N 00O N W

N~ N

NN

Chapter 20 - Engine & Transmission - 417



Transmission

TRANSMISSION SERVICE PARTS

PART NUMBER | DESCRIPTION

GA5048280 FILTER , ALLISON - SPIN ON
GA5048285 FILTER , ALLISON - INTERNAL
GA5013769 REAR MAIN OIL SEAL - ALLISON TRANSMISSION

ITEM
PART NUMBER | DESCRIPTION
| * .

TRANSMISSION ASSEMBLY
) GA3500763 HYDRAULIC ADAPTOR, ELBOW, | 1/16” UNO TO 3/4” JIC, 90 )
DEGREE
GA500607 | BOLT M0 X 40 GR10.9 ZP 12
GA5000117 WASHER [0MM FLAT SS HD 12

GA501 1465 BOLT M8 X |6 GR8.8 ZP |
GA5003643 WASHER 8MM FLAT SS HD 2
GA5055970 CLAMP P 10MM PCI1020W 1 2
GA5055975 CLAMP P 27MM PC2720W | |
GA5004085 BOLT M8 X 20 GR8.8 ZP |

O O N o U1 AN W

* Sub-assembly on following pages

418 - Chapter 20 - Engine & Transmission G6 Crop Cruiser Parts Manual MY20 - REV02



Transmission Assembly

[VA‘

& v //;, =\

OUTPUT FLANGE TO
DRIVESHAFT BOLTS

ACTUATOR, DRIVE MOTOR ASSEMBLY, PUSH BUTTON GEAR
GA3000077 SELECTOR, ARENS !

2 GA5006045 BOLT [/2"UNF X | 1/4" GR8 ZP 4

DIPSTICK ASSEMBLY SUIT ALLISON 2000 SERIES
3 GA2700100 TRANSMISSION, SHORT I

CLAMP, SUIT DIPSTICK ASSEMBLY ALLISON 2000 SERIES
4 GAZ700101 TRANSMISSION, SHORT !

5 GA2700102 SCREW, SELF TAPPING, SUIT DIPSTICK ASSEMBLY ALLISON |
2000 SERIES TRANSMISSION, SHORT

ITEM NO. | PART NUMBER | DESCRIPTION
!

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 20 - Engine & Transmission - 419



Combi Cooler

o U1 MW

420 - Chapter 20 - Engine & Transmission

GA2700097

GA5007361

GA4501015
GA4501020
GA500471 |
GA5003643

ITEM
PART NUMBER | DESCRIPTION
I

ENGINE COOLER, RADIATOR, COMBINATIONAL, G6 MY20,
HYDAC INC. MOTOR

A/C CONDENSER ASSEMBLY, TUBE & FIN, 6 ROW, 5/ 16"
FITTINGS

PLATE, BRACKET, AC CONDENSOR, LH, SUPER CRUISER I
PLATE, BRACKET, AC CONDENSOR, RH, SUPER CRUISER I
BOLT M8 X 25 GR8.8 ZP 6
WASHER 8MM FLAT SS HD 6

Continued over page

G6 Crop Cruiser Parts Manual MY20 - REV02



Combi Cooler Fittings & Fuel Cooler

<

ITEM
PART NUMBER | DESCRIPTION
| I

GA2700122 FUEL COOLER, G6 MY20, HYDAC

2 GA3500302 HYDRAULIC ADAPTOR, PLUG, 3/4” BSPP MALE I
HYDRAULIC ADAPTOR, REDUCING BUSH, 3/4” BSPP MALE X

3 GA3500187 | /4" BSPP FEMALE 2
4 GA5048565 HOSE BARB, BRASS, ELBOW, 1/4” MALE X 5/16” BARB 2
5 GA5049290 ELBOW [/4" MALE THREAD X 3/8" BARB BRASS [
6 GA5004865 HOSE CLAMP, 3/8,SS (8-16/9W) |
7 GA5020695 HOSETAIL (BRASS) /4" X | /8" MALE THREAD 2
HYDRAULIC ADAPTOR, NIPPLE, | 1/16” JICMALEX | 5/16” UN

8 GA3S00755 Lo RING

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 20 - Engine & Transmission - 421



Combi Cooler Fan Guard

REAR VIEW

FRONT VIEW

ITEM
PART NUMBER | DESCRIPTION

GA5076566 ALLEN SCREW M8X25 UNI593 1 DACROMET, 18051 |

GA500471 1 BOLT M8 X 25 GR8.8 ZP 6
GA2700160 FAN GUARD, RADIATOR MAIN, G6 S2 |
GA2700161 FAN GUARD, RADIATOR, REMOVABLE ACCESS PANEL, G6 S2 |

GA5004707 SHCS M8 X 20 GR12.9 ZP
GA5003643 WASHER 8MM FLAT SS HD
GA5003651 WASHER 8MM FLAT SS
GA5004919 WASHER 8MM SPRING SS

0 N oo 1 N W N

N 0O o N

422 - Chapter 20 - Engine & Transmission G6 Crop Cruiser Parts Manual MY20 - REV02



Combi Cooler Isolators




Combi Cooler Fan Motor

MOTOR & SEALS
DESCRIPTION
GA5070840 GEAR MOTOR, HYDRAULIC, GR2 FAN DRIVE
CASO78412 SEAL KIT, SUIT GA5070840, COMBI COOLER HYDRAULIC MOTOR, HYDAC,
EXC. SHAFT SEAL
CA3500844 SEAL, MOTOR SHAFT, HYDRAULIC FAN DRIVE MOTOR GA5070840, G6 &

G8

ITEM
PART NUMBER | DESCRIPTION
| J |

HYDRAULIC ADAPTER, ELBOW, 90 DEGREE, 9/16” JIC X 1/4”
GA3500734 BSPP MALE O-RING

2 GA5013231 PORT ADAPTOR, 90 DEGREE, 3/4" 2
HYDRAULIC ADAPTOR, ELBOVY, 90 DEGREE, 3/4” |IC MALE X

3 GA3500733 3/4” BSPP MALE O-RING 2
4 GA5011425 SHCS M6 X 35 SS A2-70 4
5 GAS501 1421 SHCS M6 X 50 GR12.9 ZP 4
6 GA5004447 WASHER 6MM SPRING SS 8

424 - Chapter 20 - Engine & Transmission G6 Crop Cruiser Parts Manual MY20 - REV02



Header Tank Assembly

ITEM NO. | PART NUMBER | DESCRIPTION

- GA5025150 RADIATOR CAP 1.2 BAR -

| GA350022 :;[L)E{AULIC ADAPTOR, NIPPLE, 1/2” BSPT MALE X 1/4” BSPT |

HYDRAULIC ADAPTOR, ELBOVWV, 90 DEGREE, |/2” BSPT MALE
2 GA3500333 X 1/2” BSPP FEMALE SWIVEL :

3 GAS048340  ELBOW, 90 DEGREE, | /4" MALE THREAD X /4" HOSE, BRASS |
4 GA5020540 E'R(;SSESBARB, STRAIGHT, 1/4" MALE THREAD X | /4" HOSE, ,

5 GA5069335 PLUG, |/4” BSPT MALE THREAD, BRASS I
6 GA5020615 VALVE, BALL, 12MM, 1/2” MALE, FEMALE BUT TERFLY, BRASS I
7 GA5003697 HOSE BARB, | /2" BSP FEMALE X 5/8" HOSE, BRASS |
GA506904 | HEADER TANK - INCLUDES CAP I
GA5025150 RADIATOR CAP 1.2 BAR, G6 G8, HYDAC -
9 GA5049290 ELBOW [/4” MALE THREAD X 3/8” BARB BRASS I

10 GA3000398 EE;;SOR, LOW COOLANT LEVEL, CUMMINS, SUIT CM2850 |

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 20 - Engine & Transmission - 425



Engine Air Divider

ITEM NO. | PART NUMBER | DESCRIPTION

GA4660745 RADIATOR INFILL BAFFLE AND INTAKE

I

2 GA4502586 SEAL, RUBBER, RADIATOR INFILL PANEL [

3 GA4502765 BRACKET UPPER SUPPORT RADIATOR INFILL PANEL I

4 GA4502626 PLATE, INFILL PANEL CLAMP I

5 GA5004065 BOLT M6 X 20 GR8.8 ZP 9
6 GA5004077 BOLT M6 X 30 GR8.8 ZP 2
7 GA50481 15 NUT M6 NYLOC ZP Il
8 GA5004437 WASHER 6MM FLAT SS 22

426 - Chapter 20 - Engine & Transmission G6 Crop Cruiser Parts Manual MY20 - REV02



Fuel Tank

ITEM NO. | PART NUMBER

O 00 N o8 U1 AW N —

IS

Il
12
I3
14
I5

GA8500026
GA5069066
GA5048560
GA5011360
GA5070504
GA5004437
GA4502635
GA4502570
GA4502550

GA5070420

GA4407816
GA4407815
GA5000329
GA5000559
GA5000577

DESCRIPTION

TANK, FUEL, G6, MY20

CAP, FUEL TANK, SP, ANTI-VIBRATION
PLUG, MAGNETIC, 1/2” BSPT MALE

BOLT PAN HEAD M4 X 10 SS

SET SCREW M6 X 35 GR8.8 ZP

WASHER 6MM FLAT SS

FUEL SENDER GASKET CORK

FUEL SENDER MOUNT RETAINING PLATE
FUEL SENDER MOUNTING PLATE SS

FUEL SENDER, SUCTION & RETURN TUBES WITH

ADJUSTABLE LEVEL FLOAT ADP
STRAP, FUEL TANK, INNER
STRAP, FUEL TANK, OUTER
SET SCREW M2 X 60 GR8.8 ZP
NUT M2 HEX ZP

WASHER [2MM FLAT SS HD

G6 Crop Cruiser Parts Manual MY20 - REV02

- — — — o o o8 — N

o o8 N —

o

Chapter 20 - Engine & Transmission - 427



Fuel Filters

ITEM NO. | PART NUMBER

2

3

428 - Chapter 20 - Engine & Transmission

il

N7 ]
HITE7T |

4

V7 © [ 7 §Em
. =74

AN AN o /[

Y Q“"

i

vy
\=u =t
R

GA5051765

GA5071020*

GA5069895

DESCRIPTION
FUEL FILTER, SPIN ON, SUIT QSB ENGINE I

FUEL FILTER ASSEMBLY, PRIMARY, INCLUDES PUMP HEAD,
FILTER ELEMENT AND GLASS BOWL

FUEL FILTER, INLINE, 3/8” MALE HOSE BARBS I

* Sub-assembly on following pages

G6 Crop Cruiser Parts Manual MY20 - REV02



Fuel Filter - Primary Assembly

ITEM NO. | PART NUMBER | DESCRIPTION

FILTER CARTRIDGE, SUIT PRIMARY FUEL FILTER ON SELF
I GAS051760 PROPELLED WITH QSB I
FUEL FILTER BOWL CLEAR GLASS SUIT PRIMARY, WITH |
SENSOR
SENSOR, WATER IN FUEL, SUIT PRIMARY FUEL FILTER WITH
GLASS BOWL, DEUTSCH, 3911940S

2 GA5070560

= GA5066275

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 20 - Engine & Transmission - 429



Chapter 21

DRIVE LINE, TRANSFER CASE &

DIFFERENTIAL
Front Axle - 2WD - Drop Leg

LEFT SIDE SHOWN

ITEM NO. | PART NUMBER | DESCRIPTION

| GA465254| DROP LEG, FABRICATED, FRONT 2WD LEFT HAND I
GA4652546 DROP LEG, FABRICATED, FRONT 2WD RIGHT HAND

2 2AFAQI3LAS ACCESS PLATE I

3 GA5001741 WASHER 20MM FLAT SS HD 12
4 GA5069220 BOLT M20 X |.5 PITCH X 60 LONG, GR8.8 ZP 6
5 GA4652800* HUB, FRONT AXLE, 2WD I

6 GA4507085 SHIM, 2MM STAINLESS I

7 GA5001513 NUT M20 X |.5 PITCH NYLOC ZP 6
8 GA5000305 SET SCREW M2 X 30 GR8.8 ZP Il
9 GA5000577 WASHER [2MM FLAT SS HD Il
10 GA5000575 WASHER [2MM SPRING SS Il

* Sub-assembly on following pages # Quantities shown are per side.

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 21| - Drive Line, Transfer Case & Diff - 430



Front Axle - 2WD - Hub

GA4652800
GA5024080
GA5024081

GA5052205

GA5018892
GA5024083
GA5024084
GA5024085
GA5024086
GA5024087
GA5024088
GA5024089
GA5024090

G6 Crop Cruiser Parts Manual MY20 - REV02

# Quantities shown are per side.

PART NUMBER | DESCRIPTION

HUB, FRONT AXLE, 2WD, SELF PROPELLED
BEARING, 33114, 70 X 120 X 37, 100 SERIES, ADR
BEARING, 33018, 90 X 140 X 39, 100 SERIES, ADR
STUD WHEEL KIT, M22 X 1.5, 90, 100, |10 SERIES, ADR
(SET OF 10)

WHEEL NUT (NOT SHOWN)

CAP, WITH GASKET, 100 SERIES, ADR

SHCS M8 X 1.25P, 100 SERIES, ADR

SEAL, OIL, STEEL HOUSING, 100 SERIES, ADR

GREASE NIPPLE, M8 STRAIGHT, 100 SERIES, ADR
WHEEL HUB, 10 STUD, 335.MM PCD, 100 SERIES, ADR
CROWN NUT, 100 SERIES, ADR

SPRING PIN, 100 SERIES, ADR

STUB AXLE BODY, MOUNT FLANGE, 100 SERIES, ADR

Chapter 21| - Drive Line, Transfer Case & Diff - 43|



Front Axle - 2WD - Steering Cylinder

Continues Over Page

o]
w
=
w
Z
|
w
7
<
o2
3]

MOUNTING

G6 Crop Cruiser Parts Manual MY20 - REV02

432 - Chapter 21 - Drive Line, Transfer Case & Diff



Front Axle - 2WD - Steering Cylinder

STEERING SERVICE PART

PART NUMBER DESCRIPTION

SEAL KIT, TO SUIT 3” STEERING CYLINDER GA5066585, GA5066586,
GA5050215 HYPOWER

ITEM NO. | PART NUMBER | DESCRIPTION

GA506504 | BALL JOINT, RIGHT ANGLE, M28 X |.5 THREAD
2 GA5065045 BALL JOINT, INLINE, M24 X .5 PITCH X M22 X |.5 PITCH 2
3 GAO0500166 SCREW, SELF TAP, TORX, PAN HEAD, DIN7500, M4, 8MM, ZP S 3
4 GA4912605 BRAKE HOSE, FRONT AXLE LH, HYDRAULIC OIL, G6 MY20 I
5 GA4912610 BRAKE HOSE, FRONT AXLE RH, HYDRAULIC OIL, G6 MY20 I
6 GA507857 | BRAKE HOSE, FRONT AXLE TO DROPLEG, 470mm LONG, G6 5
MY20
7 GA4912600 BRAKE LINE, FRONT AXLE, DROP LEG, G6 MY20 2
8 HYDO02LAS CLAMP BRACKET, HYDRAULIC FITTING I
9 GA5010359 CLIP FOR BRAKE HOSE 6
10 GA5007203 CLIP FOR BRAKE LINE [/4” 3
I GA4514635 FLANGE PLATE FOR STEERING RAM I
HYDRAULIC CYLINDER, BORE 3”, ROD [.5”, STROKE 7.5,
12 GA5066586 STEERING I
HYDRAULIC ADAPTOR, ELBOW, 7/8” UNO TO 3/4” JIC, 90
I3 GA350076| DEG, $91-1214 I 2
14 GA5001029 NUT M6 NYLOC ZP 8
I5 GA4553195 NUT, M28 X 1.5, 20mm WIDE, ZP 2
16 GA5070250 SHCS7/16 UNF X | GRI12.9 ZP 4
7 GA5048680 SHCS M6 X 60 GR12.9 ZP 8
18 GA5004055 SHCS M6 X 20 GR12.9 ZP I
19 GA4514640 STEERING RAM SHIM PLATE 3
20 GA5008793 TEE, FLARE, 7/16” 24 TPI FEMALE THREAD, SUIT 1/4” TUBE I
2| GA4583135 TIEROD 3m MY | 2
22 GA5001043 WASHER [6mm FLAT SS HD 8
23 GA5020510 WASHER 4mm FLAT SS 3
24 GA4000490 STEERING RAM SHIM PLATE 0.5mm I

G6 Crop Cruiser Parts Manual MY20 - REV02

Chapter 2|

- Drive Line, Transfer Case & Diff - 433



Front Axle - 2WD - King Pin Assembly

N

|

o U1 AW N

10

I
12
I3

7

Q
PART NUMBER | DESCRIPTION

GA4602410
GA4652541
GA4652546
2M-FAOI | LAS
GA5000307
GA5000313

2MFA004-IGR
F70544A
GA5052905

GA4407075

GA5009454
GA5048245
GA5048635

434 - Chapter 21 - Drive Line, Transfer Case & Diff

AXLE HOUSING, FRONT, 2WD, G6, MY20
201 | MODEL FRONT LH

201 | MODEL FRONT RH

KING PIN RETAINING CAP, BOLT ON
SHCS M12 X 30 GR12.9 ZP

SHCS M12 X 35 GR12.9 ZP

SPACER RING/THRUST BEARING MOUNT FOR 2WD FRONT
AXLES"

SHIM PLATE FOR 2WD FRONT AXLES

END CAP PLASTIC, BLACK, INSERT, ROUND. |0MM, 0.8 -
[.5MM WALL"

PLATE, STEERING SENSOR ROD MOUNT, 2WD AXLE, G6
MY20"

GLACIER BUSH - M LINER 110
BEARING BALL THRUST 51122
OIL SEAL 145X 120 X 12

w w N —

N

N NN

G6 Crop Cruiser Parts Manual MY20 - REV02



Front Axle - 4WD - Steering Cylinder

Il:,(O

STEERING SERVICE PART

PART NUMBER DESCRIPTION

GA5050215 SEALKIT, SUIT 3" STEERING CYLINDER
ITEM NO. | PART NUMBER | DESCRIPTION
| GAS506504  BALLJOINT, RIGHT ANGLE, M28 X I.5 THREAD 2
2 GAS065045  BALLJOINT, INLINE, M24 X |5 PITCH X M22 X 1.5 PITCH 2

GA4514635 FLANGE PLATE FOR STEERING RAM [
HYDRAULIC CYLINDER, BORE 3”7, ROD 1.5”, STROKE 331.6MM,
STEERING
HYDRAULIC ADAPTOR, NIPPLE, 1/2” BSPT MALE X 3/4” UNO

4 GA5066587

> GA3500363 MALE O-RING, $93-0812 2
6 GA4572170 LOCK NUT, M28 X 1.5, SUIT TIE ROD END 2
7 GA5001029 NUT MI16 NYLOC ZP 8
8 GA5070250 SHCS7/16 UNF X | GR12.9 ZP 4
9 GA5048680 SHCS M6 X 60 GR12.9 ZP 4
10 GA5011305 SHCS MI16 X 70 GR12.9 ZP 4
Il GA4583280 STEERING STOP, LONG, SELF PROPELLED MY'I | I
12 GA4583275 STEERING STOP, SHORT, SUIT SELF PROPELLED MY | | I
I3 GA4514640 STEERING RAM SHIM PLATE I
14 GA4583135 TIEROD 3M MY | (450MM LONG) 2
I5 GA5001043 WASHER [6MM FLAT SS HD 6

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 21 - Drive Line, Transfer Case & Diff - 435



Front Axle - 4WD - Drive & King Pins

Note: Breathers are to be fitted
to the front of the axle. Plugs to
the rear of the axle.

4WD FRONT AXLE SERVICE PARTS

PART NUMBER DESCRIPTION

GA5051595 UNI CROSS, SUIT 2600 SERIES
GA5007831 SEAL, DIFFERENTIAL PINION INPUT, ISUZU DIFF

ITEM NO. | PART NUMBER | DESCRIPTION

| [480-I1SUZU ADAPTER, 1480 DRIVE SHAFT YOKE TO ISUZU DIFF I

2 GA4536100 AXLE COVER PLATE, DRIVE SHAFT BOLTS, 4WS 4WD 2
3 GA4602415 AXLE HOUSING, FRONT, 4WD, Gé6, MY20 [
4 MACHO0027 BEARING HOUSING, 85MM, BOLT ON, SUIT DIFF OUTPUT )

SHAFT ON FABRICATED HOUSING
BEARING, DOUBLE ROW BARREL ROLLER, DIFF OUTPUT

° GA007959 SHAFT. 22209E 2

Continued over page

436 - Chapter 21 - Drive Line, Transfer Case & Diff G6 Crop Cruiser Parts Manual MY20 - REV02



Front Axle - 4WD - Drive & King Pins

DIFF CENTRE ISUZU 5.125:1 RATIO 41/8 TOOTH COUNT
6 GA5010609 8.97174098-0 I

DRIVE SHAFT, DIFF TO DROPLEG, 456MM, 4WD FRONT,

/ GAS010576 MY2011 ON, (JOINT ASSEMBLY'S NOT INCLUDED) 2
DROPLEG ASSEMBLY WITH CAST HOUSING, LH, FRONT,
8 GA2700085 4WD AXLE, G5 G6, DROMOS
DROPLEG ASSEMBLY WITH CAST HOUSING, RH, FRONT,
? GA2700086 4WD AXLE, G6, DROMOS |
10 GA5012203 GREASE NIPPLE, SHORT, |/4 UNF, MACH0207 4
I GA5010651 JOINT ASSEMBLY 2500 SERIES 2
12 GAS5010653 JOINT ASSEMBLY 2600 SERIES 2
13 MACHO0039 KING PIN, SUIT 4WD AXLE, WAS P/N: “KING PIN” 4
14 GA500014I NUT M10 NYLOC ZP 13
I5  GAS501050| O RING, 89 X 2.5MM, DIFF OUTPUT SHAFT 2
16  GA5048455 OIL SEAL, 55 ID X 85 OD X 8 THICK 2
17 GA500614| SHCS M10 X 40 GR12.9 ZP 8
18 GAS5000297 SHCS MI12 X 25 GRI12.9 ZP 4
19 GA5000307 SHCS M12 X 30 GR12.9 ZP 24
20 GA5004703 SHCS M8 X 20 GR12.9 ZP 4
SHAFT, DIFF OUTPUT, WITH SPACER, 294.10 LONG, SPLINE
21 GA5015157 EACH END 2
SPACER RING, SELF PROPELLED DROP LEG AND DIFF
22 DL30 SUTPUT 2
STEERSHIM-
B 05MM STEER SHIM, (0.5MM FMS) 8
STEERSHIM-
24 o M STEER SHIM, (IMM FMS), SUIT 4WD 8
STEERSHIM-
25 3MM STEER SHIM, (3MM FMS) 4
26 DL24 STEERING ASSEMBLY TOP CAP (10MM FMS) 4
27 GA0500024 STUD, M0 X 50 LONG GR8.8 9
28 GA5011177 STUD, MI0 X 55 LONG 4
29  GAS5000117 WASHER |0MM FLAT SS HD 13
30 GA5003643 WASHER 8MM FLAT SS HD 4
3 GA5004919 WASHER 8MM SPRING SS 4
32 GA5009489 WASHER, GLACIER, 48 ID X 74 OD 4
OIL SEAL, 70 X 80 X 10/7MM, 4WD KING PIN, CAST
33 GA5074475 DROPLEG 4
34 GA500948| GLACIER BUSH, 70 ID X 75 OD X 40 LONG 4

* Sub-assembly on following pages

G6 Crop Cruiser Parts Manual MY20 - REV02

Chapter 21| - Drive Line, Transfer Case & Diff - 437



Front Axle - AWD - Steering Cylinder

APPLY LOCTITE 243

TO ITEM TORQUE
TO 82Nm (60ft-Ib) USE
MODIFIED 3/8" HEX

DRIVE AND EXTENSION

USE

LOCTITE PRIMER
LOCTITE 243

ON SHORT ENDS OF
STRAIGHT BALL JOINTS
TORQUE TO 300FT/LBS
WITH JIG PLATE 4000170

TORQUEITEM (3) TO

163Nm (120ft-Ib) USE
14mm ALLEN & 24mm SOCKET

ANTI-SEIZE LB771
ABOVE CASTLE NUT

NOTE:

ATTACH THE SUPPLIED
SPLIT PIN FOR CASTLE NUTTO
END OF TIE ROD. TO BE FITTED
AFTER WHEEL ALIGNMENT.

ITEM
PART NUMBER DESCRIPTION
[

GAS506504 | BALL JOINT, RIGHT ANGLE, M28X1.5 2
GA5065045 BALL JOINT, INLINE, M24 X .5 PITCH X M22 X |.5 PITCH 2
3 GA4514635 FLANGE PLATE FOR STEERING RAM |

HYDRAULIC CYLINDER, BORE 3”, ROD [.5”, STROKE
+ GAS066587 331.6mm, STEERING !

HYDRAULIC ADAPTOR, ELBOW, 7/8” UNO TO 3/4” JIC, 90

5 GA350076 | DEG, $91-1214 2
6 GA5001029 NUT M6 NYLOC ZP 8
7 GA4553195 NUT, M28 X 1.5, 20mm WIDE, ZP 2
8 GA5070250 SHCS7/16 UNF X | GR12.9 ZP 4
9 GA501 1305 SHCS M16 X 70 GR12.9 ZP 8
10 GA4583280 STEERING STOP LONG SP MY | |
I GA4583275 STEERING STOP SHORT SP MY | | |
12 GA4514640 STEERING RAM SHIM PLATE |
I3 GA4583135 TIEROD 3m MY | 2
14 GA5001043 WASHER [6mm FLAT SS HD 16
I5 GA4000490 STEERING RAM SHIM PLATE 0.5mm |

438 - Chapter 21 - Drive Line, Transfer Case & Diff G6 Crop Cruiser Parts Manual MY20 - REV02



Front Drop Leg 4WD - Lower Assembly

LEFT SIDE SHOWN

# Quantities shown are per side.

ITEM
PART NUMBER DESCRIPTION
2

| GA5073260 CSCS, M8 X 25 GR10.9

2 001.115.0010.0 STUD NUT M22X1,5 P DIN 74361/B CL. 10 10
3 001.125.0010.0 BEVEL WASHER 10
4 GA5070065 BRAKE DISC, DROP LEG |

5 GA5073280 SHAFT, OUTPUT, WITH WHEEL HUB, DROP LEG |

6 GA5072950 STUD M22X1,5X85 CL. 010.9, AXLE 10
7 GA5073285 OUTPUT SHAFT SEAL PROTECTION RING, DROP LEG I

8 GA5073290 SHCS, M6 X 14, GR8.8 4
9 GA5073295 SEAL, OIL, CASSETTE, T3 190X220X16/18 NBR, DROP LEG |

10 001.013.0560.0 TAPERED BEARING 32222 TIMKEN |

Continued over page

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 21| - Drive Line, Transfer Case & Diff - 439



Front Drop Leg 4WD - Lower Assembly

- PART NUMBER DESCRIPTION .

HEXAG. SOCKET COUNTERSUNK FLAT HEAD CAP SCREW

12
I3

I5
16
|7

19
20

21

22

23
24
25
26

27

28
29

30

31

32
33
34
35
36
37
38

39

40

440 - Chapter 21

001.092.0180.0

GA5073300
GA5073305

GA2700123

GA5006305
GA5051430
GA5073310

GA2700095

GA5073315
GA5073320
001.157.0120.0

001.091.0050.0

012.030.2590.1
GA5073325
GA5073330
GA5073335

002.650.0020. |

012.030.2600. 1
012.011.0300.1

001.091.0530.0

001.157.0200.0
GA5073345
GA5073350
GA5073360
GA5073355
001.013.1080.0
GA5073365
GA5073370

GA5073375

001.091.0260.0

M20X50 UNI 5933 10.9

PLATE, BRAKE CALIPER MOUNT, DROP LEG I

DOWEL PIN, M8 X 40

SEAL KIT, HYDRAULIC MINERAL OIL ONLY, SUIT STILFRENI

BRAKE CALIPER (I SET)

BRAKE PADS, SUIT JCB & STILFRENI CALIPER, 2 PADS = | SET I
PIN KIT, SUIT STILFRENI CALIPER (I SET) I
BLEEDER VALVE, M10X|, BRAKE CALIPER, STILFRENI I

BRAKE CALIPER, 2 X 75MM, HYDRAULIC, MINERAL OIL,

STILFRENI, GREEN MARK
WASHER, FLAT, 21 X 37 X 3, ZP

SHCS, M20 X 50, FINE THREAD 1.5P, GR10.9 2

PLUG

HEXAGON SOCKET HEAD CAP SCREW M16X50 UNI 593 |

2.9
GEARBOX CASE
DOWEL PIN, M2 X 24, DROMOS

SPACER RING, LONG, OUTPUT SHAFT, DROP LEG
SPROCKET, WITH SPLINED HUB, 32 TOOTH, DROP LEG

ROLLER CHAIN SUPER 140 H - ANELLO 42 LINK - CHIUSO

COD. CA140-SUP-H-1-42L-RP
GEARBOX COVER

PROTECTION AGAINST OIL SHAKING 2
HEXAGON SOCKET HEAD CAP SCREW Mé6X16 UNI 593 |

2.9
PLUG

SPACER RING, SHORT, OUTPUT SHAFT, DROP LEG
SHIM, OUTPUT SHAFT, 0.15MM, DROP LEG

SHIM, OUTPUT SHAFT, 0.XXMM, DROP LEG

TAPERED BEARING 32220
RING NUT, DROP LEG, REAR

|
2
SHIM, OUTPUT SHAFT, 0.30MM, DROP LEG 2
4
|
|
|

GRUB SCREW, M10 X |6, DROMOS
PLATE, COVER, OUTPUT SHAFT, DROP LEG, REAR, G5 Gé,

DROMOS

HEXAGON SOCKET HEAD CAP SCREW M10X25 UNI 5931

12.9

- Drive Line, Transfer Case & Diff

# Quantities shown are per side.

G6 Crop Cruiser Parts Manual MY20 - REV02



Front Drop Leg 4WD - Upper Assembly

LEFT SIDE SHOWN

# Quantities shown are per side.

ITEM
PART NUMBER DESCRIPTION
| 4

001.091.1170.0 HEXAGON SOCKET HEAD CAP SCREW Mé6X14 UNI 5931

12.9
2 012.011.0660.1 BRAKE HOSE FIXING PLATE 2
3 001.010.0590.0 CYLINDRICAL ROLLER BEARING SINGLE ROW NJ2310 ET2X 2
4 GA5026 145 PARALLEL PIN A 10X20 UNI EN ISO 8734 |
5 GA5073385 IDLER SHAFT, DROP LEG |
6 012.257.0020.1 DOUBLE SPROCKET |
ROLLER CHAIN SUPER 120 H - ANELLO 36 LINK - CHIUSO
/ 002.650.0030. COD. CA120-SUP-H-1-36L-RP !
8 001.013.0180.0 TAPERED BEARING 30309 2

Continued over page

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 21 - Drive Line, Transfer Case & Diff - 441



Front Drop Leg 4WD - Upper Assembly

- PART NUMBER DESCRIPTION .

012.257.0040.1  SPLINED SHAFT WITH SPROCKET |
10 GA5073400 SHIM, INPUT SHAFT BEARING HOLDER, 0.30MM, DROPLEG 2
Il GA5073395 SHIM, INPUT SHAFT BEARING HOLDER, 0.20MM, DROP LEG 4
12 GAS5073390 SHIM, INPUT SHAFT BEARING HOLDER, 0.15MM, DROP LEG 2
13 GAS5073405 O-RING, 2-158 - 120.32 X 2.62 NBR 70 |
14 012.140.0600.1 ~ BEARING SUPPORT BUSH |
HEXAG. SOCKET COUNTERSUNK FLAT HEAD CAP SCREW
IS 001.092.01000 ol ot o033 10 12
l6  012.321.0710.1  OIL SEAL RING RACE |
17 GA5073420 OIL SEAL, 65 X 90 X 7 MM, INPUT SHAFT, DROP LEG |
18 GAS5073430 WASHER, COPPER GASKET, 18 X 24 X 1.5 MM 2
FILLING PLUG HEXAGONAL HEAD M18X1,5 COD.
20 00115103800 | oS o Team |
21 GAS073435 WASHER, COPPER GASKET, 22 X 28 X 1.5 MM 2
22 GAS5073445 PLUG, DRAIN, MAGNETIC, M22 X 1.5, DROP LEG |
23 GAS5078486 FILL PLUG, M22 X 1.5, DROMOS |
LEFT CONTROL LEVER, FRONT DROP LEG, 4WD, G6,
o GAS078860 012.340.0880.1 !
RIGHT CONTROL LEVER, FRONT DROP LEG, 4WD, Gé,
GAS07886] 012.340.0870. | !
5 001.091.00300 I|—|2E>9<AGON SOCKET HEAD CAP SCREW M16X40 UNI 5931 ¢
26 012011.0650.1  PLATE |
27 GA5000935 SHCS M16 X 50 GR12.9 ZP 6
28 012011.0310.1  PLATE |
29 001.120.0030.0  FLAT WASHER 13X24X2,5 ISO 7089 - HV 200 4
HEXAGON SOCKET HEAD CAP SCREW, M12X55, UNI 593
0 GADSeIS 12.9, DROMOS, 001.091.0690.0 i
31 001.040.0280.0  BUSHING PCM707540M SKF 2
OIL SEAL, 70 X 80 X 10/7MM, 4WD KING PIN, CAST
32 GAS074475 DROPLEG 2

442 - Chapter 21 - Drive Line, Transfer Case & Diff G6 Crop Cruiser Parts Manual MY20 - REV02



Front Axle - Remote Breathers

RIGHT SIDE SHOWN

ITEM NO. | PART NUMBER | DESCRIPTION

[ GA5066770 AIR BREATHER SCREW IN STYLE [/2" 2
2 GA5052700 HOSE BARB, 1/2” BSP FEMALE X |/2” HOSE, BRASS 2

Front Axle - Steering Sensor 2WD

ITEM
PART NUMBER DESCRIPTION
| I

SENSOR, LINEAR NON CONTACT, STEERING, 250MM,

GA3000144 RAVEN
2 GA4407075 PLATE, STEERING SENSOR ROD MOUNT, 2WD AXLE |
3 GA5000141 NUT MI0 NYLOC ZP 2
4 GA5000117 WASHER [OMM FLAT SS HD 4
5 GA5006055 BOLT M0 X 40 GR8.8 ZP |
6 GA3000145 ROSE END, M10 SUIT GA3000144, RAVEN |
7 GA3000146 STUD END, M10 SUIT GA3000144, RAVEN |

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 21 - Drive Line, Transfer Case & Diff - 443



Front Axle - Steering Sensor 4WD

PART NUMBER DESCRIPTION
|

GA3000144 SENSOR, LINEAR NON CONTACT, STEERING, 250MM,

ITEM
NO.
|

RAVEN
2 GA4407085 PLATE, STEERING SENSOR ROD MOUNT, 4WD AXLE |
3 GA4407080 PLATE, STEERING SENSOR BASE MOUNT, 4WD AXLE |
4 GA3000146 STUD END, MI10 SUIT GA3000144, RAVEN 2
5 GA5000141 NUT MI0 NYLOC ZP 2
6 GA5000117 WASHER [OMM FLAT SS HD 4
7 GA5004703 SHCS M8 X 20 GR12.9 ZP 2
8 GA50049 19 WASHER 8MM SPRING SS 2
9 GA5003643 WASHER 8MM FLAT SS HD 2

Continued over page

444 - Chapter 21| - Drive Line, Transfer Case & Diff G6 Crop Cruiser Parts Manual MY20 - REV02



Suspension - Front

O

ITEM NO. | PART NUMBER | DESCRIPTION

[ GA4660670 SHOCK ABSORBER MOUNT, FRONT AXLE, SELF PROPELLED 2
2 GA5050450 GREASE NIPPLE, 6MM 2
3 GAS501 1346 BOLT M24 X |15 GR8.8 ZP SPECIAL 75 TO 77MM SHANK 4
4 GA5001891 WASHER 24MM FLAT HD SS 8
5 GA5012469 NUT M24 NYLOC ZP 4
SHOCK ABSORBER, SUSPENSION DAMPER, BLACK,
6 GA2500000 MONROE 2
7 GA50051 15 AIR SPRING AA300 DUAL AIR STUD 2
8 GA5017673 WASHER /2" HIGH TENSILE 2
9 GA5050580 NUT /2 UNC NYLOC ZP 2
10 GA5068851 SUSPENSION LINK, TORQUE ROD, 650MM CENTRE, SOLID 4
Il GA5053 145 SHCS 3/4 UNF X 2 | /2 GR12.9 ZP BLUE 10
SUSPENSION LINK, TORQUE ROD, 650MM CENTRE,
12 GA5068850 HOLLOW. I

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 21 - Drive Line, Transfer Case & Diff - 445



3-4m Front Adjustable Axle - Dropleg

ITEM
PART NUMBER DESCRIPTION
| * I

ASSEMBLY DRAWING ONLY, AXLE SUB ASSY

2 GA5048245 BEARING BALL THRUST 51122 2
END CAP, PLASTIC, BLACK, INSERT, ROUND. 10MM, 0.8 -
3 GA5052905 | SMM WALL 8
4 GA4603785 FRONT DROPLEG HOUSING LH 3-4M ADJUSTABLE MY21 I
5 GA4603780 FRONT DROPLEG HOUSING RH 3-4M ADJUSTABLE MY2 | I
6 GA5009454 GLACIER BUSH - M LINER |10 4
7 GA5070000 GREASE FITTING HEADER BLOCK 6 WAY, INC. 6MM LINE 6
ADAPTORS AND STRAIGHT GREASE NIPPLES AND PLUGS
8 2M-FAOI ILAS KING PIN RETAINING CAP, BOLT ON 2
9 GA5048635 OIL SEAL, 120 ID X 145 OD X 10 THICK 2
0 GA44] 1045 PLATE, STEERING SENSOR ROD MOUNT, 3-4M ADJUSTABLE, |
G6, MY2I
Il GA5000307 SHCS M2 X 30 GR12.9 ZP 3
12 GA5000313 SHCS M2 X35 GR12.9 ZP 3
I3 F70544A SHIM, 0.5MM THICK, SUIT CROP CRUISER KING PIN CAP I
14 2MFA004-IGR THRUST RING, SUIT CROP CRUISER AXLE 2

446 - Chapter 21 - Drive Line, Transfer Case & Diff G6 Crop Cruiser Parts Manual MY20 - REV02



3-4m Front Adjustable Axle - Hub & Brake

ITEM
PART NUMBER DESCRIPTION

14
[5
6
|7
I8

G6 Crop Cruiser Parts Manual MY20 - REV02

GA5000291
GA5069220

GA2700095

GA5070065

GA5078570

GA5078570

GA5010359
GA4507085
GA4652800

JCB-CALIPER-

SHIM
GA5001513

2AFAQI3LAS

GA5001515
GA5007475
GA5000577
GA5001741
GA4414610

ASSEMBLY DRAWING ONLY, FRONT AXLE SUB ASSEMBLY
BHCS M12 X 25 SS A2-70

BOLT M20 X |.5P X 60 GR8.8 ZP

BRAKE CALIPER, 2 X 75MM, HYDRAULIC, MINERAL OIL,
STILFRENI, GREEN MARK

BRAKE DISC ROTOR, CAST, 335MM PCD, 600MM OD, 282MM
CENTRE BORE, CROP CRUISER MY|| ON, SUPER CRUISER,
MYO08 - MY 10

BRAKE HOSE, LOWER, STEEL LINE TO CALIPER, 500MM LONG,
HYDRAULIC OIL, G6 MY20

BRAKE HOSE, LOWER, STEEL LINE TO CALIPER, 500MM LONG,
HYDRAULIC OIL, G6 MY20

CLIP FOR BRAKE HOSE

SHIM, 2MM STAINLESS, FRONT HUB 2WD

HUB, FRONT AXLE, 2WD, SELF PROPELLED, MY'I |

JCBCALIPER SHIM IMM FMS 5/9/03

NUT M20 X 1.5P NYLOC ZP

PLATE, DROPLEG ACCESS COVER, 2WD DROPLEG, CROP
CRUISER MY'| | - CURRENT

SET SCREW M20 X |.5P X 50 GR8.8 ZP

WASHER [2 X 22MM COPPER

WASHER [2MM FLAT SS HD

WASHER 20MM FLAT SS HD

PLATE, NUT RETAINER, DROP LEG, 2WD, CROP CRUISER

Chapter 2|

I4
12

2

4
16

- Drive Line, Transfer Case & Diff - 447



3-4m Front Adjustable Axle - Steering

ITEM
PART NUMBER
-

I *

2 GA5065041
3 GA5006055
4 GA300081 1
5 GA3500356
6 GA5000141
7 GA4553195
8 GA5060750
9 GA5060750
0 GA3000145
Il GA3000144
12 GA3000146
I3 GA50001 17

448 - Chapter 21 - Drive Line, Transfer Case & Diff

GA3000811 ITEM 4

DESCRIPTION
I

ASSEMBLY DRAWING ONLY, AXLE SUB ASSY

BALL JOINT, RIGHT ANGLE, M28 X 1.5 THREAD

BOLT M0 X 40 GR8.8 ZP

ELECTRICAL HARNESS, 3 PIN DEUTSCH IM EXTENSION

HYDRAULIC ADAPTOR, ELBOW, 90 DEGREE, 3/4” JIC MALE X
3/4” UN MALE O-RING, S91-1212

NUT M10 NYLOC ZP

NUT, M28 X 1.5, 20MM WIDE, ZP

HYDRAULIC CYLINDER, BORE 37, ROD 1.5”, STROKE 8”, DUAL
PHASING, IMM ORIFICE

HYDRAULIC CYLINDER, BORE 3”, ROD [.5”, STROKE 8”, DUAL
PHASING, MM ORIFICE

ROSE END, M10 SUIT GA3000144, RAVEN 11030001029

SENSOR, LINEAR NON CONTACT, STEERING, 250MM, RAVEN
10630181021

STUD END, M10 SUIT GA3000144, RAVEN 11030001030
WASHER |O0MM FLAT SS HD

ELECTRICAL HARNESS

4
I
I

AN

G6 Crop Cruiser Parts Manual MY20 - REV02



3-4m Front Adjustable Axle - Linkage & Suspension

ITEM
PART NUMBER DESCRIPTION
g |

ASSEMBLY DRAWING ONLY, FRONT AXLE SUB ASSEMBLY

[

2 GA501 1346 BOLT M24 X | I5 GR8.8 ZP SPECIAL 75 TO 77mm SHANK 4

3 GA5050450 GREASE NIPPLE, 6mm 2

4 GA5012469 NUT M24 NYLOC ZP 4

5 GA5053 145 SHCS 3/4 UNF X 2 1/2 GR12.9 ZP BLUE 10

6 GA4660670 iggCK ABSORBER MOUNT, FRONT AXLE, SELF PROPELLED )

7 GA2500000 SHOCK ABSORBER, SUSPENSION DAMPER, BLACK, MONROE 2

8 GA5078648 SUSPENSION LINK, TORQUE ROD, 550mm CENTRE, SOLID, 4
ATRO

9 GA5063850 SUSPENSION LINK,; TORQUE ROD, 650mm CENTRE, HOLLOW, |
ATRO

10 GA5001891 WASHER 24mm FLAT HD SS 8

Continued over page

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 21| - Drive Line, Transfer Case & Diff - 449



3-4m Front Adjustable Axle - Suspension

ITEM
PART NUMBER DESCRIPTION
* I

ASSEMBLY DRAWING ONLY, FRONT AXLE SUB ASSEMBLY

I

2 GA501 1346 BOLT M24 X 15 GR8.8 ZP SPECIAL 75 TO 77mm SHANK 4
3 GA5050450 GREASE NIPPLE, 6mm 2
4 GA5012469 NUT M24 NYLOC ZP 4
5 GA5053 145 SHCS 3/4 UNF X 2 [/2 GR12.9 ZP BLUE 10
6 GA4660670 SHOCK ABSORBER MOUNT, FRONT AXLE, SELF PROPELLED 2015 2
7 GA2500000 SHOCK ABSORBER, SUSPENSION DAMPER, BLACK, MONROE 2
8 GA5078648 SUSPENSION LINK, TORQUE ROD, 550mm CENTRE, SOLID, ATRO 4
9 GA5068850 SUSPENSION LINK, TORQUE ROD, 650mm CENTRE, HOLLOWY, |

ATRO
10 GA5001891 WASHER 24mm FLAT HD SS 8

450 - Chapter 21 - Drive Line, Transfer Case & Diff G6 Crop Cruiser Parts Manual MY20 - REV02



3-4m Front Adjustable Axle - Crop Deflectors

ITEM
PART NUMBER
NO.
| *

N o o AW

9

10
Il
12

G6 Crop Cruiser Parts Manual MY20 - REV02

GA5000291
GA5004065
GA4503390
GA4503395
GA50481 15
GA5049030

GA4411055

GA5004079
GA5000577
GA5004437
GA4535345

"ASSEMBLY DRAWING ONLY, FRONT AXLE SUB
ASSEMBLY"

BHCS M12 X 25 SS A2-70

BOLT M6 X 20 GR8.8 ZP

CROP DEFLECTOR-LH FRONT-2006 -2009
CROP DEFLECTOR-RH FRONT-2006 -2009

NUT Mé NYLOC ZP

NUT M6 SS

"PLATE, RIDE HEIGHT LINK, FRONT AXLE, 2WD, 3-4m
ADJUSTABLE, Gé6, MY21"

SET SCREW M6 X 30 GR8.8 ZP

WASHER |2mm FLAT SS HD

WASHER 6mm FLAT SS

WASHER, 50 OD X 14.5 ID, SS

DESCRIPTION
|

8
2
I
I
3
I

o O 0O —

Chapter 21| - Drive Line, Transfer Case & Diff - 451



3-4m Front Adjustable Axle - Brake Covers

=
PART NUMBER DESCRIPTION
*

ASSEMBLY DRAWING ONLY, FRONT AXLE SUB ASSEMBLY

| |
2 GA5011473 BHCS M8 X 25 SS A2-70 4
3 GA4541955 BRAKE COVER, FRONT AXLE 2WD, Gé6 MY |9 2
4 GA5004917 NUT M8 NYLOC ZP 4
5 GA5050330 SHCS M2 X 20 GR12.9 ZP 8
6 GA4404855 STIFFENER, BRAKE COVER, FRONT AXLE 2WD/4WD, G6 MY 19 2
7 GA5000577 WASHER [2MM FLAT SS HD 8
8 GA5000575 WASHER [2MM SPRING SS 8
9 GA5003643 WASHER 8MM FLAT SS HD 8

452 - Chapter 21 - Drive Line, Transfer Case & Diff G6 Crop Cruiser Parts Manual MY20 - REV02



3-4m Front Adjustable Axle - Housing

=
PART NUMBER DESCRIPTION
* 2

ASSEMBLY DRAWING ONLY, AIRBAG ASSY

I

2 * ASSEMBLY DRAWING ONLY, AXLE HOUSING SUB ASSY I

3 GA5006 149 BOLT | UNC X 4 1/2 GR8 ZP 4

4 GA5007957 DOUBLE PILOT CHECK (RA) 12LPM [/4 BSPP 2

5 GA501822 | FLOW CONTROL VALVE, NEEDLE THROTTLE, /2", TYPE DV, )
HYDAC

6 GA3501 135 HYDRAULIC ADAPTER, TEE, 9/16" JICMALE X 9/16 )

JICMALE X 9/16" JIC FEMALE SWIVEL, S68-090909"
HYDRAULIC ADAPTER, |/4" BSPP O-RING MALE X 9/16" FEMALE
! GA3S01136 SWIVEL, S71-0409 *

HYDRAULIC ADAPTOR NIPPLE, /4" BSP O-RING X 9/16" JIC, S74-

8 GA3500544 0409 4
"HYDRAULIC CYLINDER, BORE 3.5"", ROD [.75"", STROKE 500mm,
9 GA3501074 CLEVIS ENDS, DOUBLE PILOT 2

CHECK VALVE, THROTTLE VALVE"

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 21 - Drive Line, Transfer Case & Diff - 453



3-4m Front Adjustable Axle - Housing

- PART NUMBER DESCRIPTION .

HYDRAULIC HOSE ASSEMBLY, 1/4",9/16 JIC FEMALE, 9/16 ||

GA3501138 FEMALE, TBA
. GA3500718 I(;|8YOE9)RAULIC ADAPTER, NIPPLE, /2" BSPP MALE X 9/16" JIC, S74- 4
"HYDRAULIC ADAPTOR, ELBOW, 90 DEGREE, 9/16"
12 GA3500319 JIC MALE X 3/8"" BSPP MALE O-RING, S76-0609" 4
I3 GA5012439 NUT " NYLOC UNC ZP 4
14 GA5011287 SET SCREW M16 X 40 GR 8.8 ZP 24
I5 GA5001893 WASHER | X | 7/8 X 4G 8
) GA5001043 WASHER [6mm FLAT SS HD 24

454 - Chapter 21 - Drive Line, Transfer Case & Diff Gé6 Crop Cruiser Parts Manual MY20 - REV02



3-4m Front Adjustable Axle - Wear Pads & Shims

ITEM
PART NUMBER DESCRIPTION
* |

| ASSEMBLY DRAWING ONLY, LH AXLE SLIDER

2 * ASSEMBLY DRAWING ONLY, RH AXLE SLIDER I
3 * AXLE HOUSING, FRONT, 3-4m ADJUSTABLE, G6, MY2I |
PLATE, WEAR PAD RETAINER, AXLE HOUSING, FRONT, 3-4m
4 GA4411050 ADJUSTABLE, G6, MY2I 8
5 GA5011287 SET SCREW M6 X 40 GR 8.8 ZP 80
6 GA4411270 SHIM, 3-4M ADJUSTABLE AXLES, G6, MY2| 32
7 GA4411060 SPACER, 3-4m ADJUSTABLE AXLES, G6, MY2I 8
8 GA5001043 WASHER [6mm FLAT SS HD 80
9 GA4551750 WEAR PAD, AXLE SLIDER, 3-4m ADJUSTABLE AXLE, G6, MY2| 8

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 21 - Drive Line, Transfer Case & Diff - 455



3-4m Front Adjustable Axle - Air Bag

ITEM
PART NUMBER DESCRIPTION
|

| GA50051 15 AIR SPRING AA300 DUAL AIR STUD

2 GA4603790 FRONT AIR BAG MOUNT, 3-4m ADJUSTABLE AXLE, G6, MY2| |
3 GA5050580 NUT [/2 UNC NYLOC ZP |
4 GA5017673 WASHER /2" HIGH TENSILE |

3-4m Front Adjustable Axle - RH Slider

o
ITEM
PART NUMBER DESCRIPTIO QTY.
NO.
|

| GA4603800 AXLE SLIDER, FRONT, RH, 3-4m ADJUSTABLE AXLE, G6, MY2|

2 GAO0500015 SHCS, M12 X 20, LOW HEAD, BLACK 8
3 GA4411270 SHIM, 3-4M ADJUSTABLE AXLES, G6, MY2| 4
4 GA4551750 WEAR PAD, AXLE SLIDER, 3-4m ADJUSTABLE AXLE, G6, MY2| 4

456 - Chapter 21 - Drive Line, Transfer Case & Diff Gé6 Crop Cruiser Parts Manual MY20 - REV02



3-4m Front Adjustable Axle - LH Slider

ITEM
PART NUMBER DESCRIPTION

GA4603805 AXLE SLIDER, FRONT, LH, 3-4m ADJUSTABLE AXLE , G6, MY21

I

2 GAO0500015 SHCS, M12 X 20, LOW HEAD, BLACK 8
3 GA4411270 SHIM, 3-4M ADJUSTABLE AXLES, G6, MY2I 4
4 GA4551750 WEAR PAD, AXLE SLIDER, 3-4m ADJUSTABLE AXLE, G6, MY2I 4

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 21 - Drive Line, Transfer Case & Diff - 457



Rear Axle - Drop Leg Mounting

DROP LEG TOE ADJUSTMENT SHIMS

PART NUMBER DESCRIPTION
GA4537200 SHIM REAR DROP LEG 0.5MM
GA4537205 SHIM REAR DROP LEG IMM

m

ITEM NO. | PART NUMBER | DESCRIPTION
I 2

GA5048340 ELBOW, 90 DEGREE, |/4” MALE THREAD X |/4” HOSE, BRASS

2 GA5001565 BOLT M20 X 70 GR8.8 ZP 8
BUSH, REDUCING, BRASS M[8X1.5 MALE X |/4” BSP FEMALE,
3 GA507882| BE)4M. 1804 2

DROPLEG ASSEMBLY WITH CAST HOUSING, LH, REAR AXLE,
4 GA2700051 G5 G6, DROMOS |

DROPLEG ASSEMBLY WITH CAST HOUSING, RH, REAR AXLE,
5 GA2700052 G5 G6, DROMOS [

6 GA500486 | HOSE CLAMP | /4, SS (8-12, 7.5W3P) 2
7 GA5048125 NUT M20 NYLOC COARSE ZP 8
8 GA5011321 SET SCREW M20 COURSE X 50 GR8.8 ZP 16
9 GA5001741 WASHER 20MM FLAT SS HD 32

Continued over page

458 - Chapter 21 - Drive Line, Transfer Case & Diff G6 Crop Cruiser Parts Manual MY20 - REV02



ITEM NO. | PART NUMBER

N

N o U MW

GA4602420
GA4602425
GA4949935

GA5078424

GA4551610
GA2500004
GA5070335
GA5001045
GA5048430

GA5068850
GA5053 145
GA5068851

DESCRIPTION
AXLE HOUSING, REAR, 2WD
AXLE HOUSING, REAR 4WD

o\

WY

Il
]

SWAY BAR LINK ASSEMBLY, G6 MY20 2

HOSE CLAMP, 60 - 63MM, WIDE BAND T-BOLT, SS,

PERFORMER

BUSH, SWAY BAR CLAMP, LATERAL LOCK, MY21
SWAY BAR, 48MM FABRICATED, Gé6 MY20

BOLT 3/4 UNC X5 |/2 GR8 ZP

WASHER, 3/4" FLAT, HD ZP

NUT 374 UNC NYLOC ZP

SUSPENSION LINK, TORQUE ROD, 650MM CENTRE,
HOLLOW, ATRO

SHCS 3/4 UNF X 2 | /2 GR12.9 ZP BLUE 10

SUSPENSION LINK, TORQUE ROD, 650MM CENTRE, SOLID,

ATRO

G6 Crop Cruiser Parts Manual MY20 - REV02

4

Continued over page

Chapter 21| - Drive Line, Transfer Case & Diff - 459



Rear Axle - Airbags & Shocks

A
i)/
V5

ITEM NO. | PART NUMBER | DESCRIPTION

AIR FITTING, ELBOW, SWIVEL, 3/8” TUBE, 1/4” NPT MALE,

A GA5078518 PUSH IN. BRASS 2
B GA5069335 PLUG |/4” BSPT BRASS 2
C GA5049495 NUT 3/4 UNF NYLOC ZP 4
D GA5001045 WASHER, 3/4” FLAT, HD ZP 4
| GA50051 15 AIR SPRING AA300 DUAL AIR STUD 2
2 GA5017673 WASHER [ /2" HIGH TENSILE 2
3 GA5050580 NUT 1/2 UNC NYLOC ZP 2
4 GA5004079 SET SCREW M6 X 30 GR8.8 ZP 2
5 GA5004437 WASHER 6MM FLAT SS 4
6 GA5049030 NUT M6 SS 2
7 GA2500000 SHOCK ABSORBER, SUSPENSION DAMPER, BLACK, MONROE 2
8 GA5011346 BOLT M24 X 15 GR8.8 ZP SPECIAL 75 TO 77MM SHANK 2
9 GA5001891 WASHER 24MM FLAT HD SS 4
10 GA5012469 NUT M24 NYLOC ZP 2

* Sub-assembly on following pages

460 - Chapter 21 - Drive Line, Transfer Case & Diff G6 Crop Cruiser Parts Manual MY20 - REV02



Rear Axle - Sway Bar Link

# Quantities shown are per side.

ITEM NO. | PART NUMBER | DESCRIPTION

I GA4551505 LINK, SWAY BAR, M28 THREADS |

BEARING, ROSE END HOUSING, M28 SCREW ON, SUIT
HYDRAULIC CYLINDER & DELTA LINK, INC. BUSHES

3 GA4551465 BUSH, SPACER, BALL END, SWAY BAR LINK 4

2 GA5052965 2

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 21| - Drive Line, Transfer Case & Diff - 461



Rear Axle - Drive Shafts - (Up to S/N 204075)

ITEM NO. | PART NUMBER

2

462 - Chapter 21| - Drive Line, Transfer Case & Diff

GA5000313

GA5052905

GA4550150

GA5012203

GA2700065

GA222

DESCRIPTION
SHCS MI2 X 35 GRI2.9 ZP 6
"END CAP, PLASTIC, BLACK, INSERT, ROUND. 10MM, 0.8 - .

| SMM WALL"

"DRIVE FLANGE REAR DROPLEG 2600 SERIES WITH 55MM

SPLINE" 2
GREASE NIPPLE /4" UNF SHORT 2
"DRIVE SHAFT, DIFF TO DROP LEG, 2600 SERIES Uj, 794MM ,
LONG, BLACK"

DECAL, GREASE HERE SYMBOL 8

G6 Crop Cruiser Parts Manual MY20 - REV02



Rear Axle - Drive Shaft, Diff/ Drop Leg (Up to S/N 204075)

ITEM NO. | PART NUMBER | DESCRIPTION

GA2700127 FLANGE, DRIVE SHAFT, 12 BOLT FLANGE TO 2600 UNI

GA5012203 GREASE NIPPLE, SHORT, /4 UNF, MACH0207 3
GA2700131 TUBE, STAR S6, 3m REAR, G6 I
GA2700128 UNIVERSAL JOINT, 2600 2

GA2700130 YOKE, 2600 UNI TO | 3/4" 20 TOOTH FEMALE SPLINE I
GA2700129 YOKE, 2600 UNI TO S6 STAR TUBE

o U1 AW N —

N

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 21 - Drive Line, Transfer Case & Diff - 463



Rear Axle - Drive Shafts - (From S/N 204087)

ITEM NO. | PART NUMBER | DESCRIPTION

I GA222 DECAL, GREASE HERE SYMBOL 8
DRIVE FLANGE, SUIT REAR DROPLEG, 2600 SERIES, 55mm

2 GA4550150 SPLINE, CROP CRUISER 2

3 GA2700162 DRIVE SHAFT, DIFF TO DROP LEG, G6, EUROCARDAN 2

4 GAS052905 END CAP, PLASTIC, BLACK, INSERT, ROUND. 10mm, 0.8 - 6
[.5mm WALL

5 GA5012203 GREASE NIPPLE, SHORT, |/4 UNF, MACH0207 2

6 GA5000313 SHCS M2 X35 GR12.9 ZP 16

464 - Chapter 21| - Drive Line, Transfer Case & Diff G6 Crop Cruiser Parts Manual MY20 - REV02



Rear Axle - Drive Shaft, Diff/ Drop Leg (From S/N 204087)

ITEM NO. | PART NUMBER | DESCRIPTION

FLANGE, DRIVE SHAFT, 12 BOLT FLANGE TO UNI,

GA2700164 EUROCARDAN [09T 160
2 GA5050450 GREASE NIPPLE, 6mm
3 GA2700169 ROLL PIN, @ [0mm X 90mm, 6331090 2
4 GA2700168 TUBE, DRIVE SHAFT, EUROCARDAN, 1810037D I
5 GA2700165 UNIVERSAL JOINT, EUROCARDAN 1500020 2

YOKE, UNITO | 3/4” 20 TOOTH FEMALE SPLINE,
6 GA2700167 EUROCARDAN 170T157 |

7 GA2700166 YOKE, UNI TO TUBE, EUROCARDAN, |70T067 2

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 21 - Drive Line, Transfer Case & Diff - 465



Rear Axle - 3-4m Adjustable

ENSURE THE HOLE FOR SCREW@

ON BOTH INNER FLANGES @ IS

ALIGNED WITH GROOVE ON SPLINE
SHAFT

TORQUE
110 ft/lb

3

NOTE:
APPLY LOCTITE 243 TO ENSURE ITEM @ AND @ FACES/

[TEMS @ AND @ ARE PARALLEL, ONCE INSTALLED

ITEM NO. | PART NUMBER | DESCRIPTION
| 2

GA4603830 ADAPTER, DRIVELINE, 3-4m ADJUSTABLE, G6, MY2|

) GA4908995- 10 gSéSiIMYIleY DRAWING ONLY, REAR, 3-4M ADJUSTABLE AXLE, |

3 GA5055990 BOLT 1/2” UNF X 2.5IN 32
DRIVE FLANGE, DRIVE SHAFT, REAR, INNER, SUIT UNI JOINT

4 GA4SS1745 8.5C, 3-4m ADJUSTABLE AXLE, Gé6 *
DRIVE FLANGE, DRIVE SHAFT, REAR, OUTER, SUIT UNI JOINT

> GA4951720 8.5C, 3-4m ADJUSTABLE AXLE, G6 J 2
6 GA5049990 SHCSMI0 X 50GR 12.9 ZP 6
7 GA5051470 SHCS M2 X 50 GR12.9 ZP 12
8 GA5070635 SPCC ADJUSTABLE AXLE 3 TO 4m DRIVE SHAFT ASSEMBLY 2
9 GA5074025 UNIVERSAL JOINT MECHANICS TYPE 8.5C

10 GA5017673 WASHER | /2" HIGH TENSILE 32
Il GA5000575 WASHER [2mm SPRING SS 12

466 - Chapter 21| - Drive Line, Transfer Case & Diff G6 Crop Cruiser Parts Manual MY20 - REV02



Rear Axle - Sway Bar Mounts

RIGHT SIDE SHOWN

ITEM NO. | PART NUMBER | DESCRIPTION
4

GA4551270 CLAMP, SWAY BAR, CHASSIS MOUNT

[

2 GA4550710 BUSH, LOWER SWAY BAR, 48MM ID NYLON 2
3 GA5011199 BOLT M2 X |10 GR8.8 ZP 8
4 GA5000577 WASHER [2MM FLAT SS HD 16
5 GA5012461 NUT MI2 NYLOC ZP 8

Suspension - Miscellaneous
PANHARD ROD SHIMS

GA4537165 PANHARD SHIM IMM
GA4537170 PANHARD SHIM 3MM
GA4537175 PANHARD SHIM 5MM

TORQUE ROD SHIMS
PART NUMBER | DESCRIPTION
SHIM, SPACER BLOCK TORQUE ROD
GA4505076 SUSPENSION ARM, IMM
SHIM, SPACER BLOCK TORQUE ROD
SUSPENSION ARM, 5MM

GA4505075

FRONT SUSPENSION SERVICE PARTS

PART NUMBER | DESCRIPTION

BUSH, SUSPENSION LINK END REPLACEMENT,
GAS069825 3/4" BOLT HOLES, TS38750, ATRO

REAR SUSPENSION TOOL

PART NUMBER DESCRIPTION

PT59-59100 / PT00-52100 ATRO BUSH TOOL

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 21 - Drive Line, Transfer Case & Diff - 467



Rear Axle - Differential

" See Chapter 23 ‘Brakes’ for sub-assembly Continued over page

468 - Chapter 2| - Drive Line, Transfer Case & Diff G6 Crop Cruiser Parts Manual MY20 - REV02



Rear Axle - Differential

PINION SEAL

PART NUMBER DESCRIPTION

GA500783 1 SEAL, DIFFERENTIAL PINION INPUT, ISUZU DIFF

ITEM
- PART NUMBER DESCRIPTION .

"DIFFERENTIAL HOUSING SUIT ISUZU CENTRE, CAST

GA2700063 ALUMINIUM"

) GAS010610 DIFF CENTRE, 5.125:1 RATIO 41/8 TOOTH COUNT, LSD, |
ISUZzuU"

3 GA5007959 85X45X23 BEARING 2209E 2

4 GA5048455 OIL SEAL - 85X55X8 2

5 GA4550620 SHAFT, DIFF OUTPUT, SPLINE, 2017 2

6 DL30 SPACER RING, SP DROP LEG DIFF OUTPUT SHAFT 2

7 GA5050670 [ /2" BRASS PLUG 2

8 GA5072635 CIRCLIP, INTERNAL, SUIT 85MM BORE, 3MM THICK 2

9 GA5048560 PLUG, MAGNETIC, |/2” BSPT MALE I

10 GA5066770 AIR BREATHER SCREW IN STYLE /2" |

I GA4551265 PARK BRAKE DISC ROTOR, G6 MY20 |
"LUBRICANT, ISUZU DIFF, BREAK-IN ADDITIVE, ACDELCO,

2 GAS055935 889003300, | I8ML" !

I3 GA0500050 STUD, M10 X 60 WITH 20MM LONG TAP END 4

14 GA0500049 STUD, M10 X 50 WITH 20MM LONG TAP END 9

I5 GA50001 17 WASHER [0MM FLAT SS HD I3

16 GA5000141 NUT M0 NYLOC ZP I3
"SHCS M12 X 25, MACHINED HEAD DIAMETER 16MM , SUIT

7 GAS070440 ISUZU DIFF INPUT, GR12.9" 4

18 GA5051470 SHCS M12 X 50 GR12.9 ZP 5
"BRAKE CALIPER, PARK, SPRING APPLIED, HYDRAULIC

19 GA2700096 RELEASE, KNOTT" |

20 GA5000577 WASHER [2MM FLAT SS HD 5

X GA4602430 PARK BRAKE CALIPER MOUNT BRACKET, REAR AXLE, G6, |
MY20"

2 GA3500713 HYDRAULIC ADAPTER, NIPPLE, MI10X| MALE X 7/16"'-20 |

UNF MALE,HANSA FLEX, RA1876-0710 (GE HMO 10 Hj 04)"

~ See Chapter 23 ‘Brakes’ for sub-assembly

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 21 - Drive Line, Transfer Case & Diff - 469



Rear Drop Leg - Lower Assembly

ITEM
PART NUMBER DESCRIPTION

|
2
3
4
5
6
7
8

O

I5
6
17
18
19

GA5073260
GA5073265
GA5070065
GA5073275
GA5073280
GA5073285
GA5073290

GA5073295

GA1700002
GA050005 |
GA5073300
GA4406810
GA5073305

GA5055645

GA5006305
GA5051430
GA5073310
GA5016069
GA5073315

LEFT SIDE SHOWN

# Quantities shown are per side.

CSCS, M8 X 25 GR10.9 2
WHEEL NUT, M22 X 1.5 10
NOT USED -

BRAKE DISC, DROP LEG |

STUD, M22 X |.5X 90 GRI10.9, DROP LEG, REAR 10
SHAFT, OUTPUT, WITH WHEEL HUB, DROP LEG, REAR |

OUTPUT SHAFT SEAL PROTECTION RING, DROP LEG, REAR |

SHCS, M6 X 14, GR8.8 4
SEAL, OIL, CASSETTE, T3 190X220X16/18 NBR, DROP LEG, |

REAR

BEARING, TAPER ROLLER [ 101D, 200 OD, SKF 32222 )2 |

CSCS, M20 X 50, ZP GR10.9 3
PLATE, BRAKE CALIPER MOUNT, DROP LEG, REAR I

SHIM, BRAKE CALIPER MOUNT PLATE, 3MM -

DOWEL PIN, M8 X 40 2
BRAKE PAD BACKING, ANTI SQUEAL, SELF ADHESIVE, PACK |

OF 4

BRAKE PADS, SUIT JCB & STILFRENI CALIPER, 2 PADS = | SET |

PIN KIT T/S STILFRENI CALIPER (I SET) |

BLEEDER VALVE, M10X1, BRAKE CALIPER, STILFRENI |

STILFRENI BRAKE CALIPER FOR SP |

WASHER, FLAT, 21 X 37 X 3 MM, ZP 2

470 - Chapter 21 - Drive Line, Transfer Case & Diff

Continued over page

G6 Crop Cruiser Parts Manual MY20 - REV02



Rear Drop Leg - Lower Assembly

- PART NUMBER DESCRIPTION .

GA5073320 SHCS, M20 X 50, FINE THREAD [.5P, GR10.9
2| GA5000925 SHCS M16 X 40 GR12.9 ZP 9
22 - OUTER CASING |
23 GA5073325 DOWEL PIN, M12 X 24 3
24 GA5073330 SPACER RING, LONG, OUTPUT SHAFT, DROP LEG, REAR |
2 GA5073335 SPROCKET, WITH SPLINED HUB, 32 TOOTH, DROP LEG, |
REAR
CHAIN, SUPER [40HT, TSUBAKI, NO JOINING LINK, LOWER
26 GAS059995 DROP LEG (14 LINK) J !
27 - INNER CASING |
28 GA5000935 SHCS M16 X 50 GR12.9 ZP 12
29 GA5073340 SHCS MI16 X 110 GRI12.9 ZP 5
30 GA5073345 SPACER RING, SHORT, OUTPUT SHAFT, DROP LEG, REAR |
31 GA5073350 SHIM, OUTPUT SHAFT, 0.15MM, DROP LEG, REAR 2
32 GA5073355 SHIM, OUTPUT SHAFT, 0.XXMM, DROP LEG, REAR 4
33 GA5073360 SHIM, OUTPUT SHAFT, 0.30MM, DROP LEG, REAR 2
34 GA 1700006 BEARING, TAPER ROLLER 100 ID, 180 OD, SKF 32220 )2 |
35 GA5073365 RING NUT, DROP LEG, REAR |
36 GA5073370 GRUB SCREW, MI10 X |6 |
37 GAS5073375 Plate, Cover, Output Shaft, Drop Leg, Rear |
38 GA5071085 SHCS M10 x 25 GR12.9 ZP 8

Rear Drop Leg - Upper Assembly

# Quantities shown are per side.

LEFT SIDE SHOWN

Continued over page

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 21| - Drive Line, Transfer Case & Diff - 47|



Rear Drop Leg - Upper Assembly

- PART NUMBER DESCRIPTION .

GA5050690 SHCS M8 X 16 GR12.9 ZP
2 GA5073380 PLATE, BRAKE HOSE FIXING, DROP LEG, REAR I
3 GA 1700003 BEARING, SINGLE ROW CYLINDRICAL ROLLER ID 50 OD [ 10 )
NJ 2310 CP
4 GAO0500009 M10 X 20 DOWEL PIN I
5 GA5073385 IDLER SHAFT, DROP LEG, REAR, G5 G6, DROMOS I
6 GA4660490 [5-25 TOOTH IDLER SPROCKET DROP LEG 2015 I
CHAIN, SUPER [20HT, TSUBAKI, NO JOINING LINK, UPPER
/ GAS014599 DROP LEG (19 LINK) ! !
8 GA1700004 BEARING, TAPER ROLLER 45 ID, 100 OD, SKF 30309 J2Q I
9 GA4552945 SHAFT REAR DROPLEG INPUT 25 TOOTH SPLINE I
10 GA1700005 BEARING, TAPER ROLLER 55 ID, 100 OD, SKF 30211 J2Q I
” GAS5073390 SHIM, INPUT SHAFT BEARING HOLDER, 0.15MM, DROP LEG, )
REAR
1 GA5073395 SHIM, INPUT SHAFT BEARING HOLDER, 0.20MM, DROP LEG, 4
REAR
3 GA5073400 SHIM, INPUT SHAFT BEARING HOLDER, 0.30MM, DROP LEG, )
REAR
14 GA5073405 O-RING, 2-158 - 120.32 X 2.62 NBR 70 I
I5 GA5073410 BEARING HOLDER, INPUT SHAFT, DROP LEG, REAR I
16 GA5071085 SHCS M10 X 25 GR12.9 ZP 6
|7 GA5073415 RING RACE, OIL SEAL , INPUT SHAFT, DROP LEG, REAR I
18 GA5073420 OIL SEAL, 65 X 90 X 7, INPUT SHAFT, DROP LEG, REAR I
19 * REPLACED WITH REMOTE BREATHER GA5066770 I
20 GA5073430 WASHER, COPPER GASKET, 18 X 24 X 1.5 MM I
2| TEMPORARY PLASTIC PLUG - NOT NEEDED I
22 GA5073435 WASHER, COPPER GASKET, 22 X 28 X 1.5 MM 2
23 GA5073440 PLUG, DRAIN, NOT MAGNETIC, M22 X |.5, DROP LEG, REAR I
24 GA5073445 PLUG, DRAIN, MAGNETIC, M22 X 1.5, DROP LEG, REAR I

# Quantities shown are per side.

472 - Chapter 21 - Drive Line, Transfer Case & Diff G6 Crop Cruiser Parts Manual MY20 - REV02



Ride Height Valve - Front

|

PART NUMBER | DESCRIPTION
|

GA2500003
GA5025395

GA5018147
GA5078523
GA4406180
GA5004065
GA5004437
GA50481 15
GA50061 13
GA5000137
GA50001 17
GA4551275
GA5052725
GA5049030
GA5004079
GA4406655

G6 Crop Cruiser Parts Manual MY20 - REV02

THIS PLATE IS ONLY
REQUIRED FOR 2WD
VARIANTS

RIDE HEIGHT VALVE

PNEUMATIC ADAPTOR, NIPPLE, 1/8” NPT MALE X 1/8” NPT

MALE
CHECK VALVE INLINE 1/8" NPT FEMALE

AIR FITTING, STRAIGHT, 3/8” TUBE, 1/8” NPT MALE, BRASS

PLATE, RIDE HEIGHT VALVE MOUNT, TRANSMISSION
BOLT M6 X 20 GR8.8 ZP

WASHER 6MM FLAT SS

NUT M6 NYLOC ZP

BOLT M10 X 20 GR8.8 ZP

WASHER [0MM SPRING SS

WASHER [0MM FLAT SS HD

LINK ROD, RIDE HEIGHT

ROD END 6MM FEMALE

NUT M6 SS

SET SCREW M6 X 30 GR8.8 ZP

PLATE, RIDE HEIGHT LINK, FRONT AXLE, 2WD

I SR

[}

— N NN = N NN

Chapter 21 - Drive Line, Transfer Case & Diff - 473



Ride Height Valves - Rear

ITEM NO. | PART NUMBER

474 - Chapter 21 - Drive Line, Transfer Case & Diff

GA2500003
GA5025395

GA5078525

GA5018147
GAS501 1401
GA5004079
GA5049030
GA50481 15
GA5004437
GA5052725
GA4551275

LEFT SIDE SHOWN

DESCRIPTION
RIDE HEIGHT VALVE

PNEUMATIC ADAPTOR, NIPPLE, 1/8” NPT MALE X 1/8” NPT
MALE

AIR FITTING, ELBOW, SWIVEL, 3/8” TUBE, 1/8” NPT MALE,
PUSH IN, BRASS

CHECK VALVE INLINE 1/8" NPT FEMALE

SET SCREW M6 X 25 SS A2-70
SET SCREW M6 X 30 GR8.8 ZP
NUT M6 SS

NUT M6 NYLOC ZP

WASHER 6MM FLAT SS

ROD END 6MM FEMALE

LINK ROD, RIDE HEIGHT

2
4
8
2

# Quantities shown are per side.

G6 Crop Cruiser Parts Manual MY20 - REV02



Drive Shafts - 2WD

DIFFERENTIAL

TRANSMISSION
[ITEMNO [PARTNUMBER [DESCRPTION [Ty
CENTRE BEARING ASSEMBLY, 40MM ID, SLOTTED RUBBER,
) GA5007003 STANDARD DUTY, G4 G6
GAS5017113  UNIJOINT KIT 1480 SERIES

| GA5048226  DRIVE SHAFT 2WD 201 | FRONT |

2 GA5048227  DRIVE SHAFT 2WD 201 | MIDDLE |

3 GA5048228  DRIVE SHAFT 2WD 201 | REAR [

4 GA4536225  MOUNT CENTRE BEARING PLATE 2

5 GA5050325  WASHER 14MM FLAT SS 8

6 GA5000343  BOLT M4 X 45 GR8.8 ZP 4

7 GA5012427  NUT MI4 NYLOC ZP 4

8 GAS5000577  WASHER 12MM FLAT SS HD 16

9 GA5051725  BOLT MI2 X 1.5P X 40 GR8.8 ZP 8

10 GA5000141  NUT MI0 NYLOC ZP 8

I GA5006045  BOLT I/2 UNF X | 1/4 GR8 ZP 8

12 GA5009781  BOLT I/2 UNF X | 1/2 GR8 ZP 8

13 GA5049605  NUT 1/2 UNF NYLOC ZP 12

G6 Crop Cruiser Parts Manual MY20 - REV02

Chapter 2|

- Drive Line, Transfer Case & Diff - 475



Drive Shafts & Transfer Case - 4WD

ITEM NO. | PART NUMBER | DESCRIPTION

A GA5017113 UNIVERSAL JOINT CROSS, 1480 SERIES 4
B GA2700084 UNIVERSAL JOINT CROSS, 1610 SERIES 3
CENTRE BEARING ASSEMBLY, 40MM ID, SLOTTED RUBBER,
i GAS007003 STANDARD DUTY, G4 G6 i
TRANSFER CASE, FULL TIME 4WD WITH VARIABLE
GA2700072 DIFFERENTIAL (33:67) AND LOCK, SAE 1600 FLANGES, G4.7
G5 G6, MARMON HERRINGTON

GA507853 | SEALING RING, PLUG, TRANSFER CASE -

GA5078532 DRAIN PLUG NO SEAL RING, TRANSFER CASE -
[ GA5006167 BOLT 1/2UNCX | |/2 GR8 ZP 4
2 GA5006045 BOLT I/2UNFX'| 1/4 GR8 ZP 12
3 GA0500032 BOLT 3/8” X | 1/2, UNF, ZP, GR8 24
4 GA5000343 BOLT M4 X 45 GR8.8 ZP 6
5 GA5011307 BOLT MI6 X 80 GR8.8 ZP 4
6 GA5073685 BOLT M4 X 55 GR8.8 ZP 2

DRIVE SHAFT, CENTRE BEARING TO MARMON HERRINGTON
! GA2700073 TRANSFER CASE, G4.7, G5, G6, 2018 :

DRIVE SHAFT, FRONT AXLE TO MARMON HERRINGTON

8 GAZI00075  1p ANSFER CASE, G4.7, G5, G6, 2018 |

Continued over page

476 - Chapter 21 - Drive Line, Transfer Case & Diff G6 Crop Cruiser Parts Manual MY20 - REV02



Drive Shafts & Transfer Case - 4WD

ITEM NO. | PART NUMBER | DESCRIPTION

9

10
I
12
I3
4
I5

19
20
2|
22
23
24

GA2700074

GA5048226
GA4536225
GA5050580
GA0500026
GA5012427
GA5001029

GA4403935

GA4661820

GA2700072

GA5070020
GA5017655
GA5050325
GA5066235
GA5001043
GA4502820

G6 Crop Cruiser Parts Manual MY20 - REV02

DRIVE SHAFT, REAR AXLE TO MARMON HERRINGTON
TRANSFER CASE, G4.7, G5, G6, 2018

DRIVE SHAFT 2WD 201 | FRONT
MOUNT CENTRE BEARING PLATE
NUT 1/2 UNC NYLOC ZP

NUT 3/8”, NYLOC, ZP, UNF

NUT M4 NYLOC ZP

NUT M6 NYLOC ZP

PLATE, HOSE SUPPORT BRACKET, 4WD TRANSFER CASE,
MARMON HERRINGTON

TRANSFER CASE MOUNT, 4WD G4.7, G5, G6, 2018

TRANSFER CASE, FULL TIME 4WD WITH VARIABLE
DIFFERENTIAL (33:67) AND LOCK, SAE 1600 FLANGES, G4.7
G5 G6, MARMON HERRINGTON MVG750PD

VIBRATION ISOLATOR - 80MM

WASHER [/2 X | |/4 FLAT SS

WASHER M4 FLAT SS

WASHER M 14 FLAT ZP HT YELLOW

WASHER M 16 FLAT SS HD

WASHER, 70MM OD X 16.5MM ID X 5MM THICK

|
|
4

24

Chapter 21| - Drive Line, Transfer Case & Diff - 477



Transfer Case - 4WD - Axle Engage

6

ITEM NO. | PART NUMBER

|
2
3

O 00 N o8 »n

[0

12
13
14

;
@% 1‘0
12 %

037

MVG751107
MVG751108
MVG751109
MVG751 1 10A
MVG751110B
MVG751110C
MVG751 110D
MVG751114
MVG751 115
MVG751116
MVG751117
MVG751118
MVG751119
MVG751120
MVGI21125
GA5078540
MVGI21040

# Quantities vary.

DESCRIPTION
SHIFT FORK
PISTON ROD
PISTON

30 X42 .10MM SHIM
30 X42 .20MM SHIM
30 X42 .50MM SHIM
30 X42 [.OMM SHIM
SEALING RING
THREADED PIN
SEALING RING
PRESSURE SPRING
SCREW PLUG
BUSHING

PIN

RETAINING RING

PRESSURE SWITCH, NC, AXLE ENGAGE, TRANSFER CASE

SEALING RING

478 - Chapter 21 - Drive Line, Transfer Case & Diff

— - = — = - = - — — O H##H - — —

G6 Crop Cruiser Parts Manual MY20 - REV02



Transfer Case - 4WD - Rear Housing

ITEM NO. | PART NUMBER

O 00 N o8 U1 AW N —

® N oA Wweo — O

MVG751009
MVG751010
MVG75101 |
MVG751012
GA507853 |
MVG751014
1504610

MVG751015
MVG751016
11500878

MVG751018
[ 1500878

MVG751020
GA5078533
GA5078531
MVG751023
MVG751024

G6 Crop Cruiser Parts Manual MY20 - REV02

DESCRIPTION
CORE HOLE PLUG
OIL TUBE

CORE HOLE PLUG
FILL PLUG

SEALING RING, PLUG, TRANSFER CASE
CLOSING COVER

M10X125 HEXAGON HEAD BOLT

KEY

BEARING COVER

M10X35 HEXAGON HEAD BOLT
BEARING COVER

M10X35 HEXAGON HEAD BOLT
BEARING HOUSING

PLUG, BEARING HOUSING, TRANSFER CASE
SEALING RING, PLUG, TRANSFER CASE
HEXAGON HEAD SCREW

SEALING RING

— — NN — 0 — U= = = =

Chapter 21| - Drive Line, Transfer Case & Diff - 479



Transfer Case - 4WD - Power Take Off

ITEM NO. | PART NUMBER

O 00 N o U1 A WN

N DD NN NP NN — — — — — — — — — —
N oy 0 A WD — O VvV 0O N0y AW N — O

MVGI21153
MVGI21163
[ 1500731

GA5078535
MVGI2115]
MVGI21150
[ 1500796

1500713

MVGI21 154
MVGI21155
MVGI21156
MVGI21157
MVGI21158
MVGI21159
MVGI21160
MVGI2100]|
MVGI121037
MVG121038
MVGI121033
MVGI121032
MVGI21034
MVGI21031|
MVGI2116]
MVGI21036
GA5078540
MVG121040
MVGI21162

14

1

DESCRIPTION
FLANGE 1410

WASHER

M12X35 BOLT

OIL SEAL, POWER TAKE OFF, TRANSFER CASE
HOUSING FRONT

HOUSING REAR

M12X100 BOLT

M8X20 BOLT
PIN

BEARING SHAFT

SNAP RING

OUTPUT SHAFT

NEEDLE BEARING CAGED
SHIFTING SLEEVE
SHIFTING FORK

SNAP RING
PISTON
GASKET
SPRING

DISTANCE SLEEVE

BUSHING
WASHER
SNAP RING
O-RING

PRESSURE SWITCH, NC, AXLE ENGAGE, TRANSFER CASE

GASKET
PLUG

480 - Chapter 21 - Drive Line, Transfer Case & Diff

G6 Crop Cruiser Parts Manual MY20 - REV02



Transfer Case - 4WD - Input Shaft

ITEM NO. | PART NUMBER | DESCRIPTION

| MVG751046

2 MVG751047

3 GA5078537

4 GA5078538

5 MVG751050

6 MVG751051

7 MVG751052

8 MVG751053

9 MVG751054

10 MVG751055

I MVG751056

12 MVG751050

I3 MVG751058

14 MVG751059
MVGI21017A
MVGI21017B

> MVGI121017C
MVGI21017D

# Quantities vary.

INPUT SHAFT

BAFFLE WASHER

OIL SEAL OUTER, INPUT/OUTPUT SHAFT, TRANSFER CASE
OIL SEAL INNER, INPUT/OUTPUT SHAFT, TRANSFER CASE
ROLLER BEARING

RETAINING RING

THRUST WASHER

DRIVE GEAR

SHIFTING SLEEVE

DRIVE GEAR

THRUST WASHER

ROLLER BEARING

ANGULAR BALL BEARING

PLAIN NUT
SHIM .I0MM
SHIM .20MM
SHIM .50MM
SHIM .I5MM

G6 Crop Cruiser Parts Manual MY20 - REV02

|

I
|

I
|

I
|
I
|
I
|
I
|
I
#
#
#
#

Chapter 21| - Drive Line, Transfer Case & Diff - 481



Transfer Case - 4WD - Ouput Shaft

ITEM NO. | PART NUMBER | DESCRIPTION

O 00 N o8 U1 AW N —

Il
12
I3
14
I5

MVG751078
GA5078537
GA5078538
MVG751070
MVG751071
MVG751072
MVG751073
MVG751079
MVG751075
MVG201046A
MVG201046B
MVG201046C
MVGI21064A
MVGI21064B
MVGI121064C
MVGI121064D
GA5078538
GA5078537
MVG751080
MVG75108|
MVG751082

# Quantities vary.

FRONT OUTPUT SHAFT

OIL SEAL OUTER, INPUT/OQUTPUT SHAFT, TRANSFER CASE
OIL SEAL INNER, INPUT/OUTPUT SHAFT, TRANSFER CASE
RETAINING RING

BALL BEARING

SHIFTING SLEEVE

ROLLER BEARING

REAR OUTPUT SHAFT

ROLLER BEARING

SHIM .60MM
SHIM .80MM
SHIM 1.0MM
SHIM .10MM
SHIM .20MM
SHIM .40MM
SHIM .I5MM

OIL SEAL INNER, INPUT/OUTPUT SHAFT, TRANSFER CASE
OIL SEAL OUTER, INPUT/OUTPUT SHAFT, TRANSFER CASE

INSIDE RING

NEEDLE SLEEVE
RETAINING RING

482 - Chapter 21 - Drive Line, Transfer Case & Diff

— — — — — W HHH - — - — — — — — —

G6 Crop Cruiser Parts Manual MY20 - REV02



Chapter 22

CABIN

Cabin - Claas

=R

EEg=EEs)

L

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 22 - Cabin - 483



Extension Bracket, Side Mirror

SUPPLIED WITH
CABIN.

gﬁ
T ¢
‘ 1

L

| GA4602185 BRACKET, MIRROR EXTENSION SPACER, RH, CLAAS |
CABIN

2 GA5000327 SET SCREW M12 X 45 GR8.8 ZP |
3 GA5012461 NUT M2 NYLOC ZP |
4 GA5000577 WASHER 12MM FLAT SS HD 2
5 GAO05001 17 BOLT M8 X 85 GR8.8 ZP |
6 GA5052590 NUT M8 NYLOC SS |
7 GA5003643 WASHER 8MM FLAT SS HD 2

484 - Chapter 22 - Cabin

Continued over page

G6 Crop Cruiser Parts Manual MY20 - REV02



\

op2=o): DRNC

13

4 °I° I . . ..
| [:] 35
| =
X o 41 ) 44 44 ) 43
]
— ] ]
= — = 4
' il
ol e g 42 44 Y 44 Y 43
43 44 ) 44 ) 42 24 s
49
47 48 %

37 (38 ) 39 | 40 ) Located in roof

Glass, Rear Windscreen

s § =

! ! Glass, LH Door

33
o ]
°
16 ! 10
]
{ £ I 9
I
32) 28 S 8
Glass, RH Door
o / 7
0
Y 6
! 5 27 ) Glass, Front Windscreen

Le® 45

Continued over page

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 22 - Cabin - 485



Cabin - Claas

ITEM
PART NUMBER | DESCRIPTION

U N W N —

12
I3
14
I5
16

GA5054100
GA5048125
GA5054110
GA5054105
GA5054155
GA5054150

GA5078978

GA507844|

GA5078977

GA5054195
GA5054665
GA5054180

GA5054285

GA5054286

GA5054280
GA5054125
GA5054130
GA5054120
GA5054135

486 - Chapter 22 - Cabin

CUP HOLDER

NUT M20 NYLOC COARSE ZP
BUSHING

DAMPER, SHOCK ABSORBER
WIPER BLADE

WIPER ARM

WIPER ARM & BLADE, SUIT, CLAAS CABIN, SERIAL NUMBER
X1012900 ON

MOTOR, WINDSCREEN WIPER, CLAAS CABIN, SERIAL NUMBER
X1003708 ON

MOTOR, 12V, WINSCREEN WIPER, CLAAS CABIN, SERIAL
NUMBER X1012900 ON

INDICATOR STALK
DOOR LOCK
HANDLE EXTERIOR

CONTROL MODULE, A7C AND HEATER UNIT, AC MATIC, 12V,
CLAAS CAB, 0558 817

CONTROL MODULE, A7C AND HEATER UNIT, AC MATIC, 24V,
CLAAS CAB, 0559 061

SENDER TEMPERATURE

SIDE MIRROR GLASS

COVER CAP MIRROR

SIDE MIRROR, COMPLETE ASSEMBLY
HANDLE INTERNAL RHS

Continued over page

G6 Crop Cruiser Parts Manual MY20 - REV02

I
2
I
2
I
I

— - - — w



Cabin - Claas

ITEM
PART NUMBER | DESCRIPTION

18
19
20
21
22
23
24
25
26

27

28
29
30
3
32
33
34
35
36
37
38
39
40
41
4
43
44
45
46

47

48
49
50
51

GA5054635
GA5054206
GA5054250
GA5054270
GA5054210
GA5054215
GA5054095
GA4659380
GA5054535
GA506548 |
GA5065489

GA5056550

GA5065483
GA5065484
GA5054470
GA5065463
GA5065462
GA506546 |
GA5070404
GA5070330
GA5054530
GA5054275
GA5054185
GA5054115
GA5054190
GA501 1263
GA5000259
GA501246|
GA5000577
GA5055540
GA5075270
GA5066805
GA5071950
GA5054255
GA5054265
GA5001531
GA5001741

LOCKING CYLINDER

MASTER KEY

ROTARY KNOB, FOR LIGHT

SWITCH INSERT, FOR LIGHTING KNOB

SWITCH LIGHT, LHS

SWITCH LIGHT, MIDDLE

SWITCH LIGHT, RHS

PANHARD ROD, 655MM CENTRES

BEARING BUSH, FOR PANHARD ROD

GLASS, CLAAS CAB, REAR

GLASS, FRONT WINDSCREEN, LAMINATED

GLASS, FRONT, WINDSCREEN, SUIT, X10 REV02, SERIES CABIN,
CLAAS, 00 3021 136 0, FROM S/N 203906 ON

GLASS, SUIT CLAAS CAB, DOOR RIGHT

GLASS, SUIT CLAAS CAB, DOOR LEFT

SUNSHADE REAR

SIDE BLIND, LH

SIDE BLIND, RH

SEAL, SUIT CLAAS CAB DOOR

COVER PANEL FUSE BOX

MIRROR, CONVEX, LOWER, MANUAL ADJUST - NOT USED
CABIN ROOF

FAN BLOWER ASSEMBLY,

EVAPORATOR COIL

HEATER EXCHANGE / CORE

EXPANSION VALVE

BOLT M2 X 90 ZP GR8.8

BOLT MI12 X 100 ZP GR8.8

NUT MI2 NYLOC ZP

WASHER 12MM FLAT SS HD

GAS STRUT, STEERING COLUMN LOWER

MIRROR BRACKET, ADJUSTABLE

ROOF PANEL, REAR ROOF, PLASTIC

ROOF SUPPORT PANEL, REAR ROOF, STEEL
ANTENNA AERIAL RADIO AM FM GME WITH BASE AND LEAD
AERIAL, UHF, AE409L GME (INCLUDES BASE & LEAD)
BOLT M20 X 150 GR8.8 ZP

WASHER 20MM FLAT SS HD

G6 Crop Cruiser Parts Manual MY20 - REV02

I
I
3
3
I
I
I
I
2
I
I

o AN — — - — - — - N = = = — —

AN - — — — — —

Chapter 22 - Cabin - 487



Cabin - Assembled

Continued over page

G6 Crop Cruiser Parts Manual MY20 - REV02

488 - Chapter 22 - Cabin



Cabin - Assembled

ITEM NO. | PART NUMBER | DESCRIPTION

o U1 N W N

GA4536285
*

GA4658850
GA5007099
GA5017909
GA4504390
GA4505035
GA5070785
GA5012199
GA4503820
GA4503815
GA5054170

GA5069905

GA4504105
GA501 1465
GA5003643

COVER PLATE BACK OF SP CABIN SMALL

ISOBUS RAVEN PLUG

ISOBUS JOHN DEERE PLUG

CARBON FILTER AIR INTAKE

EXTINGUISHER, FIRE B&E FLAMEGUARD |KG ABE
XMAS TREE CLIP, BLACK, |6MM HEAD, 27MM LENGTH
COVER PLATE, ACCESS PORT, RIGHT SIDE DOOR JAM
MOUNTING BRACKET WASHER BOTTLE
WINDSCREEN WASHER BOTTLE 5.8L

GROMMET, 29MM OD, NEOPRENE

PLATE RECEIVER MOUNT REAR CLAAS CABIN

PLATE RECEIVER MOUNT FRONT CLAAS CABIN
COVER CAP FOR SCREWS

FITTING BRASS 5/8” - 5/8” STRAIGHT HOSE BARB (HEATER
HOSE JOINER)

PLATE, ROUND, ALUMINIUM, STEERING WHEEL CENTRE
BOLT M8 X |16 ZP GR8.8
WASHER 8MM FLAT SS HD

Cabin - Overhead Components

ITEM NO. | PART NUMBER | DESCRIPTION

2

GA5017409

GA5017131
GA5069290
GA5069277

G6 Crop Cruiser Parts Manual MY20 - REV02

AUDIO HEAD UNIT, CD/MP3/WMA AM/FM RADIO,
BLUETOOTH, IPOD CONTROL & REMOTE

UHF 477 MHZ CB RADIO, DIN SIZE
SWF SWITCH ON/OFF 12V
SWF SWITCH INSERT, BEACON

Chapter 22 - Cabin - 489



Cabin - Right Corner Panel

ITEM NO. | PART NUMBER | DESCRIPTION
| |

GA3000084 AUXILIARY POWER SOCKET, DUAL USB
2 GA5053425 EMERGENCY EXIT HAMMER [
GA5069290 SWEF SWITCH ON/OFF 12V I
GA5069276 SWEF SWITCH INSERT, FAN I
GA5069295 SWF DUAL WARNING LAMP 2V [
4 GA5069285 SWEF SWITCH INSERT, PNEUMATIC SUSPENSION |
GA5069275 SWF SWITCH INSERT, PARK BRAKE I
5 GA5054170 COVER CAP FOR SCREWS 4

490 - Chapter 22 - Cabin G6 Crop Cruiser Parts Manual MY20 - REV02



GPS Accessories Bar

ITEM NO. | PART NUMBER | DESCRIPTION

GA4660680 ACCESSORY RAIL BAR, STRAIGHT, CABIN

GA4509450 PLATE, BENT, CONSOLE RAIL MOUNT FRONT, CLAAS CABIN
GA5004437 WASHER 6MM FLAT SS

GA5004053 BHCS M6 X 20 SS

GA5071085 SHCS M10 X 25 ZP GR12.9

GA5000319 SET SCREW M12 X 40 ZP GR8.8

GA5000577 WASHER [2MM FLAT SS HD

N o U AW —
— — NN = —

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 22 - Cabin - 491



Fuse Box Cover Mount

@
ITEM NO. | PART NUMBER | DESCRIPTION
GA5004065  BOLT M6 X 20 GR8.8 ZP
GA5048115  NUT Mé NYLOC ZP 2

3 GA4402220 PLATE, FUSE BOX LID MOUNT SUIT CLAAS CABIN I

4 GA5066600 mLKACTION LATCH, QUICK ACCESS FASTENER, SWELL, )

5 GA5054170 COVER CAP FOR SCREWS SUIT CLAAS CAB 201 | 4

492 - Chapter 22 - Cabin G6 Crop Cruiser Parts Manual MY20 - REV02



T TN
.I“.ll.._-__-!,lﬂ

N aaen N
\N\».n..\\.? \

H— |

/
\“..

Chapter 22 - Cabin - 493

Seat & Side Console

ITEM NO. | PART NUMBER | DESCRIPTION

GA5071930

SEAT COVER, DRIVER AND TRAINING SEAT, SUIT CLAAS SEAT
CLAAS CABIN SEAT ASSEMBLY WITH AIR SUSPENSION

SIDE CONSOLE

GA5070385*

* Sub-assembly on following pages

G6 Crop Cruiser Parts Manual MY20 - REV02



Seat - Upper Section

ITEM NO. | PART NUMBER

|

2 GA5078556
3 .

4 -

5 .

6 _

7 i

8 ,

9 .

10 -

I'l -

12 GA5078557
I3 GA5078558

494 - Chapter 22 - Cabin

DESCRIPTION

SEAT ASSEMBLY, NO SUSPENSION
SEAT BELT BUCKLE

SEAT BACK

SEAT BACK ADJUSTMENT HANDLE
SEAT BACK ADAPTER PLATE

ARM REST

ARM REST COVER

SEAT BASE

LEVER

SEAT RAIL SLIDERS

SEAT BASE ADAPTER

HANDLE, FRONT ADJUSTMENT
SEAT SWITCH

G6 Crop Cruiser Parts Manual MY20 - REV02



Seat - Lower Section

(&

ITEM NO. | PART NUMBER

N o U AW N —

GA5078559
GA5078560
GA507856 |
GA5078562
GA5078563
GA5078564
GA5078565

DESCRIPTION

SUSPENSION KIT - INCLUDES ITEM 2
LEVEL CONTROL MECHANISM

AIR SPRING

AIR COMPRESSOR
SHOCK ABSORBER
SWIVEL HANDLE KIT
AIR OUTLET PANEL

G6 Crop Cruiser Parts Manual MY20 - REV02

Chapter 22 - Cabin - 495



Side Console - G-Hub Display Assembly

ITEM NO. | PART NUMBER

2
3
4
3

GA5020826

GA5003977
GA5003581
GA5003983
GA3000290

496 - Chapter 22 - Cabin

DESCRIPTION

RAM MOUNT, UNIVERSAL, ADJUSTABLE, C SIZE 1.5” BALL,
5.24”, WITH ROUND MOUNTS

BOLT PAN HEAD M5 X 16 SS A2-70

SHCS M5 X 20 SS A2-70

WASHER 5MM FLAT SS

DISPLAY SCREEN, 12”7, TOUCH, CR1203, IFM

— N W

G6 Crop Cruiser Parts Manual MY20 - REV02



Side Console - Joystick Assembly

GA8701113 - DECALS, CABIN GEL SET

GA8700802 - DECALS, G MOTION JOYSTICK

ITEM NO. | PART NUMBER | DESCRIPTION

GAS8701113 DECAL, CABIN GEL SET
GA8700802 DECALKIT, G MOTION JOYSTICK

|
- |
| GA5004053 BHCS M6 X 20 SS A2-70 3
2 GA5004065 BOLT Mé X 20 GR8.8 ZP 3
3 GA3000107 HAND THROTTLE CONTROL CLAAS I
4 GA3000071 JOYSTICK, MULTI FUNCTION, ERGONOMIC, CLAAS I
5 GA5004437 WASHER 6mm FLAT SS 5
6 GA5004447 WASHER 6mm SPRING SS 3

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 22 - Cabin - 497



Side Console - Common Parts

GA8701113 - DECALS,
CABIN GEL SET

ITEM NO. | PART NUMBER

A
I
2

3

GA5025330
GA3000084
GA3000470

GA5078543

GA4525020
GA3000278

GA3000076
GA0500023
GAO0500088

GA3000354
GA3000353

498 - Chapter 22 - Cabin

SELF ADHESIVE BLACK VELCRO NOT SHOWN
2X 150mm GAS5078458 (LOOP)
2X 150mm GA5078457 (HOOK)

DESCRIPTION
GAS STRUT, SIDE CONSOLE, CLAAS, 0565 733.0 |

AUXILIARY POWER SOCKET, DUAL USB, NARVA I
AUXILIARY POWER SOCKET, DUAL USB, NARVA I

CONSOLE PANEL, RH SIDE SWITCH AND GEAR SELECTOR,
CLAAS

COVER PLATE, SUIT CLASS SIDE CONSOLE MY20 I
[/O MODULE, 16 CHANNEL, CR2012 2

PUSH BUTTON GEAR SELECTOR CONTROLLER,
PROGRAMMED, ARENS

SCREW, 4G X 1/2”, SELF TAPPING, PHILLIPS HEAD, SS 2

SCREW, 8G X /2", SELF TAPPING, COUNTERSUNK PHILLIPS,
BLACK

SWITCH ACTUATOR, CRUISE, LASER ETCHED, G6 MY20 I
SWITCH ACTUATOR, SRAYROAD, LASER ETCHED, G6 MY20 I

Continue Over Page

G6 Crop Cruiser Parts Manual MY20 - REV02



Side Console - Common Parts

ITEM NO. | PART NUMBER | DESCRIPTION

SWITCH ACTUATOR, CENTER DIFF LOCK, LASER ETCHED, G6

I GA3000355 MY20 |

12 GA3000343 SWITCH BODY, MOM/OFF, DPDT, 2P2T, BLUE LED 2
SWITCH BODY, ON/ON, 2P2T, BLUE LED, NO ACTUATOR,

I3 GA3000344 CARLING I

14 GA3000362 E/IV;/;'I(')CH CARLING, LOCKING, PARK BRAKE, CONTURA YV, G6 |

I5 GA5006387 SWITCH HOUSING CENTRE

16 GA5006397 SWITCH HOUSING END

|7 GA5072140 SWITCH PANEL, SIDE CONSOLE, G5 Gé6 G8, CLAAS CONSOLE
I8 GA4525105 SWITCH RETAINING PLATE SUIT MY20 G6 SIDE CONSOLE

19 GA5069385 WALL PLUG XMAS TREE 6mm X 30mm BLACK

A - — NN

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 22 - Cabin - 499



Side Console - Boom Switches - 36-42m

ITEM NO. | PART NUMBER

|
2
3
4
5

GA3000352
GA3000349
GA3000350
GA5006421
GA3000342

DESCRIPTION
SWITCH ACTUATOR, REST, LASER ETCHED

|
SWITCH ACTUATOR, FOLD, LASER ETCHED I
SWITCH ACTUATOR, BIFOLD, LASER ETCHED I
CARLING SWITCH BLANK HOLE PANEL PLUG (BLACK) I
SWITCH BODY, MOM/OFF/MOM, 2P2T, BLUE LED, CARLING 3

Side Console - Boom Switches - 48m

ITEM NO. | PART NUMBER

|
2
3
4
5

GA3000349
GA3000351
GA3000368
GA3000365
GA3000342

500 - Chapter 22 - Cabin

DESCRIPTION

SWITCH ACTUATOR, FOLD, LASER ETCHED |
SWITCH ACTUATOR, CATCH, LASER ETCHED I
SWITCH ACTUATOR, FOLD 2, LASER ETCHED I
SWITCH ACTUATOR, FOLD 3, LASER ETCHED I
SWITCH BODY, MOM/OFF/MOM, 2P2T, BLUE LED, CARLING 4

G6 Crop Cruiser Parts Manual MY20 - REV02



Left Foot Rest

ITEM
PART NUMBER | DESCRIPTION
I

[
2
3
4

GA4658680
GA4583150

GA500408|
GA5004437

CABIN LEFT FOOT REST
CRUSH TUBE, 15 OD X 10 ID X 25MM LONG

BOLT M6 X 40 GR8.8 ZP
WASHER 6MM FLAT SS

G6 Crop Cruiser Parts Manual MY20 - REV02

I
3
3

Chapter 22 - Cabin - 501



Pedal Assembly

ITEM
PART NUMBER | DESCRIPTION
I I

GA4600270 ACCELERATOR AND BRAKE PEDAL MOUNT

2 GA5065460 THROTTLE PEDAL - ELECTRONIC I
3 GA3500826 HYDRAULIC VALVE, DUAL, BRAKE, FOOT PEDAL, 150BAR I
4 GA5003643 WASHER 8MM FLAT SS HD 6
5 GA501 1475 BOLT M8 X 30 GR8.8 ZP 3
6 GA5052590 NUT M8 NYLOC SS 3
7 GA5004063 BOLT M6 X 20 SS A-70 2
8 GA50481 15 NUT M6 NYLOC ZP 2
9 GA3500129 HYDRAULIC ADAPTOR, SEAL, METAL BONDED, M16 5
HYDRAULIC ADAPTER, NIPPLE, 9/16” JIC MALE X M16X1.5
10 GA35007 14 MALE, M7-1609 I 5
Il GA5004437 WASHER 6MM FLAT SS 6
12 GA500406 | SHCS Mé X 25 SS A2-70 2
I3 GA3000066 PRESSURE SWITCH, HYDRAULIC, NO, 1/8", 1-10 BAR 2

502 - Chapter 22 - Cabin G6 Crop Cruiser Parts Manual MY20 - REV02



Cabin - Carbon Filter - Pre S/N 105840

| / /'I',’

CARBON FILTER SERVICE PART

PART NUMBER | DESCRIPTION

GA5066740 CARBON FILTER, REPLACEMENT INSERT SUIT DONALDSON
| GA5066741 CARBON FILTER, EXTERNAL MOUNT, 12V, ULTRAGUARD |
2 GA5002179 AIR RAM 3" INLET |
3 GA500424 | HOSE CLAMP, 60-80MM, S/S 31/2 3
4 GA4406015 BRACKET, CARBON FILTER MOUNT 2
5 GA5004437 WASHER 6MM FLAT SS 4
6 GA5016849 DUCT 3" TPRDS - CUT TO 400 MM |
7 GA5004085 BOLT M8 X 20 GR8.8 ZP 4
8 GA5003643 WASHER 8MM FLAT SS HD 8
9 GA5004917 NUT M8 NYLOC ZP 4
10 GA5011395 BOLT Mé6 X 16 SS A2-70 4

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 22 - Cabin - 503



Carbon Filter - Ultraguard MY I | - MY23 Up to S/N 105839

ITEM NO. | PART NUMBER | DESCRIPTION

WINGNUT, SUIT, ULTRAGUARD CARBON FILTER, GA506674 |

GA5025795

GA5025785

GA5025930

GA5066740

GA5025934

504 - Chapter 22 - Cabin

& GA5025740

BELT, BRACKET, SUIT, ULTRAGUARD CARBON

FILTER,GA5066741 & GA5025740

BODY, FILTER BARREL, SUIT, 12V ULTRAGUARD, SUIT,

GA5066741

CARBON FILTER INSERT SUIT DONALDSON |
LID, SUIT, CARBON FILTER, ULTRAGUARD,

GA5066741

G6 Crop Cruiser Parts Manual MY20 - REV02



Carbon Filter - Ultraguard MY24 - From S/N 105840

ITEM NO. | PART NUMBER | DESCRIPTION

BODY, FILTER BARREL, SUIT, ULTRAGUARD CARBON FILTER,
I GA5025780 GA5025740 |

BELT, BRACKET, SUIT, ULTRAGUARD CARBON FILTER,
2 GAS025785 GA5066741 & GA5025740 2

3 GA5025790 LID, SUIT, ULTRAGUARD CARBON FILTER, GA5025740 I

WINGNUT, SUIT, ULTRAGUARD CARBON FILTER, GA5066741
4 GA5025795 8 GAS025740 |

GASKET, FAN BLOWER, SUIT, ULTRAGUARD CARBON FILTER,
5 GA5025800 GAS075740 I

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 22 - Cabin - 505



Carbon Filter - Ultraguard MY24 - S/N 105840

ITEM NO. | PART NUMBER | DESCRIPTION

GASKET, LID, SUIT, ULTRAGUARD CARBON FILTER, GA5075740

10
[l
12
I3
14
I5

GA5025805
GAS505 1040
GA5004041
GA5048655
GA5066740
GA5026289
GA5049025
GA501 1499
GA5020510
GA5004437

506 - Chapter 22 - Cabin

BOLT M4 X 16 SS A2-70
BOLT M6 X |16 GR8.8 ZP
BOLT M8 X 40 GR8.8 ZP

CARBON FILTER, REPLACEMENT INSERT SUIT DONALDSON
FAN, BLOWER, 12V, ULTRAGUARD, SUIT, GA5025740, MY24 ON

NUT M4 NYLOC SS
NUT M8 HEX ZP
WASHER M4 FLAT SS
WASHER M6 FLAT SS

A AN DA — — N O N

G6 Crop Cruiser Parts Manual MY20 - REV02



ISOBUS Connector Plate

/ @

ITEM
PART NUMBER | DESCRIPTION
I I

GA4509350 ZﬂEEEO CONNECTOR MOUNT, CABIN REAR, CROP

2 - ISOBUS RAVEN PLUG MOUNT - SUPPLIED ON HARNESS I
3 GA5004053 BHCS M6 X 20 SS 4
4 GA5004437 WASHER 6MM FLAT SS 8
5 GA501 1465 BOLT M8 X |6 GR8.8 ZP 6
6 GA5003651 WASHER 8MM FLAT SS 6
7 GA5004429 NUT Mé6 NYLOC SS 4

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 22 - Cabin - 507



John Deere Roof Mount

D)4

GA4660140 RECEIVER MOUNT UNIVERSAL JOHN DEERE I
GA5004437 WASHER 6MM FLAT SS 4
GA5004081 BOLT M6 X 40 ZP GR8.8 4
GA4552075 CRUSH TUBE, 10.2 1D X 15 OD X 15 MM LONG 4

AN w N —

508 - Chapter 22 - Cabin G6 Crop Cruiser Parts Manual MY20 - REV02



G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 22 - Cabin - 509



Chapter 23

BRAKES
Brakes - Front 2WD

LEFT SIDE SHOWN

# Quantities shown are per side.

ITEM NO. | PART NUMBER | DESCRIPTION

SEAL KIT, HYDRAULIC MINERAL OIL ONLY, SUIT STILFRENI
- GAZIO0IZ3 o KE CALIPER (I SET) )
BRAKE DISC ROTOR, CAST, 335MM PCD, 600MM OD, 282MM
GA5070065  CENTRE BORE, CROP CRUISER MY | | ON, SUPER CRUISER, |
MY08 - MY 10
BRAKE CALIPER, 2 X 75MM, HYDRAULIC, MINERAL OIL,

2 GA7000%  ory| pRENI, GREEN MARK I

3 GA5048210 BRAKE HOSE, FRONT AXLE TO DROPLEG, 470MM LONG I
GA4912496 BRAKE LINE, DROP LEG, FRONT, 2WD, CROP CRUISER I
5 GA5010359 CLIP FOR BRAKE HOSE 2

JCB-CALIPER-
SHIM

JCBCALIPER SHIM MM FMS 5/9/03 I

BRAKE HOSE, LOWER, STEEL LINE TO CALIPER, 500MM LONG,
/ GAS078570 HYDRAULIC OIL, G6 MY20 I
8 GA5001741 WASHER 20MM FLAT SS HD 3
9 GA5001515 SET SCREW M20 X |.5P X 50 GR8.8 ZP
10 GA5007475 WASHER [2 X 22MM COPPER I

* Sub-assembly on following pages

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 23 - Brakes - 510



Brakes - Front 4WD

LEFT SIDE SHOWN

# Quantities shown are per side.

ITEM
PART NUMBER | DESCRIPTION

SEAL KIT, HYDRAULIC MINERAL OIL ONLY, SUIT STILFRENI

GA2700123 BRAKE CALIPER (I SET)

JCB-CALIPER-

SHIM JCB CALIPER SHIM IMM

BRAKE CALIPER, 2 X 75MM, HYDRAULIC, MINERAL OIL,

! GA2700095 STILFRENI, GREEN MARK !
2 GA5070065 BRAKE DISC ROTOR, CAST |
3 GAS5001515 SET SCREW M20 X |.5P X 50 GR8.8 ZP 2
4 GAS5001741 WASHER 20MM FLAT SS HD 2

* Sub-assembly on following pages

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 23 - Brakes - 51 |



Brakes - Rear 2WD & 4WD

LEFT SIDE SHOWN

# Quantities shown are per side.

ITEM
PART NUMBER | DESCRIPTION

SEAL KIT, HYDRAULIC MINERAL OIL ONLY, SUIT STILFRENI
GA2700123 BRAKE CALIPER (I SET)

JCB-CALIPER-
SHIM JCB CALIPER SHIM IMM
BRAKE CALIPER, 2 X 75MM, HYDRAULIC, MINERAL OIL,
! GA2700095 STILFRENI, GREEN MARK !
GA5070065 BRAKE DISC ROTOR, CAST |
3 GA5001515 SET SCREW M20 X [.5P X 50 GR8.8 ZP 2
GA5001741 WASHER 20MM FLAT SS HD 2

* Sub-assembly on following pages

512 - Chapter 23 - Brakes G6 Crop Cruiser Parts Manual MY20 - REV02



Brakes - Covers - Front 2WD

LEFT SIDE SHOWN

# Quantities shown are per side.
GA4541955 BRAKE COVER, FRONT AXLE 2WD
GA5049165 SHCSMI2 X 16 GR12.9 ZP
GA5000577 WASHER [2MM FLAT SS HD
GAS501 1473 BHCS M8 X 25 SS A2-70
GA5003643 WASHER 8MM FLAT SS HD
GA5004917 NUT M8 NYLOC ZP
GA4404855 STIFFENER, BRAKE COVER, FRONT AXLE 2WD/4WD

N o 0 N W —
i S N O e

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 23 - Brakes - 513



Brakes - Covers - Front 4WD

LEFT SIDE SHOWN

# Quantities shown are per side.

ITEM NO. | PART NUMBER | DESCRIPTION

GA4406805 BRAKE MUD DEFLECTORS, 4WD FRONT

GA4404855 STIFFENER, BRAKE COVER, FRONT AXLE 2WD/4WD
GAS501 1473 BHCS M8 X 25 SS A2-70

GA5003643 WASHER 8MM FLAT SS HD

GA5069890 BHCS MI2 X |6 GR12.9 ZP

GA5000575 WASHER [2MM SPRING SS

GA5000577 WASHER [2MM FLAT SS HD

GA5004917 NUT M8 NYLOC ZP

0 N o U1 NN —
NN NN NN — —

514 - Chapter 23 - Brakes G6 Crop Cruiser Parts Manual MY20 - REV02



Brakes - Covers - Rear 2WD & 4WD

RIGHT SIDE SHOWN

# Quantities shown are per side.
GA4541960 BRAKE COVER, REAR AXLE 2WD/4WD, RIGHT SIDE I
! GA4541965 BRAKE COVER, REAR AXLE 2WD/4WD, LEFT SIDE I
MOUNT PLATE, BRAKE COVER, REAR AXLE 2WD/4WD,

2 GA4541975 FRONT SIDE 2

3 GA4541970 MOUNT PLATE, BRAKE COVER, REAR AXLE 2WD/4WD, REAR )
SIDE

4 GA500616 BOLT M10 X 25 GR8.8 ZP 8

GA50001 17 WASHER [0MM FLAT SS HD 16

GA5000141 NUT MI0 NYLOC ZP 8

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 23 - Brakes - 515



Brake Line Parts

ITEM NO. | PART NUMBER | DESCRIPTION

GA5008793 TEE, FLARE, 7/16” 24 TPI FEMALE THREAD, SUIT |/4” TUBE

|
2 HYDOO02LAS HYDRAULIC FITTING CLAMP BRACKET
3 GA5017019 TUBE NUT 7/16" 24 TPI
4 GA5004055 SHCS Mé X 20 GR12.9 ZP
5 GA5010359 BRAKE HOSE CLIP
6 GA5007205 L529 - CLIP WIRING
7 GAO0500166 SCREVW, SELF TAP, TORX, PAN HEAD, DIN7500, M4, 8MM, ZP S
8 GA5020510 WASHER 4MM FLAT SS
BRAKE HOSES
GA5078571 AXLE TO DROP LEG 2
2WD GA5078570 DROP LEG TO CALIPER 2
FRONT AWD GA5078571 AXLE TO DROP LEG 2
GA5078570 DROP LEG TO CALIPER 2
REAR 2WD GA5078570 DROP LEG TO CALIPER 2
4WD GA5078570 DROP LEG TO CALIPER 2

BRAKE HARD LINE

PART NUMBER | DESCRIPTION

GA5006565 BUNDY TUBE, BRAKE LINE, /4" (6M ROLL)

516 - Chapter 23 - Brakes G6 Crop Cruiser Parts Manual MY20 - REV02



Caliper - Service Brakes

| PISTON KIT |

["SEAL KIT |
| SEALKIT |

CALIPER COMPLETE

PART NUMBER DESCRIPTION

BRAKE CALIPER, 2 X 75MM, HYDRAULIC, MINERAL OIL, STILFRENI, GREEN

GA2700095 MARK

CALIPER SERVICE PARTS

PART NUMBER DESCRIPTION

GA5006305 PAD KIT, BRAKES, SUIT JCB & STILFRENI CALIPER, 2 PADS = | SET
GA5051430 PINS & SPRINGS KIT, SUIT STILFRENI CALIPER (I SET)

GA5051435 PISTON KIT, 2 PISTONS, NO SEALS, SUIT STILFRENI CALIPER (I SET)
GA2700123 ?Fé:E_TI;IT, HYDRAULIC MINERAL OIL ONLY, SUIT STILFRENI BRAKE CALIPER
GA5055645 BRAKE PAD BACKING, ANTI SQUEAL, SELF ADHESIVE, PACK OF 4

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 23 - Brakes - 517



Caliper - Park Brake

ITEM NO. | PART NUMBER | DESCRIPTION

GA27001 14 BRAKE PAD KIT, 2 PADS I
GA27001 15 SEAL KIT - INCLUDES ALL ITEMS MARKED ‘A’ I
GA27001 16 REPAIR KIT, PISTON I
GA2700117 REPAIR KIT, ADJUSTER I
GA27001 18 REPAIR KIT, DUST CAP I
GA27001 19 REPAIR KIT, MOUNTING HARDWARE I
GA2700120 REPAIR KIT, PAD RETAINER I
GA2700121 BLEED NIPPLE I

0 N o 1 AW N —

518 - Chapter 23 - Brakes G6 Crop Cruiser Parts Manual MY20 - REV02



G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 23 - Brakes - 519



Chapter 24
SERVICE PARTS & INFORMATION

Paint

Air dry 2 pack iso free paint is available to be purchased via the dealers parts account.

Goldacres have the below paint kits available to be purchased by its Goldacres dealer network. Paint can be
used with any undercoat and must be used with general purpose thinners

PART NUMBER DESCRIPTION

PAINT KIT, 2 PACK, L, GOLDACRES GREEN, INC TOP COAT AND

GAS078578 HARDENER 4: |

PAINT KIT, 2 PACK, 4L, GOLDACRES GREEN, INC TOP COAT AND
GAS078579 HARDENER 4:1
GA5078580 :l.A;INT KIT, 2 PACK, IL, NEUTRAL GREY, INC TOP COAT AND HARDENER
GA507858| Z/-A;INT KIT, 2 PACK, 4L, NEUTRAL GREY, INC TOP COAT AND HARDENER
GA5078582 PAINT KIT, 2 PACK, IL, BLACK, INC TOP COAT AND HARDENER 4:1
GA5078583 PAINT KIT, 2 PACK, 4L, BLACK, INC TOP COAT AND HARDENER 4:1

Goldacres G 15 - Corrosion Inhibitor

Originally developed for industry, G15 is a soft film long term rust preventative that’s designed to be used on
all types of metal to create an almost impenetrable moisture barrier. This makes it the perfect product to keep
your machinery rust free and resistant to agricultural chemicals.

It has been proven to withstand exposure to sunlight as well as salt spray. G5 is not an oil, but a thixotropic
gel, that sprays as a liquid and then solidifies to a film. It’s also non-staining and won’t dry out and can be used
inside machinery as well as on metal surfaces.

G15 is a water displacing, lubricant and rust preventative suitable for all metals.

It is a contact inhibitor which when applied to the metal surface forms highly polar microscopic platelets, a
“fish scale” like structure which provides a soft but virtually impenetrable moisture barrier.

* G15 provides long term corrosion protection.
* |s thermally stable -40°c to + 260°c without cracking, chipping, peeling or sagging.
* Is thixotropic and therefore will not sag or run off. G15 holds onto sharp edges.

* Is UV resistant and has been tested for exterior exposure under adverse conditions and has passed such
tests without failure.

* Has good water displacing properties.
 Can be used as a general purpose lubricant.
* Does not stain metal surfaces.

* The application of GI5 on metal surfaces will not impair welding arc or oxyacetylene or affect weld strength

PART NUMBER DESCRIPTION

GA5009289 G15 400G AEROSOL CAN
GA5009289-12 GI15 AEROSOL CAN PACK OF 12
GA5025345 G15 FERRO PAK, 5L DRUM
GA5025350 G15 FERRO PAK, 20L DRUM

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 24 - Service Parts & Information - 520



Service Parts - Lubricants

SERVICE ITEM SERVICE SPECIFICATION CAPACITY (L) PART NO.
SAE |5W-40 HEAVY DUTY
ENGINE ENGINE OIL THAT MEETS 5L GA5012457 (20L)
CUMMINS STANDARD GA5017913 (200L)
CES20078 API1 & CI-4
46W DEDICATED HYDRAULIC
OIL
HYDRAULIC OIL 90L GA5017199 (200L)
EG: VALVOLINE ULTRAMAX
HVI 46
CASTROL ALLISON GA5006959 (20L)
TRANSHMISSION TRANSYND - TES295 20L APPROX. (DRY) GA5006960 (208L)
TRANSFER
GEARBOX SYN FE 75W-90 6.6L GA5072325 (20L)

80W90 EP GEAR OIL - NON
LSD

4L (WELDED DIFF
CASING)

GA5047310 (200L)

TITAN SUPERGEAR LS 85W 140
HIGH PERFORMANCE FUCHS

4L (WELDED DIFF

GA5009421 (20L)

e CASING) GA5009422 (200L)

DIFFERENTIALS - "85W90 EP GEAR OIL-NON | 9.5L (CAST DIFF CAS047310 (200L
LSD CASING) (2000)
L'lTGAHNPSEEP’\';gRRG;ﬁE é ?:SUVC\:/:;O 9.5L (CAST DIFF GA5009421 (20L)
e CASING) GA5009422 (200L)

DRIVEN DROP 36L (FILL TO LEVEL

o 80W90 EP GEAR OIL Job) GA5047310 (200L)

GENERAL GREASE

N MULTI-PURPOSE GREASE - -

STEERING PIVOT
POINTS

MOLYBDENUM BASED
GREASE

COOLANT TEC PG XL CUMMINS 39L APPROX. GA5008311 (205L)
SPRAY PUMP SAE 15W40 2.68L FOR ZETA 260 GA5012457 (20L)
AIR- OIL, SANDEN SP20 57IML DRY -
CONDITIONING
UNIT GAS RI34A 2KG -

NGLI 0 - GROENEVELD 4L -
AUTO GREASER

NGLI 2 - ALEMLUBE 4KG -

 For differing weather conditions consult your
Cummins operator’s manual to choose the

suitable oil grade.

* Ensure that lubricants are stored in a place where

the lubricants are protected from contamination

(such as dirt and moisture). Always use clean
containers when handling lubricants.

* Do not mix lubricants. Proper lubrication may be
affected by differences in chemical composition.

* Seek advice from your petroleum dealer on the
correct use of lubricants and additives.

¢ At the time of manufacture, G15 anti-corrosion

G6 Crop Cruiser Parts Manual MY20 - REV02

spray is applied to all fasteners (bolts, washers
and nuts) and zinc plated components.
G5 should also be applied to the machine both

pre and post season.

* As a guide, application to following areas

are recommended but not limited to; Pump
mounting bolts, boom rests, left hand pod,
mudguard mounting bolts, induction hopper bolts
& latches, hydraulic manifold, boom hinge bolts,
airbag hose fittings and hydraulic hose crimp

fittings etc.

Chapter 24 - Service Parts & Information - 521




Service Parts - Belts

SERVICE ITEM GOLDACHES _ GENERIC
V BELT, AIR CONDITIONER COMPRESSOR GA5071435 [3A1080
BELT, SERPENTINE, WATER PUMP ALTERNATOR GA5075275 -
HYDRAULIC PUMP BELT GA2700098 -

Service Parts - Filters

PART NO. -

SERVICE ITEM GOLDACRES

PART NO. - GENERIC

EXTENDED BOWL FILTER —

HYDRAULIC PRESSURE FILTERS 0110-D.010-BH3HC

GA5008721 X 3

HYDRAULIC RETURN FILTER GA5069056 _
HYDRAULIC RESERVOIR BREATHER GA5075450 -
A/C CARBON FILTER GA5066740 P277
AIR CLEANER PRIMARY ELEMENT GA506903 | P608666
AIR CLEANER SAFETY ELEMENT GA5069032 P601560
ENGINE OIL FILTERS GA5051755 LF3970
GA5048281 (SPIN SERIES 2000 = 29539579 OR
ON) HF35296
TRANSMISSION OIL FILTERS GA5048285 SERIES 2000 = 29537966 INTERNAL
(INTERNAL) KIT
FUEL FILTER (PRIMARY) GA5051760 FS1242
FUEL FILTER (ENGINE) GA5051765 FF5612 , FF542 |
FUEL FILTER IN-LINE GA5069895 WZ153 (3/8" TAILS)

Service Kits

GA 100062, Service Kit, Series 2 G6, MY?20, 50hr

Below parts list show the contents supplied in each service kit

PART NUMBER DESCRIPTION QTY

GA5069056 FILTER ELEMENT, HYDRAULIC RETURN |

GA500872 | FILTER SCREEN, HYDRAULIC PRESSURE, 10 MICRON 3

GAS5051755 FILTER, OIL, SUIT CUMMINS QSB ENGINE |
FILTER, ALLISON TRANSMISSION, SPIN'ON, 2000 SERIES

GAS04828 (REPLACES GA5048280) '
FILTER CARTRIDGE, SUIT PRIMARY FUEL FILTER ON SELF

GA051760 PROPELLED WITH QSB '

CAS069895 FUEL FILTER, INLINE, 3/8 MALE HOSE BARBS, SUIT CROP CRUISER |
MY |

GAS5051765 FUEL FILTER, SPIN ON, SUIT QSB ENGINE |

522 - Chapter 24 - Service Parts & Information

G6 Crop Cruiser Parts Manual MY20 - REV02




Service Kits - Continued

GAI100063, SERVICE KIT, SERIES 2 G6, MY20, 250HR & 750HR

PART NUMBER DESCRIPTION QTY

GA5051755 FILTER, OIL, SUIT CUMMINS QSB ENGINE I
FILTER CARTRIDGE, SUIT PRIMARY FUEL FILTER ON SELF

GAS051760 PROPELLED WITH QSB I

GA5069895 FUEL FILTER, INLINE, 3/8 MALE HOSE BARBS, SUIT CROP CRUISER |
MY

GA5051765 FUEL FILTER, SPIN ON, SUIT QSB ENGINE I

BELOW PARTS LIST SHOW THE CONTENTS SUPPLIED IN EACH SERVICE KIT
GA1100064, SERVICE KIT, SERIES 2 G6, MY20, 500HR

PART NUMBER DESCRIPTION QTY
GA5069056 FILTER ELEMENT, HYDRAULIC RETURN |
GA500872 FILTER SCREEN, HYDRAULIC PRESSURE, 10 MICRON 3
GA5075450 BREATHER CAP, OIL RESERVOIR FILLER, HYDAC |
GAS5051755 FILTER, OIL, SUIT CUMMINS QSB ENGINE |
GAS04828 | ZI{LI;I'PELI}\ éésLLsscA);\:) ;I'gzkAslgl)SMISSION, SPIN ON, 2000 SERIES |
GAS05 1760 EI;‘(I’)I;PI\E S_AE\ET\F/{JI;GHE&DSSLIJBIT PRIMARY FUEL FILTER ON SELF |
GAS5051765 FUEL FILTER, SPIN ON, SUIT QSB ENGINE |
CAS069895 FUEL FILTER, INLINE, 3/8 MALE HOSE BARBS, SUIT CROP CRUISER |

MY |

G6 Crop Cruiser Parts Manual MY20 - REV02 Chapter 24 - Service Parts & Information - 523



Chapter 24

GA1 100065, SERVICE KIT, SERIES 2 G6, MY20, |000HR

PART NUMBER DESCRIPTION QTY
GA5069056 FILTER ELEMENT, HYDRAULIC RETURN I
GA500872| FILTER SCREEN, HYDRAULIC PRESSURE, 10 MICRON 3
GA5075450 BREATHER CAP, OIL RESERVOIR FILLER, HYDAC I
GA506903 | AIR CLEANER PRIMARY ELEMENT, SUIT GA5069030, DONALDSON I
GA5069032 AIR CLEANER SAFETY ELEMENT, SUIT GA5069030, DONALDSON I
GA5051755 FILTER, OIL, SUIT CUMMINS QSB ENGINE I
GA504828 | EALJPE&SEQEQEOI;@ESMlSSION’ SPIN ON, 2000 SERIES |
GA5051760 EI;;iIEﬁ?ET\E{Jﬁ_GHEbSSLéIT PRIMARY FUEL FILTER ON SELF |
GA5051765 FUEL FILTER, SPIN ON, SUIT QSB ENGINE |
GA5069895 [IilUYElLI FILTER, INLINE, 3/8 MALE HOSE BARBS, SUIT CROP CRUISER |
GA5066740 CARBON FILTER, REPLACEMENT INSERT SUIT DONALDSON I
GA7000022 CARTRIDGE, AIR DRYER, WABCO, 432.420.220.2 I
GA700002| FILTER/SILENCER, AIR DRYER, WABCO 432.407.012.0 I
GA5069895 II;UYEll_I FILTER, INLINE, 3/8 MALE HOSE BARBS, SUIT CROP CRUISER |

Service Parts - Headlights

PART NO. -
GOLDACRES

PART NO. -
GENERIC

SERVICE ITEM

HEADLIGHT GLOBE - LOW BEAM - STANDARD GA3000082 HB3 12V 60W
HEADLIGHT GLOBE - HIGH BEAM - STANDARD GA3000082 HB3 12V 60W
HEADLIGHT GLOBE - LOW BEAM - LED GA3000492 -
HEADLIGHT GLOBE - HIGH BEAM - LED GA3000492 -

G6 Crop Cruiser Parts Manual MY20 - REV02

Chapter 24 - Service Parts & Information - 524




e

GOLDACRES

www.goldacres.com.au



